
FOR

LW Motor Grader

Model 440
As Equipped With

CUMMINS, GENERAL MOTORS or
IHe ENGINES

LeTOURNEAU-WESTINGHOUSE COMPANY
INDIANAPOLIS6, INDIANA, U. S. A.

PRINTED IN USA RERUN 1500C-3-63



FOREWORD

This Parts Catalog has been prepared to assist you in

locating and ordering replacement parts, should they

be required in maintenance of your LW Grader.

When ordering parts such as bevel gears and

pinion sets, worms, gears, etc., check with your Le­

Tourneau-Westinghouse Distributor for proper clear­

ances, adjustment and settings. He has all necessary

data and specifications covering these subjects.

ALWAYS GIVE THE MODEL AND SERIAL NUM­

BER OF YOUR GRADER WHEN

ORDERING PARTS.



HO"" TO LOCATE PARTS
Parts may be readily located in this catalog by the following method.. The illustration
on page 4 will help you identify major assemblies used on the grader.

For furtherguidance, an Alphabetical Index, beginning on page 6, lists all major parts
and groups alphabetically and page numbers of the part wanted. In some cases, groups
are affected by serial number changes and when referring to the pages listed, be sure
to read the serial numbers 11sted in the main heading.

After locating the proper illustration of the assembly in which the part wanted is shown
and identified, refer to the reference number of the part in the description following
the illustration to obtain part number, description and quantity used.

The reference numbers shown on the illustrations are merely to assist in locating
parts in the catalog and should never be used for ordering parts; always use the part
number which is shown in the catalog following each illustration.

HO\N TO ORDER PARTS
All parts orders should be placed with your LeTourneau-Westinghouse Company Dis­
tributor. Do not place orders directly with the factory.

To assure prompt and efficient delivery of parts ordered, ALWAYSGIVE PART NUM­
BER, COMPLETE DESCRIPTION, MODELNUMBERand SERIAL NUMBERof grader
on which parts will be used.

Standard Hardware items (such as bolts, nuts, washers, cap screws, etc.) do not have
part numbers but are either shown in the illustration and description by reference
number or are identified in the description under the parts with which they are used.
When ordering standard hardware items, give complete des crtptlon and specifications
as shown in the catalog. All hardware listed is current.

Nuts, cotter pins and washers (unless otherwise specified) are not included with bolts.
Hardware mounting parts such as bolts, nuts, cotter pins or washers (unless otherwise
specified) are not included with parts, blades or assemblies. Each item must be or­
dered by part number or description.



4 ALWAYS GIVE MODEL AND SERIAL NUMBER

REFERENCE CHART IDENTIFYING MAIN ASSEMBLIES

PRINTEDIN U.S.A.



ALWAYS GIVE MODEL AND SERIAL NUMBER 5

INDEX TO REFERENCE CHART
(Reference numbers below correspond to those in Reference Chart)

REF. NO. ASSEMBLY DESCRIPTION

1 ---------------- AIR CLEANER
2 ---------------- MOLDBOARD LIFT HOUSING
3 ------------- MOLDBOARD LIFT AND LATERAL SHIFT LINKS
4 --------------- CAB
5 -------------- CmCLE
6 ---------------- CrnCLE REVERSE
7 --------------- DRAWBAR
8 ---------------- ELECTRICAL EQUIPMENT
9 --------------- ENGINE

10 --------------- FRONT AXLE
11 ---------------- LEANING WHEEL CONTROL
12 ---------------_ WHEELS
13 ---------------- FUEL TANK
14 ---------------- HOOD TOP
15 ---------------- LATERAL SHIFT
16 ---------------- TRANSMISSION (LOWER)
17 ---------------- MAIN FRAME
18 -------------__ MOLDBOARD
19 ---------------- MUFFLER
20 ---------------- POWER CONTROL BOX
21 ------------- __ RADIATOR
22 ---------------- REAR AXLE
23 -------------__ SCARIFIER
24 ---------------_ SHIFTER LEVERS (GEAR)
25 --------------_ STEERING GEAR
26 ---------------_ TANDEMS
27 ---------------- TRANSMISSION (UPPER)

440 MG



6 ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX
,

Am CLEANER------------------------------------------------ 362 thru 371G
480 and 480B

Am PREHEATER 398 thru 411

BRAKES:FOOT -___________________ 34 thru 37C

284 thru 291

PARKING ------------------------------------------------ 296 thru 299
214 thru 216

CAB ENCLOSURE--------------------------------------------- 412 thru 423
CIRCLE------------------------------------------------------ 84 thru 95
cmCLE REVERSE- TRANSFERHOUSINGAND CONTROL----------- 126 thru 139CLUTCH 232 thru 239

CLUTCH, CLUTCH BRAKE AND CONTROLS---------------------- 218 thru 228
COCKINGLEVER CONTROL-------------------------------------- 276 thru 279
CONTROLVALVE AND LEVER (HYDRECO)AND (SUNDSTRAND)

FORPOWER-smFT MOLDBOARD------------------------- 120 thru 125
CRANKCASEOIL PAN DRAIN--------------------------------- 378 and379

DRAWBAR - 76 thru 83

ELECTRIC LIGHTING EQUIPMENT ------------------------------- 458 thru 460
ELECTRIC STARTINGEQUIPMENT-------------------------------- 318 thru 341A
EMERGENCYSHUT-OFF CONTROL---------------------------- 379A and379B
ETHER STARTINGCONTROL----------------------------------- 394 thru 397
EXTENSIONS(MOLDBOARD)---------------------------------- 388 thru 391

(Continued)



ALWAYS GIVE MODEL AND SERIAL NUMBER 7

ALPHABETICAL INDEX
(Continued)

FILTER BRACKETS AND LINES (FUEL AND OIL) --------- 374 thru 376
FLOAT TANK --------------------------- 307A and 307B
FRONT LEANING WHEEL HOUSING AND CONTROL -----------. 22 thru 29B
FRONT AXLE -----------------------------------------__ 16 thru 21B
FUEL TANK AND LINES ---------------------------- 300 thru 306

GAUGES - HEAT AND OIL ------------------------------- 280 thru 283
GEAR SHIFTER LEVER AND CONTROL --------------------- 292 thru 295
GENERATOR - 12 VOLT (32 AMP SPECIAL) ------------------ 462 and 463

HOOD TOP AND ENCLOSURE --------------------------------- 342 thru 347A
470 tb.ru 475

HOUR METER - ELECTRIC --------------------------------- 468 and 469
HYDRAULIC CYLINDER FOR POWER-8HIFT MOLDBOARD -------- 102 thru 107
HYDRAULIC PUMP AND DRIVE HOUSING (POWER) -------------- 72 thru 75
HYDRAULIC PUMPS, VALVES AND FITTINGS -------------- 112 thru 119

INSTRUMENT BOX (L. H. or R. H.) ------------------------- 268 thru 271
310 thru 316

LATERAL SmFT, CONTROL AND LINKS --------------------- 154 thru 167C
LINES FOR POWER-SHIFT MOLDBOARD -------------------- 110 and 111
LINES FOR POWER STEERING GEAR -------------------------_ 62 thru 67

(Continued)

440 MG



8 ALWAYS GIVE MODEL AND SERIAL NUMBER

ALPHABETICAL INDEX
(Continued)

~IN F1tA~E --------------------- _ 12 thru 15
96 thru lOlA

140 thru 159
208 thru 212
182 thru 185
372 and 373

~OLDBOARD --------- _

~OLDBOARD LIFT t CONTROL AND LINKS ---------- --_
~OTOR ~OUNTS ---------- _
~OTOR SUPPORT ----------- _
~FFLER ------------ __

NU~ERICAL INDEX ---------------------------------___ 481

ODO~ETER ------------- _
OIL FILTER (FUEL TANK) ------------- _
OIL FILTER, LUBRICATING (DELUXE) -- _
OIL RESERVOm TANK -----_- _

476 and 477
308 and 309
380 and 381
64 and 65
112 thru 115
386 and 387

OVERLAID END BITS --------- _

POWER CONTROL BOX -------------------------------- 254 thru 264
POWER TAKE-OFF AND DRIVE SHAFT ----------------------- 230 and 231

266 • and 267
PUSHER ----------------------------------------- 478 and 479

RADIATOR, GRILLE AND SCREENS ------------------------- 348 thru 361
RADIATOR SHUTTER AND CONTROL------------___________ 442 thru 447
REAR AXLE AND AXLE CARRIERS ---------------------_____ 168 thru 171
RELIEF VALVE FOR POWER STEERING GEAR ---------------___ 68 thru 71B
ROADSTER CAB -------------------------------- __ 240 thru 252
ROTARY CONTROL FOR CmCLE AND POWER-SHIFT ~OLDBOARD -- 108 and 109

(Continued)



ALWAYS GIVE MODEL AND SERIAL NUMBER 9

ALPHABETICAL INDEX
(Continued)

SCARIFIER ---------------------------------------------- 424 thru 441
STEERING GEAR AND CONTROL (MANUALANDPOWER) ----------- 42 thru 6IC

TANDEMS ---------------------------------------------- 30 thru 33E
THROTTLE CONTROL (FOOT ANDHAND) ------------------- 268 thru 275
TffiE PUl\1P - ....---------------------------------------- 448 thru 457
TOOLS---------------------------------- -_- 382 and 383
TRANSMISSION- LOWER--------------------------------- 172 thru 177

186 thru 194
TRANSMISSION- UPPER ---------------------------------- 178 thru 181

196 thru 206
392 and 393

WHEELS ----------------------------------------------__ 38 thru 4IA
WINDSHIELDWIPER ---------------------------------------- 464 thru 467

440 MG



10 ALWAYS GIVE MODEL AND SERIAL NUMBER

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



ALWAYS GIVE MODEL AND SERIAL NUMBER 11

- NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



12 ALWAYS GIVE MODEL AND SERIAL NUMBER

MAIN FRAME
(Used on Serial Nos. 1 thru 3199)

t

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAY S GIV E MOD ELAN 0 SERIAl NUMBER 13

MAINFRAME
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 Frame, main (Order by Motor Grader Model Number
and Serial Number)

2 350773 Fitting, lub. 1
3 402369 Beam, lift 1
4 402960 Step, R. H. (Inc!. nuts and washers) 1

Nut, hex, 7/8" UNC (Part of 402960) 3
Washer, lock, 7/8" (Part of.~2960) 3

5 404429 Plate, rear closure 1 1 thru 2558
Screw, cap, hex head, 1/2" x 3" UNC 4
Washer lock, 1/2" 4

6 405766 Step, L.H. 1 2121 thru 3199
6 404926 Step, L. H. (Incl, nuts and washers) 1 1500 thru 2120
6 402961 Step, L. H. (Incl, nuts and washers) 1 1 thru 1499

Nut. hex. 7/8" UNC (Part of 402961 and 404926) 3
Washer, lock, 7/8" (Part of 402961 and 404926) 3

7 406018 Member rear cross 1 2559 thru 3199
7 404942 Member, rear cross 1 1500 thru 2558
7 404595 Member, rear cross (Incl. bolt items) 1 1 thru 1499

Bolt, machine, hex head, 3/4" x 2-1/2" UNC 12
Nut, hex, 3/4" UNC 12
Washer lock 3/4" 24

8 724179 Cap, axle 2 1500 thru 3199
8 428923 Cao. axle 2 1 thru 1499

Bolt, machine, hex head, 3/4" x 3" UNC (Used with
428923) 4
Nut, hex, 3/4" UNC (Used with 428923) 4
Washer, lock, 3/4" (Used with 428923) 8

9 726913 Bolt 4
9 405512 (Replaced by 726913)

Washer, lock, 1/8" 4

10 723845 Rod null 2 845 thru 1499
10 404335 Rod, pull 2 1 thru 844

Nut, hex, 1" UNC 8
Washer, lock, 1" 8

405579 Pin draft (Not Illustrated) 1 2007 thru 3199
402389 Pin, draft (Not Illustrated) 1 1 thru 1069

Pin, cotter, 5/16" x 2-1/2" 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



14 ALWAYS GIVE MODEL AND SERIAL NUMBER

MAIN FRAME
(Usedon Serial Nos. 3200and Later)

~
\
2

5

...,._--g

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 15

MAIN FRAME
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 Frame main (Order bv Motor Grader ModelNumber
and Serial Number)

2 350773 Fitting, lub. 1
3 {NotUsedl
4 402960 Step, R.H. (Incl. bolt items) 1

Nut, hex, 7/8" UNC(Part of 402960) 3
Washer, lock, 7/8" (Part of 402960) 3

5 (NotUsed)
6 406018 Member, cross, rear 1

Bolt machine hex head 3/4" x 2-1/2" UNC 12
Nut, hex, 3/4" UNC 12
Washer, lock, 3/4" 24

7 405766 Step, L.H. 1
8 724179 Cap, axle 2
9 726913 Bolt 4

Washer, lock 7/8" 4
I
I Box, toolI 429199 1
! Screw, cap, hex head, 3/8" x 7/8" UNC 4

Washer, cut, 3/8" 4
Washer, lock, 3/8" 4

I,

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



16 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE
(Usedon Serial Nos. 1 thru 7999)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 11

FRONT AXLE
(Used on Serial Nos. 1 thru 7999)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404626 Pin bolster 1 575 7999
1 402671 Pin, bolster 1 1 574

2 Screw, cap, hex head, 1/2" xl" UNC 1
3 Washer, lock, 1/2" 1
4 402829 Axle, front (Incl. Ref. Nos. ~O)hru 22A) 1
5 402188 Pin, tilting, spindle fork 2
6 Bolt, machine, hex head, 3/8" x 2" UNC 2
7 Washer, lock, 3/8" 4
8 Nut, hex, 3/8" UNC 2
9 Pin, cotter, 3/8" x 2-1/2" 2
10 402189 Pin, vibrating bar 3
11 Bolt, machine, hex head, 3/8" x 1-1/2" UNC 3
12 Washer, lock, 3/8" 6
13 Nut, hex, 3/8" UNC 3
14 Washer, cut, 3/4" 3

I 15 Nut, hex, slotted, 3/4" UNF 3
16 Pin, cotter, 5/32" x 1-1/2" 3
17 402196 Bar, vibrating 1
18 423163 Washer, bolster thrust 1
19 425668 Washer, bolster thrust 2
20 428073 ston tilting front axle 2

21 620665 Bushing, bolster pin 2 662 7999
21 428100 Bushinz, bolster Din 2 1 661

22 723791 Sleeve, bolster 1 662 7999
?? 428377 Sleeve bolster 1 1 661

22A 720406 Bar, stop, overcenter 2
23 4P 567 Fitting, lub. 5
24 4P 568 Fitting, lub. 2
25 4P 929 Nut, special 2

~ All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



17A ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE
(Usedon Serial Nos. 8000and Later)

3

12/62 440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 17B

FRONT AXLE
(Usedon Serial Nos. SOOOand Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 406963 Axle 1
Screw, cap, hex head, 1/2" x 3-1/4" UNC
(For clamp) 1
Washer, lock, 1/2" (For clamp) 1

2 404626 Pin, bolster 1
Screw, cap, hex head, 1/2" x I" UNC 1
Washer, lock 1/2" 1

3 4P 567 Fitting, lub. 2
4 729048 Bushing, bolster pin 2
5 729742 Sleeve, bolster 1
6 423163 Washer, bolster thrust 1
7 42566S Washer, bolster thrust 2
8 4P 568 Fitting, lub. 2
9 402188 Pin, spindle fork tilt 2

Nut, hex, 3/S" UNC 2
Pin, cotter, 3/8" x 2-1/2" 2
Screw, cap, hex head, 3/S" x 2" UNC 2
Washer, lock, 3/S" 4

10 4P 929 Nut 2

12/62 440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



nc ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE VIBRATING BAR
(Used on Serial Nos. 8000 and Later)

..., ........"'__J_-----2
~3---- 4

6- .........__ -:5~
J . #

7 1

11--~...

~4 12

440 MG

""INTKO IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 170

FRONTAXLEVIBRATINGBAR
(Usedon Serial Nos. 8000and Later)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

1 4P 567 Fitting, lub. 3
2 727599 Bracket, anchor 1

Screw, cap, hex head, 3/4" x 4" UNC 2
Washer, lock, 3/4" 2

3 727323 Shim, laminated 1
4 406307 Bar, vibrating 1
5 402189 Pin, vibrating bar 2

Nut, hex, 3/8" UNC 2
Nut, slotted, hex, 3/4" UNF 2
Pin, cotter, 5/32" x 1-1/2" 2
Screw, cap, hex head, 3/8" x 1-1/2" UNC 2
Washer, cut, 3/4" 2
Washer, lock, 3/8" 4

6 727321 Shim 4
7 727331 Stud 1

Nut, hex, 3/4" UNC 1
Washer, lock, 3/4" 1

8 729087 Rack, tilting 1
Screw cap, hex head 3/4" x 2" UNC 1
Washer, lock, 3/4" 1

9 406861 Link, vibrating 1
Nut slotted hex 1" nNC 1
Pin, cotter, 3/16" x 2-1/4" 1

10 727600 Nut, lock 1
11 428841 Plttinz lub. 1
12 727316 Bolt, shoulder 1

440MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



18 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE SPINDLE FORK

~ \
12

1._C:l I.

ClI 14

---II

.~ 10

---8

C>"""'_--7

C> 6

c-3

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 19

FRONTAXLESPINDLEFORK

Ref. Adams DESCRIPTION No.No. Part No. Req'd Serial Number

1 672237 Bearing' lower spindle 2 8000 +
1 662232 Bearing, lower spindle fork (Usedwith 404775 spindle

and bushing assembly, Ref. No.5) 2 701 thru 7999also 563,
Except 710 thru 752

1 2232 Bearing, lower spindle fork (Usedwith 428050spindle) 2 1 thru 700, Also 710thru
752, Except 563

2 Screw, cap, hex head, 3(8" x 1-3(8" UNC 12
3 Washer, lock, 3/8" 12

4 40322u _t'orK,spindle (Inci. Ref. Nos. 12, 13 and 18) 2 8000 +
4 402830 Fork, spindle (Incl, Ref. Nos. 12, 13 and 18) 2 1 7999

5 407412 Spindle (Withbushing) (1-723973bushing Ref. No. 15A) 2 8000 +
5 404775 Spindle (Withbushing) (1-723970bushing Ref. No. 15A) 2 1 7999
5 428050 _@_ep_lacedby 404775

6 428120 Washer, lower spindle 2 8000 +6 428090 Washer lower soindle 2 1 7999

7 428121 Washer, upper spindle 2 8000 +
7 428092 Washer UDDersnindle 2 1 7QQQ

8 428124 Washer, upper fork closure 2 8000 +
8 42809::1 WaRher unner fork _, 2 1 7999
9 428094 Disc, bearing thrust 2 1 thru 991

10 DP 1551 Cone, spindle bearing 2 8000 +10 428095 Cone, spindle bearing 2 1 7999

11 DP 1552 Cup, spindle bearing 2 8000 +
11 428096 Cup, spindle bearing 2 1 7999

12 428098 Bushing, lower spindle fork 4
13 428099 Bushing, upper spindle fork 4
14 429916 Screw, adjusting, bearing thrust 2 1 thru 991

15 721698 Washer, lower fork closure 2 8000 +15 721697 Washer, lower fork closure 2 1 7999
15A 723973 Bushing 2 8000 +15A 723970 Bushing, spindle (Usedwith 404775spindle and bushing

assemblv. Ref. No 5\ 2 701 thru 7999, Also 563,
Except 710 thru 752

15A 723972 Bushing, spindle (Undersize salvage bushing used with
428050 snindle and r _" ,..J 2232 h",,,,.inO' 2 1 thru 700 Also 710thru

752, Except 563

(Continued)

12/62 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



19A ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE SPINDLE FORK

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

16 4P 568 Fitting, lub. 4
17 4P 695 Nut, lock, bearing screw 2 1 thru 991

18 724019 Shim, laminated 4 8000 +
18 724018 Shim, laminated 4 992 thru 7999

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



19B

- NOTES-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



20 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE TIE ROD
(Used on Serial Nos. 1 thru 7999)

_co

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 21

FRONTAXLETIE ROD
(Used on Serial Nos. 1 thru 7999)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 1926 Yoke, tie rod 2
2 2452 Socket, steering ball 2
3 Screw, cap, hex head, 3/8" x 2-3/4" UNC 5
4 Washer lock 3/8" 10
5 Nut, hex, 3/8" UNC 5

6 403456 Arm, R. H. steering (Incl. Ref. Nos. 7 8 16 18 25
and 26) 1

6 403457 Arm, L. H. steering (Incl. Ref. Nos. 7, 8, 16, 18, 25
and 26) 1

7 Pin, cotter, 3/8" x 2-1/2" 2
8 Pin cotter, 1/8"x 1-1/2" 2
9 422821 Washer, steering arm 2
10 422830 Pin, pivot locking 4
11 Washer lock 1/2" 4

I 12 Nut, hex, 1/2" UNC 4

13 724149 Block, swivel 2 1274 7999
13 424562 Block, swivel 2 1 thru 1273

14 724152 Pin, yoke 4
14 424563 (Replaced by 724152)

15 428104 Shim, steertnz ball socket 3
16 428107 Key, steering arm 2
17 428183 Boot, steering ball 1
18 428699 Nut. hex. slotted ?

19 720241 End, tie rod 2
20 Nut, hex, jam, 1-1/4" UNF 2
20A WMher locka. k1/4.'.' .. 2
21 720242 Rod, tie 2
22 Washer, lock, 1-1/4" 2
23 Nut hex jam 1-1/4" UNF 2
24 4P 568 Fitting, lube 4
25 4P 929 Nut, special 2
26 724147 Bushing 2 1274 7999

440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



21A ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AXLE TIE ROD
(Used on Serial Nos. 8000 and Later)

1 ~

.<0 .. --7

1---8
~--4
---9

12

16

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 218

FRONTAXLETIE ROD
(Used on Serial Nos. 8000and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 4P929 Nut, slotted 2
2 DP1922 Key, steering arm 2
3 4P568 Fitting 2
4 724152 Pin 4
5 403222 Arm, steering (Incl. Ref. Nos. 2, 6 and hardware) 2

Nut, hex, slotted, 3/4" UNF 2
Nut hex slotted 1-1/4" lJNF 2
Pin, cotter, 3/16" x 1-1/2" 2
Pin, cotter, 5/16" x 2" 2

6 724147 Bushing 2
7 724149 Block, swivel 2
8 422821 Washer, steering arm 2
9 428699 Nut, hex, slotted 2
10 422830 Pin, pivot lock 4

Nut, hex, 1/2" UNC 4
Washer, lock, 1/2" 4

11 727296 Rod, tie (withyoke) 2
12 662806 Socket, steering ball 2

Nut, hex, 1/2" UNC 5
Screw, cap, hex head, 1/2" x 3" UNC 5
Washer, lock, 1/2" 10

13 728919 End tie rod 2
Nut, jam, hex, 1-1/4" UNF 2
Washer, lock, 1-1/4" 2

14 4P567 Eittinz lub. 2
15 729049 Boot, steering ball 1
16 728918 Shim, ball socket 3

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



22 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT LEANING WHEEL CONTROL
(Used on Serial Nos. 2559 and Later)
(Also Used on Serial Nos. 1 thru 844)

PRINTE:OIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 23

FRONTLEANINGWHEELCONTROL
(Usedon Serial Nos. 2559 and Later)
(Also Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(For Serial Nos. 845 thru 2558, see page No. 25)

1 350613 Cap, bearing 3
2 Screw, cap, hex head, 3(8" x 2" UNC 6
3 Washer, lock, 3/8" 6
4 350773 Fitting, lub. 5
5 407230 Telescope (with shaft) 1 8000 +
5 405971 Telescope (with shaft) 1 2559 thru 7999
5 402226 Telescope (with shaft) 1 1 thru 844

6 406082 Joint, universal (Incl. Ref. Nos. 4, 11 and 12) 1 2559 .j.

6 403598 Joint universal (Incl. Ref. Nos. 11 12, 14 and 15) 1 1 thru 844
7 423220 Shaft, front control 1 8000 +
7 726710 Shaft, front control 1 2559 7999
7 423220 Shaft front control 1 1 thru 844
8 729260 Shaft, square 1 8000 +
8 726707 Shaft, square 1 2559 7999
8 428201 Shaft square 1 1 thru 844

8A 428841 Fitting, lub. 1

9 405839 Bearing, control rod (Incl. 1 - 428841, Ref. No. 17) 3
9 661658 (Replaced by 405839)

10 720310 Shaft, rear control 1 2559 .j.

10 720670 Shaft, rear control 1 1 thru 844

11 DP 621 Pin, drilled 10
12 Pin, cotter, 1(8" x 3/4" 10

13 726711 Shaft, center control 1 2559 .j.

13 DP 1808 Shaft, center control 1 1 thru 844

14 726704 Pin, roll 1 2559 .j.

14 DP 1923 Pin, drilled 1 1 thru 844

15 Pin, cotter, 1(8" x 3/4" 1
16 4A 449 Joint, universal (Incl. Ref. Nos. 4, 11 and 12) 1

17 428841 Fitting, lub. (Usedwith 405839) 3
17 4P 567 Fitting, Iub, (Usedwith 661658) 3

18 5A395 Joint, universal (Incl. Ref. Nos. 4, 11 and 12) 3

I

, ii

I
.j. All later serial numbers. 440 MG

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



24 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT LEANING WHEEL CONTROL
(Usedon Serial Nos. 845 thru 2558)

,'?>
" \,1- "'--,

~tf~--#..

~ "q,\ -, q, ,,,~!
I 'u.. '\ ,'1- ~_."4~:1 '~-~~, ~

'P '

/

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 25

FRONTLEANINGWHEELCONTROL
(Usedon Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(For Serial Nos. 1 thru 844 and 2559 and Later, see
Page No. 23)

1 350613 Cap, bearing 3
2 Screw, cap, hex head, 3/8" x 2" UNC 6
3 Washer lock 3/8" 6
4 404631 Shaft, rear control (withyoke) 1
5 404632 Shaft, center control (withyoke) 1
6 404633 Shaft front control (withyoke) 1
7 404634 Telescope (with yoke) 1
8 404645 Cross (withbearings and snap rings) 5
9 428841 Ffttinz lub, 1

10 405839 Bearing, control rod (Incl. 1 - 428841, Ref. No. 20) 3
10 661658 CRenlacedbv 405839)

11 723738 Nut, lock 6
12 723740 Yoke, clamp (keyway) 4
13 Screw, cap, hex head, 7/16" x 1-3/4"UNF 4
14 723761 Shaft, square 1
15 723787 Yoke clamp (splined) 1
16 Screw, cap, hex head, 7/16" x 1-3/4" UNF 1
17 723789 Yoke, clamp (square) 1
18 Screw can. hex head 7/16" x 1-3/4" UNF 1
19 4P 151 Key, Woodruff 3

20 428841 Fitting, lub, (Usedwith 405839) 3
20 4P 567 Fitting, lub. (Usedwith 661658) 3

I

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



~en
C
0
Z
0...
0
:II
C
111
:II
"D =-)- r-:II... :IEUI

III =--< -<
:II en111
."
111 =:II
111 I'<j -z '2~ -<n i~ ,..,
111
Z 8 ~ :I:c
3: I~ =III =111
:II ,..,
UI

~~
r-

)- =-r- ..... t,Ij ::zs S'I:"I =)- 2 ~-<
UI "'Ie::! enCDcn
Ii)

~~
,..,

<:
111 Cl :::a-"D =-)-
:II r-...
z ::zc =J:
III :I:111
:II =)- ,..,
z :::ao
e
111
UIn
~
:!I
0z



ALWAYS GIVE MODEL AND SERIAL NUMBER 27

FRONTLEANINGWHEELHOUSING
(Used on Serial Nos. 1 thru 7999)

Ref. Adams DESCRIPTION No.No. Pari No. jReq"d Serial Number

1 2236 CaD. tiltinlr housina beartnz 1
2 Screw, cap, hex head, 3/8" x 1-1/2" UNC 4
3 Washer, lock, 3/8" 44 350808 Screw, set 1
5 Nut, hex, jam, 3/4" UNC 1
6 2243 Worm 1
7 350504 Seal, oil 1
8 402201 Gear, worm (with pinion) 1
9 402590 Housing, gear (Incl. Ref. Nos. 29 thru 31, 36 and 54) 1
10 Bolt, plow, 3/4" x 2-3/4" UNC 1
11 Washer, lock, 3/4" 1
12 Nut, hex, 3/4" UNC 1
13 402591 Cover, gear housing (Incl. Ref. Nos. 29 30 36 and 54 1
14 402831 Link, tilting (Inc!. Ref. Nos. 24 and 25) 1
15 403921 Crank, tilting (Incl. Ref. Nos. 19, 20 and 40) 1
16 Bolt, machine, hex head, 5/8" x 4-1/2" UNC 2
17 Washer, lock, 5/8" 4
18 Nut, hex, 5/8" UNC 2
19 Screw cap. hex head 1/2" x 2-1/4" UNC 1, 20 Washer, lock, 1/2" 1
21 403743 Bearing, worm thrust (Incl. Ref. No. 38) 1
22 423843 Seal oil ?
23 427284 Washer, worm thrust 1
24 428101 Bushing, tilting link 125 428102 Bushing, tilting link 2
26 428103 Pin, tilting link 1

27 428125 Shaft worm 1 2ii!i!l 'l9~927 723750 Shaft, worm 1 845 thru 255827 428125 Shaft, worm 1 1 thru 844
28 428128 Shaft, tilting 1
29 428131 Bushing, tilting shaft 2

30 725810 Bushing, intermediate shaft 2
30 428132 (Replaced by 725810)

31 428133 Bushing, worm shaft 1
32 428141 Gasket, tilting gear housing 1
33 428173 Kev. half zear 1
34 428174 Key, tilting crank 1
35 428199 Spacer, tilting housing 1

36 Plug, pipe, square head, 1/2" (Dry seal type) 2
36 428857 Plug, drain (7/8" dia.) 3
36 551334 Gasket (Usedwith 428857) 3

(Contizmed)
I ii
I

I 440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



28 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT LEANING WHEEL HOUSING
(Used on Serial Nos. 1 thru 7999)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

37 723338 Pin, roll 1
37 429710 (Replaced by 723338)

38 429784 Bushing, thrust bearing 1
39 429791 Ring, "0", bearing adjusting cap 1

40 522551 Fitting, lub, (with extension) 1
40 522578 (Replaced by 522551)
40 721795 (R~placed by 522551)

42 691888 Bearing, self-aligning 2
44 721801 Gear, half 1
45 722445 Bolt, ''U'' 2
46 Washer, lock, 5/8" 4
47 Nut, hex, 5/8" UNC 4
48 722841 Stud 9
49 Washer, lock, 3/8" 9
50 Nut, hex, 3/8" UNC 9
51 4P 151 Key, Woodruff 1 845 thr-n ?fifiR
52 4P 567 Fitting, lub, 2
53 4P 1578 Pin, dowel 2
54 SF 1416 Pluz, welch ?
55 5P 1575 Key 1
56 723985 Plug, vented pipe (1/2" dia.) 1

I

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



---------_.
A LWAY S G IV E MOD ELAN 0 S E R IA L N UMBE R 29

- NOTES-

440 MG
P"INTED IN U.S.A.

ALWAYS USE GENUINE PARTS



29A ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT LEANING WHEEL HOUSING
(Usedon Serial Nos. 8000and Later)

29

V)Oll
Q

e/. 16

l' 2726--- 19
2 3 II ~

• 16

till 21
~ 22

25--_

f

24

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



I

ALWAYS GIVE MODEL AND SERIAL NUMBER 29B

FRONT LEANING ~HEEL HOUSING
(Used on Serial Nos. 8000 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 727341 Shaft (with pinion) 1
2 728804 Bolt, shoulder 1
3 428841 Fitting, lub. 1
4 728807 Link, vibrating 1
5 728776 Nut, lock 1
6 406310 Support 1
7 727504 Seal, grease 1
8 727347 Bushing 1
9 4P 2524 Seal, grease 1

10 723985 Plug, vented pipe 1
11 662743 Housing, tilt gear (Also order 1-727347 bushing and

1-727346 bushing) 1
Nut, hex, I" UNC 1
Plug, pipe, square head, 1/2" (Dry seal type) 1
Screw, cap, hex head, 1/2" x 3-1/4" UNC 1
Screw, cap, hex head, I" x 2-3/4" UNC 1
Washer, lock, 1/2" 1
Washer, lock, I" 2

12 662741 Gear, tilt 1
13 722157 Ring, "0" 1
14 727348 Bushing 1
15 662742 Cover tilt hous inz (Also order 1-727348 bushtnm 1

Plug, pipe, square head, 1/2" (Dry seal type) 1
Screw, cap, hex head, 3/8" x 1-1/8" UNC 6
Washer lock !'lIS" ,:;

16 727346 Bushing 2
17 728975 Shaft 1
18 5P 1575 Kev Woodruff 1
19 727351 Bearing, thrust 1
20 727342 Worm 1
21 727353 Bearing, worm thrust 1
22 429963 Ring, "0" 1
23 727349 Cap, bearing 1

Nut, jam, hex, I" UNC 1
Screw, set, hex, socket, flat point, I" x 1-3/4"
UNC 1

24 727350 Stud 4
Nut, hex, 5/8" UNC 4
Washer, lock, 5/8" 4

25 423004 Pin, dowel 1
26 727352 Pin, roll 1
27 727313 Screw, cap 4
28 727314 Nut, tapered 4
29 152343 Seal, water 1

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



~
c:)..

:0
Z...

0 '"0 c
Z

Z c
0 ..~ •
0

;:I::l1o

;a

r-

0
IT!

::e
;a

"
;:I::l1o

)-

-<

;a

en

~
(/I

ID

C")

-<

-
;a

-=
IT!

d ,...,
...,
IT!

rn

;a

(1)

===

IT!

Q..

Z

0 c::::»

0

I:l

IT!

UJ =(1)

Z

., ~ ,...,
C

li)0 > r-

~

......Z

ID

~til >

IT!
;a

~ ~ ::z:

(/I

..... =g;
)-

a en

r

-'I ,...,
s

<0

)-

<0 ::a<0

-<

~ -
(/I

>
G"l

r-

<:
IT!

:z:
")-

c:::
;a

:s:::::

~
z

CCII

c

,...,
~

::a

ID
IT!
;a
)-
z
0
0
IT!
(/I
0
~
"~(5
z



ALWAYS GIVE MODEL AND SERIAL NUMBER 31

TANDEMS
(Used on Serial Nos. 1 thru 7999)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L.H.)

2 2131 Cap (For tandem chain POrthole) 8
3 2272 Housing, inner eccentric bearing 4
4 Screw, cap, hex head, 1/2" x 1-1/2" UNC 48
5 Washer, lock, 1/2" 48

6 726503 Cap, bearing 4
6 2273 (Replaced by 726503and 6 - 1/2" x 1-1/2" UNC

cap screws)

7 Screw, cap, hex head 1/2" x 1-1/2" UNC(Used
with 726503) 24

7 Screw, cap, hex head, 1/2" x 1-3/4" UNC(Used
with 2273) 24

8 Washer, lock, 1/2" 24
9 350773 Fitting, lub. 4
10 401761 Cover, port hole (Incl. Ref. Nos. 11 and 42) 4
11 Nut, hex, 1/2" UNF 8
12 401952 Clamp, port hole cap 8
13 Washer, lock, 3/8" 8
14 Nut, hex, 3/8" UNC 8

14A 406602 Axle, rear driven (with sprocket) 2 4779 thru 7999
14A 405710 Axle, rear driven (with sprocket) (Incl. Ref. Nos.

25, 39, 53 and 54) 2 2094 thru 4778
14A 406601 Axle, front driven (with sprocket) 2 4779 thru 7999
14A 405711 Axle, front driven (with sprocket) (Incl. Ref. Nos.

25, 39, 53 and 54) 2 2094 thru 4778

15 402469 Axle, driven (without sprocket) (Incl. Ref. Nos. 25,
39, 53 and 54) (Replaced by 405710or 405711) 1130 thru 2093

15 402469 Axle driven (without sprocket) (Incl Ref. Nos, 25,
39, 53 and 54) 4 1 thru 1129

16 Pin cotter 3/8" x 3" 4
17 402957 Housing, outer eccentric (Incl. Ref. No. 41) 4
18 Screw, cap, hex head, 1/2" x 1-1/2" UNC 48
19 Washer lock 1/2" 4"
20 403906 Bolt (withnut), heat treated (Incl. Ref. No. 46) 32 1 thru 2093

21 404612 Cover, port hole (Inc!. Ref. Nos. 22 and 42) 2
21 404132 (Replaced by 404612)

22 Nut, hex, 1/2" UNF 4

(Continued)

440 MG
PRINTEDIN u.s .s:

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



32 ALWAYS GIVE MODEL AND SERIAL NUMBER

TANDEMS
(Used on Serial Nos. 1 thru 7999)

Ref. Adams DESCRIPTION No.
No. Part No. jReq'd Serial Number

(Quantities Listed are for Both R. H. and L.H.)

(Continued)
23 407560 Housing, tandem 2
23 404149 (Replaced by 407560)

23A Plug, pipe, hex socket head, 1/2" (Dry seal type) 4
23A 428857 Plug, drain (7/8" dia.) 4
23A 551334 Gasket oil ho1p. nl'..in nluz {Usedwith 428857 n1111>"\ 4

23B Plug, pipe, square head, 1/2" (Dry seal type) 2
23B 428857 Plug, drain (7/8" dta.) 2
23B 551334 Gasket, oil hole drain plug (Used with 428857plug) 2

24 422881 Seal, oil 4
25 424530 Pin, roll 4

26 5P 1068 Link, roller (Usedwith 728191chain) x
26 474981 Link, roller (Usedwith 728220, 725138, 720287and

428495 chains) x
26 424656 (Replaced bv 474981)

27 5P 1067 Link, coupler (Incl, Ref. No. 28) (Usedwith 728191
chain) _X

27 474982 Link, coupler (Inc!. Ref. No. 28) (Used with 728220,
725138, 720287and 428495chains) x

27 424657 (Renlaced hv 474982\

28 Pin, cotter, 1/8" x 3/4" x
29 425073 CuP bearinz 4
30 425074 Cone, bearing 4
31 427262 Gasket (For tandem chain cap) 8

32 428574 Shim (, 020" thick) 20
32 428575 Shim (, 007" thick) 12
32 428576 Shim (. 005" thick) 12

33 428578 Gasket 4
34 428579 CuP outer beartnz A_
35 428580 Cone, outer bearing 4
36 428581 Gasket 4
37 428604 Seal, oil 4
38 428605 Seal, oil 4
39 428737 Key (For driven axle) 4
41 429320 Plug pipe slotted _2_0_
42 429783 Gasket, port hole cover 6

(Continued)

x - As required.
PRINTEDIN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 33

TANDEMS
(Used on Serial Nos. 1 thru 7999)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L.H.)

(Continued)

45 720269 Sprocket (Replaced by 405710or 405711axle with
sprocket_. see Ref. No. 14A) .nao _ihru 2093

45 428590 Sprocket, driven (Usedwith 402469, axle) 4 1 thru 1129

46 721785 Nut, lock 32 _l_ ...thm 2093
47 722481 Gasket, cover plate 2
48 722482 Plate, cover 2
49 Screw, c~ hex head 3/8" x 3/4" UNC 24
50 Washer, lock, 3/8" 24

51 728191 Chain, drive _iIncl. Ref. Nos. 26 thru 2~ 4 ~ +
51 728220 Chain, drive (Incl. Ref. Nos. 26 thru 28) 4 44C4779 +
51 725138 Chain, drive (Incl. Ref. Nos. 26 thru 28) 4 1130 thru 4778
51 722675 (R~laced Qy 725138)
51 720287 Chain, drive (Incl. Ref. Nos. 26 thru 28) 4 845 thru 1129
51 428495 Chain, drive (Incl. Ref. Nos. 26 thru 28) 4 1 thru 844

52 4P 567 Fitting, lube 4
53 5P 1258 Nut (For driven axle) 4
54 5P 1259 Washer 4

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



33A ALWAYS GIVE MODEL AND SERIAL NUMBER

TANDEMS
(Usedon Serial Nos. 8000and Later)

.11-_';C ~ 6

8

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 338

TANDEMS
(Used on Serial Nos. 8000and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 401761 Cover, port hole (Incl. Ref. No.2) 6
Nut, hex, 1/2" UNF 12

2 429783 Gasket, port hole cover 6

3 407675 Housing, tandem 2 44C8414 +
3 407675 Housing, tandem 2 44GM8309 +, Except 8315thru

8339, 8360, 8363and 8408.
3 407056 Housing, tandem 2 44C8000thru 44C8413
3 407056 Housing, tandem 2 44GM8000thru 44GM8308,Also

8315thru 8339, 8360, 8363 and
8408.

Plug, pipe, hex socket head, 1/2" (Dry seal type) 4
Plug, pipe, square head, 1/2" (Dry seal type) 2

4 401952 Clamp, cap 8
Nut, hex, 3/8" UNC 8
Washer, lock, 3/8" 8

5 427262 Gasket 8
6 2131 Cap (For tandem chain POrthole) 8
7 428999 Gasket 4

8 662861 Housing, front eccentric bearing 2 44C8414 +
8 662861 Housing, front eccentric bearing 2 44GM8309 +, Except 8315 thru

8339, 8360, 8363and 8408.
8 662845 Housing, front eccentric bearing 2 44C8000thru 44C8413
8 662845 Housing, front eccentric bearing 2 44GM8000thru 44GM8308,Also

8315thru 8339, 8360, 8363 and
8408.

Plug, pipe, square head, 1/8" (Dry seal type) 2
Screw, cap, hex head, 1/2" x 1-1/4" UNC(Used
with 662845) 24
Washer, lock, 1/2" (Usedwith 662845) 24

8A 120614 Bolt, tapered (Used with 662861) 24
9 4P 567 Fitting, lub. 2
10 428498 Plate, cover 2

Screw, cap, hex head, 3/8" x 3/4" UNC 24
Washer lock 3/8" 24

11 428499 Gasket, cover plate 2

+ - All later serial numbers 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



33C ALWAYS GIVE MODEL AND SERIAL NUMBER

TANDEM CHAINS, SPROCKETS ANDDRIVEN AXLE
(Used on Serial Nos. 8000 and Later)

v8 9,-~
~-.10

_--12

()---.13
~14o 15

---16

0---18
~19

o 20
u..,.._--21

o 22
23. ••

PRINTI:D IN U .••••

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 330

TANDEMCHAINS,SPROCKETSANDDRIVENAXLE
(Used on Serial Nos. 8000 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 728415 Chain drive (For graders powered bv Cummins
Engine) 4

1 728416 Chain, drive (For graders powered by GMEngine) 4

2 474981 Link, roller x
3 474982 Link, coupling x

4 402321 Sprocket, driving (For graders powered by Cummins
Engine) 2

4 407055 Sprocket, driving (For graders poweredbyGMEngine) 2

5 428496 Plate, axle bolting 2
6 428497 Screw, drilled cap 6

7 407051 Axle, front driven 2
7 407052 Axle, rear driven 2

8 426179 Key 4
9 424530 Pin, roll 4
10 728408 Retainer, bearing 4

Screw, cap, hex head, 1/2" x 1-3/4" UNC 32
Washer lock 1/2" 32

11 729115 Cup, bearing 4
12 729114 Cone, bearing 4
13 729101 Retainer snap_rfnz 4
14 729116 Ring, snap 4
15 729117 Cone, bearing 4

16 672862 Housing, rear eccentric (Usedwith two wheel brakes) 2 44C8414 +
16 672862 Housing, rear eccentric (Usedwith two wheel brakes) 2 44GM8309 t, except 8315thru

8339. 8360, 8363and 8408.
16 662862 Housing, rear eccentric (Used with four wheel

standard or power brakes) 2
16 672844 Housing, rear eccentric (Usedwith two wheel brakes) 2 44C8000thru 44C8413
16 672844 Housing, rear eccentric (Usedwith two wheel brakes) 2 44GM8000thru 44GM8308,Also

8315 thru 8339, 8360, 8363 and
8408.

Plug, pipe, square head, 1/8" (Dry seal type) 2
Screw, cap, hex head, 1/2" x 1-1/4" UNC(Used
with 672844) 24
Washer, lock, 1/2" (Usedwith 672844) 24

16A 120614 Bolt, tapered (Usedwith 662862and 672862) 24
17 4P 567 Fitting, lub, 2

18 729098 Shim (. 005" thick) 16
18 729099 Shim (. 007" thick) 12
18 729100 Shim (, 020" thick) 16

(Continued)

x - As required.
+ - All later serial numbers. 440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



33E ALWAYS GIVE MODEL AND SERIAL NUMBER

TANDEMCHAINS,SPROCKETSANDDRIVENAXLE
(Used on Serial Nos. 8000and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq·d Serial Number

(Continued)

19 729118 Cup, bearing 420 621713 Seal, grease A_

21 662863 Retainer, bearing 4 44C8414 +21 662863 Retainer, bearine: 4 44GM8309 + Except 8315 thru
8339, 8360, 8363 and 8408.

21 662813 Retainer, bearing 4 44C8000thru 44C8413
21 662813 Retainer, bearing 4 44GM8000thru 44GM8308 Also

8315thru 8339, 8360, 8363 and
8408.

Screw, cap, hex head, 1/2" x 1-1/2" UNC 40
Washer, lock, 1/2" 40

22 5P 1259 Washer 4
23 5P 1258 Nut 4

Pin, cotter, 3/8" x 3" 4
722842 Wire 16 g~ 15" length (Usedwith 428497 Ref.

No.6) 2

+ - All later serial numbers.
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



33F

-NOTES-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



34 ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOT BRAKE MECHANISM (MANUAL ADJUSTING)
(Usedon Serial Nos. 1 thru 5165)

......-..::--34
~-36

56 11~33
\ c:) ~--35

4~ ••

14 t 7\~ 12 14

52-.30 ••.••b...•\ ,..J~..~6~.ot-52( I~~~_a·"_~-9\:rO' \
17-~-----8

19-1 a"" 16 'l..
57 18/ ..••.••~..
-, 5 2
~ 4~ / 43

<:) I

,
1-37 41,44\1 . I\ 1-38 21 ~

...... 1\:j·lll.( l 'T~C'K)-.---::~::--O-\-(-IIJIO-\-'-\-·-r,J-\ -:--:\~47
46 26 25 0\ 22 26 27 29 ~ ~

23/.. 48
2l

42

Y
39

j•
.",

6~ 40

·~41

40

---53

55

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 35

.,;",,:1&.. FOOTBRAKEMECHANISM(MANUALADJUSTING)
(Used on Serial Nos. 1 thru 5165)

Ref. Adams DESCRIPTION No.
No. Part No. lReq"d Serial Number

(Quantities Listed are for Both R. H. and L. H.)

2 426204 Screw, cap, heat treated 12
3 Washer, lock, 1/2" 12
4 426205 Screw, cap, heat treated 8
5 Washer lock 1/2" 8

6 426463 Plate, R.R. backing 1
6 426464 Plate L.R. backing 1

7 426153 Cylinder, brake wheel (Inc!. Ref. Nos. 10 thru 19) 2
7 471700 (Replaced by 426153)

8 Screw, cap, hex socket head, 5/16" x 3/4" UNC 4
9 Washer, lock, 5/16" 4
10 471701 Piston 4
11 471707 (Cup - Replaced by 475088, Ref. No. 58)
12 471708 Spring, piston return 2
13 471709 (Boot - Replaced by 475~88, Ref. No. 58)
14 471710 Strap, boot 4
15 471711 Screw bleeder 2
16 471712 Fitting, inlet 2
17 471713 Gasket, inlet fitting 2
18 471714 Gasket inlet fittiIut bolt 2
19 471715 Bolt, inlet fitting 2

20 475563 Shoe, R. H. (with Iininz] (Front shoe for brake on
right side of grader) 1

20 471751 (Replaced by 475563)
20 475564 Shoe, L. H. (with Iinina) (Front shoe for brake on left

side of grader) 1
20 471752 (Replaced by 475564)

21 471762 Centralizer (Incl. Ref. Nos. 22 and 25 thru 32) 2
22 471763 Bracket, centralizer 2
23 Washer lock 1/2" 4
24 Nut, hex, 1/2" UNF 4
25 471764 Nut, adjusting 2
26 471765 Retainer centralizer sortuz - inner 4
27 471766 Spring, centralizer 4
28 471767 Retainer, centralizer spring - outer 2
29 471768 Wheel, adjusting nut 2
30 471769 Lock, centralizer spring retainer 8
31 471770 Screw, adjusting R.H. 2
32 471771 Screw adjusting L H 2
33 471772 Pin, anchor 4
34 Pin, cotter, 3/16" x 1-1/2" 4
35 471774 Washer lock_ianchorDin) 4-

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



36 ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOTBRAKEMECHANISM(MANUALADJUSTING)
(Used on Serial Nos. 1 thru 5165)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L. H.)

_l_Continued)

36 471775 Plate, reinforcement (anchor pin) 2
37 4711.16 Snaoer shoe g
38 471777 Pin, shoe hold down 8
39 Pin, cotter, 5/32" x 3/4" 8
40 471778 Cup, shoe hold downspring 16
41 471779 Spring, shoe hold down 8
42 471780 Spring, anchor to shoe - primary 2
43 471781 Spring, anchor to shoe - secondary 2
44 471782 Spring, adjusting screw 2
45 471783 Spring, primary to secondary shoe 2
46 471784 Pin, brake shoe,pivot 4
47 Pin, cotter, 5/32" x 1-1/8" 4
48 471785 Plate, centralizer 2
49 471786 Plate, cover 2
50 Bolt, machine, hex-head, 5/16" x 3/4" UNF 4
51 Washer, lock, 5/16" 4
52 471787 Link_._connecting_l_wheelqyJ_inder) 4

53 475563 Shoe, R. H. (with lining) (Rear shoe for brake on left
side of e:radetl_ 1

53 471794 (Replaced by 475563)
53 475564 Shoe, L. H. (with lining) (Rear shoe for brake on right

side of zrader) 1
53 471795 (Replaced by 475564)

54 475578 Packaze zround lininlr....§_f22l!lentlIncl 4 l.l.n.i.wrs_and
70 rivets, Ref. No. 55) 1

54 472072 (Replaced by 475578)

55 472756 Rivet 70
56 472990 Nut, anchor pin 4
57 472991 Rivet, anchor bracket 12
58 475088 Kit. wheel cylinder (Incl. 2 each of Ref. Nos. 11 and

13) 2

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 SERIA L NUMBER 37

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



37A ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOT BRAKE MECHANISM (AUTOMATIC ADJUSTING)
(Usedon Serial Nos. 5166and Later)

28

, 1.....--14 26

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 378

FOOTBRAKEMECHANISM(AUTOMATICADJUSTING)
(Used on Serial Nos, 5166and Later)

Ref. Adams DESCRIPTION No,
No, Part No. Req'd Serial Number

(Quantities Listed are for BothR. II. and 1.. H.)

1 426204 Screw, cap, heat treated 12
Washer, lock, 1/2" 12

2 426205 Screw, cap, heat treated 8
Washer lock 1/2" 8

3 426153 €ylinder, brake wheel (Incl. Ref, Nos. 4 thru 11 and
25) 2
Screw cap, hex socket head 5/16" x 3/4" UNC 4
Washer, lock, 5/16" 4

4 471701 Piston 4
5 471708 Spring, piston return 2
6 471710 Strap, boot 4
7 471711 Screw, bleeder 2
8 471712 Fitting. inlet 2
9 471713 Gasket, inlet fitting 2
10 471714 Gasket, inlet fitting bolt 2
11 471715 Bolt inlet fittinz 2
12 471774 Washer, lock (anchor pin) 4
13 471775 Plate, reinforcement (anchor pin) 2
14 471777 Pin, ",hOE>holcl clown ~

Pin, cotter, 5/32" x 3/4" 8
15 471778 Cup, shoe hold downspring 16
16 471779 Spring, shoe hold down 8
17 "'471780 Spring, anchor to shoe 2
18 *471781 Spring, anchor to shoe 2
19 471783 Spring, shoe to shoe 2
20 *471784 Pin, brake shoe pivot 2

Pin, cotter, 5/32" x 1-1/8" 2
21 471787 Link connecting (wheel cylinder) 4
22 472756 Rivet 70
23 472990 Nut, anchor pin 4
24 472991 Rivet. anchor bracket 12
25 475088 Kit, wheel cylinder (Incl, 2 boots and 2 cups) 2

26 728539 Plate backing 2
26 475562 (Replaced by 728539)

27 *475563 Shoe, R.H. (with lining) 2
28 *475564 Shoe, 1.. II. (with lining) 2

29 475565 Screw, adjusting (Used on 1.. H, brake) 1
29 475566 Screw, adjusting (Used on R. H. brake) 1

30 475567 Nut pivot (Used on 1.. II. brake) 1
30 475568 Nut, pivot (Used on R. II. brake) 1

31 475569 Pin, anchor 4
32 475570 Spring, automatic adjusting 2
33 *475571 Socket, adjusting screw 2
34 *475572 Pin brake shoe pivot 2

Pin, cotter, 5/32" x 1-1/8" 2

(Continued)

*NOTE: See Note FollowingReference No. 38, 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



37C ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOTBRAKEMECHANISM(AUTOMATICADJUSTING)
(Used on Serial Nos. 5166and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Quantities Listed are for Both R.H. and L. H.)

(Continued)

35 *475573 Cable, automatic adjusting 2
36 *475574 Guide, cable 2
37 "'475575 Lever, automatic adjusting 2
38 475578 Package, ground lining segment (Incl. 4 linings and

70 rivets, Ref. No. 22) 1

*NOTE: Parts illustrated are positioned as assembled in R. H.
brake on R.H. side of grader.
R. H. shoes are always front shoes on R.H. side of
grader and are always rear shoes on L. H. side of
grader, L. H. shoes are always front shoes on L.H.
side of grader and are always rear shoes on R. H. side
of grader.

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTIC)N



ALWAYS GIVE MODEL AND SERIAL NUMBER 37D

- NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS 440 MG



38 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AND REAR WHEELS
(For7.50x24, 9.00x24, 10.00x24, 12.00x24, 13.00x24, and 14.00x24 Tires)

30

I
14-0
12- ......0

O~--l1
~16.

440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 39

FRONTANDREARWHEELS
(For 7.50 x 24, 9.00 x 24, 10.00 x 24, 12.00 x 24, 13.00 x 24 and 14.00 x 24 Tires)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq·d Serial Number

1 2004 Clamp, rim (For 7.50 x 24, 9.00 x 24 and 10.00 x 24
tires) (Front wheels) 18

1 2203 Clamp, rim (For 13.00 x 24 tires) (Front wheels) 18

2 726557 Cap, wheel hub (Front wheels) 2
2 2245 (Replaced by 1-726557cap, 3 cap screws, 7/16"

x 1" UNC 1-726724zasket 1-720552lock nut
and L-machme bolt, 5/16" x 2-7/8" UNC- Ref.
Nos. 2, 3, 18, 19, 20 and 21 respectively)

3 Screw, cap, hex head, 7/16" xl" UNC 6
4 Washer, lock, 7/16" 6

5 2203 Clamp, rim (Rear wheels) 32 2559 +
5 2560 Lug, rim bolt (Rea.rWheels) 36 1 thru 2558

6 404233 Disc (Withbolts) (Rear Wheels) (Incl, Ref. Nos. 27
and 29) 4 1 thru 2558

7 407678 Wheel, front (For 12.00 x 24, 13.00 x 24 and
14.00x 24 tires) 2 8000 +

7 407713 Wheel, front (For 7.50 x 24 9.00 x 24 and 10.00 x 24
tires) 2 8000 +

7 404302 Wheel, front (For 12.00 x 24 and 13.00 x 24 tires) 2 1 7999
7 404303 Wheel front_lFor 7.50 x 24 9.00x24ancilO OOx

24 tires) 2 1 7999

8 726724 Gasket, hub cap (Front wheels) 2
8 422839 (Replacedby 726724)

9 428129 Cone, outer bearing (Front wheels) 2 8000 +
9 422864 Cone, outer bearing (Front wheels) 2 1 thru 7999

10 ~728934 Flange (For 12.00 x 24, 13.00 x 24 and 14.00 x 24
tube or tubeless tires) (Rear wheels) (Usedwith
728937only, Ref. No. 24) (Goodyear) 4 6164 +

10 11<728935 Ring, lock (For 12.00 x 24, 13.00 x 24 and 14.00 x
24 tube or tubeless tires) (Rear wheels) (Used
with 728937only, Ref. No. 24) (Goodyear) 4 6164 +

10 ~728936 Ring, "0" (For 12.00 x 24, 13.00 x 24 and 14.00 x
24 tubeless tires only) (Rear wheels) (Usedwith
728937only, Ref. No. 24) (Goodyear) 4 6164 +

10 ~728938 Valve (For 12.00 x 24, 13.00 x 24 and 14.00 x 24
tubeless tires only) (Rear wheels) (Usedwith
728937only, Ref. No. 24) (Goodyear) 4 6164 +

10 "'424341 Ring, side (For 12.00 x 24 and 13.00 x 24 tube tires)
(Rear wheels) (Usedwith 720457only, Ref. No. 24)
(Goodyear) 4 1 6163

(Continued)

440 MG
PRINTEDIN U.S.A.

00 NOT OROER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER ANO OESCRIPTION



40 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT AND REAR WHEELS
(For 7.50 x 24, 9.00 x 24, 10.00 x 24, 12.00 x 24, 13.00 x 24 and 14.00 x 24 Tires)

Ref. Adams DESCRIPTION No.
No. -Part No. Req'd Serial Number

(Continued)

11 "'424664 Pin (Withside ring) (For 7.50 x 24 tires) (Front
wheels) (Goodyear) 2

.11 *728913 Base, rim (For 7.50 x 24 and 9.00 x 24 tubeless
tires) (Front wheels) (Goodyear) 2 6164 +

11 *425058 Rim (Withside ring) (For 9.00 x 24 and 10.00 x 24
tube tires) (Front wheels) (Firestone) 2 1 6163

11 *728937 Base, rim (For 12.00 x 24, 13.00 x 24 and 14.00 x
24 tube or tubeless tires) (Front wheels)
(Goodyear) 2 6164 +

11 *720457 Base, rim (For 12.00 x 24 and 13.00 x 24 tube tires)
(Front wheels) (Goodyear) 2 1 6163

12 728917 Spacer, wheel bearing (Front wheels) 2 8000 +
12 428109 Spacer, wheel bearing (Front wheels) 2 1 7999

13 428130 Cup, outer bearing (Front wheels) 2 8000 +
13 428160 Cup, outer bearing (Front wheels) 2 1 7999

14 428041 Cone, bearing, wheel inner (Front wheels) 2 8000 +
14 428161 Cone, bearing, wheel inner (Front wheels) 2 1 7999

15 424956 Cup, bearing, wheel inner (Front wheels) 2 8000 +
15 428162 Cup, bearing, wheel inner (Front wheels) 2 1 7999

15 4~tl153 Pin, outer bearing (Front wheels) 2
17 428164 Seal, wheel bearing felt (Front wheels) 2
18 428166 Nut, wheel bearing (Front wheels) 2

19 Screw, cap, hex head, 5/16" x 3" UNC 2
19 428198 (Replacedby 1-720552lock nut and 1- cap screw

5/16" x 3" UNC)

20 720552 Nut, lock (Usedwhen grader is equippedwith pressed
steel hub cap, 726557) 2

20 Nut, hex, slotted, 5/16" UNC (Usedwhengrader
is equippedwith cast iron hub cap, 2245) 2

21 Pin, cotter, 3/32" x 1" (Usedwith 428198, bolt) 2
22 428293 Retainer, felt (Front wheels) 2

23 429648 Stud (Front and rear wheels) 50 2559 +
23 429648 Stud (Front wheels) 18 1 th ...ll ?!>!>R

24 728937 Base, rim (For 12.00 x 24, 13.00 x 24 and 14.00 x
24 tube or tubeless tires) (Rear wheels)(Goodyear) 4 6164 +

24 720457 Base, rim (For 12.00 x 24 and 13.00 x 24 tube tires)
(Rear wheels) (Goodyear) 4 1 6163

(Continued)

440MG
PRINTED IN U.S.A.

00 NOT OROER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER ANO OESCRIPTIC'N



ALWAYS GIVE MODEL AND SERIAL NUMBER 41

FRONT AND REAR WHEELS
(For7.50x24, 9.00x24,10.00x24,12.00x24,13.00x24and14.00x24Tires)

Ref. Adams DESCRIPTION No.
No. Part No. fReq'd Serial Number

(Continued)

25 1"'728928 Flange (For 7.50 x 24 and 9.00 x 24 tubeless tires
(Front wheels) (Usedwith 728913only, Ref. No.
11) (Goodyear) 2 6164 +

25 *728934 Flange (For 12.00 x 24, 13.00 x 24 and 14.00 x 24
tube or tubeless tires (Front wheels) (Usedwith
728937only, Ref. No. 11) (Goodyear) 2 6164 +

25 *728929 Ring, lock (For 7.50 x 24 and 9.00 x 24 tubeless
tires) (Front wheels) (Usedwith 728913only,
Ref. No. 11) (Goodyear) 2 6164 +

25 *728935 Ring, lock (For 12.00 x 24, 13.00 x 24 and 14.00 x
24 tube or tubeless tires) (Front wheels) (Used
with 728937only, Ref. No. 11) (Goodyear) 2 6164 +

25 728930 Ring, "0" (For 7.50 x 24 and 9.00 x 24 tubeless
tires only) (Front wheels) (Usedwith 728913only,
Ref. No. 11) (Goodyear) 2 6164 +

25 728936 Ring, "0" (For 12.00 x 24, 13.00 x 24 and 14.00 x
24 tubeless tires only) (Front wheels) (Usedwith
728937only, Ref. No. 11) (Goodyear) 2 6164 +

25 728931 Valve (For 7.50 x 24 and 9.00 x 24 tubeless tires
only) (Front wheels) (Usedwith 728913only,
Ref. No. III (Goodvear) 2 6164 +

25 728938 Valve (For 12.00 x 24, 13.00 x 24 and 14.00 x 24
tubeless tires only) (Used with 728937only,
Ref. No. 11) (Goodvear) 2 6164 +

25 *424341 Ring, side (For 12.00 x 24 and 13.00 x 24 tube tires)
(Front wheels) (Usedwith 720457only, Ref. No. 1

6163(Goodyear) 2 1
25 *474587 Ring, side (For 7.50 x 24 tires) (Front wheels)

(Usedwith 424664only, Ref. No. 11) (Goodyear) 2
25 *721445 Ring, side_(For 7. 50 x 24 tires) (Front wheels)

(Usedwith 424664only Ref. No. 11) (Cleveland) 2
25 *721446 (Replacedby 425058, Ref. No. 11)

26 722793 Bolt, wheel (Rear wheels) 40 1 thru 2558
27 722794 Bolt, rim (Rear wheels) 36 1 thru 2558

28 4P 567 Fitting, lub. (Front wheels) (Usedwhengrader is
equippedwith pressed steel hub cap, 726557) 2

28 KP 804 Fitting lub. (Front wheels) (Usedwhen grader is
equippedwith cast iron hub cap, 2245) 2

29 4P 1462 Nut, hex (Front and rear wheels) 50 2559 +
29 4P 1462 Nut, hex (Front and rear wheels) 54 1 thru 2558

(Continued)

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



41A ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONTANDREARWHEELS
(For 7.50 x 24, 9.00 x 24, 10.00 x 24, 12.00 x 24, 13.00 x 24 and 14.00 x 24 Tires)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Continued)

30 662848 Wheel, rear (with brake drum) 2 8000 +
30 662729 Wheel, rear (with brake drum) 2 2559 thru 7999
30 661920 Hub, rear wheel (with brake drum) 2 1 thru 2558

31 662849 Wheel, rear 2 8000 +
31 662728 Wheel, rear 2 2559 thru 7999
31 1913 Hub, rear wheel 2 1 thru 2558

*NOTE: (Whenordering rim base and/or side ring, DONOT
ORDERBYPARTNUMBER,but be sure to give
vendor specifications as stamped on rim base and/or
side ring).

+ - All later serial numbers.
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



418

- NOTES-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



42 ALWAYS GIVE MODEL AND SERIAL NUMBER

STEERING GEAR CONTROL (ROSS AND SHEPPARD)
(Usedwith Manual or Power)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 43

STEERINGGEARCONTROL(ROSSANDSHEPPARD)
(Usedwith Manualor Power)

Ref. Adams DESCRIPTION No.
No. Part No. !Req'd Serial Number

1 350582 Can bearing 1

2 Screw, cap, hex head, 3/8" x 2" UNC 3
3 Washer, lock, 3/8" 3
4 350613 Cap, bearfnz 1
5 Screw, cap, hex head, 3/8" x 2" UNC 2
6 Washer, lock, 3/8" 2

7 350773 Fitting, lub, 2
7 (Standard 1/8" pipe plug replaced by 350773)

8 401555 Joint, universal (Incl. Ref. Nos. 7,14and15) 1

9 428067 Wheel, steering (Manual) 1
9 425195 Wheel, steering (Power) 1

10 428621 Shaft, rear 1
11 Washer, lock, Shakeproof, 7/8" external teeth 1
12 429851 Nut, special cap 1

13 405839 Bearing, control rod (Incl. 1 - 428841, Ref. No. 18) 2
13 661658 (Replaced by 405839)

14 DP 621 Pin, drilled 4
15 Pin, cotter, 1/8" x 3/4" 4
16 4P 151 Kev. Woodruff 1

17 4P 405 Shaft, front 1
17 726767 (Replaced bv 4P 405)
17 723261 (Replacedby 4P 405)

18 428841 Fitting, lub, (Usedwith 405839) 2
18 4P 567 Fitting, lub. (Usedwith 661658) 2

19 5A395 Joint, universal (Incl. Ref. Nos. 7 14 and 15) 1
19 725993 (Replaced by 5A395)

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



44 ALWAYS GIVE MODEL AND SERIAL NUMBER

MANUAL STEERING GEAR (ROSS)

o

t
21 3

12-\

1-

2 6 52

!~~
37 36

30 52 6 2 31 \ \\ .. \ \ I \O~~
~l)l)l)~~'"~0 0 0 0 ,~)0

/ 221
~

t'----2829 5049~cc:/ !
o c;:;;;::;a

___ t,.

44

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 45

MANUALSTEERINGGEAR(ROSS)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403112 Bearing, self-aligning (Incl, Ref. No. 41) 1 2622 +
1 403922 Bearing, self-aligning (lncl. Ref. No. 41) 1 1 thru 2621

LA 423149 Elbow street CUsedin houstnz, Ref. No ~
plug, Ref. No. 27) 1 2622 +

2 424592 Ring, retainer 2
3 424598 Screw adfustmz .i
4 424599 Nut, lock 1
5 426272 Plug, pipe, vented 1
6 426274 CUD ball _2_

7 426278 Nut, levershaft 1
8 426281 Shim, upper cover (.002" thick) x
9 426282 Shim upper cover (.003" thtck), x
10 426283 Shim, upper cover (.010" thick) x

11 726768 Clamp, steering gear 1 1 thru 7999
11 428116 (Replaced by 726768)

12 Screw, cap hex head 1/2" x 5-1/4" UNC 1

14 Nut, lock, 1/2" UNC 1
15 428182 Stud ball 1
16 Nut, hex, slotted, 7/8" UNF 1
17 Pin, cotter, 3/16" x 1-3/4" 1
18 428200 Nipple mne 1
19 428955 Plug, expansion, 2" dla, 1

20 472855 Screw, cap side cover 6 2622 +
20 472855 Screw, cap, side cover 8 1 thru 2621

21 Washer, lock, 3/8" 6

22 474871 Seal, oil 1
22 473057 i1ieplaced by 47487ll_

23 473058 (Replaced by 474871)
24 473059 (Replaced by 4748711

25 475401 Arm. steering 1 2622 +
25 473819 Arm steerinz 1 1 thru 2621
26 475544 Housing (lncl. Ref. Nos. 19,28and29) 1 4791 +, Except 4866 and 4869
26 475398 Housing (Incl. Ref. Nos. 19, 28 and 29) 1 2622 thru 4790, Also 4866 and 4869
26 474023 Housinz (Incl. Ref Nos 19 28 and 29) .i .i thn 2621

27 Plug, pipe, square head, 3/8" (Dry seal type) 2

(Continued)

+ - All later serial numbers.
x - As required. 440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



46 ALWAYS GIVE MODEL AND SERIAL NUMBER

MANUALSTEERINGGEAR(ROSS)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

(Continued)

28 4P 2391 Bushing 2 2622 +
28 474024 Bushing 2 1 thru 2621

29 425655 Seal, oil 1 2622 +
29 474025 Seal oil 1 1 thru 2621

30 475399 Cam (with shaft) (Incl. Ref. Nos. 2, 6 and 52) 1 2622 +
30 474026 Cam (with shaft) (Incl. Ref. Nos. 2. 6 and 52) 1 1 thru 2621

31 474027 Cover, upper (Incl. Ref. No. 22) 1
31 475403 (Replaced by 474027)

32 475734 Shaft, lever (Incl. Ref. Nos. 7,33and34) 1 8000 +
32 475400 Shaft lever (Incl. Ref. Nos. 7 33 and 34) 1 21':22 thr-n _7999
32 474608 Shaft, lever (Incl. Ref. Nos. 7, 33 and 34) 1 1500 thru 2621
32 474028 Shaft, lever (Incl. Ref. Nos. 7 and 33) 1 1 thru 1499
--:f3. wasner, lOCK,1-1/8 t 1

34 474194 Unit bearing (Set of two matched stud rollers) (Incl.
Ref. Nos. 39 and 40) 1 2622 +

34 474029 Unit, bearing (Set of two matched stud rollers) (Incl.
Ref. NOR 39 and 40) 1 1 thru 2621

35 475545 Cover, housing side (Incl. Ref. Nos. 3 thru 5) 1 4791 +, Except 4866 and 4869
35 474195 Cover, housing side (Incl. Ref. Nos. 3 thru 5) 1 2622 thru 4790, Also 4866 and 4869
35 474030 Cover, housing side (Incl. Ref. Nos. 3 thru 5) 1 1 thru 2621

36 474031 Screw, cap. upper cover 4
37 Washer, lock, 3/8" 4

38 475402 Gasket side cover 1 2622 +
38 474032 Gasket, side cover 1 1 thru 2621

39 720323 Nut 2
40 720324 Washer, pronged 2

41 429742 Bushing 2 2622 +
41 721823 Bushing 2 1 thru 2621

42 Screw, cap, hex head 3/4" x 3-1/4" UNC(Used
with 726769) 1

42 721824 (Replaced by standard hardware)

43 Washer, lock, 3/4" (Used with 726769) 2
44 Nut, hex, 3/4" UNC(Used with 726769) 1

(Continued)

+ - All later serial numbers.
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 41

MANUALSTEERINGGEAR(ROSS)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Se:r:ialNumber

(Continued)

45 729747 Stud 2 8000 +
45 728057 Stud 2 4791 thru 7999 Except 4866 and

4869.
45 721825 Stud 2 1 thru 4790, Also 4866 and 4869.

46 Washer, lock, 5/8" (Used with 728057and 721825) 2

47 724047 Nut spherical 2 8000 +
47 Nut, hex, 5/8" UNC 2 1 thru 7999

48 726769 Plate toroue 1 1 thru 7999
48 721826 (Replaced by 726769)

49 Screw cap. hex head 1/2" x 2-1/4" UNC 1
50 Washer, lock, 1/2" 1
50A 722840 Shim 1 1 thru 2621
51 4P 567 Fittine:. lub. 1

52 5P 1429 Ball, steel, 3/8" dia. 28
53 5P 1585 Coupling, lub. fitting 1
54 761000 Cap, bearing (Refer to Page 83, Ref. No. 13 for

bearing cap used SIN 3200 thru 7999) 1 8000 +
Screw, cap, hex head, 5/8" x 3" UNC 2
Washer, lock, 5/8" 2

440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



48 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING LEVER SHAFT, HOUSING AND COVER (ROSS)
(Used on Serial Nos. 1 thru 7999, Except 7346 thru 7397, 7403 thru 7610, 7637 thru 7694 and 7712 thru 7778)

e
1
10

\..----4
0 5

7-----0
8-0
9---13 2

..~

19

"i,
20

J•

2__ ~

1-0
3A-O
3-~

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 49

POWERSTEERINGLEVER SHAFT, HOUSINGANDCOVER (ROSS)
(Used on Serial Nos. 1 thru 7999, Except 7346 thru 7397, 7403 thru 7610, 7637 thru 7694 and 7712 thru 7778)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 425578 Seal, oil 1

2 428332 Bushing 2

3 472733 Nut, lever shaft 1

3A Washer lock 1-1/4" 1

6 474609 Shaft, lever (Incl. Ref. Nos. 3 and 10 thru 12) 1 1500 7999

6 474125 Shaft lever (Incl. Ref. Nos. 3 and 10 thru 12) 1 1 thru 1499

7 474133 Washer, spring 3
8 474134 Washer support 1

9 474142 Shim, support (.010" thick) 6
10 474144 Unit, stud roller bearing (Incl. Ref. Nos. 11 and 12) 1

11 720324 Washer pronged 1
12 720323 Nut 1
13 474179 Housing (Incl. Ref. Nos. 1 and 2) 1
14 474183 Cover side 1

14A Screw, cap, hex head, 3/8" x 1-1/8" UNC 8
14A 472854 fR",nl""",rl bv _, 'h".'>_

14B Washer, lock, 3/8" 8
15 474184 Gasket. side cover 1

16 426272 Plug, pipe, vented 1
16 474206 lRenlaced bv 426272)

17 4P 2400 Screw, adjusting 1
1R 4P 2401 Nnt nrl"" . 1

19 423149 Elbow, street 1
20 474206 Plug, pipe 2

440 MG

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



49A ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING LEVER SHAFT AND COVER (ROSS)
(Usedon Serial Nos. 8000and Later)

0-+----12

5---i~L___~ .
..._---13
~---14

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERINGLEVERSHAFTANDCOVER(ROSS)
(Used on Serial Nos. 8000 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq·d Serial Number

1 474144 Unit, stud roller bearing (Incl. Ref. Nos. 2 and 3) 1
2 720324 Washer, pronged 1
3 720323 Nut 1
4 475736 Shaft, lever (Incl. Ref. Nos. 1 thru 3, 13 and 14) 1
5 474184 Gasket, side cover 1
6 475640 Cover, side 1

Screw, cap, hex head, 3/8" x 1-1/8" UNC 8
7 423617 Bushing, pipe 1
8 725052 Nipple, pipe 1
9 424599 Nut, lock 1
10 720300 Coupling, pipe 1
11 427578 Breather 1
12 475629 Washer, plain (Side cover) 8
13 475641 Retainer 1
14 475642 Screw, adjusting 1

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



50 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING ARM, TORQUE PLATE, BUSHINGSANDBEARINGS(ROSS)
(Used on Serial Nos. 1 thru 7999, Except 7346 thru 7397, 7403 thru 7610, 7637 thru 7694 and 7712 thru 7778)

.--18
___ '7

20

#/I 17r'6

0-'9

1_&.,. .
~

<~6 2

-\
24

\
I
3

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 51

POWERSTEERINGARM, TORQUEPLATE. BUSHINGSANDBEARINGS(ROSS)
(Used on Serial Nos. 1 thru 7999, Except 7346 thru 7397. 7403 thru 7610, 7637 thru 7694 and 7712 thru 7778)

Ref. Adams DESCRIPTION No.
No. Part No. lReq·d Serial Number

1 403111 Bearing, self-aligning (Incl. Ref. No.2) 2
2 428132 Bushing 4
3 428182 Stud, ball (Incl. Ref. Nos. 4 and 5) 1
4 Nut hex slotted 7/8" UNF 1
5 Pin, cotter, 3/16" x 1-3/4" 1
6 428200 Nipple, pipe 1
9 472867 Arm. steering 1
10 691000 Cap, lift link 1
11 Screw, cap, hex head, 5/8" x 3-1/2" UNC 2
12 Washer, lock 5/8" 2

13 350833 Washer, shim (.03125" thick) 3
13 720585 Shim (. 015625"thick) 2
13 Washer, cut, 3/4" q3AE-Std.) 1

14 722432 Base self-alfznlna bearing: 1
15 722433 Plate, torque 1
16 Bolt, machine, hex head, 5/8" x 2-3/4" UNC 3
17 Washer lock 5/8" 6
18 Nut, hex, 5/8" UNC 3
19 722434 Washer, spacer 1
20 722848 H"..."w. "an. heat treated 1
21 Washer, lock, 3/4" 1
22 Nut. hex. jam, 3/4" UNC 1
23 DP 1658 Shim 2
24 4P 567 Fitting, lub. 2
25 5P 1585 Coupling, lub, fitting 1

,
I I
I
I

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



51A ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING HOUSING, BUSHINGS, BEARING AND ARM (ROSS)
(Usedon Serial Nos. 8000and Later)

11

\ 'lI., ",,;.••~.,;,,: ~'_J 0
1"'...... :J5.: . "J
I) , •. !r eey. ... :,.... -.' .: .~.~" ) ~ - <·f.·.,),1\.~1I I.{~_

~.~:\I r.>

•

9-

8

3----+-

5--__'_
4

.~_.,.-..~,.
I~11()r--14

PRINTKO IN U.8.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 518

POWERSTEERINGHOUSING,BUSHINGS,BEARINGANDARM(ROSS)
(Used on Serial Nos. 8000and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 472733 Nut, hex 1
Washer, lock, 1-U4" 1

2 472867 Arm, steering 1
3 428132 Bushing 2
4 403111 Bearing, self aligning (Incl. Ref. No.3) 1
5 4P567 Fitting, lub. 1
6 425578 Seal, oil 1
7 428332 Bushing 2
8 474179 Housing 1

8A 350833 Washer, shim 4
8A 720585 Washer, shim 8

Screw, cap, hex head, 5/8" x 2-1/2" UNC 4
Nut, hex, 5/8" UNC 4
Plug , pipe, square head 3/8" (Drv seal tvnei 1
Washer, lock, 5/8" 8

.9 423149 Elbow, street 1
Pluz pipe square head 3/8" (Drv seal type) 1

10 474143 Gasket (slide bar) 1
11 474188 Cover, end (slide bar) 1

Screw cap hex head 3/8" x 1-1/8" UNC 4
12 475629 Washer, plain 4
13 761000 Cap, bearing 1

Screw .caa .hex head 5/S" x 3" UNe 2
Washer, lock, 5/8" 2

14 728920 Ball, steering 1
Nut, slotted, hex, 7/8" UNF 1
Pin, cotter, 1/4" x 1-3/4" 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS ElV REFERENCE NUMBERS ALWAVS GIVE PART NUMBER AND DESCRIPTION



52 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING CONTROL VALVE HOUSING AND CAM (ROSS)
(Usedon Serial Nos. 1 thru 2705, except 2622and 2652)

,...
N

If) _0....,

- Ill:.N-..q,

0)-"
N-

N

/ 10-

0

l.- t' •/ ,1 r
co

/ <t
N

i I<"l

N
N,

1-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 53

POWERSTEERINGCONTROLVALVEHOUSINGANDCAM(ROSS)
(Used on Serial Nos. 1 thru 2705, except 2622 and 2652)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 423149 Elbow, street 1
2 Plug, pipe, countersunk head, 3/8" (Dry seal type) 1

3 Screw, cap, hex head, 3/8" x 1-1/8" UNC 4
3 472854 (Replaced by standard hardware)

4 Washer, lock, 3/8" 4
5 474126 Screw, cap, hex socket head 8
6 474434 Seal, actuating lever (withwasher) 1
7 474140 Shim, vellumoid 2
8 474141 Shim, vellumoid 1
9 474146 Bearing, thrust 2
10 474150 Ring, retaining 1
11 474152 Cover, control housing 1
12 474160 Seal, "0" ring 2
13 474161 Seal, "0" rine: 1
14 474166 Retainer, sleeve 1
15 474430 Cover, valve spool (Incl. Ref. Nos. 13, 36 and 37) 1
16 474433 Rod, swivel beartnz (Incl. Ref. Nos. 17 18 and IBM 1
17 Washer, lock, Shakeproof, 3/8" external teeth 1
18 Nut, hex, jam, 3/8" UNF 1
18A Pin. cotter 1/16" xl" 1
19 474170 Cover, lever (Incl. Ref. No. 20) 1
20 474174 Seal, lever cover 1
21 474175 Retainer' sortne 2
22 474177 Housing, control (Incl. Ref. Nos. 2 and 26) 1
23 474181 Lever, actuating, valve 1
24 474]R2 ~ ...... 1

25 474205 Washer, lock, Shakeproof 8
26 474206 Plug, pipe 1
27 474266 Valve, control (Incl. Ref. Nos. 5, 6, 10, 12 thru 18A,

23, 25, 36 and 37) 1
28 720490 Nut, lock 2
29 720491 Gasket 2
30 720492 Nut, lock 2
31 720493 Gasket 2
32 720564 Elbow 2
33 720594 Elbow 2
34 474273 Screw, cap, hex head 4
35 Washer, lock 5/16" 4
36 474431 Seal, rubber 1
37 474432 Retainer, rubber seal 1

Additional parts of Control Valve - 474266 - not
shown are:

475100 Ball. steel 1
472872 Spring 1
475101 Plug 1
475537 Sprine:, tapered 1

440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



54 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING CONTROL VALVE HOUSING AND CAM (ROSS)
(Used on Serial Nos. 2706 and Later, Also 2622 and 2652)

(Except 7346 thru 7397, 7403 thru 7610, 7637 thru 7694 and 7712 thru 7778)

10--""0 32
22 ..K"\ i~<.t t

{

~/ 18 ~24
• . ~do~17

1 g~3 . 19<~:>-+-23.
s.. 29 0'

~\ \ '. ' 1..6 1-:725<£~.6 1
31 ~19
~~.23 ~ .~r 1..""'f--.33 I.

11~ rl

35~33
o

36A..,__....~
o36~7

35

21-+-0

,

te::-\3
21

22

~12-1. -+--28...
1

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 55

POWERSTEERINGCONTROLVALVEHOUSINGANDCAM(ROSS)
(Used on Serial Nos. 2706 and Later, Also 2622 and 2652)

(Except 7346 thru 7397, 7403 thru 7610, 7637 thru 7694 and 7712 thru 7778)

Ref. Adams DESCRIPTION No.
No. Pa:rtNo. Req'd Se:rial Numbe:r

1 475643 Washer, locking 1
1 472933 (Replaced by 475643)

2 474143 Gasket (slide bar) 1
3 474161 Seal, "0" ring 1
4 474170 Cover, lever (Incl. Ref. No, 5) 1
5 474174 Seal, lever cover 1
6 474188 Cover, end (slide bar) 1

Screw, cap, hex head, 3/8" x 1-1/8" UNC 4
Washer, lock, 3/8" 4

7 474430 Cover, valve spool (Incl. Ref. Nos. 3, 8 and 9) 1
8 474431 Seal, rubber 1
9 474432 Retainer, rubber seal 1

Screw, cap, hex socket head, 1/4" x 5/8" UNC 4
Washer, lock, Shakeproof, 1/4" internal teeth 4

10 474871 Seal, oil 1
11 474160 Seal, "0" ring (between spool and sleeve) 2

12 475633 Gasket, end cover 1
12 475349 (Replaced by 475633)

13 475448 Screw hex head 1
14 475449 Clevis 1

Pin, cotter, 1/16" x 1" 1
Washer, lock, Shakeproof, 3/8" external teeth 1

15 475628 Nut, slotted, special 1
15 475450 (Renlaced bv 475628)

16 475451 Washer, centering 2
17 475452 Washer. tonzued 1

18 475453 Washer, lock 1
19 475454 Washer, thrust 4
20 475456 Seal, lever, actuating 1
21 475457 Gasket, valve mounting bracket 1
22 475458 Gasket (between upper cover actuator housing; be-

tween actuator housing and gear housing) 2
23 475459 Bearing, thrust 2
24 475460 Nut, lock 1
25 475461 Spring 2

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



56 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERINGCONTROLVALVEHOUSINGANDCAM(ROSS)
(Used on Serial Nos. 2706 and Later, Also 2622 and 2652)

(Except 7346 thru 7397, 7403 thru 7610, 7637 thru 7694 and 7712 thru 7778)

Ref. Adams DESCRIPTION No.
No. Part No. jReq'd Serial Number

(Continued)

26 475479 Bracket, valve mounting 1 3227 +, Also 2622 and 2652,
Except 3239 7346 thru 7397,
7403 thru 7610, 7637 thru 7694
and 7712 thru 7778.

26 475462 (Replaced by 1 - 475478 housing and 1 - 475479
bracket) (After initial replacement has been made,
individual parts may be ordered) 2706 thru 3226, Except 2622 and

2652 Also 3239.

27 475478 Housing, actuator 1
27 475463 (Replaced by 475478)

28 475464 Cover, end (cam bore) 1
Screw, cap, hex head, 3/8" x 1-1/8" UNC 4
Washer, lock, 3/8" 4

29 475465 Actuator 1
30 475466 Lever, actuating 1
31 475467 Shaft (with cam) (LESSRef. Nos. 16 thru 20, 23 thru

25 and 29) 1
32 475468 Cover (with seal Ref. No. 10\ 1

Plug, pipe, square head, 1/8" (Dry seal type) 1
Screw, cap, hex head, 3/8" x 2-3/4" UNC 4
Washer lock 3/8" 4

33 475469 Valve, control (Incl. Ref. Nos. 3, 7 thru 9, 11, 14,
15 and hardware items) 1
Screw cap, hex socket head 1/4" x 5/8" UNC 2
Washer, lock, Shakeproof, 1/4" internal teeth 2

34 720491 Gasket 2
35 720493 Gasket 2
36 720564 Elbow, bulkhead (Incl. hex nut and Ref. No. 34) 1

36A 728759 Elbow tubing (Incl. hex nut and Ref No. 34\ 1 8000 +
36A 720564 Elbiw, bulkhead (Incl. hex nut and Ref. No. 34) 1 2706 thru 7999, Also 2622 and 265 ,

Except 7346 thru 7397, 7403 thru
7610, 7637 thru 7694 and 7712
thru 7778.

37 720594 Elbow, bulkhead (Incl. hex nut and Ref. No. 35) 2

I
Additional parts of Control Valve - 475469 - not shown
are:

475100 Ball steel 1
472872 Spring 1
475101 Plug 1
475537 Spring. tapered 1

+ - All later serial numbers.
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 57

- NOTES-

440 MG
PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



58 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING CYLINDER, TUBES ANDADAPTER (ROSS)

13_0

8-0

20-A7f19--'3-'
4

\~

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 59

POWERSTEERINGCYLINDER, TUBESANDADAPTER (ROSS)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 472855 Screw, cap, hex head 4

2 475629 Washer, plain 4
2 (Standard hardware replaced by 475629)

3 474127 Setscrew 1
4 Nut, hex. jam. 1/2" UNF 1
5 474128 Nut, hex, slotted 1
6 474129 Washer, adapter seal 1

7 475638 Washer, plain 1
7 474130 (Replaced by 475638)

8 474131 Washer, lever block 1
9 474135 Seal 1
10 474136 Washer, bronze back-up 1
11 474149 Ring, cylinder retaining 1
12 474150 Ring, retaining 1
13 474151 Rin!!:. retaining 1
14 474153 Cylinder 1

15 475637 Piston {with rfnzs) (Incl RP.f No 16) 1
15 474154 (Replaced by 475637)
15 406429 (Replaced by 475637)

16 474155 Ring, piston 1
17 474156 Cylinder, adapter (with bushing) 1
18 474157 Adaoter cower cvllnder 1
19 474158 Pin, lever block 1
20 474159 Block, lever 1
21 474163 Seal. "0" rine: 1
22 474173 Gasket, power cylinder 1
23 474178 Bar, slide (Incl. Ref. Nos. 5, 7 and 24) 1
24 Pin cotter 1/8" x 1-1/2" 1
25 720490 Nut, lock 2
26 720491 Gasket 2
27 720564 Elbow 2

28 #407553 Tube, rear (valve to cylinder) (with nuts) 1
28 ##406215 Tube "'P.R..,. {v::llvp. to r.vlinnp..,.\ {withnl1t",\ 1
28 **406303 Tube, rear (valve to cylinder) (with nuts) 1
28 722435 (Replaced by 406303)

NOTE: See Notes following Reference No. 30.

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



59A ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERINGCYLINDER, TUBESANDADAPTER(ROSS)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Continued)

29 *406214 Tube, front (valve to cylinder) (with nuts) 1
29 **406304 Tube front (valve to cvlinder) (with nuts) 1
29 722436 (Replaced by 406304)

30 *726759 Connector 1
30 **720564 Elbow, bulkhead (Incl. hex nut and 1 - 720491, Ref.

No. 26) 1

NOTE:
* Used on Serial Nos. 2706 and Later, Also 2622 and

2652.
** Used on Serial Nos. 1 thru 2705 Exceot 2622 linn

2652.
'it Used on Serial Nos. 8000 and Later

#'it Used on Serial Nos. 2706 thru 7999 Also 2622 and
2652.

PRINTED IN U.S.A..

DO NOT ORDER PARTS EjlYREFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



------- --------------------------------------------- ---- -

59B

- NOTES-

PRINTEDI~ U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



60 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING HOUSING, SHAFT AND HUB (ROSS)
(Used on Serial Nos. 1 thru 2705, Except 2622 and 2652)

7~ o
8-----...0

9 0

II----~

12-----.....0
18-----.....0

16_----a
15--0

PRINTEDIN U.S.A. 440 MG
DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 61

POWERSTEERINGHOUSING.SHAFTANDHUB(ROSS)
(Used on Serial Nos. 1 thru 2705, Except 2622 and 2652)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

3 424593 Ball, steel 28

4 426281 Shim (. 002" thick) x
4 426282 Shim (.003" thick) x
4 426283 Shim (.010" thick) x

5 Screw cap hex head 3/8" x 1-118" UNC 8
5 472854 (Replaced by standard hardware)

6 Washer lock 3/8" 8

7 475256 Seal, oil (Inc!. Ref. Nos. 8 and 9) 1
7 474871 (Replaced by 475256)
7 473057 (Replaced by 475256)

8 473058 Washer, cork 1
9 473059 Washer, steel 1
10 474124 Shaft, wheel (with hub) (Inc!. Ref. Nos. 3, 15 and 16) 1

11 474137 Shim (, 003" thick) x
11 474138 Shim (.010" thick) x
11 474139 Shim (. 002" thick) x

12 474140 Shim, vellumoid 2
13 474141 Shim vellumoid 2
14 474143 Gasket, slide bar 1
15 474147 Cup, ball 2
16 474148 Rinz retaining 2
17 474171 Housing, shaft 1
18 474176 Spacer 1
19 Housinz 1474179 - see Ref No 13 PlUTeNo..d.(H

20 475057 Cover, upper end (Inc!. Ref. No. 7) 1
9.0 474180 (RAnl.." ..rl hv 4750571

21 Screw, cap, hex head, 5/16"x l"UNC 4
22 W....h..... lock ;;/11;" d.
23 474188 Cover, slide bar end 1

x - As required. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



6lA ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING GEAR AND CONNECTIONS (SHEPPARD)
(Usedon Serial Nos. 7346and Later)

(Except 7400, 7613, 7616, 7619, 7622, 7625, 7628, 7631, 7634, 7697, 7700, 7703, 7706, 7709and 7781)

"0••...0
15;:-:

3

8 °
36

16

10 9\. \

~. '

32-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION
-,



ALWAYS GIVE MODEL AND SERIAL NUMBER 61B

POWER STEERINGGEARANDCONNECTIONS(SHEPPARD)
(Used on Serial Nos. 7346 and Later)

(Except 7400, 7613, 7616, 7619, 7622, 7625, 7628, 7631, 7634, 7697, 7700, 7703, 7706, 7709 and 7781)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 475672 Cover, housing 1
Bolt, machine, hex head, 1/2" x 1" UNC 7
Washer, lock, 1/2" 7

2 475673 Rin!!:, "0" 1
3 475671 Bearing 1
4 475674 Nut, gear retaining 1

Screw can hex socket head 5/16" x 3/4" UNF 2
5 475675 Gear 1
6 475676 Bearing 1
7 475732 Plu!!: 1
8 475677 Ring, quad 1
9 475683 Ring, "0" 2
10 475681 Plunger beartnz can and cvlinder her...l 2

Nut, hex, 3/8" UNF 2
11 475667 Head, cylinder

3/8" x 1-3/8" UNF
1

Bolt machine hex head 10
Washer, lock, 3/8" 10

12 475668 Gasket 2
13 475669 Housing 1

Plug, pipe, socket head, 1/2" (Dry seal type) 1
Screw, cap, hex head, 1/2" x 1-3/4" UNC 6
Washer, lock, 1/2" 6

14 475719 Seat, valve 2
15 475692 Piston (with valve) (Incl. Ref. Nos. 14, 16 thru 19,

25 and 26) 1
16 475723 Pin, locking 2
17 475720 Ball, relief valve 2
18 475721 Spring 1
19 475724 Nut, valve adjusting 1
20 475684 Nut, bearing retainer 1
21 475690 Seal oil 1
22 475682 Seal, oil 1
23 475670 Cap, bearing 1

Bolt, machine, hex head, 3/8" x 1-3/8" UNF 10
Washer, lock, 3/8" 10

24 475691 Shaft, actuating (Incl. nut and roller) 1
25 475725 Spring, reversing 2
26 475718 Ring, piston 2
27 475679 Pin, valve positioning 1

28 475686 Shaft, output 1 8000 +
28 475685 Shaft, output 1 7346 thru 7999, Except 7400,

7613 7616 7619 7622 762S,
7628, 7631, 7634, 7697, 7700,
7703, 7706, 7709 and 7781.

(Continued)

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



61C ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERSTEERINGGEARANDCONNECTIONS(SHEPPARD)
(Used on Serial Nos. 7346 and Later)

(Except 7400, 7616, 7619, 7622, 7625, 7628, 7631, 7634, 7697, 7700, 7703, 77-06,7709and 7781)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Continued)

29 428131 Bushing 2
30 407589 Bearing, self-aligning (Incl. Ref. No. 29) 1
31 761000 Cap, bearing 1

Screw, cap, hex head, 5/8" x 3" UNC 2
Washer lock 5/8" 2

32 4P 567 Fitting, lub. 1
33 475689 Arm, steering 1
34 475688 Nut, lock 1
35 728920 Ball, steering 1

Nut, hex, slotted, 7/8" UNF 1
Pin cotter 1_L4" x 1-3/4" 1

36 729820 Plate, adapter 1 8000 +
36 729807 Plate, adapter 1 7346thru 7999 Except 7400

7613, 7616, 7619, 7622, 7625,
7628, 7631, 7634, 7697, 7700,
7703, 7706 7709and 7781.

Screw, cap, hex head, 5/8" x 1-3/8" UNC 2
Screw, cap, hex head, 5/8" x 1-1/2" UNC 2
Washer, lock, 5/8" 4

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



610

- NOTES-

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



62 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING FRONT PRESSURE LINES AND CONNECTIONS (ROSS AND SHEPPARD)

111,
(7)-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 63

POWERSTEERINGFRONT PRESSURELINESANDCONNECTIONS(ROSSANDSHEPPARD)

Ref. Adams DESCRIPTION No.
No. Put No. ~eq'd Serial Number

1 720492 Nut, lock 2
2 720493 Gasket 2
3 720592 Union 2
3.A 720593 Nut tuhinz A

4 720594 Elbow (Used with ROSSsteering gear) 1
4 *721986 Elbow (Used with SHEPPARDsteering gear) 1

4.A 720594 Elbow (Used with ROSSsteering gear) 1
4.A *721063 Elbow (Used with SHEPPARDsteering gear) 1

5 720604 Block, tube clamp 1
6 Screw, cap, hex head, 3/8" x 1-1/2" UNC 1
7 Washer, lock, 3/8" 1

8 *407578 Tube, front return (Incl. two of Ref. No. 3A) 1
8 **407535 Tube, front return (Incl. two of Ref. No. 3A) 1
8 #406233 Tube, front return (Incl. two of Ref. No. 3A) 1
8 ##722437 Tube front return (Incl. two of Ref. No 3A) _l

9 *407579 Tube, front pressure (Incl. two of Ref. No. 3A) 1
9 **407536 Tube front pressure_1Incl tw~ No. 3A\ 1
9 #406234 Tube, front pressure (Incl. two of Ref. No. 3A) 1
9 ##722438 Tube, front pressure (Incl. two of Ref. No. 3A) 1

NOTE:
* Used with SHEPPARDsteering gear on Serial Nos.

7346 and Later, Except 7400, 7613 thru 7634, 7697,
7700 thru 7709 and 7781.

** Used with ROSSsteering gear on Serial Nos. 8000 and
Later.

# Used with ROSSsteering gear on Serial Nos. 3200 thru
7999.

## Used with ROSSsteering gear on Serial Nos. 1thru
3199

440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS ~Y REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



64 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING RESERVOm TANK, REAR PRESSURE LINES ANDCONNECTK>NS(ROSS)
(Usedon Serial Nos. 1 thru 3199)

~t::!2

1 J J.,

co---.,
N--I

'b

/
CO

Hi
"

0) _

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 65

POWERSTEERINGRESERVOmTANK, REARPRESSURELINESANDCONNECTIONS(ROSS)
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

1 403355 Screen 1

2 Screw, cap, hex head, 5/16" x 7/8" UNC 2

3 Washer, lock, 5/16" 2

4 403973 Tank oil (Incl. Ref. No.8) 1

5 Bolt, machine, hex head, 3/8" x 1-3/4" UNC 4

6 Washer, lock, 3/8" 8

7 Nut hex 3/8" UNC 4

8 Plug, pipe, square head, 1/4" (Dry seal type) 1

9 403974 Valve, relief (Incl. Ref. Nos. 22 thru 26) 1

10 427578 Breather 1

11 720600 Gasket 1

12 720601 Cap 1

13 720602 Rod measurinz 1

14 Nut, hex, 1/4" UNC 1

15 720604 Block, tube clamp 2

16 Screw can, hex head 3/8" x 1-1/2" UNC 2

17 Washer, lock, 3/8" 2

18 721063 Elbow, tubing 1

19 721~75 Ltna hAnk 1'p.turn (with nuts) iRAa.1'\ 1

20 721983 Tee, service 1

21 *721986 Elbow 1
22 721989 Screw. valve 1

23 Nut, hex, jam, 5/8" UNF 1

24 721990 Body, valve 1

25 722261 SDrinlT.comnression 1

26 722549 Poppet 1

27 722670 Line, back return (withnuts) (Pressure) (Rear) 1

*NOTE: Whenpressure l1:8.I1:e is installed, Ref. No. 21
is removed with the followingparts required.

720316 Nipple pive 1

TJ0397 Tee, pipe 1
Plug, pipe, square head, 1/2" (Dry seal type) 1

723421 Tube adaotor 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



66 ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR LINES AND CONNECTIONS FOR POWER STEERING GEAR (ROSS AND SHEPPARD)
(Usedwith Power Steering Gear, Serial Nos. 3200 and Later)

(Used with Power-Shift Moldboard)

1 r j0,

2

1 r
o

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 67

REAR LINESANDCONNECTIONSFOR POWERSTEERINGGEAR(ROSSANDSHEPPARD)
(Used with Power Steering Gear, Serial Nos. 3200 and Later)

(Used with Power-Shift Moldboard)

Ref. Adam. DESCRIPTION No.
No. Part No. Req'd Serial Number

1 720604 Block, tube clamp 2
2 Screw, cap, hex head, 3/8" x 1-1/2" UNC 2
3 Washer, lock, 3/8" 2
4 721063 Elbow 2 3200 thru 8410
5 723421 Adapter 2 8411 +
5 722972 Bushing 2 3200 thru 8410
6 407706 Tube formed pressure (with nuts) 1 8411 +
6 406229 Tube, formed pressure (with nuts) 1 3200 thru 8410
6 723232 (Replaced by 406229)

7 407707 Tube, formed return (with nuts) 1 8411 +
7 406230 Tube, formed return (with nuts) 1 3200 thru '1410
7 723234 (Replaced bv 406230)

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



68 ALWAYS GIVE MODEL AND SERIAL NUMBER

RELIEF VALVE FOR POWER STEERrnG GEAR (ROSS)
(Usedon Serial Nos. 1 thru 3199)

__----3. 4

/o: ./5, 2~./.

6

\o
""10 I I

\

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 69

RELmF VALVE FOR POWER STEERING GEAR (ROSS)
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

1 473162 Ball 1
2 473163 Spring 1
3 474422 Nut, spring retainer 1
4 474423 Gasket 1
5 474424 Shim 9
6 474427 Plug 2
9 723104 Valve relief (Incl. Ref. Nos. 1 thru 6) 1
10 Screw, cap, hex head, 3/8" x 3" UNC 2
11 Washer, lock, 3/8" 2

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



10 ALWAYS GIVE MODEL AND SERIAL NUMBER

RELIEF VALVE FOR POWER STEERING GEAR (ROSS AND SHEPPARD)
(Used on Serial Nos. 3200 thru 8410)

m?LY?
i~-~II
/~)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 71

RELIEF VALVEFOR POWERSTEERINGGEAR(ROSSANDSHEPPARD)
(Used on Serial Nos. 3200thru 8410)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 475323 Cylinder (with pistol!}_jmatchedset) 1
2 475324 Stop, spring 1
3 475325 Adapter, hex head 1
4 475326 Spring 1
5 475327 Nut, jam 1
6 475328 Screw, adjusting 1
7 475329 Cap, acorn 1
8 475330 Ring, snap, cylinder 1
9 Housing, valve (NotSold Separately)
10 475332 Ring, "0" cylinder 1
11 726314 Valve, relief (Incl. Ref. Nos. 1 thru 10) 2

Screw, cap, hex head, 5/16" x 2" UNC 2
Washer cut, 5/16" 2
Washer, lock, 5/16" 2.

440 MG
PRINTEDIN U.S.A.

00 NOT OROER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER ANO OESCRIPTION



71A ALWAYS GIVE MODEL AND SERIAL NUMBER

RELIEF VALVE FOR POWER STEERING GEAR (ROSS AND SHEPPARD)
(Used on Serial Nos. 8411 and Later)

4 5 62 3 1

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 71B

RELIEF VALVE FOR POWER STEERING GEAR (ROSS AND SHEPPARD)
(Used on Serial Nos. 8411and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 475645 Shim 1
2 475646 Spring 1
3 475647 Body 1
4 475648 Gasket. body 1
5 475649 Spacer, spring 1
6 475650 Ball 1
7 729203 Valve relief UncI. Ref. Nos. 1 thru 6) 1
8 728873 Cap, bearing 1

Screw, cap, hex head, 3/8" x,2" UNC 2
Washer lock 3/8" 2

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



72 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERlliG PUMP DRIVE HOUSlliG (ROSS AND SHEPPARD)

0--52

I.'
O_CIO ,l'''__ ~

•• N

~--o ~

1-

1N _

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 13

POWERSTEERINGPUMP DRIVEHOUSING(ROSSANDSHEPPARD)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 Plug, pipe, square head, 1/2" (Dry seal. tY})El) 2
1 428857 Plug, drain (7/8" dia.) 2

2 551334 Gasket (Usedwith 428857) 2
3 662505 Housing, pump mounting gear 1
4 Screw, cap, hex head, 1/2" x 1-3/8" UNC 2
5 Washer lock 1/2" 2
6 720802 Spacer, power box 2
7 Bolt, machine, hex head, 1/2" x 3-1/2" UNC 2
8 Washer. lock. 1/2" 4
9 Nut, hex, 1/2" UNC 2
10 721883 Shim, power box spacer 10
11 721886 Gasket drive gear houstnz 1
12 721888 Shim, spiral. pinion bearing 3
13 *721987 Ring, snap
14 *721996 Gear oumn driven
15 * Screw, set, Allen head, cup point, 5/16" x 1/2" UN]
16 721997 Cover, pump opening 1
17 Screw, cap, hex head, 1/2" x 1-3/8" UNC 4
18 Washer, lock, 1/2" 4
19 721998 Gasket 2
20 721999 Stud 1
21 Washer, lock, 1/2" 1
22 Nut, hex, 1/2" UNC 1
2::1 722006 Gear oumn drive 1
24 722033 Spacer, gear 1
25 723251 Stud 1
26 Washer, lock Shakenroof. 1/2" internal. teeth 1
27 Nut, hex, 1/2" UNC 1
28 723252 Spacer 1

* NOTE: 1used if machine is equipped with Power Steering.
1 used if machine is equipped with Power-Shift Mold-
board.
2 used if machine is equipped with Power Steering and
Power-Shift MolcD:>oard.

440 MG
PR' IN U.SNTED .A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



74 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER STEERING HYDRAULICPUMP (ROSSANDSHEPPARD)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 75

POWERSTEERINGHYDRAULICPUMP (ROSSANDSHEPPARD)

Ref. Adams DESCRIPTION No.
No. Part No. ~'d Serial Number

1 474117 Rinz, snap 1
2 474122 Bearing 1
3 474283 Adapter 1
4 474881 Seat, seal 1
5 474288 Seal 1
6 474882 Washer 4
7 474114 Ring, snap 5
8 474111 Plate, wear 1
9 474120 Ring, seal 2

10 474113 Gasket (.001" thick) x
10 474270 Gasket (.002" thick) x

11 474105 Housing 1
12 474123 Dowel 4
13 474118 Bearing 4
14 474285 Shaft, drive 1
15 474286 Shaft, driven 1
16 474110 Gear 2
17 474112 Plate, wear 1
18 474883 Washer 1
19 474287 Screw cap A.

20 474284 Cover, end 1
21 474116 Key, Woodruff 1
22 474289 Key, square 1
23 723465 Pump, hydraulic (Incl. Ref. Nos. 1 thru 22) 1

Screw, cap, hex head, 1/2" x 1-1/2" UNC 4
Washer lock 1/2" 4

x - As required. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



76 ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR
FOR BRACKET AND SLIDE-SHIFT MOLDBOARD - Used on Serial Nos. 1 thru 3199

FOR POWER-SHIFT MOLDBOARD - Used on Serial Nos. 2559 thru 3199

12

1 '( 5.~

~1321
~....--t4

7

11

16-

~---24+-Q,,__ lti

+-0 \
25

17-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 77

DRAWBAR
FORBRACKETANDSLIDE-SHIFTMOLDBOARD- Used on Serial Nos. 1 thru 3199

FOR POWER-SHIFTMOLDBOARD- Used on Serial Nos. 2559 thru 3199

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

Drawbar - For Bracket, Slide-Shift and Power-Shift
Moldboard - Used on Serial Nos. 3200 and Later, Re-
fer to Page No. 83.

Drawbar - For Power-Shift Moldboard - Used on Serial
Nos. 1 thru 2558 Refer to Page No. 81.

1 330329 Plate, adjusting (Incl. Ref. No. 10) 3
2 330359 Plate, retaining (Incl. Ref. No. 10) 3
3 350460 Plate, wearing 3
4 350462 Bar adtusttnz screw 2
5 Screw, set, square head, flat point, 5/8" x 2-1/2"

UNC 4
6 Nut hex lam 5.8" UNC 4

7 723275 Gusset, adjusting screw 1
7 350823 (Replaced bv 723275)

8 Screw, set, square head, flat point, 5/8" x 2-1/2"
UNC ?

9 Nut, hex, jam, 5/8" UNC 2
10 350833 Washer, shim 45

11 406065 Drawbar (Incl. Ref. Nos. 4, 7, 15 and 24) (For use on
Bracket, Slide-Shift and Power-Shift Moldboards) 1 2559 thru 3191}

11 404412 Drawbar (Incl. Ref. Nos 4 7 15 and 24) (For use on
Bracket _andSlide-Shift Moldboards) 1 1 thru 2558

12 423292 Bolt drilled, heat treated 3
13 Washer, cut, 3/4" 3
14 Pin, cotter, 5/32" x 1-1/2" 3
15 425330 Ball lift 2

16 428060 Cap, drawbar bearing 1

17 428061 Shim, drawbar (.03125" thick) 3
17 428062 Shim, drawbar (.0625" thick) 1

18 428063 Ball, drawbar draft 1
19 Nut, hex, slotted, 1-1/2" UNF 1
20 Pin, cotter, 5/16" x 2-1/2" 1
21 428064 Block, steering shaft bearing 1
22 428065 Cap, steering shaft bearing 1
23 428066 Bar, bolting, top drawbar 1
24 428151 Block draft ball 1
25 428349 Bolt, drilled head 2

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



78 ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR
FORBRACKETANDSLIDE-SHIFT MOLDBOARD- Used on Serial Nos. 1 thru 3199

FOR POWER-SHIFT MOLDBOARD- Used on Serial Nos. 2559 thru 3199

Ref. Adams DESCRIPTION No.
No. PanNo. jReq'd Serial Number

(Conttnued)

26 405562 Bolt, drilled head 2
26 428350 {RAnl",..""l.bv 405562\

27 428699 Nut, special thick 9
28 551439 Bolt drilled 6
29 Washer, cut, 3/4" 6
30 Pin, cotter, 5/32" x 1-1/2" 6
31 4P 568 Fitting, lub. 1

PRINTED IN U.S....

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 79

-NOTES-

~"INTEDIN U.•.A.

ALWAYS USE GENUINE PARTS



oo
zo~
o:uc
1"11:u
"'D
)-
:u~
UI

ID-<
:u
1"11
."
1"11:u
1"11
Zo
1"11

Z
c::c:
ID
1"11:u
UI

)-

~
)-
-<
UI
(il
<:
1"11

~:u~
z
c::c:
ID
1"11:u
)­zc
C
1"11
UIo
!
~
(5
Z

20

J

bJ
27-" r
2S__.............

26

12

\ 3_1
3332 34 30.

~IO\~~: ._
2 '~l 6~o

/"_.
31 . 0

4 0
o

29---.._5__

>r-
~
>-<en

~ G")

~
--<

~~
~

ltl'%j EI:
o 0 Q.., ~
rIl'tl =en 0 ~:1~
E.t<:J r-
z~ >o 1
III rIl. ~ ::z
..... I'%j =s->-3
~ ~ en
"'t"' ~
~tj :::a~~ -

~ >
tj r-

::z
c:
EI:=~
:::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 81

DRAWBARFOR POWER-SffiFT MOLDBOARD
(Used on Serial Nos. 1 thru 2558)

No. IRef. Adams DESCRIPTION I
No. Part No. Req'd Serial Number

.~
For Drawbar for Power-Shift Moldboard - Used on
Serial Nos. 2559 thru 3199, Refer. to Page No. 77.

For Drawbar for Power-Shift Moldboard - Used on
Serial Nos. 3200 and Later, Refer to Page No. 83.

1 2448 Wedge, circle adjusting 3

-

2 2449 Wedge, circle adjusting 3
3 350820 Bolt heat treated, drilled 6
4 Washer, cut, 3/4" 6
5 Pin, cotter, 5/32" x 1-1/4" 6
6 350833 Washer. shim 45
7 403271 Back, rear wedge 2
8 403272 Back, front wedge 1

9 726248 Ball, lift 2
9 403296 (Replaced by 726248)

I
10 403436 Plate, circle adjusting (lncl. Ref. No. 6) 2 !
11 403437 Plate, circle retaining (Incl. Ref. No.6) 2 I
12 404354 ... lIne) RAf. NOR. 7. R 9 and ?R\ 1 -~
13 404592 Plate, circle retaining (Incl. Ref. No.6) 1
14 404593 Plate, circle adjusting (Incl. Ref. No.6) 1
15 423292 Bolt heat treated drilled 3

16 Washer, cut, 3/4" 2
16 Washer cut 3/4" S,A E 1

17 Pin, cotter, 5/32" x 1-1/4" 3
18 428060 Can drawbar beartnz 1

19 428061 Shim, drawbar (.03125" thick) 3
19 428062 Shim • • l .0625" thick\ 1

20 428063 Ball, drawbar draft 1
21 Nnt. hAY ",l"H"," 1_1 /2" UNF 1
22 Pin, cotter, 5/16" x 2-1/2" 1
23 428064 Block, steering shaft self-aligning bearing 1
24 428065 :blOCK steertna shaft self-aligmn,g bearine: 1
25 428066 Bar, top drawbar bolting 1
26 428151 Block, draft ball 1
27 4:28349 Bolt. drilled head 2

28 405562 Bolt, drilled 2
28 428350 (RAn1S1cedbv 405562)

29 428699 Nut, slotted 9
30 720388 Plate. circle ,.,"'a..f ....'" 2
31 720394 Bolt, wedge adjusting 3
32 Washer, lock, Shakeproof, 5/8" internal teeth 3
33 Nnt. hAY !>/R" TTN~ 1I
34 Nut, hex, jam, 5/8" UNC 3
35 722969 Plate, circle wearing 1

440 MG
~"INTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



82 ALWAYS GIVE MODEL AND SERIAL NUMBER

DRAWBAR
FOR BRACKET, SLIDE-SIllFT ANDPOWER-SlllFT MOLDBOARD

(Usedon Serial Nos. 3200and Later)

T
8

4

®~

t \
19 20

PRINTED IN u.s.•.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 83

DRAWBAR
FOR BRACKET, SLIDE-SHIFTANDPOWER-SHIFTMOLDBOARD

(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 726925 Plate, adjusting (LESSshims) 3
2 330359 Plate, retaining (Incl. Ref. No. 6) 3
3 350460 Plate, wearing 3
4 350462 Bar adjusting screw 2

Nut, hex, jam, 5/8" UNC 4
Screw, set, square head, flat point, 5/8" x 2-1/2"
UNC 4

5 723275 Gusset, adjusting screw 1
Nut, hex, jam, 5/8" UNC 2
Screw set square head flat ooint. 5/8" x 2-1/2"
UNC 2

6 350833 Washer, shim 45
7 406198 Drawbar (Incl Ref. Nos 4. 5. 9 and 16) 1
8 423292 Bolt, drilled, heat treated 3

Pin, cotter, 5/32" x 1-1/2" 3
Washer, cut, 3/4" 3

9 425330 Ball, lift 2
10 428060 Cap, drawbar bearing 1

11 428061 Shim, drawbar (, 03125" thick) 3
11 428062 Shim, drawbar (.0625" thick) 1

12 428063 Ball, drawbar draft 1
Nut, hex, slotted, 1-1/2" UNF 1
Pin, cotter 5/16" x 2-1/2" 1

13 428064 Block, steering shaft bearing (Refer to Page 47,
Ref. No. 54 for bearing cap used on SiN 8000 and
Later) 1 3200 thru 7999

14 428065 Cap, steering shaft bearing 1 3200 thru 7999
15 428066 Bar, bolting, top drawbar 1 3200 thru 7999
16 428151 Block draft ball 1
17 428349 Bolt, drilled head 2
18 405562 Bolt, drilled head 2
19 428699 Nut special thick 9
20 551439 Bolt, drilled 6

Pin, cotter, 5/32" x 1-1/2" 6
Washer, cut, 3/4" 6

21 4P 568 Fitting, lub. 1

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS SY REFERENCE NUMSERS ALWAYS GIVE PART NUMSER AND DESCRIPTION



84 ALWAYS GIVE MODEL AND SERIAL NUMBER

cmCLE FOR BRACKET MOLDBOARD
(Used on Serial Nos. 1 thru 3199)

10_1- .--!
O-~

\0)

1 \--9
=--0~-.

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 85

cmCLE FORBRACKETMOLDBOARD
(Usedon Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 350648 Ball, moldboard 2
2 350774 Bolt, drilled 2
3 Nut, hex, slotted, 7/8" UNC 2
4 Pin cotter 3/16" x 1-1/4" 2
5 401569 Circle :- 54" (Inc!. Ref. Nos. 1 and 6) 1

6 425888 Segment rack (larze) 6
6 425889 Segment, rack (small) 1

7 720649 Washer smerical 2
8 AA747 Lock, pitch adjusting link 2
9 DP 730 Link, pitch adjusting 2
10 DP 1186 Stud lock 2
11 Washer, lock, 7/8" 2
12 Nut, hex, 7/8" UNC 2
13 724049 Washer speclal ?

14 Nut, hex, slotted, 3/4" UNC 2
15 Pin, cotter, 3/16" x 1-1/2" 2 !
16 8P 465 Bolt, drilled 2
17 Nut, hex, slotted, 5/8" UNC 2
18 Pin, cotter, 5/32" x 1-1/4" 2

1

I
i
I
I

440 MG I
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER ANO DESCRIPTION



86 ALWAYS GIVE MODEL AND SERIAL NUMBER

cmCLE FOR BRACKET MOLDBOARD
(Usedon Serial Nos. 3200andLater)

1
8

5

.~~6

¢~7

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 87

cmCLE FORBRACKETMOLDBOARD
(Usedon Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 *406029 Circle - 63" 1
2 [7204271 Link, pitch adjusting 2
3 720649 Washer, spherical 2
4 721929 Lock, pitch adjustin2:link 2

5 728182 Bolt, shoulder 2 4788 +
Nut, hex slotted 1-1/4" UNF 2
Pin, cotter, 3/16" x 2" 2

5 726824 Bolt, drilled 2 3200 thru 4787
Nut, hex, slotted, 1-1/4" UNC 2
Pin, cotter, 3/16" x 2" 2

6 726825 Bolt drilled 2
Nut, hex; slotted, 1" UNC 2
Pin, cotter, 3/16" x 1-3/4" 2

7 726850 Ball circle lea 1
8 726850 Ball, circle leg 1
9 726852 Washer 2
10 8P 465 Bolt drilled 2

Nut, hex, slotted, 5/8" UNC 2
Pin, cotter, 5/32" x 1-1/4" 2

*NOTE: Whenordering 406029circle for machines prior to
Serial No. 4788, Also order 2 - 728182bolts.

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



88 ALWAYS GIVE MODEL AND SERIAL NUMBER

CIRCLE FOR SLIDE-SHIFT MOLDBOARD
(Usedon Serial Nos. 1 thru 3199)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 89

CIRCLE FORSLIDE-smFT MOLDBOARD
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403960 Tube, pitch adjusting (Incl. Ref. No. 1A) 1
lA 721948 Link, pitch adjusting 2
2 403966 Pin, moldboard lock 1
3 722419 Nut, lock 1
4 403968 Circle - 54" (Incl, Ref. No. 5) 1

5 425888 Segment, large circle rack 6
5 425889 Segment, small circle rack 1

6 721956 Spring, moldboard lock 1
7 721957 Plate, bolting 2
8 721963 Plate, cover, moldboard lock end 1
9 Screw, cap, hex head, 5/16" x 1-1/4" UNC 4
10 Washer, lock, 5/16" 4
11 721964 Plate, cover, moldboard lock side 1
12 Screw, cap, hex head, 5/16" x 3/4" UNC 4
13 Washer, lock, 5/16" 4
14 721969 Bolt, lock, pitch adjusting link 2
15 Washer lock 1-1/8" 2
16 Nut, hex, 1-1/8" UNF 2
17 721970 Shaft, control, moldboard lock 1
18 721971 Bolt ''U'' Ditch adfuatlnz link 2
19 Washer, lock, 5/8" 4
20 Nut, hex, 5/8" UNF 4
21 4P 567 Fittinl!' Iub. _l

I
I

~
440 MG I

I APill NTEDIN U.S..

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



90 ALWAYS GIVE MODEL AND SERIAL NUMBER

CIRCLE FOR SLIDE-SHIFT MOLDBOARD
(Usedon-Serial Nos. 3200andLater)

4-

1

PRINTED IN U......

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 91

CIRCLEFORSLIDE~HIFT MOLDBOARD
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 350773 Fitting', lub, 3
2 403966 Pin, lock 1
3 406030 Plate, R.H. tilt 1
4 406031 Plate LH tilt 1
5 *406029 Circle - 63" 1
6 662730 Lock, pitch adjusting 2
7 721956 Snrtnz lock 1
8 721963 Plate, cover (end) 1

Screw, cap, hex head, 5/16" x 1" UNC 4
Washer lock 5116" 4.

9 721964 Plate, cover (side) 1
Screw, cap, hex head. 5/16" x 3/4" UNC 4
Washer lock 5/16" 4-

10 722419 Nut, lock 1
11 726804 Shaft, lock control 1
12 726805 Cam lock control 1

13 728181 Bolt, shoulder 2 4788 +13 726814 Bolt, drilled 2 3200 thru 4787

13A 662803 Nut, tilt lock 2 4788 +
Nut hex. slotted 1-1/4" UNClUsed with 726814
Ref. No. 13) 2
Pin, cotter, 3/16" x 2-1/2" (Usedwith 726814,Ref.
No 13\ ?

14 726819 Bolt, drilled 2
N"t 'hAY "lnttAn ,_,/')" TTNI"' ?

Pin, cotter, 3/16" x 2-1/2" 2
15 820074 Pin, roll 1

*NOTE: Whenordering 406029circle for machines orior to
Serial No. 4788, Also order 2 - 728181shoulder bolts
and 2 - 662803tilt lock nuts.

c

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



92 ALWAYS GIVE MODEL AND SERIAL NUMBER

cmCLE FOR POWER-SHIFTMOLDBOARD
(Used on Serial Nos. 1 thru 3199)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 93

cmCLE FOR POWER-SIUFTMOLDBOARD
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404341 Circle - 54"JInc!. Ref. No.3) 1
2 404364 Tube, pitch adjusting (Incl. Ref. No. 2A) 1
2A 721948 Link, pitch adjusting 2

3 425888 Segment, large circle rack 6
3 425889 Segment, small circle rack 1

4 721957 Plate, bolting 2
5 721971 Bolt, "U", pitch adjusting link 2
6 Washer__._lock__._5/8" 4
7 Nut, hex, 5/8" UNF 4
8 723053 Bolt, pitch adjusting link lock 2
9 Nut, hex, slotted, 1-1/4" UNF 2
10 Pin, cotter, 1/4" x 2" 2

440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



94 ALWAYS GIVE MODEL AND SERIAL NUMBER

cmCLE FOR POWER-SHIFTMOLDBOARD
(Used on Serial Nos. 3200 and Later)

6A 5

\j
~O

T
8

1

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 95

cmCLE FORPOWER-8HIFTMOLDBOARD
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

1 350773 Fitting. lub. 2
2 *406029 Circle - 63" 1
3 406072 Plate. R. H. tilt 1
4 406140 Plate. L.H. tilt 1
5 662730 Lock. pitch adjusting 2

6 728181 Bolt, shoulder 2 4788 +
6 726814 Bolt, drilled 2 3200 thru 4787

6A 662803 Nut, tilt lock 2 4788 +
Nut, hex, slotted. 1-1/4" UNC(Usedwith 726814,
Ref. No.6) 2
Pin, cotter, a/is» x 2-1/2" (Used with 726814
Ref. No.6) 2

7 726819 Bolt drilled 2
Nut, hex, slotted, 1-1/2" UNC 2
Pin, cotter, 3/16" x 2-1/2" 2

8 CYlinder hydraulic (40610fl- HvC'n\ f"Fnr hro<>l,.,'1"n~
see page no. 107)

*NOTE: Whenordering 406029 circle for machines nrior to
Serial No. 4788, Also order 2 - 728181shoulder bolts
and 2 - 662803tilt lock nuts.

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



cc
CD

C
0
Z
0
-i
0
;u
C
IT1
;u :I>
"0 r-»

==;u
-i

:I>III
m -<-< en;u
IT1

C')'11
IT1 -;u <111
Z 1"'1"10
IT1 b:l ~z :::0> Qc o~ ~ Cm trl 1"'1"1IT1 >-3;u r-III ~

0 ::a:-t-<
» t::l :z:b:lr 0 C~ S;»

en-< t::lIII 5 1"'1"1(jl

~
::a<: -IT1 ::a:-"0

___6

r-» •;U
-i

9 :z:Z / c:C
~ 3:~

m =111
;U II~. 1"'1"1» ::azo
C
IT1
III
0
:!!
~
0
Z



ALWAYS GIVE MODEL AND SERIAL NUMBER 97

BRACKETMOLDBOARD

Ref. - No.Adams DESCRIPTIONNo. Part No. ~eq'd Serial Numher

1 727888 Boot, R.H. moldboard (Usedwith 406484) 1
1 152148 Boot, R.H. moldboard (Usedwith 406156and 400751) 1

2 Bolt plow round head 5/8" x 2-1/4" lINC (6 used
with 727888boot and 5 used with 152148boot)

3 Nut, hex, 5/8" UNC(6 used with 727888boot and 5
used with 152148boon

4 727889 Boot, L.H. moldboard (Usedwith 406484) 1 4364 +
4 152149 Boot, L.H. moldboard fUsedwith 406156and 400751) 1 1 thru 4.!'lR!'l

5 Bolt, plow, round head, 5/8" x 2...1/4" UNC(6 used
with 727889boot and 5 used with 152149boon

6 Nut, hex, 5/8" UNC(6 used with 727889boot and 5
used with 152149boot)

7 727980 Bracket, moldboard hanger (Usedwith 406484mold-
board, Ref. No.8) 6

7 720650 Bracket moldboard hanger (HRM with 4.0615R mnld-
board, Ref. No.8) 6

7 152313 Bracket, moldboard hanger (Usedwith 400751mold-
board, Ref. No.8) . 6

8 406484 Moldboard (12' x 23") (Incl. Ref. Nos. 1 thru 7 and 9
thru 14. Also Ref. Nos. 2 thru 10 on naze 87) 1 4364 +

8 406156 Moldboard (121x 23") (Incl. Ref. Nos. 1 thru 7 and 9
thru 14. Also Ref. Nos. 2 thru 10 on page 87) 1 3200 thru 4363

8 400751 Moldboard (12' x 23") (Incl. Ref. Nos. 1 thru 7 and 9
thru 14. Also Ref. Nos. 2 thru 10 on page 87) 1 1 thru 3199

8A 406292 Plate 12' Ienzth formed moldboard (For' "',,11'11....'" tn
face of moldboard to provide newworking surface) 1

8A 424498 (Replaced by 406292)
c

9 Bolt, plow, round head, 5/8" x 2-1/4" UNC(Used
with BP 642, BP 643, BP 652 and.BP 653) 16

9 404209 (Replaced by standard hardware)
9 404208 (Replaced by standard hardware)

11 Nut hex 5/8" UNC 16
11 721780 (Replaced by standard hardware)

12 BP 642 Blade, R. H. (6" x 1/2") (LESShardware) 1
12 BP 652 Blade, R. H. (6" x 5/8") (LESShardware) 1

(Continued)

+ - All later serial numbers 440 MG
PR)H!'C0 IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



9lA ALWAYS GIVE MODEL AND SERIAL NUMBER

BRACKETMOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Continued)

13 BP 643 Blade, L. H. (6" x 1/2") (LESShardware) 1
13 BP 653 Blade, L. H. (6" x 5/8") (LESShardware) 1

14 DP 1413 Bracket, pitch adjusting 6
4-88 Socket flail: 2

Screw, cap, hex head, 5/8" x 1-7/8" UNC 2
Washer, lock, 5/8" 2

P215 Flag, red warning (8" x 12" on 3/4" dia. 2 ft. long
shaft - for moldboard) 2

-)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



1-

ALWAYS GIVE MODEL AND SERIAL NUMBER 97 B

- NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS 440 MG



98 ALWAYS GIVE MODEL AND SERIAL NUMBER

SLIDE-SHIFT MOLDBOARD

"'---3

·~--16

12,:! 11
.~

~5 4~13
<>.......-6

I~

12~ '1»13

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 99

SLIDE-SBIFT MOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 727479 Boot, R.B. moldboard (Used with 406345 406364 and
406354) 1

1 152148 Boot, R.B. moldboard (Usedwith 406025and 403964) 1

2 Bolt, plow, round head, 3/4" x 2-1/2" UNC (Used
with 727479) 7

2 Bolt plow round head 5/8" x 2-1/4"~
with 152148) 5

3 Nut hex 3/4" UNCfUsed with 72_1_4_'l9}_ 7
3 Nut, hex, 5/8" UNC (Used with 152148) 5

4 727480 Boot L. B. moldboard (Used with 406345 401'131'14ani!
406354) 1

4 152149 Boot, L.B. moldboard (Used with 406025and 403964) 1

5 Bolt, plow, round head, 3/4" x 2-1/2" UNC(Used
with 727480) 7

5 Bolt plow round head 5/R" y _2_-_lf4I'_llNC_1IIsp.i!
with 152149) 5

6 Nut, hex, 3/4" UNC(Used with 727480) 7
6 Nut, hex, 5/8" UNC (Used with 152149) 5

7 406345 Moldboard (12' x 25") lIncl. Ref. Nos 1 th___ru__ttand 11
thru 17) 1 4259 +, Except 4355

7 406364 Moldboard (13t x 25") (Incl. Ref. Nos. 1 thru 6 and 11
thru 17\ 1 .saza +7 '106354 Moldboard (14' x 25") (Incl. Ref. Nos. 1 thru 6 and 11
thru 17) 1 4379 +

7 406025 Moldboardl_121x 25") (Incl. Ref. Nos. 1 thru 6 and 11
thru 17) 1 3200 thru 4258. Also 4355

7 403964 Moldboard (12' x 25") (Incl. Ref. Nos. 1 thru 6 and 11
thru 17) 1 1 thru 3199

7A 406293 Plate, 121length formed moldboard (For welding to
face of moldboard to provide newworking surface) 1

7A 428333 (Replaced by 406293)
7A 406579 Plate, 13' length formed moldboard (For welding to

face of moldboard to provide new workiJ!g_surface) 1 4379 +
7A 406294 Plate, 141length formed moldboard (For welding to

face of moldboard to provide newworking surface) 1 4379 +

11 721773 Bolt, plow, heat treated (fine thread) 2
11 404208 (Replaced by 721773)

(Continued)

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



99A ALWAYS GIVE MODEL AND SERIAL NUMBER

SLIDE-8HIFTMOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Continued)

12 721775 Bolt, plow, heat treated (fine thread) 2
12 404210 lRp.nl$1~p.rl. bv 721775'1

13 721780 Nut, hex, heat treated (fine thread) 16

16 BP 652 Blade, R. H. (6" x 5/8") (LESShardware) (For 12'
moldboard) 1

ll6 BP 752 Blade, R. H. (6" x 5/8") (LESShardware) (For 13' and
14' moldboards) 1

17 BP 653 Blade, L. H. (6" x 5/8") (LESShardware) (For 12' and
13' moldboards) 1

17 BP 753 Blade, L. H. (6" x 5/8") (LESShardware) (For 14'
moldboard) 1

4-88 Socket, flag 2
Bolt, machine hex head 5/8" x 4" TINe 2
Washer, lock, 5/8" 2

P215 Flag, red warning (8" x 12" or 3/4" dia. 2 ft. long
shaft - for moldboard) 2

PRINTED IN u.s.s:

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAY S G IV E MOD ELAN D S E R IA L NUM BE R 998

-NOTES-

.~,

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS 440 MG



100 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER-SHIFT MOLDBOARD

ll~'\
12 ----+-"

_..----2
'\

1~.~13

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 101

POWER-SHIFTMOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. iReq·d Serial Number

1 721773 Bolt, plow, heat treated (fine thread) (14used on 12'
moldboard, 15 used on 13' moldboard and 16 used
on 14' moldboard)

1 404208 (Replaced by 721773)

2 721775 Bolt, plow, heat treated (fine thread) 2
2 404210 (Replaced by 721775)

3 406362 Moldboard (12' x 25'~ (Incl. Ref. Nos. 1, 2 and 7 thru
18) 1 4266 + Except 4373

3 406365 Moldboard (13' x 25") (Incl. Ref. Nos. 1, 2 and 7 thru
18) 1 4379 +

3 406368 Moldboard (14' x 25") (Incl. Ref. Nos. 1 2 and 7 thru
18) 1 4379 +

3 406052 Moldboard (12' x 25'~ (Incl. Ref. Nos. I, 2 and 7 thru
18) 1 3200 thru 4265, Also 4373

3 405858 Moldboard (12' x 25") (Incl. Ref. Nos. 1, 2 and 7 thru
18) 1 2400 thru 3199

3 *406645 Moldboard (12' x 28'') (Incl. Ref. Nos. 1. 2 and 7 thru
18) 1 1 thru 2399

3 404575 (Replaced by 406645)

3A 406293 Plate, 12' length formed moldboard (For welding to
face of moldboard to provide new working surface) 1 2400 +

!lA 42A!l!l!l fRenl11~p.rl hv <1nA')Q<.I\

3A 406579 Plate, 13' length formed moldboard (For welding to
face of moldboard to provide newworking surface) 1 4379 +

3A 406294 Plate 14' Ienzth formed moldboard (For weldiM to
face of moldboard to provide newworking surface) 1 4379 +

3A 404674 Plate, 12' length formed moldboard (For welding to
face of moldboard to provide newworking surface) 1 1 thru 2399

7 727479 Boot, R. H. moldboard (Usedwith 406362, 406365and
406368. Also used on replacement moldboard
406645- SiN 1 thru 2399) 1

7 152148 Boot, R. H. moldboard (Usedwith 405858and 406052) 1
7 720655 Boot. R. H. moldboard lUsed with 404575) 1

8 Bolt, plow, round head, 3/4" x 2-1/2" UNC(Used
with 727479) 7

8 Bolt, plow, round head, 5/8" x 2-1/4" UNC(Used
with 152148) 5

8 Bolt. plow. round head 3/4" x 2-1/4" UNClUsed
with 720655) 7

9 Nut hex 5/8" UNC(Used with 152148) 5
9 Nut, hex, 3/4" UNC(Used with 727479and 720655) 7

*NOTE: This is a replacement moldboard and not original
equipment.

(Continued)

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



lOlA ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER-SHIFTMOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Continued)

10 727480 Boot, L.H. moldboard (Usedwith 406362, 406365and
406368. Also used on replacement moldboard
406645- SiN 1 thru 2399) 1

10 152149 Boot, L. H. moldboard (Usedwith 405858and 406052) 1
10 720656 Boot, L. H. moldboard (Usedwith 404575) 1

11 Bolt, plow, round head, 3/4" x 2-1/2" UNC(Used
with 727480) 7

11 Bolt, plow, round head, 5/8" x 2-1/4" UNC(Used
with 152149) 5

11 Bolt, plow, round head, 3/4" x 2-1/4" UNC(Used
with 720656) 7

12 Nut, hex, 5/8" UNC(Usedwith 152149) 5
12 Nut, hex, 3/4" UNC(Usedwith 727480and 720656) 7

13 721780 Nut, hex, heat treated (fine thread) (16used on 12'
moldboard, 17used on 13' moldboard and 18used
on 14' moldboard)

16 726792 Ball (Usedwith 406362, 406365and 406368) 1
16 726791 Ball (Usedwith 406052) 1
16 723060 Ball (Usedwith 405858 404575and 406645) 1

17 BP 652 Blade, R.H; (6" x 5/8") (LESShardware) (For 12'
moldboard) 1

17 BP 752 Blade, R. H. (6" x 5/8") (LESShardware) (For 13' and
141moldboards) 1

18 BP 653 Blade, L. H. (6" x 5/8")(LESShardware) (For 12' and
13' moldboards) 1

18 BP 753 Blade L H (6" x 5/8") {LESS"hn .• (1<'0... 14.'

moldboard) 1

4-88 Socket, flag 2
Screw, cap, hex head, 5/8" x 1-7/8" UNC 2
Washer, lock, 5/8" 2

P 215 Flag, red warning (8" x 12" on 3/4" dia, 2 ft. long
shaft - for moldboard) 2

PRINTED IN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



-- --- ------ ---

ALWAY S GIV E MOD ELAN 0 SERIA L NUMBER lOlB

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS
440 MG



102 ALWAYS GIVE MODEL AND SERIAL NUMBER

HYDRAULIC CYLINDER FOR POWER-SHIFT MOLDBOARD
(Used on Serial Nos. 1 thru 3199)

3

8
/ 9o /10
• J II.,

l 2.
~ /, 19

//e

27-

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 103

HYDRAULICCYLINDERFOR POWER-SlllFT MOLDBOARD
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req·d Serial Number

1 404343 Plate R. H. tilt 1
2 723889 Plate, L. H. tilt 1

3 406080 Cylinder, hydraulic (Incl, Ref. Nos. 4, 5, 8 thru 12
and 14 thru 18) 1

3 404353 (Replaced by 406080)

4 406120 Tube, cylinder (Used in 406080) 1 2646 thru 3199
4 404704 Tube, cylinder (Used in 404353) 1 1 thru 2645

5 406124 Rod, piston (Used in 406080) 1 2646 thru 3199
5 404705 Rod, piston (Used in 404353) 1 1 thru 2645

6 429451 Screw, cap, heat treated 4
7 Washer, lock, 5/8" 4

8 475445 Wiper (Used in 406080) 1 2646 thru 3199
8 474437 Ring, wiper (Used in 404353) 1 1 thru 2645

9 475442 Gland, packing (Used in 406080) 1 2646 thru 3199
9 474438 Nut, packing (Used in 404353) 1 1 thru 2645

10 475436 Packing (set) (Used in 406080) J 2646 thru 3199
10 474439 Packing (Used in 404353) 1 1 thru 2645

11 475434 Bushing (Used in 406080) 1 2646 thru 3199
11 474440 Bushing (Used in 404353) 1 1 thru 2645

12 475439 Box, stuff (Used in 406080) 1 2646 thru 3199
12 474441 Box, stuff (Used in 404353) 1 1 thru 2645

13 474442 Ring, back-up (Used in 404353) 1 1 thru 2645

14 475432 Ring, "0" (Used in 406080) 1 2646 thru 3199
14 474443 Ring, seal (Used in 404353) 1 1 thru 2645

15 475424 Ring, "0" (Used in 406080) 1 2646 thru 3199
15 474444 Ring, seal (Used in 404353) 1 1 thru 2645

16 475422 Packinz oiston (assembly) (Used in 406080) 1 2646 thru 3199
16 474445 Packing (Used in 404353) 1 1 thru 2645

17 475418 Half, piston (Used in 406080) 2 2646 thru 3199
17 474446 Piston (Used in 404353) 2 1 thru 2645

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



104 ALWAYS GIVE MODEL AND SERIAL NUMBER

HYDRAULICCYLINDERFOR POWER-SlllFT MOLDBOARD
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

18 475427 Nut, lock (Used in 406080) 1 2646 thru 3199
18 Pin, cotter, 3/16" x 3" (Used in 406080) 1 2646 thru 3199
IS 474447 Nut (Used in 404353) 1 1 thru 2645

19 62210S Fitting, lub, 2
20 723053 Bolt, pitch adjusting link lock 2
21 Nut, hex, slotted, 1-1/4" UNF 2
22 Pin, cotter, 1/4" x 2" 2
23 723069 Bolt, drilled 2
24 Nut, hex, slotted, 1-3/S" UNC 2
25 Pin, cotter, 1/4" x 2" 2
26 723073 Collar 2
27 723075 Lock, tilt plate 2
28 DA5S8 Cap, lift link (Incl. Ref. No. 29) 2
29 DP 1658 Shim 4

~INTEO IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 S ERIA L NUM BER 105

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



106 ALWAYS GIVE MODEL AND SERIAL NUMBER

HYDRAULIC CYLlNDER FOR POWER-SHIFT MOLDBOARD
(Used on Serial Nos. 3200 and Later)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 107

HYDRAULIC CYLINDER FOR POWER-SHIFT MOLDBOARD
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 3S0773 Fitting: 1ub. 2
2 406106 Cylinder, hydraulic (Hyco) (Inc!. Ref. Nos. 3

thru IS) 1
3 406122 Rnn ni"tnn Iff ...r-d.......d t".,. H 'r.o_cv linri.." """i .. l

no. 339S1~128 andLater one (1) 475538 nut
(fine thread) is required 1

4 406159 'T' ,h.. cvl.i nde r 1
S 475418 ~ Half, piston 2
6 475422 Packing, piston (assembly) 1
7 475424 Riner "n" 2

8 475538 Nut, piston rod (fine thread) (used in Hyco cylin-
n.. " ser ia l nos 33851-128 and T.at .. .,.\ 1

8 475427 Nut, piston rod lpck (coarse thread) (used in
Hyco cylinder serial nos. up to and includ-
;no ,3851-1271 I

9 Pin, cotter, 3/16" x 3" ("Used with 475427) 1
In 47'14,7. J:)inn "n" 1
11 475434 Bushing 1
12 475436 Packing (set) 1
Ll 475439 Rnv ,,;',f; I
14 475442 Gland, packing 1
15 475445 Wiper 1
If. 726859 ShiTTl 7.

17 726871 Cap, link 1
17 726873 IReolaced bv 7268711

Nut, hex. 3/4" UNC 4
Screw, cap. hex head, 3/4" x 3-1/4" UNC 4
Washer lock 3/4" 8

18 726873 Bearing, link 1
Nut. hex 3/4" UNe 2
Screw, cap, hex head, 3/4" x 3-1/4" UNC 2
Washer, lock, 3/4" 4

NOTE: Items 19 thru 22 used in Hyco cylinders,
Serial nos. 33851-128 and Later.

19 475539 Screw, set 1
20 475540 Slug, lead 1
7.1 47""41 <:~~~m 1

22 475542 Washer, lock 1

440 MG
PRINTEDIN U,S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



108 ALWAYS GIVE MODEL AND SERIAL NUMBER

ROTARY CONTROL FOR CIRCLE AND POWER-SHIFT MOLDBOARD

13_,

4--0 '

19 l1
22

\
"

16___

4 .•~

~ ••.....--18CJ ~.....--
12............_

C "---17

---22

!_--1123

1

5

.. ~

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 109

ROTARYCONTROLFORCIRCLEANDPOWER-SlllFT MOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404352 Link, drive 1
2 428844 Elbow 2

3 429673 Elbow, street 2
4 722277 Ring, "0" 2
5 722972 Bushing, reducing 2
7 723071 Clamp, pipe support 4
8 Bolt, machine, hex head, 3/8" x 1-1/2" UNC 4
9 Washer, lock, 3/8" 8
10 Nut, hex, 3/8" UNC 4
11 723072 Pipe 2
12 723083 Washer, felt 1

13 723085 Plate, bolting 1
14 Screw machine flat head, 3/8" x 3/4" UNC 2
15 Washer, lock, Shakeproof (countersunk) 3/8" ex- .

ternal teeth 2

16 406053 Support 1 3200 +
16 723086 Base (Illustrated) 1 1 thru 3199

17 Screw, cap, hex head, 1/2" x 3" UNC 2

18 Washer, cut, 1/2" 4
18 Nut, lock, 1/2" UNC 2

19 723087 Bodv 1
20 723088 Rotor 1
21 Plug, pipe, hex socket head, 1/4" (Dry seal type) 2
22 723094 Elbow tubinz 2

23 523572 Hose, pressure 2 3200 +
23 723097 Hose pressure 2 1 thru 3199

I

+ - All later serial numbers. 440 MG 1
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



110 A~WAYS GIVE MODEL AND SERIAL NUMBER

HYDRAULIC LINES FOR POWER-SHIFT MOLDBOARD

..... INTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 111

HYDRAULICLINES FOR POWER-SHIFT MOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 404357 Clamp 1
1A Bolt, machine, hex head, I" x 10-1/4" UNC 1
IB Washer, lock, I" 2
lC Nut hex iam I" UNC 1
2 427046 Elbow, street 2

3 727109 Base tube clamp 2
3 720415 (Replaced by 727109)

4 720604 Block tube blarnp 6
5 Screw, cap, hex head, 3/8" x 1-.1/2" UNC 4
6 Washer, lock, 3/8" 4
7 Screw, cap, hex head, 3/8" x 2-1/4" UNC 2
8 Washer, lock, 3/8" 2

9 724546 Elbow tubing 1
9 721063 (Replaced by 724546)

10 723D74 Rlork. c1amn 2
11 523959 Hose, pressure 2
12 723093 Hose, pressure 2
B *723094 F.1bow. tubrnc 1

14 406225 Tube (with nuts) 1 3200 +
14 723235 Tube iwith nutsi 1 1 thru 3199

15 406219 Tube (with nuts) 1 3200 +
1 " 7?.<7.'" 'T'l1h", {with rmt s l 1 1 thr u 3199

16 406231 Tube (with nuts) 1
16 723237 (Replaced bv 406231\

17 406232 Tube (with nuts) 1
17 723241 (Replaced by 406232)

*NOTE:Whenpressure gage is installed, Ref, No, 13
is removedwith the followingparts required,

720316Nipple, pipe 1
720397 Tee, pipe 1

Plug, pipe, square head, 1/2" (Dryseal tvne) 1
723421 Tube, adaptor 1

+ - All later serial numbers 440MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



112 ALWAYS GIVE MODEL AND SERIAL NUMBER

HYDRAULICPUMPS, VALVES, LINES, FITTINGS ANDRESERVOIR TANK
(For Power-Shift Moldboard. Also for Power Steering Gear, Used with Power-Shift Moldboard)

(Usedon Serial Nos. I thru 3199)

......

\i
• a

\1\ ~
I ~

......
N

IX)

l
/

/fIP
IX)

<X)~\l
~ \SI
N,,\ fV..,

IQ:;~
~"" 1--= eo ,

., a N

r '\~l ;-.
~.4lI.~!~/~

~/' 1
N~ ta

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 113
HYDRAULICPUMPS, VALVES, LINES, FITTINGSAND Use this column for Use this column forRESERVOmTANK Graders having Power- Graders having Power-(For Power-Shift Moldboard. Also for Power Steering Shift Moldboard Shift Moldboard and

Gear, Used with Power-Shift Moldboard) 1 Power Steering
(Used on Serial Nos. 1 thru 3199) "'-

Ref. Adams '"
DESCRIPTION No. No.No. Part No. jReq'd JReq'd Serial Number

1 404365 Stick diD 1 1

2 426546 Elbow, street 22 426546 Elbow, street 5

3 427578 Breather 1 1
4 473918 Cap, oil reservoir 1 1
5 474007 Gasket, oil reservoir cap 1 1

6 721682 Nipple (Used with Hvdreco valve) 1 1040 thru 3199, Also 944
and 1019

6 523963 Nipple (Used with Sundstrand valve) 1 1 thru 1039, Except 944 and
1019

7 720257 Elbow 1

8 724231 Clamp, hose 8 8
8 720494 (Replaced by 724231)

9 720563 Elbow, street 1

10 723099 Nipnle 1
10 720567 (Replaced by 723099)
10 723100 Nipple 111 721995 Hose (12" length) 1
11 720678 Hose (16"length) 1
12 721063 Elbow 1
13 721984 Hose pressure 1

14 * 723094 Elbow, tubing (Used with Hydreco valve) 1 1 1040 thru 3199, Also 944
and 1019

14 * 721986 Elbow, tubing (Used with Sundstrand valve) 1 1 1 thru 1039, Except 944 and
101914 722972 Bushlna, reducing CUsedwith Sundstrand valve) 1 1 1 thru 1039, Except 944 and
1019

15 722972 Bushing: reducing 3 3
16 723097 Hose, pressure 1 1
17 723098 Hose 1

18 723099 Nipple 2
18 723099 Nipple 6

19 723100 Nipple 1
19 723100 Nipple 2

(Continued)

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY·REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



114 ALWAYS GIVE MODEL AND SERIAL NUMBER
HYDRAULICPUMPS, VALVES, LINES, FlTTINGSAND Use this column for Use this column for

RESERVOm TANK Graders having Power- Graders having Power-
(For Power-Shift Moldboard. Also for Power Steering Shift Moldboard Shift Moldboard and

Gear, Used with Power-Shift Moldboard) 1 Power Steering
(Used on Serial Nos. 1 thru 3199) .iL

Ref. Adams DESCRIPTION No. No.
No. Part No. Req'd Req'd Serial Number

j_Continued)

20 Valve, control (Hydreco) (For breakdown, See Page
No. 123) 1 1 1040 thru 3199 Al!:.n94.4.

and 1019
20 Valve, control (Sundstrand) (For breakdown, See Page

No. 121) 1 1 ~ Exnp.ot944 and
1019

20 723102 (Sundstrand control valve, not available as complete
assembly - order individual Darts)

21 Screw, cap, hex head, 3/8" x 5/8" UNC (Used with
Bvdreeo valve) 3 3 1040 thru 319.9 Al..n 94.4.

and 1019
21 Screw, cap, hex head, 1/2" x 1-3/8" UNC (Used

with Sundstrand valveL 4, 4 LthnLlO_3_9_ Ry"p.ot94.4.l'Inn
1019

22 W~_!:J.er,!Qck, 3/8" (Used with Hvdreco valve) 3 3 1040 thru 3199 Also ,944
and 1019

22 Washer, lock, 1/2" (Used with Sundstrand valve) 4 4 1 thru 1039, Except 944 and
10ia

23 723103 Tee 2
24 Valve relief (723104 - For breakdown Sp.p.Page No

69) 1
25 Screw, cap, hex head, 3/8" x 3" UNC 2
26 Washer, lock 3/8" 2
27 623111 Clamp 3 3
28 Bolt, machine, square head, 1/4" x 5" UNC 3 3
29 Washer lock 1_L4" 3 3
30 Nut, hex, 1/4" UNC 3 3

ai 720257 Elbow (URp.dwith__HydrecQ_valvp.) 1 1 1040 thru 3199 Also 944
and 1019

31 723114 Bushing (Used with Sundstrand valve) 1 1 1 thru 1039, Except 944 and
1019

32 Pump, hydraulic (723119 - For breakdown, See Page
No. 119) 1

33 Screw, cap, hex head, 1/2" x 1-1/2" UNC 4
34 Washer, lock, 1/2" 4
35 723120 Hose suction 2 2
36 723122 Reservoir, oil (Incl. Ref. Nos. 4 and 5) 1 1
37 Plug, pipe, square head, 3/8" (Dry seal type) 1 1
38 723291 Strainer 1 1
39 Pump, hydraulic (723465 - For breakdown, See Page

No. 75) 1
40 Screw can hex head 1/2" Y 1_1 /o» TTNt: 4

i 41 Washer, lock, 1/2" 4
42 723783 Clamp, hose 1 1

440 MG I
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 115

HYDRAULIC PUMPS, VALVES. LINES. FITTINGS Use this columnfor Use this columnfor
AND RESERVOIR TANK Graders having Power- Graders having Power-

(For Power-Shift Moldboard, Also for Power Steering Shift Moldboard Shift Moldboardand
Gear. Used with Power-Shift Moldboard) t ~ Power Steering

(Used on Serial Nos, I thru 3199) ...r:_
~

Ref. Adams DESCRIPTION No. No.
No. Part No. lReq'd Req'd, Serial Number

t r: ... : •...l\

* N()Tli',

When pressure gage is installed. 723094 or
721986 elbow is removed with the following
narts_r_eouired

720316 Nipple. pipe I 1
77n,Q7 - TAA .rrina. 1 1

Plug. pipe square head. 1/2" (Dry seal type) 1 1.
723421 Tube. adaptor 1 1

i

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



116 A LWAY S GIV E MOD ELAN 0 SERIA L NUM BER

HYDRAULIC PUMPS, VALVES, LINES AND FITTINGS
(For Power-Shift Moldboard. Also for Power Steering Gear, Used with Power-Shift Moldboard)

(Used on Serial Nos. 3200 and Later)

~~
=~

c-.a c-.a

~-.::."~\ ,~eI· ~ .. -,
"--~.~~ =

- ::--; ~ ~ e
~/ \ -

Q-

--.J

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 117
HYDRAULICPUMPS, VALVE, LINESANDFITTINGS Use this column for Use this column for
(For Power-Shift Moldboard. Also for Power Steering Graders having Power- Graders having Power-

Gear, Used with Power-Shift Moldboard) Shift Moldboard Shift Moldboard and
(Used on Serial Nos. 3200 and Later) \ L Power Steering

Ref. Adams DESCRIPTION No. No.
No. Part No. lReq'd Req'd Serial Number

1 721984 Hose _j)_ressure 1

2 720397 Tee, pipe 1 8411 +
2 722972 Bushin_gLreducing 1 3200 thru 8410

3 720861 Nipple, close 1 8411 +

4 Valve, relief (729203- Gresen) (For breakdown, see
Page No. 71B) 1

4 Valve, relief (726314- Gresen) (For breakdown. see
Page No. 71) 1

5 720861 Nipple close 1 8411 +
5 723100 Nipple 1 3200 thru 8410

6 720397 Tee pipe 1 8411 +
6 723103 Tee, pipe 1 3200 thru 8410

7 429673 Elbow street .i _8411 +
8 720861 Nipple, close 1 8411 +
9 523560 Coupling, reducer 1 8411 +
10 723099 Nioole 4 8
11 724231 Clamp, hose 4 8
12 720678 Hose 1
13 Valve, control (Hvdreco) (For breakdown see Page

No. 123) 1 1
14 723100 Nipple 1 3
15 720257 Elbow 1 2
16 426546 Elbow, street 2 5
17 721682 Nipple, pipe 1
18 723103 Tee pipe 2
19 723783 Clamp, hose 2 2
20 723120 Hose, suction 2 2
21 Pump, hydraulic (723119- Hvdrecol (For breakdown

see Page No. 119) 1 1
22 720316 Nipple, pipe 1 1 8411 +
23 720397 Tee nine, 1 1 8411 +

Plug, pipe, square head, 1/2" (Dry seal type) 1 1

24 723421 Adapter 1 1 8411 +
24 723094 Elbow, tubing 1 3200 thru 8410

25 723097 Hose, pressure 1
26 722972 Bushing, reducing 1 1
27 720563 Elbow, street 1
28 723098 Hose 1
29 721063 Elbow 1
30 720397 Tee, pipe 1 8411 +
31 720861 Nippl~ close 1 8411 +
32 722972 Bushing, reducing 1
33 Pump, hydraulic (723465- Hydreco) (For breakdown,

see PllKeNo. 7lll_ 1

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



118 ALWAYS GIVE MODEL AND SERIAL NUMBER

HYDRAULIC PUMP FOR POWER-SHIFT MOLDBOARD

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 119

HYDRAULICPUMP FOR POWER-SHIFTMOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 474111 Plate, wear 1
2 474112 Plate, wear 1

3 474113 Gasket (.001" thick) x
3 474270 Gasket (.002" thick) x

4 474114 Ring, snap 4
5 474116 Key, Woodruff 1
6 474117 Ring, snap 1
7 474118 Bearing 4
8 474120 Ring, seal 2
9 474122 Bearing 1
10 474123 Dowel 4
11 474283 Adapter 1
12 474284 Cover, end 1
13 474288 Seal 1
14 474289 Key 1
15 474417 Housing 1

16 475654 Shaft, drive 1
16 474418 (Replaced by 475654)

17 474419 Shaft, driven 1
18 474420 Gear 2
19 474421 Screw, cap 4
20 723119 Pump, hydraulic (Incl. Ref. Nos. 1 thru 19) 1
21 Screw, cap, hex head, 1/2" x 1-1/2" UNC 4
22 Washer lock 1/2" 4

x - As required. 440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



120 ALWAYS GIVE MODEL AND SERIAL NUMBER

CONTROL VALVE FOR POWER-smFT MOLDBOARD (SUNDSTRAND)
(Usedon Serial Nos. 1 thru 1039, except 944 and 1019)

1\........ 40

l.. I. 20 \

\o·~
/0

31 42

a
I~
.. 14

, 36

38 39____\ o·~ J,o• --4'O....__ ---39 30
34 40 \'0

0-29 032<,o
31~

e

0.........---37

..,....---35o
0......---6
~--5

4

(J---33

1__-24
(1_--33

0--23
1...,___-22

PAINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 121

CONTROLVALVEFOR POWER-SHIFTMOLDBOARD(SUNDSTRAND)
(Used on Serial Nos. 1 thru 1039, except 944 and 1019)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404356 Base, valve 1
2 Screw, cap, hex head, 1/2" x 1-3/8" UNC 4
3 Washer, lock, 1/2" 4
4 474342 Valve outlet section stack (Incl. Ref. Nos. 7 and 8) 1
5 Screw, cap, hex head, 1/2" x 1-3/8" UNC 2
6 Washer, lock, 1/2" 2
7 Plug nine hex socket head 1/8" (Dry seal tvne) 1
8 Plug, pipe, hex socket head, 1/4" (Dry seal type) 1
9 474344 Valve, inlet section relief (Inc!. Ref. Nos. 12 thru 20) 1
10 Screw can hex head 1/2" x 1-3/8" UNC 2
11 Washer, lock, 1/2" 2
12 474346 Seat, relief valve 1
13 474347 Stem relief valve 1
14 474348 Plug, relief valve adjusting 1
15 474349 Nut, relief valve 1
16 474350 Snring relief valve 1
17 474351 Ring, "0" 3
18 474352 Ring, retainer 1
19 474353 Ring, "0" 1
20 474354 Ring, "0" 1
22 474357 Cap, end 1
23 474358 Gasket end can 1
24 474359 Spring, centering 1
25 474360 Cap, check valve 2
26 474361 Gasket check valve 2
27 474362 Spring, check valve 2
28 Ball, steel, 5/8" dia. 2
29 474363 Rinz "0" 1
30 474353 Ring, "0" 1
31 474365 Ring, "0" 2
32 474366 Ring, "0" 1
33 474367 Ring, retaining 2
34 474368 Washer, felt 1
35 474369 Ring, retainer 1
36 Screw, machine, round head, #8 - 32 x 1/2" 2
37 Washer, lock, #8 2
38 474370 Rod, tie 6
39 Nut, lock, 1/2" UNC 12
40 474546 Shim 12
41 474581 Gasket copper 12
42 723415 Valve, four way section stack (Incl. Ref. Nos. 22 thru

37) 1

I

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



122 ALWAYS GIVE MODEL AND SERIAL NUMBER

CONTROL VALVE FOR POWER-SHIFT MOLDBOARD (HYDRECO)
(Usedon Serial Nos. 1040and Later, Also 944 and 1019)

.D''''" 4Il1f'...,_--
'21 ,,---0 _

17 32 33

\\
~4

...

25
0/ 23

31--~ J2\ 4
~

o,,
36 37

o...,__3

I" 2

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTICh



ALWAYS GIVE MODEL AND SERIAL NUMBER 123:

CONTROL VALVE FOR POWER-SHIFT MOLDBOARD (HYDRECO)
(Used on Serial Nos. 1040 and Later, Also 944 and 1019)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 404841 Base, valve 1
2 Screw, cap, hex head, 1/2" x 1-3/8" UNC 4
3 Washer, lock, 1/2" 4
4 474444 Rinz, seal 2
5 474551 Plunger, relief valve 1
6 474552 Guide, spring 1
7 474554 C::an 1
8 474556 Screw, adjusting 1

I9 474557 Nut, jam 1
10 474563 Rine:. seal 6
11 474566 Nut, acorn 1

12 *474854 Sor ina 1
12 *475481 Pin, dowel 1
12 474567 (Replaced by 474854 and 475481)

13 474588 Housing, inlet section 1
i14 474589 Seat, relief valve 1

15 4745QO Rina "p"l 1
-------j

16 474591 Cap 1
17 475652 Housing, end section (Incl. Ref. No.4, 10 and 18) 1
17 4'l4592 (Replaced by 475652)
18 474593 Spacer 2
19 474563 Ring, seal 2
lQ 4745Q4 IRpnlacpd bv 474563\

20 474595 Plate, retainer 1
7.1 S...,.pw... an. hpx hpad 3fil" x C;fil" TTNF 2

22 474596 Wiper 1
23 474597 Cover, spring 1
24 Screw cap, hex head 3/8" x 5/8" UNF 2
25 474598 Ring, seal 2
26 474599 Eye, plunger 1
27 474600 P'l.unce r check 2
28 474601 Spring 2
29 474602 Spring 1
30 474603 Guide snr inz 2
31 474604 Cap 1
32 474605 Bracket, mounting 1
33 Screw. can. hex head. 3/8" x518" UNe 1
34 Washer, lock, 3/8" 1
35 474606 Bracket, mounting 1
":\1, S,...,."w ....an h"y h""r1. 3fil" x c;fil" TTNC:: 2
37 Washer, lock, 3/8" 2
38 724096 Section, center control valve (Incl. Ref. Nos.

A. In"nr11Rth.,.11,1I 1

i
See Note Following Reference No. 41 before I

ordering.

(Continued) 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



123A ALWAYS GIVE MODEL AND SERIAL NUMBER

CONTROL VALVE FOR POWER-SHIFT MOLDBOARD (HYDRECO)
(Used on Serial Nos. 1040and Later, Also 944 and 1019)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Continued)

39 724097 Stud (length 7-7/8" - one center section used) 3
39 724098 Stud (length 10-1/8" - two center sections used) 3
39 724099 Stud (length 12-3/8" - three center sections

used) 3

39 724100 Stud (length 14-5/8" - four center sections used) 3
I

4.0 WaRher Inrlr .. /A" (...
I

41 Nut, hex, 5/8" UNF 6

"--

* NOTF.. One 4.71)481 dnwel nin used UTi+J.. .. ,. rJ..

spring. Order springs and dowels in like
quantities.

,

I

!

440MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 1238

- NOTES-

ALWAYS USE GENUINE PARTS
440 MGPRINTED IN U.•• A.



124 ALWAYS GIVE MODEL AND SERIAL NUMBER

VALVE CONTROL LEVER FOR POWER-SlllFT MOLDBOARD

• II

4---8

3 a
13

12 ~ \

~ "

'~
10 -" i:~

1__ 14

/'5
/' 5--_

9

/
8--1

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 125

VALVECONTROLLEVER FORPOWER-SHIFTMOLDBOARD

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404840 Lever 1 1040 +, Also 944 and 1019
1 404360 Lever 1 1 thru 1039, Except 944 and 1019

2 404361 Lever 1
3 Washer, lock, 1-1/4" 1
4 Nut, hex, 1-1/4" UNF 1

5 404895 Rod, pull 1 1040 +, Also 944 and 1019
5 404362 Rod, pull 1 1 thru 1039, Except 944 and 1019

6 Nut, hex, 3/4" UNF 1
7 404560 Yoke 1
8 425353 Pin, yoke 1
9 Pin, cotter, 3/32" x 3/4" 1
10 523508 Pin, roll 1
11 720517 Ball, lever 1
12 723076 Bearing 1
13 4P 568 Fitting, lub, 1

14 426616 Pin, yoke 1 1040 +, Also 944 and 1019
14 425353 Pin, yoke 1 1 thru 1039, Except 944 and 1019

15 Pin, cotter, 3/32" x 3/4" 1

I
I

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



•

Ie

NOIJ.dIH:::IS3CCNV H3swnN .1.HVd3J\1£>SAVM'V SH3swnN 3:::1N3H3:13HAS S.1.HVdH3CHO .1.0NOC

(ttS n.Iqll 'SON '[lIJ.IeS uo pesn)
S'IOHJ.NO:J aNY DNIS110H H:1U:SNVlI.L 'DNIS110H :1[WXA:1[H :1['I:JID:J

HlBlnN 1VlllS ONV 11001 lAI9 SAYM1V 9Z1

- - -----------------



ALWAYS GIVE MODEL AND SERIAL NUMBER 127

cmCLE REVERSEHOUSING,TRANSFERHOUSINGANDCONTROLS
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 330283 Square, hollow (with shaft) 1
2 350539 Seal, oil 2
3 350613 Cap, bearing 2
4 Screw cap hex head 3/8" x 2" UNC 4
5 Washer, lock, 3/8" 4
6 350773 Fitting, lub. 4
7 401047 Cap bearing (Incl. Ref. No. 77) 1
8 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
9 Washer, lock, 5/8" 4
10 DP 1605 Screw set 1
11 Nut, hex, jam, 1" UNC 1
12 403023 Shaft, pinion (with gear) 1
13 403025 Gear (withninion) (blcl. Ref. Nos. 12 45 and 46) 1
14 403202 Cover, gear (Inel, Ref. No. 48) 1
15 Screw, cap, hex head, 3/8" x 1" UNC 6
16 Washer lock 3/8" 6
17 403203 Housing, reverse gear (Incl. Ref. Nos. 37, 38, 56 and

61) 1
III 40~204 Covp.r gear nnl1<:!in<T lInnl Ref, No. ~7) 1
19 Screw, cap, hex head, 112"x 1-1/4" UNC 7
20 Washer, lock, 1/2" 7
21 403205 Bearing, shouldered worm (Incl, Ref. No. 39) 1
22 403206 Bearing, thrust (Incl, Ref. No. 39) 1
23 403598 Joint, universal (Incl. Ref. Nos. 69, 70, 72 and 73) 1
24 403949 Cover transfer houslnz (Incl, Ref. Nos. 38 48 and

61) 1
25 Screw, cap, hex head, 3/8" x 1-3/8" UNC 6
26 Washer lock 3/8" 6
27 403950 Housing, transfer (Incl. Ref. Nos. 38, 48 and 61) 1
28 Screw, cap, hex head, 5/8" x 2" UNC 1
29 Washer lock 5/8" 1
30 Bolt, 'machine, hex head, 5/8" x 2-1/2" UNC 2
31 Washer, lock, 5/8" 4
~2 Nut. hex, 5/8" UNC 2
33 425044 Shaft, square 1
34 425358 Seal, oil 1
35 426812 Pin dowel 2
36 427956 Shaft, center 1
37 428689 Bushing, gear shaft 2

38 Plug, pipe, square head, 1/2" (Dry seal type) 5
38 428857 Plug, drain (7/8" dia.) 5

39 429040 Bushing, worm shaft 2
40 429947 Gasket, reverse housing 1
41 429949 Couvline: 2

(Continued)

I

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



128 ALWAYS GIVE MODEL AND SERIAL NUMBER

CIRCLEREVERSEHOUSING,TRANSFERHOUSINGANDCONTROLS
(Used on Serial Nos. 1 thru 844).

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

42 429950 Shaft, coupling 1
43 429954 Shaft worm 1
44 429955 Pin, dowel I
45 429956 Gear, circle reverse 1
46 429962 Rine: "0" 1
47 429963 Ring, "0" 1
48 429965 Bushing 4
49 429966 Gasket gear cover 1
50 429968 Pinion, lower (with shaft) 1
51 429969 Pinion, upper (with shaft) 1
52 429972 Seal oil 1

53 DP624 Pin, heat treated drilled 2
53 429976 (Replaced by DP 624)

54 Pin, cotter, 1/8" x 3/4" 2
55 429979 Block tanned 1
56 429980 Bolt 1
57 Washer, lock, 1-1/4" 1
58 429981 Bolt 2
59 Washer, lock, 1" 4
60 Nut, hex, 1" UNF 2
61 551334 Gasket (Usedwith 428857 - nluz Ref. No. 38) 5
62 551453 Shaft 1

f1!l 405839 R .. " ...ina control rod (IncI 1 _ 4?RR41 RJ>f Nn 71'1A\ ?

63 661658 (Replaced by 405839)

64 672451 Worm 1
65 721718 Bolt, machine 1
66 Washer, lock, 1" 2
67 Nut hex 1" UNF 1
68 721924 Gasket, transfer housing 1
69 DP 621 Pin, drilled 7
70 Pin cotter 1/8" x 3/4" 7
71 DP 1282 Key, Woodruff 2
72 DP 1923 Pin, drilled 1
7!l Pin cotter 1/8" y !l/4" 1
74 EP 257 Washer, shim 3
75 4A449 Joint, universal (Incl. Ref. Nos. 6, 69 and 70) 1
76 4P 567 Fitting. lub, 1

76,A 428841 Fitting, lub, (Usedwith 405839) 2
76,A 4P 567 Fittine: lub (Usedwith 661658) 2

77 4P 1578 Pin, dowel 1
78 5A395 Joint universal (Incl. R~f. Nos. 6, 69 and 7Q} 2
79 428841 Fitting, 1ub. 1

I

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 129

- NOTES-

PRINTED IN U .s.A.

ALWAYS USE GENUINE PARTS



130 ALWAYS GIVE MODEL AND SERIAL NUMBER

CIRCLE REVERSE HOUSING, TRANSFER HOUSING AND CONTROLS
(Used on Serial Nos. 845 thru 2558)

PRINTEDIN u.s.....

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 131

cmCLE REVERSEHOUSING,TRANSFERHOUSINGANDCONTROLS
(Used on Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. ){eq'd Serial Number

1 350539 Seal, oil 2
2 350613 cap, bearing 2
3 Screw, cap, hex head, 3/8" x 2" UNC 4
4 Washer lock 3/8" 4
5 401047 Cap, bearing (Incl. Ref. No. 80) 1
6 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
7 Washer lock 5/8" 4
8 Nut, hex, jam, 1" UNC 1
9 403023 Shaft, pinion (with gear) 1
10 403025 Gear (withpinion) {Incl. Ref. Nos. 9 44 and 45} 1
11 403202 Cover, gear (Incl. Ref. No. 47) 1
12 Screw, cap, hex head, 3/8" x 1" UNC 6
13 Washer lock 3/8" 6
14 403203 Housing, reverse gear (Incl. Ref. Nos. 35, 37 and 54) 1
15 403204 Cover, reverse gear housing (Incl. Ref. Nos. 35 and

39) 1
16 Screw, cap, hex head, 1/2" x 1-1/4" UNC 7
17 Washer, lock, 1/2" 7
18 403205 Bearing, shouldered worm (Incl. Ref. No. 38) 1
19 403206 Bearing, thrust (Incl. Ref. No. 38) 1
20 403949 Cover, transfer housing (lncl. Ref. Nos. 37 and 47) 1
21 Screw cap hex head 3/8" x 1-3/8" UNC 6
22 Washer, lock, 3/8" 6
23 403950 Housing, transfer (Incl. Ref. Nos. 37 and 47) 1
24 Screw cap hex head 5/8" x 2" UNC 1
25 Washer, lock, 5/8" 1
26 Bolt, machine, hex head, 5/8" x 2-1/2" UNC 2
27 Washer, lock, 5/8" 4
2~ Nut, hex, 5/8" UNC 2
29 404637 Square, hollow (with yoke) 1
30 404640 Shaft 1
31 404641 Shaft, center 1
32 404645 Cross (with snap rings and bearings) 4
!l!l 42fi!lfiR Seal oil 1
34 426812 Pin, dowel 2
35 428689 Bushing, gear shaft 2

37 Plug, pipe, square head, 1/2" (Dry seal type) 5
37 428857 Plug, drain (7/8" dia.) 5

38 429040 Bushing, worm shaft 1

39 723866 Ring "0" 2
39 423886 (Replaced by 723866)

40 429949 Coupling 2

(Continued)

I

440 MG
IPR NTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



132 ALWAYS GIVE MODEL AND SERIAL NUMBER

cmCLE REVERSEHOUSING,TRANSFERHOUSINGANDCONTROLS
(Used on Serial Nos. 845 thru 2558)

Ref. Adams
I

No. I

No. Part No. DESCRIPTION Req'd Serial Number
.~

(Continued) I

41 429950 Shaft, coupling 1
42 429954 Shaft, worm 1
43 429955 Pin, dowel 1
44 429956 Gear, circle reverse 1
45 429962 Ring, "0" 1
46 429963 Ring, "0" 1

I47 429965 Bushing 4
48 429966 Gasket, gear cover 1
49 429968 Pinion, lower (with shaft) I i
50 429972 Seal, oil 1 I

I
I

51 DP 624 Pin, heat treated drilled 2 -I
(Replaced by DP 624)

I

51 429976 I
I

---i52 Pin, cotter, 1/8" x 3/4" 2 I
I

53 429979 Block, tapped 1 I

54 429980 Bolt 1 -----

55 Washer, lock, 1-1/4" 1
56 429981 Bolt 2
57 Washer lock 1" 4
58 Nut, hex, I" UNF 2
59 551334 Gasket (Usedwith 428857 - plug, Ref. No. 79A) 5

60 405839 Bearing, control (Incl. 1 - 428841, Ref. No. 79A) 2
60 661658 (Replaced by 405839)

61 672451 Worm 1
62 721718 Bolt, machine 1
63 Washer In,,k 1" 2

64 Nut, hex, 1" UNF 1
65 721924 Gasket, transfer housing 1
66 723738 Nut lock fi

67 723740 Yoke, clamp (keyway) 3
68 Screw, cap, hex head, 7/16" x 1-3/4" UNF 3
69 7?374R f:lhllft. !'Innl'lrp. 1
70 723781 Pinion, upper (with shaft) 1

71 723787 Yoke clamp (solined) 1
71 733787 (Replaced by 723787)

72 Screw can. hex head 7/16" x 1-3/4" UNF 1
73 723789 Yoke, clamp (square) 1
74 Screw, cap, hex head, 7/16" x 1-3/4" UNF 1
75 DP 1282 Kev ... -'- Iff ?

I
I(Continued) I

I
I

I

I
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 133

cmCLE REVERSEHOUSING,TRANSFERHOUSINGANDCONTROLS
(Used on Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

-

(Continued) ,

76 DP 1605 Screw, set 1

77 724157 Washer, shim (For 429980 bolt, Ref. No. 54) 1
77 EP 257 Washer, shim (For 429981 bolt, Ref. No. 56) 2

~~~
78 4P 151 Key, Woodruff 3

I
79 4P 567 Fitting, lub, 1

I
79A 428841 Fitting, lub. (Used with 405839, Ref. No. 60) 2
79A 4P 567 Fitting, lub. (Usedwith 661658, Ref. No. 60) 2

80 4P 1578 Pin, dowel 1

!

!

I

I

i

I
I

i .__ ..

440 MG--
PRINTED IN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



134 ALWAYS GIVE MODEL AND SERIAL NUMBER

cmCLE REVERSE HOUSING
(Usedon Serial Nos. 2559and Later)

I"""__21

24 ""__I

~'C:1~9
r·"
"J~II
li~ -7

1J-'9
"""__18

10

\0--8
23

J

3

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 135

CIRCLE REVERSE HOUSING
(Used on S-erial Nos. 2559 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 401047 Cap, bearing (Incl. Ref. No. 24) 1
Nut, hex, jam, I" UNC 1
Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
Washer, lock, 5/8" 4

lA 403023 Shaft, pinion (with gear) 1
2 403025 Gear (with pinion) (Incl. Ref. Nos. 5, lOA and

lOB) 1
3 403203 Housing, reverse gear (Incl. Ref. No.6) 1

Plug, pipe, square head, 1/2" (Dry seal
type) 2

4 403204 Cover, ·circ1e reverse 1
Screw, cap, hex head, 1/2" x 1-1/4" UNC 7
Washer, lock, 1/2" 7

5 425358 Seal, oil 1
6 428689 Bushing, gear shaft 2
7 429040 Bushing, worm shaft 2

8 403205 Bearing, shouldered worm (Incl. Ref. No .. 7) 1
8 429952 (Replaced by 403205)

9 403206 Bearing, thrust (Incl. Ref. No.7) 1
9 429953 (Replaced by 4032061

10 429955 Pin,. dowel 1
lOA 429956 Gear circle reverse 1
lOB 429962 Ring, "0" 1
11 429963 Ring, "011 1
17 42QQ72 S.."l oil .i
13 429979 Block, tapped 1 2559 thru 3060
14 429980 Bolt, heat treated machine 1

W""""l' 1"r- Ie- 1_1/4" .i
15 429981 Bolt, heat treated machine 2

Nut, hex, 1" UNF 2
W""""l' 1 ,r],. .L" A

16 721718 Bolt, heat treated machine 1
Nut, hex, I" UNF 1
Washer lock I" 2

17 723866 Ring, "011 1
18 726777 Shaft, worrr 1
lQ 672.451 Worm L.H 1
20 DP 1282 Key, Woodruff 2
21 DP 1605 t5crew, set 1

22 EP 257 Washer, shim (For 429981 bolt) 2
22 724157 Washer, shim (For 429980 bolt) 1

23 4P 567 Fitting, lub. 1
24 4P 1578 Pin, dowel 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



136 ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSFER HOUSING FOR CIRCLE REVERSE
(Usedon Serial.Nos. 2559 and Later)

6--,
9 '

2

_ ..~12-
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 137

TRANSFERHOUSINGFOR CmCLE REVERSE
(Used on Serial Nos. 2559 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 2011 Case transfer 1
Plug, pipe, square head, 1/4" (Dry seal type) 2
Screw, cap, hex head, 1/2" x 1-1/4" UNC 4
Washer, lock, 1/2" 4

2 2012 Cover, transfer case 2
Plug, pipe, square head, 1/8" (Dry seal type) 1
Screw cap, hex head 1/2" x 1-1/4" UNC 4
Washer, lock, 1/2" 4

3 350496 Gasket 1
4 350533 Gear, spur 2
5 350534 Shaft 2
6 350773 Fitting, lub, 2
7 406082 Joint, universal (Incl. 1 of Ref. No.6, 1 of Ref. No.

9 and 1 - Cotter pin, 1/8" x 3/4'') 1
8 726778 Shaft 1
9 DP 621 Pin, drilled 3

Pin, cotter, 1/8" x 3/4" 3
10 DP 973 Cup, felt washer 2

11 728491 Seal, oil 2
11 DP 993 (Replaced by 728491)

12 2P 782 Plug, bearing 2
13 4P 151 Key, Woodruff 2
14 5A395 Joint universal (Incl. 1 of Ref. No. 6 2 of Ref. No.

9 and 2 Cotter Pins, 1/8" x 3/4") 1
15 728861 Ring, rubber 2

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



138 ALWAYS GIVE MODEL AND SERIAL NUMBER

cnWLE REVERSE CONTROL SHAFTS
(Usedon Serial Nos. 2559and Later)

-3

.....-9

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 139

CIRCLEREVERSECONTROLSHAFTS
(Used on Serial Nos. 2559 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 !'I5061!'1 Rlol'lk 1. 2
Screw, cap, hex head, 3/8" x 2" UNC 4
Washer, lock, 3/8" 4

2 350773 Fitting lub. 4
3 405972 Tube, square 1
4 406082 Joint, universal (Incl. Ref. Nos. 2, 7Aand 10) 1
5 428841 Fitting._lub 3
6 551453 Shaft 1
7 405839 Bearing, self-aligning (Incl. Ref. No.5) 2
7A 726704 Pin roll 1
8 726709 Shaft 1
9 726714 Shaft, square 1
10 DP 621 Pin drilled 7

Pin, cotter, 118"x 3/4" 7
11 4A449 Joint, universal (Incl. Ref. Nos. 2 and 10) 1
12 5A395 Joint nniVArRl'LI fJnl'll RAf. NOR 2 and 10) 2

i

I
440MG I

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER' AND DESCRIPTION



140 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND CONTROL
(Used on Serial Nos. 2559 thru 3199)
(Also Used on Serial Nos. 1 thru 844)

= ..\"\

,
c.

"

.......

PRINTED IN U.S.A..

ALWAYS GIVE PART NUMBER AND DESCRIPTIONDO NOT ORDER PARTS BY REFERENCE NUMBERS



ALWAYS GIVE MODEL AND SERIAL NUMBER 141

BLADELIFT ANDCONTROL
(UsedonSerial Nos. 2559 thru 3199)
(AlsoUsed on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

~-
(For Serial Nos. 845thru 2558, see Page No. 145)
(For Serial Nos. 3200and Later, see Page No. 149)
(Quantities Listed are for BothR. H. and L. H.)

1 1820 Bearing, worm thrust 2
2 2401 Can bear-inc ad in sttna 2
3 Screw, cap, hex head, 3/8" x 1-1/4" UNC 8
4 Washer, lock, 3/8" 8
5 2402 Cap, bearing 2
6 Screw, cap, hex head, 3/8" x 1-1/8'; UNC 8
7 Washer, lock, 3/8" 8
8 152349 Shaft, pinion 2
9 330450 Cover (Incl. Ref. No. 49) 2
10 Screw, cap, hex head, 5/16" x I" UNC 12
11 Washer, lock, 5/16" 12

---~-

12 350483 Gasket 2
13 350484 Gear, spiral 2
14 350613 Cap, bearing 2
15 Bolt, machine, hex head, 3/8" x 2" UNC 4
16 Washer, lock, 3/8" 4
17 350771 Gasket g-earhousina 2
18 350773 Fitting, lub, 6
19 350808 Screw, set 2
20 Nut hex tam 3/4" UNC 2
21 401047 Cap, bearing (Incl. Ref. No. 79) 2
22 Screw, cap, hex head, 5/8" x 1-3/4" UNC 8
23 Washer. lock 5/8" II

24 402173 Housing, gear (Incl. Ref. No. 44) 2
25 402466 Cover (Incl. Ref. Nos. 45 and 49) 2
26 Screw can, hex head 112" x 1-3/8" UNC 26
27 Washer, lock, 1/2" 26
28 *402595 Housing, reduction (Incl. Ref. Nos. 49, 50 and 58) 2

29 *724045 Stud 8 2559 thru 3199
29 Screw, cap, hex head, 5/8" x 1-3/4" UNC 8 1 thru 844

30 *724047 Nut, spherical 8 2559 thru 3199
30 Washer, lock, 5/8" 8 1 thru 844

31 402787 Bolt, long mounting 4
32 Washer, lock, 1" 8
33 Nut hex, I" UNF 4
34 402788 Bolt, short mounting 4
35 Washer, lock, I" 8
36 Nut hex I" UNF 4

* NOTE: If ordering for machines prior to Serial Nos.
932 it is necessary to also order I - 350771O""""",,t
4 - 724045studs and 4 - 724047spherical nuts, Ref.
Nos. 17,29 and 30 respectively. Thereafter, in-
rlivirlt,l'I] nllrt" m av hp. _, _,l'I" rAo1lirArI

(Continued)

440MG I
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



142 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADELIFT ANDCONTROL
(Usedon Serial Nos. 2559 thru 3199)
(AlsoUsed on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(For Serial Nos. 845 thru 2558, see Page No. 145)
~~~rSerial Nos. 3200 and Later, see Page No. 149)
uantities Listed are for Both R. H. and L. H.)

(Continued)

37 403117 Bearing, worm thrust (Incl. Ref. No. 51) 2
38 403118 Bearing, worm thrust (Incl. Ref. No. 52) 2

39 406042 Joint, universal (Incl. Ref. Nos. 18, 73 and 81) 2 2559 thru 3199
39 403597 Joint, universal (Incl. Ref. Nos. 18, 73, 74 and 81) 2 1 thru 844

40 404596 Arm, lift (Incl. Ref. Nos. 60, 61 and 62) (Usedwhen
machine is equippedwith Bracket or Slide-Shift
moldboard) 2

40 402467 Arm, lift (Incl. Ref. Nos. 60, 61 and 62) (Usedwhen
machine is equippedwith Power-Shift moldboard) 2

41 423027 Key 2
42 424292 Shaft, worm lift 2
43 425643 Seal oil 2
44 427990 Bushing, housing 2
45 428689 Bushing, housing cover 2
46 428732 f:!h"ft lift zear 2
47 428741 Gear, R.H. lift 1
48 428742 Gear, L. H. lift 1

49 Plug, pipe, square head, 1/2" (Dry seal type) 12
49 428857 Plug, drain (7/8" dia.) 12

50 429040 Bushing 2
51 429784 Bushing, bronze 2
52 429845 Bushinz bronze 2
53 429858 Ring, "0" 4
54 429963 Ring, "0" 4
55 551334 Gasket ((Jsedwith 428857olull: Ref. No. 49) 12

56 405839 Bearing, control rod (Incl. 1 - 428841, Ref. No. 77A) 2
56 661658 (Benlaoedbv 405839)

57 726712 Shaft, rear control 2 2559 thru 3199
57 720668 Shaft rear control 2 1 thru 844

58 720772 Ring, snap 2

59 721675 Pinion, spiral 2
59 721785 (Replaced by 721675)

(Continued)

I

440 MG
PRINTED IN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAY~ GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 143

BLADELIFT ANDCONTROL
(Used on Serial Nos. 2559 thru 3199)
(Also Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(For Serial Nos. 845 thru 2558, see Page No. 145)
(For Serial Nos. 3200 and Later, see Page No. 149)
(Quantities Listed are for both R. H. and L_._H.l

(Continued)

60 723262 Bolt, heat treated (Used with 404596) 4
60 KP 731 Bolt, heat treated (Usedwith 402467) 4

61 Washer, lock, 5/8" 8
62 Nut, hex, 5/8" UNC 4
63 723338 Pin roll 2
64 AA813 Worm, R.H. 1
65 AB 813 Worm, L.H. 1
66 DP 621 Pin drilled .a
67 Pin, cotter, 1/8" x 3/4" 8
68 DP 1282 Key, Woodruff 4
69 DP 1330 Gasket 2
70 DP 1605 Screw, set 2
71 Nut, hex, jam, 1" UNC 2
72 DP 1922 Key 2

73 726704 Pin, roll 2 2559 thru 3199
73 DP 1923 Pin drilled 2 1 th...., il4.4

74 Pin, cotter, 1/8" x 3/4" 2
75 EP 257 ... r, shim _A

76 4P 151 Key, Woodruff 2
77 4P 567 Fitting, lub, 2

77A 428841 Fitting, lub. (Usedwith 405839) 2
77A 4P 567 Fitting, lub. (Usedwith 661658) 2

78 726716 Shaft, front control 2 2559 thru 3199
78 4P 859 Shaft, front control 2 1 thru 844

79 4P 1578 Pin, dowel 2
80 5A395 Joint, universal (Incl. Ref. Nos. 18, 66 and 67) 4
81 5P 1575 Key 2
82 5P 1708 Pin, dowel 4

I
i

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ac:
LI.I
iClCa
::::E=:z:
.....
ICC

00ac: LD
....:lLD

LI.I OC"l

en P:< 2E-<..c:z ....
Q OLD

U'<I':z: 00
Ci

ICC ~ ~..... E-<z
.... oJLI.I ............

Q ....:l 1'-0
Q)

0 ILl 00
~ §::::E ....:l"O
iIl Q)

LI.I
CI)e.>0

~

en
>-
ICC
31:.....
ICC

z
0

f
it:
0
III
III
0
0z«
0:
IIIm
~
::J
Z
I-

6L 0:«, D-
III

" ~
C)

III>-«
~
-'«

III
0:
IIIm
~
::J
Z
III
0
Z
III
0:
IIIu,
III
0:
>-m
III
I-
0:«
D-
o:
III
0
0:
0
I-
0
Z
0
0



ALWAYS GIVE MODEL AND SERIAL NUMBER 145

BLADELIFT ANDCONTROL
(Usedon Serial Nos. 845 thru 2558)

Ref. J!.dams DESCRIPTION No.
No. Part No. Req'd Serial Number

(For Serial Nos. 1 thru 844, See Page No. 141)
(For Serial Nos. 2559 thru 3199, See Page No. 141)
(For Serial Nos. 3200 and Later See Paze No. 149)
(Quantities Listed are for Both R. H. and L.H.)

1 1820 Bearing, worm thrust 2
2 2401 Cap, bearing adjusting 2
3 Screw, cap, hex head, 3/8" x 1-1/4" UNC 8
4 Washer lock 3/8" 8
5 Nut, hex, jam, 3/4" UNC 2
6 2402 Cap, bearing 2
7 Screw cap, hex head 3/8" x 1-1/8" UNC 8
8 Washer, lock, 3/8" 8
9 330450 Cover (Incl. Ref. No. 50) 2
10 Screw cap, hex head 5/16" xl" UNC 12
11 Washer, lock, 5/16" 12
12 350483 Gasket 2
13 350484 Gear spiral 2
14 350613 Cap, bearing 2
15 I Screw, cap, hex head, 3/8" x 2" UNC 4
16 Washer, lock 3/8" 4
17 350771 Gasket, gear housing 2
18 350808 Screw, set 2
19 401047 Cap, bearing (Incl. Ref. No. 80) 2
20 Screw, cap, hex head, 5/8" x 1-3/4" UNC 8
21 Washer, lock, 5/8" 8
22 Nut hex lam 1" UNC 2
23 402173 Housing, lift gear (Incl. Ref. No. 45) 2
24 402466 Cover (Incl. Ref. Nos. 46 and 50) 2
25 Screw, cap, hex head, 1/2" x 1-3/8" UNC 26
26 Washer, lock, 1/2" 26

27 404596 Arm lift anci. Ref. Nos. 75 thru 77) (Usedwhen
machine is equippedwith Bracket and Slide-Shift
Moldboard) 2

27 402467 Arm lift (Incl Ref. No. 75) (Usedwhenmachine is
equippedwith Power-Shift Moldboard) 2

28 *402595 Housing, spiral gear (Incl. Ref. Nos. 50, 51 and 61) 2

29 *724045 Stud 8 932 thru 2558
29 Screw, caj2, hex head, 5/8" x 1-3'14"UNC 8 845 thru 931

30 *724047 Nut, spherical 8 932 thru 2558
30 Washer lock 5/8" 8 845 thru 931

* NOTE: If ordering for machines prior to Serial Nos.
932, it is necessary to Also order 1 - 350771 Gasket,
4 - 724045 Studs and 4 - 724047 Spherical Nuts, Ref.
Nos. 17, 29 and 30 respectively. Thereafter individua
parts may be ordered as required.

(Continued)

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



146 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADELIFT ANDCONTROL
(Used on Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(For Serial Nos. 1 thru 844, See Page No. 141)
(For Serial Nos. 2559 thru 3199, See Page No. 141)
(For Serial Nos. 3200 and Later, See Page No. 149)
(Quantities Listed are for BothR.H. and L.H.)

{~nntinllp.c'I\

31 402787 Bolt, longmounting 4
32 Washer lock 1" 8
33 Nut, hex, 1"UNF 4
34 402788 Bolt, short mounting 4
35 Washer lock, 1" 8
36 Nut, hex, 1"UNF 4
37 403117 Bearing, worm thrust (Incl. Ref. No. 53) 2
38 403118 Bearing worm thrust (Incl. Ref. No. 54) 2
39 404645 Cross (with snap rings and bearings) 6

40 405400 Shaft rear control 2 1500 thru 2558
40 404646 Shaft, rear control 2 845 thru 1499

41 404648 Shaft front control 2
42 423027 Key 2
43 424292 Shaft, lift worm 2
44 425643 Seal oil 2
45 427990 Bushing, housing 2
46 428689 Bushing, housing cover 2
47 428732 Shaft lift gear 2
48 428741 Gear, R.H. lift 1
49 428742 Gear, L.H. lift 1

50 Plug, pipe, square head, 1(2" (Dry seal type) 10
50 428857 Plug, drain (7(8"dia.) 12

51 429040 Bushing 2
52 723338 Pin, roll 2
53 429784 Bushing, bronze 2
54 429845 Bushing, bronze 2
55 429858 Ring, "0" 4
56 429963 Ring, "0" 4
57 551334 Gasket (Usedwith 428857 plug, Ref. No. 50) 12

58 405839 Bearing, control rod (Incl. 1 - 428841, Ref. No. 79A) 2
58 661658 (Replaced by 405839)

59 AA 813 Worm R.H. 1
60 AB 813 Worm, L.H. 1
61 720772 Ring, snap 2
62 721675 Pinion soiral 2

(Control)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 147

BLADE LIFT AND CONTROL
(Used on Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(For Serial Nos. 1 thru 844, See Page No. 141)
(For Serial Nos. 2559 thru 3199, See Page No. 141)
(For Serial Nos. 3200 and Later See P_1!g_eNo ~
(Quantities Listed are for Both R. H. and L.H.)

(Continued)

63 723738 Nut, lock 6
64 7237j,0 __ r---X-oke, claml2 ~eyway) 4
65 Screw, cap, hex head, 7/16" x 1-3/4" UNF 4
66 723753 Shaft, pinion 2
67 723787 Yoke, claml2 (sl2lined) 2
68 Screw, cap, hex head, 7/16" x 1-3/4" UNF 2
69 723788 Yoke, slip 2
70 DP 1282 Key..! Woodruff 4
71 DP 1330 Gasket 2
72 DP 1605 Screw, set 2
73 DP 192_2_t---__K~y---- 2
74 EP 257 I Washer, shim x

!
i

75 723262 +___fu!lt, h~aU_:r;:e_ated(Used with 404596 Ref No 27\ 4
75 KP 731 Bolt, heat treated (Used with 402467, Ref. No. 27) 4

76 Washer, lock, 5/8" 8
77 Nut, hex, 5/8" UNC 4
78 4P 151 Key, Woodruff 6
79 4P 567 Eittinz 1ub. 4

79A 428841 Fitting, 1ub. (Used with 405839, Ref. No. 58) 2
79A 4P fi67 Fittin". Iub. m~An with 6616fiR RAf No fiR) __2_

80 4P 1578 Pin, dowel 2
81 5P 1575 Key, Woodruff 2
82 5P 1708 Pin, dowel 4

~-
x - As required. 440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



148 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT HOUSING
(Used on Serial Nos. 3200 and Later)

PRINTED IN U.S.A.

DO NOT ORDERPARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 149

BLADELIFT HOUSING
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Reqd Serial Numher

(For Serial Nos. 1 thru 844, See Page No. 141)
(For Serial Nos. 845 thru 2558, See Page No. 145)
(For Serial Nos. 2559 thru 3199, See Page No. 141)

(Quantities Listed are for Both R. H. and L. H.)

1 1820 Bearlnz worm thrust 2
2 2401 Cap, adjusting, bearing 2

Screw, cap, hex head. 3/8" x 1-1/4" UNC 8
Washer lock 3/8" 8

3 2402 Cap, bearing 2
Screw. cap, hex head, 3/8" x 1-1/8" UNC 8
Washer lock 3/8" 8

4 330450 Cover (Incl. two pipe plugs, 1/2" 2
Plug, pipe, square head, 1/2" (Dry seal type) 2
Screw cap. hex head. 5/16" x L" UNC iR.H. and
L.H.) 8
Screw, cap, hex head, 5/16" x 1" UNC (L.H. lift) 1
Screw cap hex head 5/16" x 1-1/4" UNC (L H
lift) 1
Washer, lock, 5/16" 10

5 350483 Gasket 2
6 350484 Gear. spiral 2
7 350771 Gasket 2
8 350808 Screw, set 2

Nut, hex, jam, 3/4" UNC 2
9 401047 Cap, bearing (Incl. Ref. No. 45) 2

Screw can. hex head 5/8" x 1-3/4" UNC 8
Washer. lock. 5/8" 8

10 402466 Cover (Incl. Ref. No. 21 and two pipe plug 1/2'? 2
pill"" n;n" ..mil..." h"..rI 1/?" ffirv .."..1 tvn,,\ 4-
Screw, cap, hex head, 1/2" x 1-3/8" UNC 26
Washer, lock, 1/2" 26

11 404596 Arm lift fincl. Ref. No. 42 nut and washer) 2
12 402595 Housing, reduction (Incl. Ref. Nos. 23, 30 and two

pipe plugs, 1/2") 2
Pluz nin" sauare head. 1/2" (Drv .."..1 tvn,,\ 4

13 403117 Bearing, worm thrust (Incl. Ref. No. 24) 2
14 403118 Bearing, worm thrust (Incl. Ref. No. 25) 2
15 406144 Bolt 4-

Nut. hex, 1" UNF 8
Washer, lock, 1" 4

16 406250 Bracket. beartnz (mounted on R.H. lift) 2
Screw, cap, hex head, 5/16" x 1-1/4" UNC 1
Screw, cap, hex head, 5/16" x 1-1/2" UNC 1
Washer lock 5/16" 2

17 423027 Key, square 2
18 424292 Shaft, lift worm 2
19 425643 Seal oil 2

(Continued)

440 MG
PRINTEDIN U.S ....

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



150 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADELIFT HOUSING
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(For Serial Nos. 1 thru 844, See Page No. 141)
(For Serial Nos. 845 thru 2558, See Page No. 145)
(For Serial Nos. 2559 thru 3199. See P8.2:eNo.14H

(Quantities Listed are for Both R. H. and L.H.)

(ContinuAd)

20 427990 Bushing, housing 2
21 428689 Bushing. housing cover ?

22 428741 Gear, lift, R. H. 1
22 428742 Gear lift. L. H. 1

23 429040 Bushing 2
24 429784 Bushing. bronze 2
25 429845 Bushing, bronze 2
26 429858 Ring, "0" 4
27 429963 Rinz. "0" 4

28 AA 813 Worm, R.H. 1
28 AB 813 Wn-rm, L.H. 1

29 662734 Housing, gear, R.H. lift 1
29 662735 U......"'ln" O"A"".T IT lift 1

30 720772 Ring, snap 2
31 721675 Pinion sniral ?

32 723338 Pin, roll 2
33 152349 Shaft, pinion 2
34 724045 Stud 8
35 724047 Nut, spherical 8
36 726976 Bolt, ''ll'' 2

Nut hex 1-1/8" UNF d.

Washer, lock, 1-1/8" 4
37 726978 Shaft, lift gear 2
38 DP 1282 Kev. W _,. "" d.

39 DP 1330 Gasket 2
40 DP 1605 Screw, set 2

Nut, hex, jam l"UNC 2
41 DP 1922 Key, square 2
42 723262 Bolt 4

Nut hex 5/8" UNC 4

Washer, lock, 5/8" 8
43 4P 151 Key, Woodruff 2
44 4P 567 Fittin!!'. lub d.

45 4P 1578 Pin, dowel 2
46 5P 1708 Pin, dowel 4

PAINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN D SERIA L NUM BER 151

- NOTES-

~"INTEDIN U.•.A.

ALWAYS USE GENUINE PARTS



152 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADELIFT CONTROLSHAFTS
(Used on Serial Nos. 3200 and Later)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 153

BLADELI:FTCONTROLSHAFTS
(Used on Serial Nos. 3200 and Later)

R.f. Adam. DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L.H.)

1 350613 Cap, bearing 2
Screw, cap, hex head, 3/8" x 2" UNC 4
Washer lock 3/8" 4

2 350773 Fitting, 1ub. 6
3 405839 Bearing (Incl. Ref. No.5) 2
4 406042 Joint universal lIncI Ref Nos 2 6 and 1ll_ 2
5 428841 Fitting, lub. 2
6 726704 Pin, roll 2
_']_ _726_712 Shaft rear control 2
8 DP 621 Pin, drilled 8

Pin, cotter, 1/8" x 3/4" 8
9 4P 1080 Shaft front contro_] 2
10 5A395 Joint, universal (Incl. Ref. No.2, 8 and cotter pins) 4
11 5P 1575 Key 2

440 MG
PRINTED IN U.I.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



154 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND LATERAL SHIFT LINKS
(For Graders EquippedwithBracket andSlide-Shift Moldboards- Used on Serial Nos. 1 thru 3199)

(For Graders Equippedwith Power-Shift Moldboards- Used on Serial Nos. 2559thru 3199)

1/11
12 •__ 15
-""0

13--1f1'
(1 P

14~

9

l

T Y'2 3 4
5-

It e....~ ,

\ ~ 2
4

p~14
<1
~13
..-----1612 __

0

1.---1114~(l z:>

13~DIl
16~~ @-12

A-,I

14-0. '0

13---ttIJ • 15

, 9

'\
10

12 0

,r----i

12 II

\ ,./'" ...
:\~\5
1413

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 155

BLADELIFT ANDLATERALSHIFT LINKS
(For Graders Equipped with Bracket and Slide-Shift Moldboards - Used on Serial Nos. 1 thru 3199)

(For Graders Equipped with Power-Shift Moldboards - Used on Serial Nos. 2559 thru 3199)

Ref. Adams DESCRIPTION No.
No. Pa~tNo. Req'd Serial Number

1 401705 Tube adjustable lift link 2
2 Bolt, machine, hex head, 5/8" x 3-1/4" UNC 2
3 Washer, lock, 5/8" 4
4 Nut, hex, 5/8" UNC 2
5 401706 Shaft, adjustable lift link 1
6 401944 Shaft, adjustable lift link 1
7 402637 Shaft, lateral shift link 1
8 402638 Tube, lateral shift link 1
9 425663 Pin, lift link locking 3
10 Pin, cotter, 1/8" x 1-1/4" 3
II 720297 Screw, cap, heat treated 12
12 Washer, lock, 1/2" 12
13 DA590 Cap, lift link (Incl. Ref. No. 14) 6
14 DP 1659 Sbim 12
15 4P 567 Fitting, lub. 4
16 4P 568 Fittine: lub, 2

NOTE: (For graders equipped with Bracket and Slide-Shift
Moldboards - Serial Nos. 3200 and Later, Refer to
Page No. 158)

(For graders equipped with Power-Shift Moldboards -
Serial Nos. 1 thru 2558, Refer to Page No. 156)

(For graders equipped with Bracket, Slide-Shift and
Power-Shift Moldboards - Serial Nos. 3200 and Later,
Refer to Paze No. 158)

PRINTD IN U.S.A.E

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



156 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND LATERAL SHIFT LINKS
(For Graders Equipped with Power-Shift Moldboard)

(Used on Serial Nos. 1 thru 2558)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 157

BLADELIFT ANDLATERALSHIFT LINKS
(For Graders Equipped.with Power-Shift Moldboard)

(Used on Serial Nos. 1 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

1 401863 Shaft, R.H. adjustable lift link 1
2 401864 Tube, adjustable link 2
3 Bolt, machine, hex head, 5/8" x 4" UNC 2
4 Washer lock 5/8" 4
5 Nut, hex, 5/8" UNC 2
6 402383 Shaft, lateral shift link 1
7 402384 Tube lateral shift link 1
8 402391 Shaft, L. H. adjustable 1
9 426947 "Pin, locking 3
10 Pin cotter 1/8" x 1-1/2" 3
11 429451 Screw, cap, heat treated 12
12 Washer, lock, 5/8" 12
13 DA588 Cap (Incl. Ref. No. 14) 6
14 DP 1658 Shim 12
15 4P 567 Fitting, lub, 4
16 4P 568 Fittine: lub 2

NOTE: (For graders equipped with Power-Shift Moldboard _
Serial Nos. 2559 thru 3199, Refer to Page No. 154)

(For graders equipped with Power-Shift Moldboard _
Serial Nos. 3200 and Later, Refer to Page No. 158)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



158 ALWAYS GIVE MODEL AND SERIAL NUMBER

BLADE LIFT AND LATERAL SHIFT LINKS
(For Graders Equipped with Bracket, Slide-Shift and Power-Shift Moldboard)

(Used on Serial Nos. 3200 and Later)

20 - ~.
1)- 17

14- ··-iliii
~t:rb

o ')•...,...
\/ !

i
5 1 6

1-- -.-16 1- -16
17 ~O 20

.,- 14
aYJ- .-13

10
/~--···-9I

tf'Y'--13
(~~---14
t;---20

17---0
1--- -16

17

.~15

13- -_({'YJ
14 - ..

20- -A O~ -17
16 .!

8

9
19 ",) ---G -.
18 -til' 10
12 -0 t 20

!~n

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 159

BLADE LIFT ANDLATERAL SHIFT LINKS
(For Graders Equipped with Bracket, Slide-Shift and Power-Shift Moldboard)

(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 406266 Shaft R.H. adjustable lift link 1 3710 + except 3716
1 406090 Shaft, R.H. adjustable lift link 1 3200 thru 3709,Also 3716'

2 4062QQ Shaft I. Had' rstable lift Hnk 1 3710 + ",Yrpnt~71h
2 406091 Shaft, L, H. adjustable lift link 1 3200 thru 3709, Also 3716

~ 406297 Shaft adiustable link I 3974 +
3 406092 Shaft, adjustable link 1 3200 thru 3973

4 406301 Tube adiustable link 2 3710 + ..",,,..nt 37 If.
4 406093 Tube, adjustable link 2 3200 thru 3709,Also 3716

5 Bolt rnachine h",y head SIR" x ~- I!4"UNC 2
6 Nut, hex, 5/8"UNC 2
7 Washer, lock, 5/8" 4

8 406300 Tube, adjustable link 1 3974 +
8 406180 Tube, adjustable link 1 3200 thru 3973

9 425663 Pin, locking, lift link 3
10 Pin, cotter, 1/8" x 1-1/4" 3
11 720297 Screw can heat treated 2
12 Washer, lock, 1/2" 2
13 726858 Shim 5
14 77.6R63 r."n link Ii
15 Nut, hex, 5/8"UNC 10
16 Screw, cap, he~/head, 5/8" x 2-3/4"UNC 10
17 Washer lock 5 8" 20
18 DA 590 Cap, lift link (Incl. Ref. No. 19) 1
19 DP 1659 Shim 2
20 4P lif.7 FittinO', lub 6

NOTE' IFnl' O'rad",r.. ",on;nn",d",ith Pn",,,..._Shift
Moldboard - Serial Nos. 2559 thru 3199, Refer
to Page No. 154)

(For graders equipped with Power-Shift
Moldboard Serial Nos. 1 thru 2558, Refer to
Pal!"eNo 156

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



z
0
j:
D..
i2u
Ul
LLI
C

c.::: c
LI.I

z
CQ

0(

:::iE
It:
LLI

~
m
:::E

:z: :::l
Z

...... I-

c::c
It:

0;-:;;;:;-
0(
D..

c.::: ....:l . 0> "'"o 0> co
LLI

LI.I 0:: t- ~
>

en E-< ;:j,.s::: lS
z ~....,o ....,_, Ul

C 0 0>
>-

:z:: tn ro
0(

Q tn 0
;::

c::c ~
C'lZ .J

ale;!
0(

E-< 0· .......... ~ Z ~
LI.I ...... Q)

~ c;;rn Ul

C tr: ..... ~ It:

Q ....:l ~ 0
LLI

<t: rn"d
m

:::iE 0:: ~ ~
:::E

~ 0::>
:::l

E-< "d 0
z

LI.I <t: Q) Ul
....:l ~~

LLI

::- u
~~ z

~
LLI
It:
LLI

en
LL
LLI

>-
It:

c::c >-

==
m
Ul

...... I-
It:

< 0(
D..
It:
LLI
C
It:
0
I-
0
Z
0

c:::::»
C

c=-



ALWAYS GIVE MODEL AND SERIAL NUMBER 161

LATERALSHIFTANDCONTROL
(Used on Serial Nos. 2559 thru 7999)
(AlsoUsed on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 1820 Bearing, worm thrust 1

2 2401 Cap, bearing adjusting 1
3 Screw, cap, hex head 3/8" x 1-1/4" UNC· 4

4 Washer, lock, 3/8" 4

5 2402 Cap, bearing 1

6 152349 Shaft pinion 1

7 330450 Cover, housing (Incl. Ref. Nos. 47 and 54) 1

8 Screw, cap, hex head .. 5/16" x 1-1/4" UNC 6
9 Washer lock 5/16" 6
10 350483 Gasket 1
11 350484 Gear, spiral 1
12 350771 G~ket, gear housing 1
13 350773 Fitting, lub, 2

I 14 350808 Screw, set 1
!
15 Nut, hex, jam, 3/4"UNC 1

, 16 401047 Cap, bearing (Incl. Ref. No. 74) 1

I 17 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
18 Washer, lock, 5/8" 4

r-
19 404676 Support, circle reverse rod bearing 1 2559 7999

19 402397 Suooort circle reverse rod bearing 1 1 thru 844

20 Screw, cap, hex head, 3/8" x 1-3/8" UNC 4
21 Washer, lock, 3/8" 4
22 402463 Cover, housing (Incl. Ref. Nos. 43, 56 and 58) 1
23 Screw, cap, hex head, 1/2" x 1-3/8" UNC 13
24 Washer lock 1/2" 13
25 402464 Housing, lateral shift 1

26 404613 Arm, lateral shift (Incl. Ref. Nos. 70 thru 72) (Used
when machine is equippedwith Bracket or Slide-
Shift Moldboard) 1

26 402468 Arm, lateral shift (Incl. Ref. Nos. 70 thru 72) (Used
when machine is equippedwith Power-Shift Mold-
board) 1

27 *402595 Housing, reduction (Incl. Ref. Nos. 47, 49 and 56) 1

28 *724045 Stud 4 2559 7999

28 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4 1 thru 844

29 *724047 Nut, spherical 4 2559 7999

29 Washer, lock, 5/8" 4 1 thru 844

* NOTE: If ordering for machines prior to Serial Nos.
932, it is necessary to also order 1 - 350771Gasket,
4 - 724045Studs and 4 - 724047Spherical Nuts, Ref.
Nos. 12, 28 and 29 respectively. Thereafter, indivi-
dual parts may be ordered as required.

(Continued\

440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



162 ALWAYS GIVE MODEL AND SERIAL NUMBER

LATERAL SHIFT AND CONTROL
(Used on Serial Nos. 2559 thru 7999)
(AlsoUsed on Serial Nos. I thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

30 402787 Bolt, long mounting 2
31 Washer lock 1" 4
32 Nut, hex, 1" UNF 2
33 402788 Bolt, short mounting 2
34 Washer lock 1" 4
35 Nut, hex, 1" UNF 2
36 403117 Bearing, worm thrust (Incl. Ref. No. 50) 1
37 403118 Beartnz. worm thrust (Incl. Ref No 51) 1

38 406042 Joint, universal (Incl. Ref. Nos. 13, 67, 68 and 76) 1 2559 7999
38 403597 JQiJ!Luniversal (Incl. Ref. Nos. 13, 67, 68 and 76) 1 1 thru 844

39 423027 Key 1
_40 424292 Sha.!t, worm 1
41 425643 Seal, oil 1
42 428673 Bushing, housing 1

_j_3 428689 Bushing, hou~i!!_gcover 1
43 428699 (Replaced by 428689)
44 428726 Shaft, lift gear 1
45 428762 Gear L.H. 1
46 428806 Seal, oil 1
47 Plug, pipe, square head, 1/2" (Dry seal type) 5
47 428857 Pluz drain (7/8" dia.) 5

48 723985 Plug, vented pipe (1/2" dia.) 1
48 428963 Plug breather (7/8" dia.) 1

49 429040 Bushing 1
50 429784 'Rn",hinD'. bronze I
51 429845 Bushing, bronze 1
52 429858 Ring, "0" 2
53 429963 Ring, "0" 2
54 551334 Gasket (Usedwith 428857plug, Ref. No. 47) 5

55 726705 Shaft 1 2559 7999
55 720669 Shaft 1 1 thru 844

56 720772 Ring snap 1
57 721675 Pinion, spiral 1
58 723338 Pin, roll 1
59 AB 813 Worm, L.H. I
60 DP 621 Pin, drilled 2
61 Pin, cotter, 1/8" x 3/4" 2
62 DP 1282 Key, Woodruff 2

(Continued)

440 MG
PRINTEDIN U,S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 163

LATERALSHIFTANDCONTROL
(Used on Serial Nos. 2559 thru 7999)
(AlsoUsed on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

{r.nntinllprl\

63 DP 1330 Gasket 1
64 DP 1605 Screw set 1
65 Nut, hex, jam, 1"UNC 1
66 DP 1922 Key 1

67 426704 Pin, roll 1 2559 7999
67 DP 1923 Pin, drilled 1 1 thru 844

68 Pin, cotter, 1/8" x 3/4" 1
69 EP 257 Washer, shim 2

i 70 KP 731 Bolt heat treated 2
~ Washer, lock, 7/8" 4
I 72 Nut, hex, 7/8" UNC 2
: 73 4P 151 Ke~oodruff 1
: 74 4P 1578 I Pin, dowel 1
i 75 5A395 Joint, universal (Incl. Ref. Nos. 13, 60 and 61) 1
:_76 5P 1575 I Key, Woodruff 2

I 77 5P 1708 Pin, dowel 2

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
'!z

C ;;:o c
Z

Z c:

~ ~
o:u
C
11'1:u
'U
)0

~
III
ID-<
:u
11'1
'11
11'1:u
11'1
Zo
11'1
Z
C~
ID
11'1:u
III

)0
r
~
~
III
G)

<:
11'1
'U
)0
:u~
zc~
ID
11'1:u
)0
zc
C
11'1

~:u
~sz

20--

';::>-79

J

-en~

>::z:=
en,...,
:=0->r-



ALWAYS GIVE MODEL AND SERIAL NUMBER 165

LATERALSHIFT ANDCONTROL
(Used on Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial N\ll'l\her

1 1820 Bearing, worm thrust 1
2 2401 Cap, bearing adjusting 1
3 Screw cap, hex head 3/8" x 1-1/4" UNC 4
4 Washer, lock, 3/8" 4
5 Nut, hex, jam, 3/4" UNC 1
6 2402 Cap bearing 1
7 Screw, cap, hex head, 3/8" x 1-1/S" UNC 4
8 Washer, lock, 3/8" 4
9 330450 Cover, housi:qg__(lncl.Ref. No. 49) 1
10 Screw, cap, hex head, 5/16" x 1-1/4" UNC 6
11 Washer, lock, 5/16" 6
12 350483 Gasket 1
13 350484 Gear, spiral 1
14 350771 Gasket, gear housing 1
15 350808 Screw set 1
16 401047 Cap, bearing (Inc!. Ref. No. 77) 1
17 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
18 Washer lock 5/8" 4
19 Nut, hex, jam, 1" UNC 1
20 402463 Cover, housing (Incl, Ref. Nos. 45 and 49) 1
21 Screw. can hex head 1/2" x 1-3/8" UNC 11
22 Washer, lock, 1/2" 11
23 402464 Housing, lateral shift (Incl. Ref. No. 44) 1

24 404613 Arm, lateral shift (Incl. Ref. Nos. 73 thru 75) (Used
when machine is equipped with Bracket or SUde-
Shift Mnlrfhn" ..rl\ 1

24 402468 Arm, lateral shift (Inc!. Ref. No. 73) (Used when
machine is equipped with Power-Shift Moldboard) 1

25 *402595 Housing, reduction (Inc!. Ref. Nos. 49, 51 and 59) 1

26 *724045 Stud 4 932 thru 2558
26 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4 845 thru 931

27 *724047 Nut, spherical 4 932 thru 2558
27 Washer, lock, 5/8" 4 845 thru 931

28 402787 Bolt, long mounting 2
29 Washer, lock, 1" 4
30 Nut, hex, 1" UNF 2

* NOTE: If ordering for machines prior to Serial Nos.
932, it is necessary to also order 1 - 350771Gasket,
4 - 724045Studs and 4 - 724047Soherical Nuts Ref.
Nos. 14, 26 and 27 respectively. Thereafter, indivi-
dual parts may be ordered as required.

(Continued)

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY' REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



166 ALWAYS GIVE MODEL AND SERIAL NUMBER

LATERAL SIflFT AND CONTROL
(Used on Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

31 402788 Bolt, short mounting 2
32 Washer lock, 1" 4
33 Nut, hex, 1" UNF 2
34 403117 Bearing, worm thrust (Incl. Ref. No. 53) 1
35 403118 Bearing, worm thrust (Incl. Ref. No. 54) 1
36 404639 Shaft 1
37 404645 Cross (with snap rings and bearings) 2
38 404676 Support, circle reverse rod bearing 1
39 Screw, cap, hex head, 1/2" x 1-1/2" UNC 2
40 Washer, lock, 1/2" 2
41 423027 Kev 1
42 424292 Shaft, worm 1
43 425643 Seal, oil 1
44 428673 Bushing, housmz 1
45 428689 Bushing, housing cover 1
46 428726 Shaft, lift gear 1
47 428762 Gear LH 1
48 428806 Seal, oil 1

49 Plue ninA souare head 1/2" ffir.v seal tvne) d.

49 428857 Plug, drain (7/8" dia.) 4

50 723985 Plug vented nine (1/2" dta.) 1
50 428963 Plug, breather (7/8" dia.) 1

51 429040 Bushing 1
52 723338 Pin, roll 1
53 429784 Bushing, bronze 1
54 429845 Bushing, bronze 1
55 429858 Ring, "0" 2
56 429963 Ring, "0" 2
57 551334 Gasket tused with 428857nluz Ref No. 49) 4
58 AB 813 Worm, L.H. 1
59 720772 Ring, snap 1
60 721675 Pinion smral 1
61 723738 Nut, lock 2
62 723740 Yoke, clamp (keyway) 1
63 Screw. can. hexhead 7/16" x 1-3/4"UNF 1

64 723753 Shaft, pinion 1
65 723787 Yoke, clamp (splined) 1
66 Screw can hex head 7/16" x I 3/4" UNF 1
67 723788 Yoke, slip 1
68 DP 1282 Key, Woodruff 2
69 DP 1330 Gasket 1

(Continued)

440 MG
PRINTEDIN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 167

LATERAL SHIFT AND CONTROL
(Used on Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

lr.nntinn"r1\

70 DP 1605 Screw, set 1
71 DP 1922 Kev 1

72 EP 257 Washer, shim x

73 KP 731 Bolt, heat treated 2
74 Washer, lock, 7/8" 4

75 Nut, hex, 7/8" UNC 2

76 4P 151 Key, Woodruff 2

77 4P 1578 Pin, dowel 1

78 5P 1575 Key, Woodruff 1

79 5P 1708 Pin, dowel 2

x - As required. 440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



167A ALWAYS GIVE MODEL AND SERIAL NUMBER

LATERAL SHIFT AND CONTROL
(Used on Serial Nos. 8000 and Later)

28
58 I 't 36 37

"'A ~"- l .:fl."",'. . 25-----... i:) . 31, ."'1 ..~..»: , :&.
"f,;~59 .. l \,£::1.' .* ..

55:..r If 30 29 .,
57_... III-60 27 ...1. r' / 32· ~38 45
5~ [/ "ll -/' 0 39 \

,,~ 26 ......... 6~ 40 '

55~;.fj/61 25------:t 33~ I ~ 44 0'/ _.
24 ,. 34-.... • .~.~. 35~.2 :!.';;.~~ 1. ttl
23// t, 14 '\~\. \ I 484722 . .. 5049

51
52

53

17
16 6

13

•

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 1678

LATERALSHIFTANDCONTROL
(Used on Serial Nos. 8000and Later)

Ref. Adams
DESCRIPTION No.No. Part No. ~q'd Serial Number

1 - Not used
2 - Not usea
3 727356 Bushing, housing cover 1
4 350808 Setscrew 1

Nut, jam, hex, 1-114" UNC 15 2401 Cap, bearing adjusting 1
Screw, cap, hex head, 3/8" x 1-1/4" UNC 4
Washer, lock, 3/8" 46 429858 Ring, "0" 27 723338 Pin, roll 18 727733 Screw, tapered cap 19 729799 Bearing, worm thrust (Also order Ref. No. 10) 110 429784 Bushing, bronze 111 662819 Cover, lateral shift housing (Also order Ref. No. 3) 1
Plug, pipe, square head, 1/2" (Dry seal type) 1
Screw, cap, hex head, 1/2" x 1-3/8" UNC 12
Screw, cap, hex head, 1/2" x 1-3/4" UNC 2
Washer, lock, 1/2" 1412 728433 Gasket, housing joint face 113 428762 Gear, worm (L.H. cut) 114 - Not used

15 728187 Shaft, lateral shift 116 5P1708 Pin, dowel 217 662820 Housing, lateral shift (Also order Ref. No. 39) 1
Pluz pipe sauare head 1/2" (Drv seal tvne\ 118 728427 Gear, spiral 119 728432 Ring, "0" 120 72R4!'11 !'lhul 421 662817 Cap, worm thrust 1
Nut, hex, 3/8" UNF 4
Washer, lock, 3/8" 422 723985 Plug, vented pipe 123 - Not used

24 - Not used
25 - Not used
26 - Not used
27 - Not used
28 - Not used
29 - Not used
30 - Not used
31 425643 Seal, grease 132 662856 Cap, bearing 1Screw, cap, hex head 3/8" x 1-1/8" UNC 4

Washer, lock, 3/8" 4

(Continued)

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



nrc ALWAYS GIVE MODEL AND SERIAL NUMBER

LATERALSHIFT ANDCONTROL
(Used on Serial Nos. 8000 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

(Continued)

33 729798 Shaft, pinion 1
34 721675 Pinion, spiral 1
35 4P151 Key, Woodruff 2
36 KP731 Bolt, lift arm 2

Nut, hex, 7/8" UNC 2
Washer, lock, 7/8" 4

37 723271 Arm, lateral shift (Also order Ref. No. 36) 1
38 428806 Seal, grease 1
39 428673 Bushing, lateral shift housing 1
40 402787 Bolt 2

Nut, hex, I" UNF 2
Washer, lock, I" 4

41 406349 Bolt 2
Nut, hex, I" UNF 2
Washer, lock, I" 4

42 EP257 Shim 4
43 426812 Pin, dowel 1
44 DP1282 Key, Woodruff 2
45 4P1578 Pin, dowel 1
46 DP1605 Setscrew 1

Nut jam hex I" UNC 1
47 401047 Cap, bearing (Incl. Ref. No. 45) 1

Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
Washer lock _Sj_8u 4-

48 429963 Ring, "0" 1
49 403118 Bearing, worm thrust (Incl. Ref. No. 50) 1
0;0 429845 Bushing bronze 1
51 AB813 Worm (L.H. cut) 1
52 728428 Shaft, worm 1
53 662818 Bearing, worm thrust 1
54 407774 Block, bearing 1

Screw, cap, hex head, 1/2" x 1-3/4" UNC 2
Washer lock 1/2" 2

55 350773 Fitting, lub. 2
56 DP621 Pin, drilled 2

Pin cotter 1/8" x 3/4" 2
57 5P1575 Key 1
58 726704 Pin, roll 1
59 406042 Joint universal (Incl Ref, No" ss Fi7 "nn FiR\ 1
IoU '(~o7U5 r::~tt 1
61 5A395 Joint, universal (Incl. Ref. Nos. 55 and 56) 1

729800 Plug, cup 1

440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



1670

- NOTES-

PIlINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



168 ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR AXLE ANDAXLE CARRIERS
(Usedon Serial Nos. 1 thru 844)

~o
1 =-~
c

o
F
J
4
\
01

I

J

O-!2

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 169

REAR AXLE ANDAXLE CARRIERS
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Quantities Listed are for Both R. H. and L. H.)

1 2269 Flange, axle carrier (matched set conststinz of two
halves) 2

2 402320 Carrier, inner axle 2
3 Screw can hex head 5/8" x 1-3/4" UNC 44
4 Washer, lock, 5/8" 44
5 402321 Hub and sprockets, driving 2
6 402832 Carrier outer axle (Incl, Ref. Nos. 11 and 13) 2
7 Screw, cap, hex head, 5/8" x 2" UNC 4
8 Washer, lock, 5/8" 4
9 Screw can hex head 3/4" x 2-1/4" UNC 16
10 Washer, lock, 3/4" 16
11 428470 Bushing, steel back bronze 2
12 428472 Seal oil 2
13 428477 Bushing, steel back bronze 2
14 428481 Ring, thrust 2
15 428482 Rina' th....ist 2
16 428484 Collar, seal retainer 6
17 Screw, cap, hex head, 1/2" x 2-1/2" UNC 24
18 W<>c,.h.,.. 1n,..!.. I /2" 9.4. I

19 428487 Ring, snap 2
20 428488 Bearing 2
9.1 4.?R4.R!l Q ,~1 ~n ?

22 428490 Seal, oil 2
23 428496 Plate, axle bolting 2
24 428497 Screw drilled can 6
25 428529 Seal, oil 4
26 428941 Gasket, red tiber 8
27 428957 Pluz drilled 2
28 429320 Plug, slotted pipe 2
29 429546 Wire (14gauge) 2
30 429973 Ayj" rear drtvinz 2
31 551334 Gasket 2
32 4P 568 Fitting, lub, 2

I33 722439 Ftttinz lub. 2
34 723448 Fitting, lubriguard 2

,

I
I
i

440 MG
PAINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



170 ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR AXLE AND AXLE CARRIERS
(Usedon Serial Nos. 845and Later)

10--0

~---o
10ru_______ •

('Y)_~ ••

ru 't/
ru

\

\
\0
ru1\ M

o \ o

~~

M~C=:>

PRINTED IN U.S.A.

DO NOT ORDERPARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 111

REAR AXLE AND AXLE CARRIERS
(Used on Serial Nos. 845and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Quantities Listed are for Both R. H. and L.H.)

1 2269 Flange, axle carrier (matched set consisting of two
halves) 2

2 404023 Carrier, inner axle 2
3 ~r.rew can hex haad fi/S'l" v 1_~/<1" TTNC' 44
4 Washer, lock, 5/8" 44
5 402321 Sprocket, driving 2 44C8000 +
5 407055 Sprocket, driving 2 44GM8000 +
5 403085 Sprocket, driving 2 44C4788 thru 44C7999
5 406599 Sprocket, driving 2 44GM4779thru 44GM7999
5 404129 Sprocket, driving 2 1130 thru 4778
5 404128 Sprocket, driving 2 845 thru 1129
6 428472 Seal, oil 2
7 428481 Ring, thrust 2
e 428482 Ring, thrust 2
9 428484 Collar, seal retainer 6
10 Screw, cap, hex head, 1/2" x 2-1/2" UNC 24
11 Washer, lock, 1/2" 24
13 428487 Ring, snap 2
14 428488 Bearing 2
15 428489 Seal, oil 2
16 428490 Seal, oil 2
17 428496 Plate, axle bolting 2
18 428497 Screw, drilled cap 6
19 428529 Seal, oil 4
20 Plug , pipe, hex socket head 1/8" lDrv seal tvoe) 2
20 428857 Plug, drain (7/8" dia.) 2
20A 428941 Gasket 8
21 5P 584 'R1I",hinITrpll",,;nn" '>

21 428957 Plug, breather (7/8" dia.) 2
22 429320 Plug, pipe 2

722842 Wire 16 zauae 15" Ienzth m"'ed with Ref No lR\ 2
429546 (Replacedby 722842)

23 429973 Axle, rear drive 2
24 551334 Gasket (Usedwith 428857plug, Ref. No. 20) 4
25 404912 Carrier, outer axle (Incl. Ref. Nos. 20 and 21) 2
25 662518 (Replaced by 404912)
26 Screw, cap, hex head, 3/4" x 2-1/2" UNC 14
27 Washer, lock, 3/4" 14
28 722157 Ring, "0" 2
29 722176 Bushing 2
30 722177 Bushing 2
31 721918 Fitting, lub. 2
32 726907 Fitttuz lub. 4-

32 4P 568 (Replaced by 726907)

440 MG

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
:!z~C ..o ~z

Z c:o ;"
-I l'
o:uc
111:u

~:u
-I
(II

ED-<
:u
111
"IJ
111:u
111zo
111

Z
C~
ED
111

~

)0

~
)0
-<
(II

o
<:
111

~:u
-I
Z
C~
ED
111:u
)0
zc
C
111
(IIo:u
~sz

-......~

>::z
c::J

en,...,
:::a->r-
::z
c:
31:=,...,
:::a



----------------------------------- - ---

ALWAYS GIVE MODEL AND SERIAL NUMBER 173

TRANSMISSIONANDFINALDRIVE
(Used on Serial. Nos. 1 thru 844)

Ref. Adams
DESCRIPTION No.No. PartNo. ~eq·d. Serial Number

1 422909 Cup, bullj>l.nionbearing 2
2 422910 Cone, bull pinion bearing 2
3 424308 Ball, hardened steel (7/16" dia.) 1

_i_ 424614 Kev 1
5 426524 Bearing, transmission spline shaft (rear) 1
6 426525 Bearing, bevel pinion and spline shaft (front) 2
.i. 426526 Bearing bevel pinion shaft (rear) 1
8 471832 Rivet, brake lining 22
9 471845 Washer, brake adjusting rod 1
10 .471847 Gasket zear shifter lever housin_g_ 1
11 474315 Housing, gear shifter lever 1
12 Plug, pipe, 3/8" standard 1
.ia ....4Ha.14 Lever ...Jre.ar~hifter 1
14 Pin, cotter, 1/4" x 2-1/2" 1
15 471850 Shaft, gear shifter (withball) 1
.ia A.7l872 Nut .hex ...slQ.tted 1
17 471882 Pin, dowel 1
18 471883 Cap, filler hole 1
19 471885 Seal. 011 2
20 471886 Retainer, oil seal. 2
21 471937 Nut, slotted 2
22 471964 Pinion bull_1withshaft) 1
23 471965 Pinion, bull (with shaft) (Incl. Ref. Nos. 22, 25 thru

29 and 34) 1
24 471966 Cage, buUj>inionbearing 1
25 471967 Bolt, drive bevel gear 6
26 Washer, lock, 9/16" 6
27 Nut castellated 9/16" UNF 6
28 Pin, cotter, 1/8" x I" 6
29 471968 Drum, brake 1

30 471969 Shim (.0625" thick) 2
30 471970 Shim (.0313" thick) 2 I30 471971 Shim (.0156" thicl9_ 2
30 471972 Shim (.004" thick) 10

31 471973 Band brakeJ!.ncl. Ref. Nos. 8 and 47) 1
32 Nut, castellated, 5/8" UNF 1
33 Pin, cotter, 1/8" x 1-1/4" 1
34 471974 Gear drive bevel_148teeth spiral 13-3/4" dia..l 1
35 471975 Shaft, reverse I
36 471976 Bolt, drilled 1
_31_ W....h" ... ...l2.ck _aj8" 1
38 Nut, hex, 3/8" UNC 1
39 Pin, cotter, 3/32" x 3/4" 1
40 471977 Bushi~ reverse idler gear 2

(ContinuEl_d)

I

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



174 ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSMISSIONAND FINAL DRIVE
(Usedon Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No_ Part No. Req'd Serial Number

(Continued)

41 471978 Gear, reverse idler (Incl. Ref. No. 40) 1
42 471979 Shaft, bevel pinion 1
43 Pin, cotter, 3{16" x 2-1/4" 1
44 471980 Cage, bull pinion shaft bearing (right) 1
45 471984 Frame, main 1
46 Cap, pipe, 1/2" standard 1
47 471985 Lining, brake 1
48 471986 Lever, inside brake 1
49 471991 Gasket, main frame 1
50 471997 Gasket, hand hole cover 1
51 471998 Cover, hand hole 1
52 Screw, cap, hex head, 3/8" x 5/8" UNC 4
53 Washer, lock, 3/8" 4
54 472000 Gear, transmission sliding (15 teeth) 1
55 472001 Shaft, transmission spline 1

I56 Pin, cotter, 3/16" x 2" 2
57 472002 Gear, transmission sliding (15 and 24 teeth) 1 I

58 472007 Gasket, transmission front plate 1

59 472008 Shim (.0625" thick) 2
59 472009 Shim (.0313" thick) 2
59 472010 Shim (.0156" thick) 4
59 472011 Shim (.007" thick) 6

60 472012 Cover, bevel pinion shaft bearing 1
61 Screw, cap, hex head 3/8" x 1-1/2" UNC 3
62 Washer, lock, 3/8" 3
63 Screw, cap, hex head, 3/8" x 2-1/4" UNC 2
64 Washer lock 3/8" 2
65 472013 Screw, cap, drilled head 4
66 Wire, soft (18" long - 16 gauge) 1
67 472014 Retainer bevel pinion shaft bearinz 1
68 472015 Gasket, bevel pinion shaft bearing cover 1
69 472016 Plate, transmission front 1
70 Screw. can hex head 1/2" x 1-1/2" UNC 9
71 Washer, lock, 1/2" 9
72 472017 Gear, transmission stationary (34 teeth) 1
73 472019 Gear transmission stattonarv (42 teeth\ 1
74 472020 Gear, reverse (35 teeth) 1
75 472021 Gear, transmission stationary (51 teeth) 1
76 472022 Rinz snan ')

77 472023 Pin, dowel (transmission cover - front) 1

(Continued)
I
I
I
I

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 175

TRANSMISSIONANDFINALDRIVE
(Usedon Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Conttnuedi

78 472024 Shim (. 031" thick) 2
78 472025 Shim i. 015" thick) 2
78 472026 Shim (, 004" thick) 10

79 472027 Dowel (transmission top cover - rear) 1
80 472042 Gasket, transfer housing lower 1
81 472295 Key, round 3 1 thru 616, Also 662 and 713

82 474309 Fork, front shifter 1 617 +, Except 662 and 713
82 472306 Fork, front shifter 0 1 1 thru 616, Also 662 and 713

83 474311 Fork, rear shifter 1 617 +, Except 662 and 713
83 472308 Fork, rear shifter 1 1 thru 616, Also 662 and 713

84 472650 Spring, poppet 1
I85 472651 Breather (Incl. Ref.' Nos. 88, 89, 126and 135) 1

86 Screw cap hex head 1/4" x l"UNC 1
87 Washer, lock, 1/4" 1
88 Screw, cap, hex head, 1/4" x 1-1/2" UNC 1
89 Washer lock 1/4" 1. 90 Screw, cap, hex head, 1/4" x 1-3/4" UNC 2
91 Washer, lock, 1/4" 2
92 472652 Gasket, breather pipe support 1
93 472699 Gear, transmission stationary (23teeth) 1
94 472700 Gear, transmission sliding (32 and 43 teeth) 1
JUi 472742 Cover transmission 1
96 Screw, cap, hex head, 5/8" x 1-1/2" UNC 13
97 Washer, lock, 5/8" 13
98 Screw. can. hex head. 5/8" x 3" UNC 2
99 Washer, lock, 5/8" 2
100 472760 Spring, shifter rod poppet 3

101 474300 Support, shifter rod 1 617 +, Except 662 and 713
101 472761 Support, shifter rod 1 1 thru 616, Also 662 and 713

102 Screw, cap, hex head, 1/2" x 1-1/2" UNC 3
103 Washer, lock, 1/2" 3
104 472762 Poppet shifter rod 3

105 474303 Rod, right shifter 1 617 +, Except 662 and 713
105 472763 Rod. ri!!ht shifter 1 1 thru 616 Also 662 and 713

106 Nut, hex, slotted, 1/2" UNF 1
'-107 Pin cotter, 3/32" x 3/4" 1 -.---- -

I('!nnti nnAc'(\

i

+ - All later serial numbers. 440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



176 ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSMISSIONANDFINALDRIVE
(Usedon Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

108 474305 Rod, left shifter 1 617 +. Except 662 and 713

~ 472764 Rod, left shifter 1 1 thru 616, Also 662 and 713

109 Nut, hex, slotted, 1/2" UNF 1
110 Pin, cotter, 3/32" x 3/4" 1

111 474307 Rod, center shifter 1 617 +, Except 662 and 713
III 472765 Rod, center shifter 1 1 thru 616, Also 662 and 713

112 Nut, hex, slotted, 1/2" UNF 1
113 Pin, cotter, 3/32" x 3/4" 1

114 474310 Fork, center shifter 1 617 +, Except 662 and 713
114 472766 Fork, center shifter 1 1 thru 616, Also 662 and 713

115 472767 Bolt, neutral lock finger clamp 2 1 thru 616, Also 662 and 713
116 Washer lock 5/16" 1
117 Nut, hex, slotted, 5/16" UNF 1
118 Pin, cotter, 1/16" x 5/8" 2
119 472768 Finger, neutral lock right I 1 thru 616, Also 662 and 713
120 472769 Finger, neutral lock left 1 1 thru 616, Also 662 and 713
121 472771 Rod, neutral lock finger guide front 1 1 thru 616, Also 662 and 713
122 472772 Rod, neutral lock finger guide rear 1 I thru 616, Also 662 and 713

123 474304 Head, right shifter rod 1 617 +. Except 662 and 713
123 472773 Head, ri~t shifter rod 1 1 thru 616, Also 662 and 713

124 474308 Head, center shifter rod 1
124 472774 (Replaced by 474308)

125 474306 Head, left shifter rod 1
125 472775 (Replaced bv 474306)

126 472777 Pipe, breather 1

127 474301 Shifter, gear (Incl. Ref. Nos. 81 thru 83, 100, 101,
104 thru 125, 131and 132) 1

127 472788 ffienlaced by 474301)

128 472918 Gear, bull (with spider) 1
129 472919 Bear-ina rHffA"Anti ,,1 roll Ar 2
130 472920 Ring, snap 2

(Continued)
I

I
:

+ - All later serial numbers. I
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 177

TRANSMISSIONAND FINAL DRIVE
(Used on Serial Nos. 1 thru 844)

Ref. Adams
DESCRIPTION No.No. Part No. Req"d Serial Number

(Continued)

131 474302 Screw, lock, shifter fork 3 617 +, Except 662 and 713131 Wire annealed 8" Ionz ll6 zauze) 3131 473050 Screw, cap, heat treated 3 1 thru 616, Also 662 and 713
132 Washer lock Shakwroof. 3/8" external teeth ~ 1 thru 616 Al!'ln RR? and 713133 473051 Screw, cap, heat treated 8134 Washer, lock, 5/8" 8135 473052 Sponge (bronze or copper - 3/8 oz.i 1136 473690 Screw, cap, hex head 7137 Washer, lock, 3/8" 7137 474312 Ball, steel 3/16" dia, 3 R17 + Excent.662 and 'Ua1371 474313 Ball, steel, 1/4" dia. 4 617 +, Except 662 and 713138 720358 Plug, drain 2139 PP 1146 Key. Woodruff 1140 474257 Plug, pipe, magnetic 1141 474258 Plug, pipe, magnetic 1

I

J
+ - All later serial numbers. 440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



~
"i

C
oj

'"0 0

Z
i
c

0 io-l ~
0
:II
C
I'll
:II

~
:II
-l
(11

m-<
:II
I'll;::
:II
I'll
Zo
I'll

Z
C~
m
I'll
:II
(11

>
~
~
(11

G)

<:
I'll

~
~
Z
C~
m
I'll
:II

>
Z
C
C
I'll
(11o
:II

~
(5
Z

83

30 20A29

102 54" ../1 \ \
35 37 36

<,
7

99 98

~l. ...

::D­r-=e
::D­
-<en
G")-0<
1"'1"'1

:s:
Q=1"'1"'1
r-
::D­
::z=en
1"'1"'1
::::a->r-
::z
c:
3:
!CO
1"'1"'1
::::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 179

TRANSFERDRIVE
(Usedon Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

7 403828 Housing, transfer (withfront support) (Inc! Ref Nos
15, 64 and 71) 1

8 Screw, cap, hex head, 3/4" x 3-1/4" UNC 10
!l Ionk !l/4" 10

10 Nut, hex, 3/4" UNC 2
11 Pin, cotter, 5/32" x 1-1/4" 1
12 Elbow malleable street 1" 1
13 Nipple, pipe, 1" x 5" 1
14 Cap, pipe, 1" 1
15 Plug, pipe 3/8" 1
16 423843 Seal, input shaft front oil 1
17 424614 Key, Woodruff 1
18 425880 Shim front motor support 1
19 425881 Bolt, power unit support 4
20 Washer, lock, Shakeproof, 3/4" internal teeth 4
20A Nut hex 3/4" UNC 8
21 426513 Seal, shifter arm oil 1
22 426515 Seal, transmission spline shaft oil 1
23 426516 Cone, idler shaft bearing 3
24 426517 Cup, idler shaft bearing 3
25 426523 Bearing, input shaft (front) 1
26 426521 Cone idler shaft bearing 1
27 426698 Bar, support clamp 1
28 426699 Support, front motor 1
29 Bolt machine hex head 3/4" x 3-1/4" UNC 5
30 Washer, lock, 3/4" 10
31 Nut, hex, 3/4" UNC 5
32 428759 Shim front motor support 1
34 471892 Gasket, lower idler inner cover 1
35 471893 Cover, lower idler bearing inner 1
36 Screw can hex head 5/16" x 3/4" UNC 3
37 Washer, lock, 5/16" 3
38 471894 Arm. shifter 1
39 471895 Gear, upper idler (45 teeth) 1
40 471896 Cover, transfer housing top 1
41 Plug, pipe, 1" 1
42 471897 Gear, overdrive (40 teeth) 1

43 471898 Shim, bearing cap (.0313" thick) 4
43 471899 Shim, bearing cap (.0156" thick) 4
43 471900 Shim, bearing cap (.004" thick) 16

44 471901 Cap transfer housing bearing 2
45 471902 Shaft, upper idler gear 1
46 471903 Poppet, shifter rod 1
47 471908 Gasket top cover bearing cage 1

(Contimiedl

440 MG
PRNTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



180 ALWAYS GIVE MODEL AND SERIAL NUMBER

TRANSFERDRIVE
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

48 474097 Gear, transfer drive sliding 1
49 471912 Gasket, transfer housing top 2
50 474295 Gasket, top plate bearing retainer 1
51 471928 Rod, transfer drive shifter 1
52 Screw, set, square head, cup point, 3/8" x 1-1/4"

UNC 1
53 Nut, hex, 3/8" UNe 1
54 474292 Plate, transfer housing top 1
55 Screw, cap, hex head, 3/8" x 1" UNC 10
55A Washer, lock, 3/8" 10
56 471933 Gear, lower idler _i55teeth) 1--_._._----- -
57 471937 Nut, slotted 1
58 Pin, cotter, 3/16" x 2" 1
59 471938 Gear, transfer drive lower 1
60 471941 Pin, dowel 4

61 424297 Bushi~~_ 1
61 474211 Breather 1 575 +
61 471943 (Replaced by 424297and 724211)

62 Nipple, pipe, steel, 1/2" x 2-1/2" 2 1 thru 574
63 Elbow, malleable, 1/2" 1 1 thru 574
64 471944 Support, power unit front 1
65 471945 Block, power unit front support 4
66 471946 Stud, power-unit front support 4
67 Washer lock liL8" 4
68 Nut, hex, slotted, 5/8" UNF 4
69 Wire, annealed (14" long - 16 gauge) 2
71 472023 Pin, dowel 2
72 472028 Spacer, .transmission spline shaft 1
73 472039 Cover, transfer housing lower 1
74 Plue:, pipe 1/2" 1
75 472040 Gasket, transfer houaing lower cover 1
76 474099 Spring, shifter rod poppet 1
77 472151 Stud 4
78 Washer, lock, 3/8" 4
79 Nut, hex, 3/8" UNF 4
80 472154 Rine: snag 4
81 472158 Retainer, input shaft front bearing (Inc!. Ref. No. 16) 4
82 474290 Ring, input shaft rear bearing snap 1
83 472161 Cover, transfer houstnz clutch comnartment 1
84 Screw, machine, round head, 1/4" x 1/2" UNC 9
85 Washer, lock, 1/4" 9
88 472182 Fork transfer drive shifter 1

_{_Continued'l

+ - All later serial numbers.
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 181

TRANSFERDRIVE
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

89 472316 Pin, threaded dowel (between transfer housing and
transmtsston """p\ ?

90 474291 Shaft, transfer drive input I
92 474294 Retainer, input shaft rear bearing (Incl, Ref. No. 93) 1
93 474296 Seal oil (innut shaft: rear) 1
93C 472832 Seal, transfer spline shaft spacer 1
94 472833 Shaft, lower idler gear 1
95 47::1052 SponO"A bron '7Anr "nnTlPr 1::1IR 07._) 1 1 Hn'" J;:'7il

96 473689 Screw, cap, hex head 4
97 Washer, lock, 3/8" 4
98 473690 Screw nan hAxhead !'I7
99 Washer, lock, 3/8" 37
100 473694 Plug, welch 1
100A 474098 ~n""Ar 1
100B 474298 Bearing, ball (input shaft rear) 2
101 721209 Plug, expansion, 7/8" 1
102 3P 328 CUD.idler shaft bearlnz 1
103 4P 150 Key, Woodruff 1

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



182 ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR MOTOR SUPPORT
(Used on Serial Nos. 1 thru 844)

5-- .....~t
6-- ..............0

9___,_ •
8-- .....-0

IO--'lI"-Cb

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 183

REAR MOTORSUPPORT
(Usedon Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404323 Support, motor 1
2 Bolt, machine, hex head, 5/8" x 3" UNC 4
3 Washer, lock, 5/8" 8
4 Nut hex 5/8" UNC _4_

5 Screw, cap, hex head, 5/8" x 1-3/4" UNC II
6 Washer, lock, 5/8" 3
7 Bolt, machine, h~xhead 5/8" x 2-3/4" UNC 4
8 Washer, lock, 5/8" 8
9 Nut, hex, 5/8" UNC 4
10 429600 Shim x

I --

i

X - As required. 440 MG
PRINTEDIN U.S.A..

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



184 ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR MOTOR SUPPORT
(Usedon Serial Nos. 845 and Later)

3"____"__
4- ....0 ' .......--2

PRINTEDIN U.S.A.

DO NOT ORDERPARTSBY REFERENCENUMBERS ALWAYS GIVE PART NUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 185

REAR MOTOR SUPPORT
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION
No.

No. Part No. Req"d Serial Number

1 404937 Support, lower motor 1 44GM1500 +
1 406172 Support, lower motor 1 44C3200 +
1 404937 Support, lower motor 1 44C2097thru 44C3199, Also

44C1902 and 44C1932

1 404938 Support, lower motor 1 44C1500thru 44C2096, Except
44C1902 and 44C1932

1 494119 Support, lower motor (For graders powered bymc
engine) 1 845 thru 1499

2 472023 Dowel 2

3 662542 Plug, drain 1

4 722564 Gasket 1

+ - All later serial numbers. 440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



186 ALWAYS GIVE MODEL AND SERIAL NUMBER

F1NAL DRIVE HOUSING
(Usedon Serial Nos. 845 and Later)

23---""--"'0 f' ,~........._----19

U
.... 15

0....---16
I.... -14

5 6
17 17-0 7

IT
9 8

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 187

FINALDRIVEHOUSING
(Usedon Serial Nos. S45 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

1 404024 Plate, cover 1
2 Screw, cap, hex head, 3/S" xl" UNC 10
3 Washer, lock, 3/S" 10
4 662519 Cage, R. H. [ackshaft bearing 1
5 Screw, cap, hex head, 3/4" x 2" UNC 4
6 Washer, lock, 3/4" 4
7 662520 Cage, L. H. [ackshaft bearing 1
S Screw, cap, hex head, 3/4" x 2" UNC 4
9 Washer, lock, 3/4" 4
10 662533 Cap, closure I
11 Screw, cap, hex head, 3/S" xl" UNC 4
12 Washer, lock, 3/S" 4

13 662694 Housing, final drive I
13 662517 (Replaced by 1 - 662694 and 1 - 662520, Ref. Nos.

7 and 13 respecttvelv)

NOTE: After replacement has been made for original
oart Individual oarts mav be ordered

14 722056 Stud IS
15 Nut hex. 1/2" UNF Ii!
16 Washer, lock, 1/2" 18
17 722158 Ring, "0" 2
18 722175 Gasket 1
19 722178 Gasket 1
20 722258 Gasket I

404826 Package, lower transmission and final drive gasket
and seal (Incl. Ref. Nos. 17 thru 20)

440 MG
PRINTED IN U.S .s:

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



188 ALWAYS GIVE MODEL AND SERIAL NUMBER

FINAL DRIVE
(Usedon Serial Nos. 845 and Later)

QQ",
4 5 6 \

B

Q
6 5

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 189

FINAL DRIVE
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 Housinz (For Dart number see Rp.f. No. 13 Paze
No. 187)

2 662523 Lock, bearing 1
3 721785 Nut lock 16 845 thru 5599

4 722159 Shim (.020" thick) 12

4 722160 Shim C. 005" thick) 15

4 722161 Shim (.003" thick) 6

5 722162 CUD.bearing: 2

6 722163 Cone, bearing 2

7 722164 Gear, spiral bevel 1

8 722165 Kev 1

9 722166 Ring, setting 1

10 722167 Pinion, bull (with shaft) 1

11 722169 Screw cap heat treated 16 845 thru 5599

12 722170 Screw, cap 2
722172 Wire, 18 gauge, 7" length (Usedwith Ref. No. 12) 1

13 722171 T.n,,1c 1

14 722173 Cone, bearing 2

15 722174 Cup, bearing 2
16 722274 Hub R.H. bull gear 1 845 thru 5599

17 722275 Hub, L. H. bull gear 1 845 thru 5599

18 728632 Gear, bull 1 5600 +
18 722368 Gear, bull 1 845 thru 5599

19 5P 1818 Screw, cap 1
722722 Wire, 16 gage, 17" length (Used with Ref. No. 19) 1

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



190 ALWAYS GIVE MODEL AND SERIAL NUMBER

LOWER TRANSMISSION
(Usedon Serial Nos. 845 and Later)

-5
.8-<_-4

12

!
7

1

26

J
22

!

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 191

LOWERTRANSMISSION
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404142 Plate, cover (Incl. 1 - 722409 magnetic
mounting) 1

2 Screw, cap, hex head, 3/8" x 1" UNC 10
3 Washer lock 3/8" 10
4 424011 Elbow, street 1
5 427578 Breather 1
6 429792 Bushing: Z
7 472023 Dowel 3
8 662512 Case, lower transmission (Incl. Ref. Nos. 8A

and 8B\ 1
8A Plug, pipe square head, 1/2" (Dry seal type) 1
8B Plug, pipe square head, 3/4" (Dry seal type) 2
9 Screw can hex head 3/ 4" x 2- l/z"TTNr. 10
10 Washer, lock, 3/4" 10
11 662542 Plug, drain 1
12 662513 Plate intermediate 1
13 Screw, cap, hex head, 1/2" x 2"UNC 11
14 Screw, cap, hex head, 1(Z." x 2-1/2"UNC 4
I'> W""h .... lnc-k lIZ" 1"
16 722056 Stud 6
17 Nut, hex, 1/2"UNF 6
lil W""h .... 1~~" 1/7" (...

19 722086 Stud 1
20 Nut, hex, 3/8"UNF 1
21 Waahe r lock 3/8" 1
22 722105 Dowel 1
23 722114 Stud 6
7.4 ""T,~ h ..~ 1/?"lTNF (...

25 Washer, lock, 1/2" 6
26 722136 Gasket 1
27 722153 Gasket 1
28 722154 Plate, cover 1
29 Screw, cap, hex head, 3/8"UNC 8
30 Wa"her lock 3/8" R
31 722224 Gasket 1
32 722402 Gasket 1
34 722564 Gasket I

404826 Package, lower transmission and final drive
cr",,,I<.. t;,nn " ..",llTnrl R .. f N 7(... 77 "!.1

and 32)

440 MG

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



192 ALWAY S GIVE MOD ELAN 0 SERIA L NUMBER

LOWER TRANSMISSION GEARS
(Usedon Serial Nos. 845 and Later)

39

\0 \

\ \)

AO

38 \ •

31 \

\ "

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER '19.3

LOWER TRANSMISSIONGEARS
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404035 Fline:er, oil 1
2 Case, lower transmission (For part number,

see Ref, No.8 Page 191),
3 662514 Caire .bear inz 1
4 662515 Adapter, backing plate 1
5 Screw, cap, hex head, 1/2" x 1-1/2" UNC 2
6 Washer lock_L1L2" 2
7 722073 Nut, lock 1
8 722096 Poppet 2
9 722097 Bearinlr 1
10 722098 Bearing 1
11 722099 Bearing 1
12 722100 Bearine: 1
13 722106 Seal, oil 1
14 722107 Pinion, spiral (with shaft) 1
15 722108 Rinz: "0" 1

16 429858 Ring, "0" 1
16 72210Q IRenlaced bv 4~q858\

17 722110 Spacer 1
111. 77.'J.Q"'I .c;him I 0'12" thick\ 4
19 722112 Gasket 1
20 722115 Nut, lock 1

21 726586 Gear 1 2460 +
21 *404913 (Replaced by 1 - 726586 and 1 - 726432, Ref.

NC'Q 71 " .. n° "" resnectivelv\ 1701 'J.4<;Q

21 *722116 (Replaced by 1 - 726586 and 1 - 726432, Ref.
Nos. 21 and 55 respectively) 845 1700

21 *723933 (Replaced by 1 - 726586 and 1 - 726432, Ref.
Nos. 21 and 55 respectively)

22 722117 Collar, shifter 1
23 722118 Gear, shifter 1
24 72211q Gear 1
25 722120 Spa.cer 1
26 722121 Gear 1
27 722112 Gear. shifter 1
28 722123 Collar, shifter 1
29 722124 Gear 1
30 722125 Soacer 1
31 722126 Ring, snap 1
32 722127 Pin 3
33 722128 Shaft 1
34 722129 Gear 1
35 722130 Gear 1

*NOTE: See Note FollowingRef. No, 56.

( Continued)

All l~+d_ "d_;"l nllTnh.,,.,. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



194 ALWAYS GIVE MODEL AND SERIAL NUMBER

LOWERTRANSMISSIONGEARS
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

36 722q1 Gear 1
37 722132 Spacer 1
38 722133 Gear 1
39 722134 Ring, snap 1
40 722135 Ring, snap 1
41 722139 Spacer 1
42 722962 Shim 6
43 722961 Shim 4
45 722155 Spacer 1
46 722156 Spring, poppet 2
47 722964 Shim 6
48 722947 Race, inner 1
49 722948 Bearing, roller 2
50 722949 Race inner 1
51 722950 Bearing, roller 2 I52 722951 Race, inner 1 I53 722952 Bearing, roller 2 I

54 723936 Race, inner (Used with 404913 - gear) 1 1701 2459
54 *722953 Race inner (Used with 722116 - gear) 1 845 1700

55 726432 Bearing, roller (Usedwith 726586) 1 2460 .J.
55 *723935 Bearine:. roller CUsedwith 404913) 2 1701 2459
55 *722954 Bearing, roller (Usedwith 722116) 2 845 1700

56 723934 Spacer (Usedwith 404913 - gear) 1 1701 2459

404826 Package lower transmission and final drive gasket
and seal (Inc!. Ref. Nos. 13, 15, 16 and 19)

* NOTE: If part numbers 404913, 722116 and 723933
gears have been replaced by 726586 gear and new
bearing on graders prior to Serial No. 2460, then new
bearing must be ordered as listed for current graders.

I
I

.J. All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIVE MOD ELAN 0 SERIA L NUMBER 195

- NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



..
"z

0
~
'"0 0

i
Z c
0 ..~ ~
0
:0
0
IT!
:0

~
:0~
(/I

m-<
:0
IT!
"11
IT!
:0
IT!
Z
0
IT!

Z
C
~m
IT!
:0
(/I

)-

~
)-
-<
(/I

G'l<
IT!

~
:0~
Z
C
~
m
IT!
:0
)­
Zo
o
IT!
(/Io
!
:!Isz

i
56

40

33

Io
44

45 43
I 'j I

20 ~ t l.
\

22· i T
\ 19 18i o ~ 6

23 Jil
<,

., l' -
/ 2( ""'---522 _ Q

/ \
~ 1'0

ll:r '-29

\
28

48--/

I

"'--A"'~14
51-. I....______ 37.~~38

4{ • 10

\ ~9
15

49--~

50-.

I
46

-CCten

::J::IIor-::e
::J::IIo
-<en
~-

~c:::
<
,."

(l) "0
0.."0 :a:o t?j
::l !:d
oo~ Q
~ !:d =~~ ,."

ZOO r-
o ~
?' u.l >00
00 .... :z:.,.0croz =Il> ::t:5.0 en
t-<C:::
Il> 00

,."

"'Z :=a3.0 ->r-
:z:=:a:
a::J
,."
:=a



ALWAYS GIVE MODEL AND SERIAL NUMBER 197

UPPERTRANSMISSIONHOUSING
(UsedonSerial Nos. S45andLater)

66250S

DESCRIPTION

1

Serial Number
Ref.
No.

Adams
Part No.

Plate, cover (Incl. Ref. No. 53)

No.
Req'd

404074
2
3
4

404101 Neck, filler
Screw, cap, hexhead, 3/S" x 1-1/4" UNC
Washer lock 3/S"

1
2
2
1
3

Bracket transmissio~n~s~uP~plo~r~t~ ~~~l~+- ~
Cover, upper transmission case 1

Screw, cap, hexhead, 1/2" x 2" UNC 15
Wa§per, lock, 1/2~1_' ~~1~5~+- ~

662509-~e, upper transmission 1

t--~crew, cap, hexhead, 1/2" x 2" UNC 4

3
Screw, cap, hexhead, 1/2" x 3-1/2" UNC 5
Screw, cap, hexhead, 1/2" x 4-1/2" UNC 1

-I- +-i . --If--_+- -I
14 I Washer, lock, 1/2" 11
14A ! Nut, hex, 1/2" UNC 1
15 662542 Plug, .drain 2

429746
472023
662506

5
6
7
S
9
10
11
12

Cock, drain
Dowel

16 720600 Gasket 1
17 722052 Gasket 1
IS 722055 Stud 4
19 Washer, lock, 3/S" 4
20 Nut, hex, 3/S" UNF 4
21 722056 Stud 12
22 Washer, lock, 1/2" 12
23 Nut, hex, 1/2" UNF 12
27 722064 Gasket 1
2S 722070 Baffle 1
29 Screw, cap, hexhead, 1/4" x 1/2" UNC 2
30 Washer lock Shakeoroof 1/4" external teeth 2
33 7220S5 Gasket 1
34 7220S6 Stud 16
35 Washer lock, 3/S" 16
36 Nut, hex, 3/S" UNF 16
37 7220S7 Stud 4
3S Washer, lock, 5/S" 4
39 Nut, hex, 5/S"UNF 4
40 722093 Gasket 1

~4~1~-7~2~2~1~13~+_~G~as~ke~t------------------+-~1-+----- ~
42 722194 Gasket 2
43 722225 Stud 5
44 Washer lock 3/S" 5
45 Nut, hex, 3/S" UNF 5
46 722227 Bar, transmission support clamp 1
4.7 72222R 'Rl!;,,,"it 2

f--+------ (Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



198 ALWAYS GIVE MODEL AND SERIAL NUMBER

UPPER TRANSMISSIONHOUSING
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq·d Serial Number

(Continued)

48 722229 Bolt, heat treated 2
49 Washer, lock, Shakeproof, 1" internal teeth 2
50 Nut, hex, 1" UNF 2
51 Nut, hex, jam, 1" UNF 2
52 722405 Plate, cover 1
53 722409 Mounting, magnetic 1
55 722564 Gasket 2
56 723283 Plate cover 1
57 723987 Washer, copper 2
58 Screw, cap, hex socket flat head, 1/2" x 1-1/2" UN( 2
59 405740 Plat"" pivot 1 3200 +

404825 P~kage, shift_erhousing and upper transmission
gasket and seal (Incl. Ref. Nos. 16, 17, 27, 33, 40
thru 42 and 55)

+ - All later serial numbers.
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAY S G IV E MOD ELAN 0 S ER IAL NUMBER 199

- NOTES-

PRINTIID IN U.S.A. ALWAYS USE GENUINE PARTS



»r
~»-<
(II

G'l

""i
C ~o ~
z z
o ;
-I !>
o:u
C
I'll:u
"U»
~
(II

~
:u
I'll
"11
I'll:u
I'll
Zo
I'll

Z
C
3:
III
I'll

~

<:
I'll

"U»:u
-I
Z
C
3:
III
I'll:u
»zo
C
I'll

~
:!!
~
(5
Z



ALWAYS GIVE MODEL AND SERIAL NUMBER 201

UPPER TRANSMISSIONGEARS
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

1 404111 Rail, upper shifter 1
2 429320 Plug, pipe 1
3 662507 Cap, bearing 1
4 662510 Spacer 1
5 662521 Retainer, seal 1
6 720096 Ring, snap 1
7 720530 Ball interlocking:____ 1
8 722043 Bearing 1
9 722044 Bearing 1
10 722045 Bearing 1
11 722046 Bearing 1
12 722048 Bearing 1

13 724088 Seal, oil 1
13 722050 (Replaced by 724088)

14 722051 Seal, oil 1
15 722053 Washer 1

16 723835 Shaft 1 932 +
16 722058 Shaft 1 845 thru 931

17 722059 Spacer 1
19 722061 Retainer, seal 1
20 Screw, can hex head 3/8" x 1" UNC 1

21 Washer, lock, Shakeproof, 3/8" external teeth 1

22 723834 Gear 1 932 +
22 722062 Gear 1 845 thru 931

23 722063 Ring, snap 1
24 722065 Gear 1
25 722066 Gear, shifter 1
26 722067 Gear 1
27 722068 Gear 1
28 722069 Collar, shifter 2
29 722072 Gasket 1
30 722073 Nut, lock 2
31 722074 Spacer 2
32 722075 Shaft 1
33 722076 Gear 1
34 722077 Spacer 1
35 722078 Gear 1

36 722079 Ring, "0" 1
37 722080 Retainer, seal 1
38 Scrp.w, can hp.xhaad 3/8" x L" UNC 1
39 Washer, lock, Shakeproof, 3/8" external teeth 1

(Continued)
I
I

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



202 ALWAYS GIVE MODEL AND SERIAL NUMBER

UPPER TRANSMISSIONGEARS
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

40 722081 Collar, oil seal 1
41 722082 Spacer 1
42 722088 Nut, lock 1
43 722089 Shaft 1
44 722090 Gear 1
45 722091 Washer 2
46 722092 Spacer 1

47 722408 Gasket 1
47 722094 (Replaced by 722408)

-------
48 722096 Poppet 4
48A 722108 Gasket, "0" ring 1
49 722156 _§p_:r~!!!g, poppet 4
50 722273 Gear, shifter 1
51 722276 Seal, oil 1
52 722277 Rinz, '''0'' 1
53 722380 Fork, upper rear shifter 1
54 722381 Fork, upper front shifter 1
55 722403 Screw set 2

56 722455 Screw, drilled head cap 2
57 722487 Rail 1
58 723854 Retainer "0" rine: 1
59 722955 Race, inner 3
60 722956 Bearing, roller 6

404825 Package shifter bousina and upper transmission zas-
ket and seal (Incl. Ref. Nos. 13, 14, 29, 36, 47, 48A,
51, 52 and 58)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 203

- NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



co
z
o~
o
AI
C
I'll
AI

":I-AI~
Ul

m-<
AI
I'll

"I'llAI
I'll
Zo
I'll

Z
C
~
m
I'll
AI
Ul

:I-

~
:I­-<
Ul

Gl
<:
I'll

":I-AI~
Z
C
~
m
I'll
AI
:I­
Z
C
C
I'll
Ulo
:!!
~
(5
Z

_ 0

~5\s

40
\
•\
47

42
\o fi!iiilEil

\
17

:J:IIor-
~
:J:IIo
-<en
CO)-

Cl <
()) ""(D
c, :r:::o (/)::; ::t: C)......(/)":1 =~ >-3...... trI ""t::.::o r-z~o trI ::D-?' ()
oo::t: :z:....> =~ffl
[~ en
t:-< ""~ ::a(D

..:::!. -::D-r-
:z:
c::r:::
CICt

""::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 205

SHIFTERMECHANISM
(Usedon Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 404100 Fork back shifter 1
2 404110 Fork, front shifter 1

4 Plug, pipe, square head, 1/2" (Dry seal type) 1
4 428857 Plug, drain (7/8" dia.) 1

5 429710 Dowel 2
6 429792 Bushing 2
7 551334 Gasket (Usedwith 428857plug, Ref. No.4) 1
8 662532 End, rocker shaft 1
9 Screw, cap, hex head, 3/8" x 1-1/4" UNC 2
10 Washer lock 3/8" 2
11 662549 Housing, shifter lever 1

! 13 723061 Sprinll DODDet 1
14 720987 Ring, "0" 1
15 721785 Nut, lock 2
16 Pin. CQtter 1/8" x 1-1/4" 2
17 721797 Ring, "0" 2
18 722187 Ball, poppet 1
19 722377 Lever rear rocker 1

22 722401 Gasket 1

24 722404 Gasket 1
2fi 722410 r."",k..t 1
26 722412 Lever, front rocker 1
27 722423 Ring, "0" 2
28 722452 Shim shifter rail 4

30 722456 Stop, front fork shifter 1
31 722457 Plate shifter rail lock 1
32 722458 Screw, cap, poppet 1

33 Pluz nine sauare head 3/4" (Drv seal type) 1
33 722459 Plug (7/8" dia.) 1

34 722461 Pin, interference 2
35 722471 Bar, shifter rail clamp 1
36 Screw, cap, hex head, 1/2" x 2" UNC 1
37 Washer lock 1/2" 1
38 722473 Biscuit, interference 1
39 722476 Tube, rocker shaft 1
40 722486 Shaft rocker 1

(Continued)

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



206 ALWAYS GIVE MODEL AND SERIAL NUMBER

smFTER MECHANISM
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

42 722490 Rail lower shifter 1
43 722491 Rail, upper shifter 1
44 722534 Plate, shifter housing cover 1
45 SClrp.w.Clan.hex.head 3/8" x L" UNe 8

46 Washer, lock, 3/8" 8
722722 Wire, lock, No. 16 gauge, 17" length (Used with Ref.

Nos, ? 11 ann ?CI\ ~
47 424629 Key, Woodruff 2

404825 Paokaze shifter houstnz and upper transmission zaa-
I ket and seal (Incl. Ref. Nos. 14, 17, 22, 24, 25 and

i 27)
I

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



Ie.

A LWAY S GIVE MOD ELAN 0 SERIA L NUMBER 207

- NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



~~co
C
0
Z
0~
0
:0
C
1"1
:0 ::JI:IIo
" .....» ::e:0~
III ::JI:IIom -<-< en:0
1"1

G')"'11
1"1 -:0 0<1"1
Z

C 1"1"'1n
1"1 fIl

(I) :I:z c,c 0 =3:
~~ =m

I'll ~ >-,3 1"1"'1:0 ....·0 .....III ~::o
~a:: ::JI:IIofIl 0» • Cl ::zr ....Z =s s->-,3»-< ;:1 enIII
00 1"1"'1G'I Ii>-<: .e :::a-1"1

::JI:IIo"» .....:0~ ::zz c:C
3: 17 :I:m
1"1 I ca:0

1"1"'1» :::az 0c
C
1"1
IIIn
:!!
~sz



ALWAYS GIVE MODEL AND SERIAL NUMBER 209

MOTORMOUNT
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 662539 Housing, clutch 1
2 Screw, cap, hex head, 3/8" x 1-1/4" UNC 12
3 Washer, lock, 3/8" 12
4 662543 Support, trunnion 1
5 Screw, cap, hex head, 5/8" x 2-3/4" UNC 2
6 Washer, lock, 5/8" 2
7 662546 Support, motor 1
8 Screw, cap, hex head, 5/8" x 2" UNC 6
9 Bolt, machine, hex head, 5/8" x 3" UNC 4
10 Washer lock 5/8" 14
11 Nut, hex, 5/8" UNC 4
12 662572 Support, motor, R. H. rear 1
13 Screw cap hex head 3/4" x 2-1/2" UNC 3
14 Washer, lock, 3/4" 3
15 662573 Support, motor, L.H. rear 1
16 Screw cap hex head 3/4" x 2-1/2" UNC 3
17 Washer, lock, 3/4" 3
18 672543 Cap, trunnion 1
19 722414 Mount rubber 2
20 722415 Cushion, rubber mounting 2
21 722417 Washer, rubber 4

22 472023 Dowel 4
22 722418 (Replaced by 472023)

23 722419 Nut, lock 2
23.A Screw, cap, hex head, I" x 7-1/4" UNC 2

24 722420 Support, motor 2
25 722422 Ring, snap 2
7.6 72247.<; Shi TTl v

27 722430 Screw, cap 2
28 Nut, hex, jam, 5/8" UNC 2

29 727276 Plate, inspection 2
29 722441 (Replaced by 727276)
7_Q 77_lRRl iRpn1" ...",rl hv 77.77_7h\

30 Screw, cap, hex head, 5/16" x 3/4" UNC 8
31 Wa"hpr In,-,k 5/16" A

x - As required. 440MG
PRINTED IN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



."

'"z
C ~o 0zz co .
~ :
o:uo
!T1:u

"»:u~
III

m-<
:u
!T1
"T1
!T1:u
!T1zo
!T1

Z
C
3:
m
!T1:u
III



ALWAYS GIVE MODEL AND SERIAL NUMBER 211

MOTORMOUNT
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 672539 Housing, clutch 1 1500 +
1 662539 Housing, clutch 1 845 thru 1499

2 Screw, cap, hex head 7/16" x 1-1/4" UNC 12 1500 +
2 Screw, cap, hex head, 3/8" x 1-1/4" UNC 12 845 thru 1499

3 Washer, lock, 7/16" 12 1500 +
3 Washer, lock, 3/8" 12 845 thru 1499

4 662540 Mount, R. H. flywheel motor 1
5 Screw, cap, hex head, 5/8" x 1-7/8" UNC 3
6 Washer, lock, 5/8" 3
7 662541 Mount, L. H. flvwheel motor 1
8 Screw, cap, hex head, 5/8" x 1-7/S" UNC 3
9 Washer, lock, 5/S" 3

10 662660 Support, trunnion 1 44C3200 +, Also 44C1500thru
44C2096, Except 44C1902and

MCl9..32_
10 66257S Support, trunnion 1 44C2097thru 44C3199, Also

44C1902and 44C1932
10 662543 Support, trunnion (For graders powered bymc engine) 1 845 thru 1499

11 Screw, cap, hex head, 5/8" x 3-1/2" UNC 2 44C1500 +
11 Screw, cap hex head_._5/8" x 2-U4" UNC 2 845 thru 1499

12 Washer, lock, 5/8" 2

13 662547 Support, motor 1 44GM3200 +
13 662546 Support, motor 1 44GM1500thru 44GM3199
13 662546 Support motor 1 44C1500 +
13 662546 Support, motor (For graders powered by IHC engine) 1 S45 thru 1499

14 Bolt machine hex head 5L8" x 3" UNC 4
15 Washer, lock, 5/S" S
16 Nut, hex, 5/S" UNC 4
17 Screw cap, hex head 5/S" x 2" UNC (For mount-

ing radiator) 6
IS Washer, lock, 5/S" (For mounting radiator) 6

19 672660 Cap, trunnion support 1 44C3200 +, Also 44C1500thru
44C2096, Except 44C1902and

44C1932
19 67257S Cap, trunnion support 1 44C2097thru 44C3199, Also

44C1902and 44C1932
19 672543 Cap trunnion support (For zraders powered bv mc

engine) 1 845 thru 1499

~Continuedl
!
I

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



212 ALWAYS GIVE MODEL AND SERIAL NUMBER

MOTOR MOUNT
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

20 7224H Mount rubber 2

21 723604 Cushion, rubber mounting 2 1500 +
21 722415 Cushion rubber mounting 2 845 thru 1499

22 722417 Wq.sher, rubber 4
23 722418 Dowel 4
24 722419 Nut, lock 2
25 Screw, cap, hex head, I" x 7_1/4" UNC 2

26 723495 Support, tubular motor 2
26 722420 (Replaced by 723495)

27 722422 Ring, snap 2
28 722425 Shim 30
29 722430 Screw ,..:on 2
30 Nut, hex, jam, 5/8" UNC 2

31 727276 Plate insnection 2
31 722441 (Replaced by 727276)
31 723883 (Replaced by 727276)

32 Screw, cap, hex head, 5/16" x 3/4" UNC 8
33 Washer, lock, 5/16" 8
,Ii LlnLlOLl~ Snnnn-rt. rri otor 1 LlLlr.1.,f1"nn ...
36 Screw, cap, hex head, 1/2" x 1_1/4" UNC 4
37 Washer, lock, 1/2" 4
38 Screw can hex head 9/16" x 1-3/4" UNC 2
39 Washer, lock, 9/16" 2

+ - All later serial number s , 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 SERIA L NUM BER 213

-NOTES-

PRINTEDIN U.S.s:

ALWAYS USE GENUINE PARTS



214 ALWAYS GIVE MODEL AND SERIAL NUMBER

PARKING BRAKE - BACK PLATE AND DRUM
(Used on Serial Nos. 845 and Later)

PRINTED IN u.s.s:

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 215

PARKINGBRAKE- BACKPLATE ANDDRUM
(Usedon Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 471711 Screw, bleeder 1 845 thru 2883
2 471712 Fitting, inlet 1 845 thru 2883
3 471713 Gasket, inlet fitting 1 845 thru 2883
4 471714 Gasket inlet fittinz bolt 1 .845 thru 2883
5 471715 Bolt, inlet fitting 1 845 thru 2883
6 474216 Plate, shoe guide 1

7 475099 Pin, anchor 1 2007 +
7 474217 Pin, anchor (NOTE: If backing plate has been re-

placed on graders with Serial Nos. 845 thru 2006
order pin for later serial numbers) 1 845 thru 2006

8 474218 VVasher(anchor pin) 1
9 474219 Washer , lock, 5/8" (anchor pin) 1
10 474220 Nut, hex, 5/8" UNF (anchor pin) 1
11 474221 (Boot - reolaced bv 475109 Ref No 45)
12 474222 (Cup- replaced by 475109, Ref. No. 45)

13 474223 Spring 1 845 thru 2883
14 474224 Piston 2 845 thru 2883
15 474225 Spring, anchor to shoe 2
16 474226 Snrina shoe hold down 2
17 474227 Cup, shoe hold downspring 4
18 474228 Pin, shoe hold down 2
19 474229 Snrfnz strut to shoe 1
20 474230 Plate, cover (backingplate) 1
21 474231 Lining (lncl. 1 set of linings and 1 package of 20 rivets) 1
25 474234 Spring a<liustinzscrew 1
26 474235 Socket, adjusting screw I
27 474236 Nut, adjusting screw pivot 1
28 474237 Screw adiustinz 1
29 474238 Shoe and lining 2

30 475098 Plate. backtnz 1
30 474239 (Replacedby 475098 and 475099)

:'11 RR251R Drum .hrake 1
32 Screw, cap, hex head, 1/2" x 3/4" UNC 2
33 Washer , lock, 1/2" 2
34 Screw set hex socket flat point 5/8" x 1/2" UNF 1
35 722141 Screw, cap 8
36 Waeher , lock, 3/8" 8
37 722559 Lever brake 1
38 722561 Pin, lever, parking brake 1
39 Nut, hex, slotted, 5/16" UNC 1
40 Pin cotter 3/32" y 5/R" 1

(Continued)

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



216 ALWAYS GIVE MODEL AND SERIAL NUMBER

PARKING BRAKE - BACK PLATE AND DRUM
(Usedon Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

41 722567 Strut 1
42 722880 Link connectinz 2 845 thru 2883
43 722881 Washer, screw and lock 2 845 thru 2883
44 722143 Cylinder, wheel (Incl. Ref. Nos. 1 thru 5 and 11 thru

14) 1 845 thru 2883
45 475109 Kit, wheel cylinder (Incl, 2 each of Ref. Nos. 11 and

12per kit) 1 845 thru 2883

722525 Rrake n" ..ktnz rlncl Ref. Nos 6 thru 10 15 thru 18
20 and 25 thru 30) 1

I
!

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 217

- NOTES-

PRINTED IN U.S.A. ALWAYS USE GENUINE PARTS



oo
z
o
-I
o::uo
!'II::u
~::u
-I
III

m-<
::u
!'II
"T1
!'II::u
!'IIzn
!'II

z
C
3:
m
!'II::u
III

:I­r
~»-<
III
G)

<
!'II

1J
:I­::u
-I
Z
C
3:
m
!'II::u
:I­zo
o
!'II
IIIn::u
~
(5
z

15-·

64-'

63

17 jiS/I ., .,
42 -

-__
66

/

61

/

;"

/p'\_ 23
55 ..,/

53 .... r
10

II

:J:IIor-
~
::.::-
-<en

0 G")

~ -
>-,3 <:

CO
,...,

00 =
~~ 3:g tJ C)
C/)O =[~ ,...,
e!.>-,3 r-
ZO
o = ::.::-00 tl:l. ~ :z:;~ =
8 0 en
~O ,...,t.oz
~>-,3 :::a~~ -0 ::.::-t"'C/) r-

:z
c:
3:=,...,
:::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 219

CLUTCHANDCLUTCHBRAKECONTROLS
(Used on Serial Nos. 1 thru 2399)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 1823 Pad, pedal 1
2 Screw, cap, hex head, 3/8" x 1-1/2" UNC 1
3 Washer, lock, 3/8" 2
4 Nut hex 3/8" UNC 1
5 404065 Lever, clutch brake 1
6 404066 Lever, clutch throwout shaft 1
7 Screw cap, hex head 3/8" x 2-3/4" UNC 1
8 Washer, lock, 3/8" 2
9 Nut, hex, 3/8" UNC 1

10 404118 Linkage, clutch 1 845 2399
10 404269 Linkage, clutch 1 1 844

11 Nut, hex, jam, l"UNF 1 845 2399
11 Nut, hex, jam, 1/2" UNF 1 1 844

12 404156 Plate, foot lever seal 1 845 2399
12 403938 Plate, foot lever seal 1 1 844 I
13 Screw, cap, hex head, 5/16" x 1-3/8" UNC 1
14 Washer, lock, 5/16" 2
15 Nut hex 5/16" UNC 1
16 404285 Housing, clutch release and brake (Incl. Ref. No. 42) 1
17 Screw, cap, hex head, 1/2" x 1-1/2" UNC 8
18 Washer lock, 1/2" 8

19 404287 Lever, clutch (Incl. Ref. No. 21) 1 845 2399
19 404735 Lever clutch (lncl Ref No 21) 1 1 844
19 404296 (Replaced by 404735)

21 428099 Bushing 2

22 4P 568 Fitting, lub, 1
22 428336 (Replacedbv 4P 568)

23 428841 Fitting, lub, 1
24 471158 Washer Woodruffkey 3
25 472071 Bearing, clutch release 1
26 621059 Elbow, street, 1/8" 1

27 662536 Support, clutch release bearing sleeve 1
27 404747 (Replaced by 662536)

28 Screw, cap, hex head, 3/8" x 1-1/8" UNC 6
29 Washer, lock, 3/8" 6

(Continued)

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



220 ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCHANDCLUTCHBRAKECONTROLS
(Used on Serial Nos. 1 thru 2399)

Ref. Adams DESCRIPTION No. I
No. Part No. Req'd Serial Number

I

I(Continued) ,

30 404547 Sleeve, clutch release bearing (Incl. Ref. Nos. 47 and
48) 1

30 662537 (Replaced by 404547)

31 662538 Fork, shifter 1
32 Screw, cap, hex head, 3(8" x 1-1/2" UNC 2
33 Washer, lock, 3/8" 2

34 720357 Washer, shim 5
34 Washer, cut, 1-1(4" 1

35 722362 Rod, clutch push 2
36 Pin, cotter, 5/32" x 1-1/2" 2
37 722371 Shaft, cross 1

38 723503 Tube, lubricator 1
38 722386 (Replaced by 723503) !

38 722447 (Replaced by 723503)

39 722394 Socket, L. H. 1
40 Nut, hex, 9/16" UNF (L. H. thread) 1
41 Pin, cotter, 3/32" x 7/8" 1
42 722395 Bushing, clutch throwout shaft 2
43 722396 Stud 1
45 Nut, lock, 1/2" UNC 1
_~'L 722!H17 TuhA. bAarin" Inbr-tcator 1
48 Screw, set, Allen head, cup point, 1/4" x 1/4" 1
50 722448 Fitting, bulkhead 1
51 Washer lock 5/8" 1
52 Nut, hex, jam, 5(8" 1
53 722499 Socket, R. H. 1
54 Nu~, hex, 9/16" UNF 1
55 Pin, cotter, 3/32" x 3/4" 1
56 722545 Turnbuckle 1

57 722588 Rod, clutch brake release 1 845 2399
57 404347 Rod, clutch brake release 1 1 844

58 Washer, cut, 1/2" 3
59 Nut, hex, jam, 1/2" UNF 5

60 722653 Pad, foot lever seal 1 845 2399
60 721904 Pad, foot lever seal 1 1 844

(Contitnled)

PRINTEDIN u.s.A

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 221

CLUTCHANDCLUTCHBRAKECONTROLS
(Used on Serial Nos. 1 thru 2399)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number ~--

(Continued) ,
61 722702 Bracket, return spring 1
62 722726 Fitting, lub. 1

63 4P 568 Fitting, lub. 1
63 722846 (Replaced by 4P 568)

64 4P 567 Fitting, Iub, 1
65 4P 604 Spring, compression 1
66 4P 1578 Dowel 1

67 4P 2271 Spring, return 1 845 2399
67 428371 Spring, return 2 1 844

68 4P 2474 Pin front cocking yoke 1
69 Pin, cotter, 1/8" xl" 1

I70 4P 2475 Yoke, front cocking 1 ,
I

--

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



222 A LWAY S GIV E MOD ELAN 0 SERIA L NUMBER

CLUTCH AND CLUTCH BRAKE CONTROLS
(Usedon Serial Nos. 2400and Later)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 223

CLUTCHAND CLUTCHBRAKECONTROLS
(Used on Serial Nos. 2400 and Later)

Ref. Adams DESCRIPTION No.
t

No. Part No. Req'd Serial Number
~

I

1 lS23 Pad pedal 1 I
Nut, hex, 3/S" UNC 1
Screw, cap, hex head, 3/S" x 1-1/2" UNC 1
Washer lock 3/S" 1

2 404066 Lever, shaft, clutch throw-out 1
Nut, hex, 3/S" UNC 1
Screw. cap, hex head 3/S" x 2-3/4" UNC 1
Washer, lock, 3/S" 2 I

3 404156 Plate, seal, foot lever 1 I
Nut. hex 5/16" UNC 1 I
Screw, cap, hex head, 5/16" x 1-3/S" UNC 1
Washer, lock, 5/16" 2

4 4042S5 Housing, clutch release and brake (Incl. Ref. No. 22) 1
Screw, cap, hex head, 1/2" x 1-1/2" UNC S
Washer, lock, 1/2" S

5 404547 Sleeve. clutch release bearing (Inel, Ref. No. 24 with
set screw) 1

I6 405741 Lever, clutch brake 1
7 405742 Lever, brake 1 I

S 405743 Adjuster, link 1
I

Nut, hex, jam, l"UNF 1
!9 405745 Linkage, clutch 1

Nut, hex, 7/S" UNF 1
Nut, hex, jam, 7/S" UNF 1

10 406067 Lever. clutch (Incl, Ref. No. ll) 1
11 42S099 Bushing 2
12 47115S Key, Woodruff 3
13 472071 Bearing, clutbh release 1
14 523325 Plug, socket 1

Pin, cotter. r/s« x 1-1/2" 1
15 621059 Elbow street 1
16 62210S Fitting, lub. 1
17 662536 Support, sleeve, clutch release bearing 1

Screw can. hex head 3/S" x i-r/s« UNC 6
Washer, lock, 3/S" 6

IS 66253S Fork, shifter 1
Screw, cap, hex head, 3/S" x 1-1/2" UNC 2
Washer, lock, 3/S" 2

19 720357 Shim 5
Washer, cut, 1-1/4" 1

20 722362 Rod, push clutch 2
Pin, cotter, 5/32" x 1-1/2" 2

21 722371 Shaft cross 1
22 722395 Bushing, shaft, clutch throw-out 2
23 722396 Stud 1

Nut lock 1/2" UNC 1

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



224 ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCH AND CLUTCH BRAKE CONTROLS
(Usedon Serial Nos. 2400and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Continued)

24 722397 Tube, bearing lubricator 1
Screw set. hex socket cup point 1/4" x 1/4" UNC 1

25 722448 Fitting, bulkhead 1
Nut, hex, jam, 5/8" UNC 1
Washer lock 5/8" 1

26 722653 Pad, seal, foot lever 1
27 722702 Bracket, return spring 1
28 723503 Tube lubricator 1
29 725403 Pin, roll 1
30 726329 Swivel 1

Nut hex. slotted 1/2" UNF 1
Pin, cotter, 3/32" x 1-1/4" 1

31 726330 Swivel 1
Nut hex. slotted 7/8" UNF 1
Pin, cotter, 3/32" x 1-1/2" 1

32 726333 Rod (For 8 speed medium duty transmission) 1

Nut, hex, 1/2" UNF 2
Nut, hex, jam, 1/2" UNF 3

33 726334 Lever 1
34 726335 Bolt, shoulder 1

35 726336 Link (For 8 speed medium dutv transmission\ 1

Nut, hex, jam, 1/2" UNF 1
Pin, cotter, 3/32" xl" 1
Washer, cut, 1/2" 2

36 726341 Spring, compression 1
37 726347 Key 1
38 726526 Stud, ball 1

Nut, hex, jam, 7/16" UNF 1
Washer, lock, 7/16" 1

39 4P 567 Fitting, lub, 3
40 4P 568 Fitting, lub. 2
41 4P 604 Spring, compression 1
42 4P 1578 Pin dowel 1
43 4P 2271 Spring, return 1
44 4P 2474 Pin, yoke 2

Pin cotter 1/8" x 1" ?

45 4P 2475 Yoke 2

PRINTEDIN U.S.A.

DO NOT ORD.ER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAY S GIV E MOD ELAN 0 SERIA L NUMBER 225

-NOTES-

PIiIINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



..
:0
i...o ~

o i
Z co ill
~ l'
o:uo
III:u
~:u~
(II

ID-<
:u
III
"'f1
III:u
III
Zo
III

Z
C~
ID
III:u
(II

»
I

~-<
(II

G'l
<:
III

"U»:u~
zc
~
ID
III:u
»zo
o
III

~
:!!
:!I
(5
z

17 T 'f 1
1 .• /\"
- 7 .r~'\,
15 l j\c)8

1 ~"o .~13--1 18 /. 1 "Vo 3

• "\/-; 12C". »Yo 1 I. 39 "'v/
o 0 39 ""_V •. _ i-IIt ,l 1 17 t 39 10

9

24

J



ALWAYS GIVE MODEL AND SERIAL NUMBER 227

CLUTCHSHAFTANDCLUTCHBRAKE

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404202 Band, brake 1
2 Housing (For part number, See Page No. 219, Ref.

No. It) or Page No. 223, Ref. No.4)
3 404288 Package, lining (with rivets) 1
4 423018 Bearing 1
5 425197 Nut, lock 1
6 425198 Washer, lock 1
7 473767 Fitting, lub, 1
8 474243 Shield, dust 8
9 474244 Bearing (tapped) 4

10 474507 Bearing, high (drilled) 4
10 474245 (Replaced by 1 - 474507 and 2 - 474508)

11 474248 Washer, cork 8
12 474250 Ring, oil 1

13 474524 Spider (with bearing) (Inc!. Ref. Nos. 8 thru 11, 17,
19 and 39) 2

13 474251 (Replaced by 474524)

14 474542 Yoke, fitting 1
14 474252 (Replaced by 1 474542 4 - 474544 and 4 - 4745451

15 474543 Yoke, stub 1
15 474253 (Renlaced bv 1 - 474543 4 - 474544 and 4 - 474545)_

474254 Strap, bearing (Replaced by 1 - 474507 and 2 - 474508)

17 474255 Screw, cap 8
17 474508 (Replaced by 474255)

18 474261 Plug, pipe 2

19 474fi44 Screw, can _8_

19 721124 (Replaced by 474544)

20 721466 Ring, snap 1
21 722391 Shaft, clutch 1
22 722392 Seal, oil 1

- - -

24 723870 Joint, universal (Incl. Ref. Nos. 7 thru 19 and 39) 1
24 722530 (Renlaced bv 723870)

25 722747 Nut 1
26 Pin cotter, 1/8" x I" .i

(Continued)
i

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



228 ALWAYS GIVE MODEL AND SERIAL NUMBER

CLUTCHSHAFTANDCLUTCHBRAKE

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

27 722750 Spring, return 1
28 Pin cotter 1/8"xl" 1
29 722755 Rod, pull 1
30 Washer, cut, 3/8" 2
31 Pin, cotter, 1/8" x 1" 2
32 722757 Drum, brake 1
33 722780 Lock, cam 1
34 Washer lock Shakeproof 1/2" external teeth 1
35 Nut, hex, jam, 1/2" UNC 1
36 DP 1648 Seal, oil 1
37 DP 1807 Pin pivot 1
38 Pin, cotter, 1/8"xl" 1
39 474545 Washer, lock 16
40 723993 Snrtna, comoresston 1

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



1-

ALWAYS GIVE MODEL AND SERIAL NUMBER 229

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



230 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER TAKE-OFF SHAFT

---0(\J

o •

o 0
(\J

•\

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 231

POWERTAKE-OFF SHAFT

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 350773 Fittilll!:, lub. 1
2 425189 Bearing, P. T. O. shaft 1
3 426200 Washer, slug 1
4 427234 Beartnz. Dil~t P T 0 1
5 427603 Ring, P. T. O. snap 1
6 429859 Ring, snap 1
7 472168 Rinl!' P T 0 snao 1

8 662511 Cage, bearing 1 845 +
8 662497 Cue, beartnz 1 1 thm 844

9 721871 Seal, oil 1
10 721880 Oounlinz, universal 1
11 721895 Ring, snap 1
12 721918 Fitting, relief 1

13 722408 Gasket 1 845 +
13 472181 Gasket 1 1 thru 844

14 405535 Shaft, P. T. O. 1 845 +
14 722924 Shaft, P. T. O. 1 1 thru 844
14 722071 (Replaced bv 405535)

15 Washer, lock, 1/2" 1
16 Nut, hex, jam, 1/2" UNF 1
17 4P 151 Key, Woodruff 1

18 726423 Couolinll. continuous P T 0 1 44C1500 +
18 724291 Coupling, continuous P. T. O. 1 44GM1500 +
18 726423 Coupling, continuous P. T. O. (For graders powered by

IHC enl!'ine\ 1 1 th,." 1499
18 723530 (Replaced by 726423)

19 723531 Bolt continuous P. T. O. coupltng (Same as 261352Rl) 2 44C1500 +
19 723531 Bolt, continuous P. T. O. coupling (Same as 261352Rl)

(For graders powered bymc engine) 2 1 thru 1499
19 Screw can hex head 3/8" x 1-3/4" UNC 6 44GM1500 +
19 Washer, lock, 3/8" 6 44GM1500 +

20 725852 Washer felt 1 44GM1701 +
20 725852 Washer, felt 1 44C1767 +
21 726264 Rfnz "0" 1 ..u.r.l snn tt..." 4C20QR ]i!Yr.Ant

44C1902and 44C1932

+ - All later serial numbers. 440 MG
PIUNTED IN U••. A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



232 ALWAYS GIVE MODEL AND SERIAL NUMBER

15" CLUTCH
(Used on Serial Nos. 1 thru 2096)

~

~
~

t '\ 1
10 ~-

--<0

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 233

15" CLUTCH
(Usedon Serial Nos. 1 thru 2096)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 402430 Package, clutch facing (Incl. Ref. No. 11) 1

2 474321 Spring, pressure (For clutch with pressed steel cover,
474316) 18

2 *472060 Spring, pressure (For clutch with cast cover, 472676) 18

3 474317 Plate, back (For~!~tch with pressed steel cover
474316) 1

3 *472664 Plate, back (For clutch with cast cover, 472676) 1

4 Screw, cap, hex head, 3/8" x 7/8" UNC(For clutch
with pressed steel cover, 474316) 12

4 * Screw. cap hex head, 3/8" x I" UNC(For clutch
with cast cover, 472676) 12

5 Washer, lock, 3/8" 12

I
Plate, pressure (For clutch with pressed steel cover,

t

6 474319
474316) 1

6 *472665 Plate, pressure (For clutch with cast cover, 472676) 1

7 473118 Pin, lever (For clutch with Eressed steel cover,
474316) 3

7 *472667 Pin, lever (For clutch with cast cover, 472676) 3

8 473115 Bolt, eye (For clutch with pressed steel cover, 474316) 3
8 *472668 Screw, lever il.djusting (For clutch with cast cover,

472676\ 3

9 474316 Cover (Incl. Ref. Nos. 2 thru 8, 11, 12, 14 and 18)
(For clutch with pressed steel cover) 1

9 *472676 (Replac.edby 474316)

10 472678 Member driven flncl Ref Nos 1 and 17) 1

11 474318 Nut, adjusting (For clutch with pressed steel cover,
474316) 3

11 *472722 Nut, adjusting (For clutch with cast cover, 472676) 3

12 473121 Lever (Jncl. Ref. Nos. 8, 19 and 20) (for clutch with
'pressed steel cover, 474316) 3

12 *472791 Lever (Jncl. Ref. Nos. 8, 13 thru 16) (For clutch with
cast cover 472676) 3

13 *472792 Block, lever (For clutch with cast cover, 472676) 3

(ContiImed)

* See Note followingReference No. 20.

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



234 ALWAYS GIVE MODEL AND SERIAL NUMBER

15" CLUTCH
(Used on Serial Nos. 1 thru 2096)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

14 474520 Spring, anti-rattle (For clutch with pressed steel
cover 474316) 3

14 *472793 Spring, lever (For clutch with cast cover, 472676) 3

15 *472794 Roller. I1ivot(For clutch with cast cover 472676) 6
16 *472795 Pin, lever spring (For clutch with cast cover, 472676) 3
17 720367 Rivet, facing 30
18 473110 Washe:r: adfustinz nut (For clutch with Dressed steel

cover, 474316) 3
19 473114 Pin, pivot 3
20 473116 Be3!"jng. needle 3

~~--.

* NOTE: All model 440 Motor Graders were originally
equipiied with--472676 cast cover assembly. However,
this has been replaced with a 474316 pressed steel
cover assembly. The cover assemblies are inter-
changeable as complete units, but component parts are
not interchangeable and must be ordered according to
the type of clutch grader is equipped with as identified
in the description above.

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



,"

ALWAY S G IV E MOD ELAN 0 S ER IAL NUMBER 235

- NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



236 ALWAYS GIVE MODEL AND SERIAL NUMBER

16" CLUTCH
(Used on Serial Nos. 2097 thru 2558)

o

~

r
<0

(\J

.q-
\o

to

G
t
0'1

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 237

16" CLUTCH
(Usedon Serial Nos. 2097 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403579 Faeinz (Package with rivets) (Incl. Ref. No. 17) 1
2 473108 Plate, back (Incl. Ref. Nos. 3 and 4) 1
3 473109 Nut, adjusting 4
4 473110 Washer adiustinz;nut 4
5 473111 Plate, pressure (Incl. Ref. No.6) 1
6 473112 Bearing, needle 8
7 473114 Pin pivot 4
8 473115 Bolt, lever adjusting eye (Incl. Ref. No.9) 4
9 473116 Bearing, needle 4
10 473117 Spring, pressure 24
11 473118 Pin, lever 4
12 473119 Washer 4
13 474520 Spring, anti-ratUe 4
14 473121 Lever (Incl. Ref. Nos. 7 thru 9 and 21) 4
15 473122 Cover (Incl. Ref. Nos. 2 thru 14 and 18 thru 21) 1

Screw cap. hex head. 3/8" x 7/8" UNC 12
Washer, lock, 3/8" 12

16 473123 Member, clutch driven (with facings) 1
17 720367 Rivets facinl!: 42
18 Screw, cap, hex head, 1/2" x 1-1/2" UNC 8
19 Washer, lock, 1/2" 8
20 Pin cotter 1/8" x 3/4" 6
21 Lever (Not furnished separately - order No. 473121,

Ref. No. 14)

440MG
PRIN

I-
I

TED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



238 ALWAYS GIVE MODEL AND SERIAL NUMBER

15" CLUTCH
(Usedon Serial Nos. 2559 and Later)

J~
~

"®

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 239

15" CLUTCH
(Usedon Serial Nos. 2559 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 402430 Package, clutch facing (Incl. Ref. No. 16) 1

2 429606 Member, driven (Incl. Ref. Nos. 1 and 16) 1
2 472678 (Replacedby 429606)

3 472722 Nut, jam 3
4 Washer, lock, Shakeproof 5/8" external teeth ::I
5 473118 Pin, plain 3
6 Pin, cotter, 1/8" x 7/8" 3
7 473119 Washer, plain 3
8 475380 Plate, back 1
9 475381 Plate, pressure 1

10 475382 Spring, pressure 18
11 475383 Lever (Incl. Ref. No. 12) 3

12 475375 Screw, adjusting lever ::I
12 475384 (Replacedby 475375)

13 475385 Pin, roller 3
14 475386 Block, pivot lever 3
15 475387 Spring, lever 3
16 720367 Rivet facing 30
17 726723 Cover (Incl. Ref. Nos. 3 thru 15) 1

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
:D
Z
-i

C '"0 0

zz c
0 ill
-i "0
;0
C
III
;0

">;0
-i
UI

III-<
;0
III
."
III
;0
III
Zo
III

Zc
3:
III
III
;0
UI

>rs>-<
UI
G)

<III
">;0
-i
Z
C
3:
III
III
;0

>
Z
C
C
III
UIo
;0

~sz

>0r-
~
>0
-<~ en0;..

Sl a')
>-3 -trl <~

r"I'IClo~ g; :s::::::0...

0o '"':I
::; t'" =rno

r"I'I~0~. ~ r-~.
Z'"':I >o ~
Ol 0 :z:• Z =...... >-3
p;;..

en90 8 8
r"I'I:i!2tJ:j :::a.!t:;.. -0
>:;>:::

tr: r-::r::
trl :z:trl
>-3 c:xo

:s::::::
CICJ
r"I'I
:::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 241

ROADSTERCAB, FLOOR, FRONTANDBACKSHEETS
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403045 Plate R.H. closure 1
2 Bolt, machine, hex head, 5/16" x L" UNC 2
3 Washer, lock, 5/16" 2
4 Washer cut 5/16" 2
5 403048 Plate, L. H. closure 1
6 Bolt, machine, hex head, 5/16" xl" UNC 2
7 Washer, lock, 5/16" 2
8 Washer, cut, 5716" 2
9 403933 Plate, front floor 1
10 Bol_t,carriage, 3/8" x L" UNC 1
11 Bolt, carriage, 3/8" x 1-1/4" UNC 15
12 Washer, lock, 3/S" 16
13 __ ~~her, cut, 3/S" 16
14 Nut, hex, 3/S" UNC 16
15 403935 Sheet, front (Incl. Ref. Nos. 5S and 59) 1
16 ~plt, machil!_~.L.hElxhead 3/8" x 1-1/4" UNC 2
17 Screw, machine, flat head, 3/8" x 1-1/4" UNC 2
IS , Washer, lock, 3/S" 6

_!1l ~u_h]le~.L:3/S"QNC 4
20 404159 Bar, R. H. filler 1
21 Fastener, Sems, 1/4" x 7/S" UNC 1
22 Faatener- Sems 1/4" x 3/4" UNC Ii

23 Washer, lock, 1/4" 6
24 Nut, hex, 1/4" UNC 6
25 Fastener. Sems. 1/4" x 1-1/4" UNC 2
26 Washer, lock, 1/4" 2
27 Nut, hex, -(/4" UNC 2
28 404160 Angle. R. H_ platform 1

29 Bolt, machine, hex head, 5/8" x 2" UNC 3
30 Washer, lock, 5/S" 6
31 Washer. cut. 5/S" 1
32 Nut, hex, 5/S" UNC 3
33 404161 Angle, L. H. platform 1
34 Bolt machine hex head 5/S" x 2" UNC 3
35 Washer, lock, 5/8" 6
36 Washer, cut, 5/8" 1
37 Nut hex 5/S" UNC 3
38 404167 Bar, L. H. filler 1
39 Fastener, Serns, 1/4" x 7/S" UNC 1
40 Fastener Sems 1/4" x 3/4" UNC 5
41 Washer, lock, 1/4" 6
42 Nut, hex, 1/4" UNC 6
43 Fastener Sems 1/4" x 1-1/4" UNC 2
44 Washer, lock, 1/4" 2
45 Nut, hex, 1/4" UNC 2

(Continued)

440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



242 ALWAYS GIVE MODEL AND SERIAL NUMBER

ROADSTERCAB, FLOOR, FRONTAND BACKSHEETS
(Used on Serial Nos. 1 thru 844)

Ref. Adams
DESCRIPTION No.

No. Part No. Req'd Serial Number

(Continued)
--

46 404289 Sheet, back 1
47 Fastener, Sems, 5/16" x I" UNC 8
48 Washer, lock, 5/16" 8
49 Nut, hex, 5/16" UNC 8
50 Bolt, machine, hex head, 3/8" x 1-1/2" UNC 2 --51 Washer, lock:-37s"--- 4
52 Nut, hex, 3/8" UNC 2

53 427498 Plug, rubber 2
53 723299 Plug, rubber 1

54 428276 Cover, harness 1
55 Screw, machine, round head, 1/4" x 3/4" UNC 4
56 Washer lock 1/4" 8
57 Nut, hex, 1/4" UNC 4
58 429897 Handle, grab 2

59 723078 Post, steering 1
59 429899 (Replaced by 723078)

60 429951 Grommet 1
61 429988 Bar, L. H. tie 1
62 429989 Plate R.H. rear floor 1
63 Bolt, carriage, 3/8" x 1-1/4" UNC 6
64 Washer, cut, 5/16" 6
65 urn lnl'l,- !jIll" 6
66 Nut, hex, 3/8" UNC 6
67 720722 Spacer, corner 2
68 721821 Washer ~cial cut 6
69 721873 Strip, front weather 1
70 721878 Strip, top hold down 1
71 Bolt machine hex head 1/4" x I" UNC 2
72 Washer, lock, 1/4" 4
73 Nut, hex, 1/4" UNC 2
74 721879 Strio front hold down 2
75 Bolt, machine, hex head, 1/4" x I" UNC 4
76 Washer, lock, 1/4" 8
77 Nut, hex, 1/4" UNC 4
78 721900 Bar, R.H. tie 1
79 721901 Strip, hold down 2
80 Bolt machine hex head 1/4" xl" UNC 4
81 Washer, lock, 1/4" 8
82 Nut, hex, 1/4" UNC 4
83 721902 Strio floor weather 1

(Continued)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 243

ROADSTERCAB, FLOOR, FRONTANDBACKSHEETS
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

84 722791 Cover, bolt hole (Roadster Cab hole cover when canopy
is used) 2

85 Bolt, machine, hex head, 3/8" x 1-1/4" UNC 2
86 Washer, lock, 3/8" 2
87 Nut hex 3/~~~'Q_NC_. 2

88 723462 Rod, power box stay 2
88 40397'L ffieruaced by 723462)

89 Washer, lock, 1/2" 8
90 Nut hex 1/2" UNC 8

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



~~~
c
0
z
0
-I
0
;0o
'";0
'U :J::III
> r-
;0 ~-I
Ul >0
ID-< ~ -<
;0 0 en
'" >
'11 ?i1 In'";0 >-j -'" trJ 0<z -a~
0 rn 0 ~
'" ~~z :c:::c o •
3:

::s >xj Q
ID Ult"' ='" ~ 0
;0 ....·0 ~
Ul e.~ r-Z·

o >xj >0> ?' ~
r 000 :z
~ ""Z =CJl>-j
>

~~-< enUl
G'l t"'t:I ~
<: III to ::a.....>
'" ~0 -
'U

~::o::: >0
> Ul r-;0 gJ-I
Z trJ ::z>-jc Ul c:
3: :c:::ID

'" CCI;0

> ~
z ::a
c
c
'"Ul0
:!!
'U
-I
(5
Z



ALWAYS GIVE MODEL AND SERIAL NUMBER 245

ROADSTERCAB, FLOOR, FRONTANDBACKSHEETS
(Usedon Serial Nos. S45anJ Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404927 Plate R.H. closure 1 1500 255S
1 403045 Plate, R.H. closure 1 S45 1499

2 Screw, cap, hex head, 5/16" x l"UNC 4
3 Washer, cut, 5/16" 4
4 Washer, lock, 5/16" 4

5 40492S Plate, L.H. closure 1 1500 255S

5 404122 Plate. L.H. closure 1 S45 1499

6 Screw, cap, hex head, 5/16" x 1" UNC 4
7 Washer, cut, 5/16" 4
S Washer, lock, 5/16" 4
9 404154 Plate, front floor 1
10 Bolt, carriage, 3/S" x 1-1/4" UNC 16
11 Washer, cut, 3/S" 16
12 Washer, lock, 3/S" 16
13 Nut, hex, 3/S" UNC 16
14 Bolt carriage. 3/S" x 1-1/2" UNC 4
15 Washer, cut, 3/S" 4
16 Washer, lock, 3/S" 4
17 Nut hex. 3/S"UNC 4
IS 404159 Bar, R. H. filler 1

19 Fastener, Sems, 1/4" x 3/4" UNC 5
19 Fastener, Sems, 1/4" x 7/S" UNC 1

20 Washer, lock, 1/4" 6
21 Nut, hex, 1/4" UNC 6
22 Fastener, Sems, 1/4" x 1-1/4" UNC 2
23 Washer, lock, 1/4" 2
24 Nut, hex, 1/4" UNC 2
25 404160 Angle, R.n. platform 1
26 Bolt, carriage, 3/S" x 1" UNC 1
27 Washer, cut, 3/S" 1
2S Washer, lock, 3/S" 1
29 Nut hex 3/S" UNC 1
30 Bolt, machine, hex head, 5/S" x 2" UNC 3

32 Washer, lock, 5/S" 6
33 Nut, hex, 57s" UNC 3
34 404161 Angle, L.H. platform 1
35 Bolt, carriage, 3/S" x 1" UNC 1
36 Washer, cut, 3/S" 1
37 Washer, lock, 3/S" 1
3S Nut, hex, 3/S" UNC 1
39 Bolt, machine, hex head, 5/S" x 2" UNC 3
40 Washer, lock, 5/S" 6
42 Nut, hex, 5/S" UNC 3

(Continued)

440MG
PRINTEDIN U.S.A..

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



246 ALWAYS GIVE MODEL AND SERIAL NUMBER

ROADSTER CAB, FLOOR, FRONT ANDBACK SHEETS
(Usedon Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

43 404167 Bar, L.H. filler 1

44 Fastener, Sems, 1/4" x 3/4" UNC 5
44 Fastener, Sems, 1/4" x 7/8" UNC 1

45 Washer, lock, 1/4" 6
46 Nut, hex, 1/4" UNC 6
47 Fastener, Sems, 1/4" x 1-1/4" UNC 2
4S Washer, lock, 1/4" 2
49 Nut, hex, 1/4" UNC 2

50 404349 Sheet, front 1 1500 .J.
50 4041S2 Sheet, front 1 845 1499

51 Bolt, carriage, 3/S" x 1" UNC 2
52 Washer, cut, 3/S" 2
53 Washer, lock, 3/S" 2
54 Nut, hex, 3/S" UNC 2
55 Screw, machine, flat head, 3/8" x 1-1/4" UNC 2
56 Washer lock. 3/S" 2
57 Nut, hex, 3/S" UNC 2
5S Bolt, machine, hex head, 3/S" x 1-1/4" UNC 2
59 Washer lock 3/S" 4
60 Nut, hex, 3/S" UNC 2
61 4042S9 Sheet, back 1
62 Fastener Sems 5/16" x L" UNC S
63 Washer, lock, 5/16" S
64 Nut, hex, 5/16" UNC S
65 Bolt, machine, hex head, 3/S" x 1-1/2" UNC 2
66 Washer, lock, 3/S" 4
67 Nut, hex, 3/S" UNC 2

_ ...

6S 42749S Plug, rubber 2
6S 723299 Plug, rubber 1

69 726300 Cover, harness 1 2406 .J. also
2220, 2223, 2226, 2229, 2232, 223
223S. 2241, 2244, 2247, 2253, 2251

69 428276 Cover, harness 1 845 2405 except
2220, 2223, 2226, 2229, 2232, 2231
2238 2241 2244 2247 2253 225E

70 Screw, machine, round head, 1/4" x 3/4" UNC 4
71 UTn"'h",,~ lock 1/4" S
72 Nut, hex, 1/4" UNC 4

(Continued)

.J. All later serial numbers •
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 247

ROADSTERCAB, FLOOR, FRONTANDBACKSHEETS
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.

~

No. Part No. Req'd Serial Number

(Continued)
73 429989 Plate, R. H. rear floor 1
74 Bolt, carriage, 3/8" x 1-1/4" UNC 5
75 Washer cut 3/8" 5
76 Washer, lock, 3/8" 5
77 Nut, hex, 3/8" UNC 5
78 720722 Spacer corner 2
78A 721821 Washer, special cut 6
79 721873 Strip 1
80 721878 Strip 1
81 Bolt, machine, hex head, 1/4" xl" UNC 2
82 Washer, lock, 1/4" 4
83 Nut hex 1/4" UNC 2
84 721879 Strip 2
85 Bolt, machine, hex head, 1/4" xl" UNC 4
86 Washer lock 1/4" 8
87 Nut, hex, 1/4" UNC 4
88 722572 Plate, cover (For graders powered by IHCengine) 1 I89 Screw machine flat head 1/4" x 5/8" UNC 2
90 722573 Plate, tie 2
91 722601 Plate, cover 1
92 Screw, machine round head, 1/4" x 5/8" UNC 2
92A Washer, lock, 1/4" 2
93 722602 Bar, R.H. tie 1
94 722603 Bar, L.H. tie 1
95 722622 Strip, floor weather 1
96 722623 Strip 2
97 Bolt "" ....f"a.. 5/16" x 1" UNC 6
98 Washer, cut, 5/16" 6
99 Washer, lock, 5/16" 6
100 Nut hex 5/16" UNC 6
101 722791 Cover, bolt hole (Roadster Cab hole cover when cab

top is used) 2
102 Bolt machine hex head 3/8" x 1-1/4" UNC 2
103 Washer, lock, 3/8" 2
104 Nut, hex, 3/8" UNC 2
1105 723462 Rod DOwerbox stav 2
106 Washer, lock, 1/2" 8
107 Nut, hex, 1/2" UNC 8
108 723780 Cover 1
109 Screw, cap, hex head, 5/16" x 5/8" UNC 1
110 Washer, cut, 5/16" 1

440 MG
.... INTIEDIN U.•. A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



248 ALWAYS GIVE MODEL AND SERIAL NUMBER

SEAT SUPPORT TOOL BOX - CAB SEAT
(Used on Serial Nos. 1 thru 844)

~I

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 249

SEATSUPPORTTOOLBOX- CABSEAT
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403034 Slide RH seat 1
2 Nut, hex, 1/2" UNC 4
3 403035 Slide, L. H. seat 1
4 Nut hex 1/2" UNC 4
5 403036 Slide, L. H. seat (with lever) (Incl. Ref. No. 3) 1
6 Pin, cotter, 1/8" x 3/4" 1
6A Washer cut 3/~" 1
7 403039 Frame, seat 1
8 426067 Plate, seat box cover 1
8 403243 (Replaced bv 426Q§1L

9 Screw, cap, hex head, 1/4" x 1/2" UNC 6
10 Washer lock, 1/4" 6
11 423237 Cushion, seat 1
12 424857 Spring, tension 1
13 425017 Ball seat lever 1
14 427140 Plate, heater hose cover 1
15 Screw, cap, hex head, 5/16" x 7/8" UNr. 4
16 Washer, lOCK,5/16' 8
17 Nut, hex, 5/16" UNC 4
18 428721 Back, seat 1

19 Washer, cut, 5/16" 4
19 Washer, lock, 5/16" 4

20 Nut, hex, 5/16" UNC 4
21 721633 Bracket 1
22 722935 Box tool seat support 1

23 Bolt, machine, hex head, 3/8" xl" UNC 8
24 Washer, lock, 3/8" 16
25 Nut hex 3/8" UNC 8
26 Bolt, carriage, 3/8" x 1-1/4" UNC 8
27 Washer, cut, 3/8" 8
28 Washer lock 3/8" 8
29 Nut, hex, 3/8" UNC 8

440 MG
P"INTIEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



250 ALWAYS GIVE MODEL AND SERIAL NUMBER

SEAT SUPPORT TOOL BOX- CABSEAT
(Usedon Serial Nos. 845and Later)

PRINTEO IN u.s .•.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 251

SEATSUPPORT TOOLBOX- CABSEAT
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403034 Slide, R. H. seat (Usedwith adjustable seat) 1 845 2201
2 Nut, hex, 1/2" UNC (Usedwitn 403034or 405854) 4
3 403035 Slide, L. H. seat (Usedwith adjustable seat) 1 845 2201
4 Nut, hex 1/2" UNC (Usedwith 403034or 405854) 4

5 405854 Frame, seat (Standard - non-adjustable) 1 2202 +
5 403039 Frame, seat (Adjustable) 1 845 2201
5 423938 (Replaced by 403039)

6 404970 Slide, R. H. seat (with lever) (Usedwith adjustable
seat) (Incl. Ref. Nos. 1 and 2) 1 1145thru 2201. Except 1214thru

1247
6 403036 Slide, L. H. seat (with lever) (Usedwith adjllstable

seat) (lncl. Ref. Nos. 3 and 4) 1 845 thru 1144.' Also 1214thru
1247

7 Pin. cotter. 1/8" x 3/4" 1
8 Washer, cut, 3/8" 1

9 405487 Cover. top closure 1
9 723981 (Replaced by 405487and 405488)

10 Screw. cap, hex head. 1/4" x 5/8" UNC 6
11 Washer. lock, 1/4" 6

12 405488 Cover. front closure 1
12 723981 (Replaced by 405487and 405488)

13 423237 Cushion. seat (Foam rubber) 1
13 726530 Cushion, seat (Standard spring) 1

14 424857 Spring (Used with adjustable seat) 1 845 2201
15 425017 Ball. seat lever (Usedwith adjustable seat) 1 845 2201
16 427140 Plate cover 1 845 3280
17 Screw. cap. hex head. 5/16" x 7/8" UNC 4
18 Nut, hex, 5/16" UNC 4
19 Washer lock 5/16" 8

20 428721 Back. seat (Foam rubber) 1
20 726532 Back. seat lStannl'll'nsorinlZ) 1

21 Screw can. hex head 5/16" x 1" UNC 4

22 Washer cut 5/16" 4
22 Washer. lock, 5/16" 4

lr.nntinI1Arl\

+ - All later serial numbers. 440 MG
PRINTED IN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



252 ALWAYS GIVE MODEL AND SERIAL NUMBER

SEATSUPPORT TOOLBOX- CABSEAT
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Reqd Serial Number

(Continned)

23 472992 Gasket 1 845 1916
24 720470 Cap, oil filter 1 845 1916
25 721633 Bracket (Used with adjustable seat) 1 845 2201
26 723977 Box, seat support tool 1
27 Bolt, carriage, 3(8" x 1-1(4" UNC 6
28 Bolt, machine, hexhead, 3(8" x 1" UNC 8
29 Nut, hex, 3(8" UNC 14
30 Washer, cut, 3(8" 6
31 Washer, lock, 3(8" 22
32 723978 Facing, rubber 1
33 Bolt carriage, 1(4" x 3(4" UNC 6
34 Bolt, carriage, 3(8" x 1-1(2" UNC 4
35 Fastener, Sems, 1(4" x 3(4" UNC 4
36 Nut, hex 3(8" UNC 4
37 Nut, screw, hex machine, 1(4" UNC 6
38 Washer, cut, 1(4" 10
39 Washer cut 3(8" 4
40 Washer, lock, 1(4" 6
41 Washer, lock, 3(8" 4
42 723979 Strip, weather 1
43 723980 Plate, backing 1
44 Nut, hex, #10 - 24 UNC 7
45 Screw, machine, round head, #10 - 24 x 3(4" UNC 7
46 Washer, cut, 3(16" 7
47 Washer, lock, #10 7
48 424426 Grommet 1

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 253

- NOTES-

PRINTED IN U .•. A.

ALWAYS USE GENUINE PARTS



co
z
o
-i
o:uo
I'll:u

~:u
-i
(II

m-<
:u
I'll
"TJ
I'll:u
I'llzo
I'll

Z
C
3:
m
I'll:u
(II

>r
~>-<
(II

Gl<I'll
~:u
-i
z
C
3:
m
I'll:u
>zo
C
I'll
(IIo
:!!
:!I
(5
z

53-~

52 4

, -, 0\ Or 01 •.. \·1 I !9.. •• 0 0
ItT / /1 t
19 49 20 23 25 22 29 50 21 26 33 28

3212r-,
... " .-----'3

7-" • __ 8
10

9 ---fJ, "--------17

16._ ~ --18

::D-r-:e
::D-
-<en

"0

~ C')
t:rI -::d 0<
o 1"'1"1
0
Z ~>-3
::d Q0
t"' C
td 1"'1"1
~ r-
Il: ::D-44

4r
g

I Ul :z
I ...... c
l ~

:> en• S 1"'1"1
e- ::::a
t:rI -;j ::D-

o. .. r-t / 55
! :z

4847 c:::
~
t:a
1"'1"1
::::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 255

POWERCONTROLBOXHOUSINGANDLEVERS

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 2454 Cap power box lever 6
2 Screw, cap, hex head, 3/8" xl" UNC 12
3 Washer, lock, 3/8" 12

4 404653 Lever, power box (with anti-coast) (Incl. Ref. Nos. 1
thru 3, 5, 36 thru 39, also Ref. Nos. I, 22, 28, 35
and 39A on pages 259 and 260) 6 845 -I-

4 403402 Lever, power box (with anti-coast) (Incl. Ref. Nos. 1
thru 3, 5, 36 thru 39, also Ref. Nos. I, 22, 28, 35
and 39A on pages 259 and 260) 6 1 844

5 403693 Lever and ball, power box 6
6 404308 Housing, power box (Incl, Ref. No. 32) 1
7 Screw, cap, hex head, 1/2" x L"UNC 1
8 Washer, lock, 1/2" 1
9 Screw cap, hex head, 1/2" x 1" UNC 1
10 Washer, lock, 1/2" 1
11 Bolt, machine, hex head, 1/2" x 1-3/4" UNC 2
12 Washer. lock. 1/2" 4
13 Nut, hex, 1/2" UNC 2
14 Screw, cap, hex head, 3/8" x 1" UNC 2
15 Washer, lock, 3/8" 2
16 Bolt, machine, hex head, 5/16" x 1-1/2" UNC 4
17 Washer, lock, 5/16" 8
18 Nut, hex, 5/16" UNC 4
19 425669 Race, heat treated 1
20 425698 Washer, thrust 1

21 726853 Gear, bevel drive 1 2801 -I-
21 427593 Gear, bevel drive 1 1 2800

22 726854 Gear, bevel drive 1 2801 -I-
22 427594 Gear, bevel drive 1 1 2800

23 427602 Nut, lock 1
24 427603 Ring, snap 1
25 427604 Washer lock 1
26 427605 Bearing, roller 1
27 427793 Collar 1
28 427845 Ring, spacer 1
29 427846 Shaft 1
30 Nut, hex, slotted, 3/4" UNF 1
31 Pin, cotter 3/32" x 1-1/2" 1

32 Plug, pipe, square head, 1/2" (Dry seal type) 3
32 428857 Plu!! drain (7/8" dia.) 3

(Continued)

-I- All later serial numbers. 440 MG
PRINTED IN U.S.A

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



256 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWERCONTROLBOXHOUSINGANDLEVERS

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

33 522224 Bearing 2
34 551334 Gasket (Usedwith 428857DIu!!:) 3
35 662495 Carrier, rear bearing 1
36 720517 Ball, lever 6
37 720519 Shim laminated t. 060" thick) 6
38 720524 Seat, ball 6
39 720525 Cap, lever seal 6
43 721849 Rin!!:,"0" 1
44 721851 Gasket 1
45 721859 Shim (.005" thick) 8
46 721917 Plate cover 1
47 Screw, cap, hex head, 3/8" x 1-1/4" UNC 4
48 Washer, lock, 3/8" 4
49 4P 1612 Bearing, shaft 1
50 5P 1575 Key, Woodruff 1
51 726022 Plate, R.H. control name 1
52 726023 Plate, L. H. control name 1
53 Screw, drive, #6 - .138 x 5/16" (Drill #31) 4

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 257

- NOTES-

ALWAYS USE GENUINE PARTS



..
:!z

C
....

0 D

i
Z e
0 ..... i-
0
;U
C
IT1
;U

"'II
>;U...
III
ID-<
;U
IT1
"11
IT1
;U
IT1
Zn
IT1

Z
C
3:
ID
IT1
;U
III

>,...
s
>-<III
Ii)

<IT1
"'II
>;U...
Z
C
3:
ID
IT1
;U

>
Z
C
C
IT1
IIIn
::!!
~
0
Z

38 39 37

1 1 /

r \
17 18

I 35 31 40

\ \ \ ~=

')~ q~)1
1.1') \
\ 39A 2

r(
22 )8

10 __ "
~ .--~.

40_ ....

7- .._00=> <:._9
8-__...........,

~ >
~ r-
t<J =e!:d
o >
0 -<z en,_,
!:d
0 G')
t"'
b:I -
0 0<
X

,..,
o
0 :I:<!
t<J =!:d =o ,..,
8 r-,_, >o
::x:: ::z:
~ =t:::I
;> en
~

,.,
..... ::aIo -0 >
~ r-,_,
b:I ::z:
!:d c:
~ :I:
b:I CCI

§ ,..,
::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 259

POWERCONTROLBOXCOVER, CLUTCHANDANTI-COASTBRAKEBAND

Ref. Adams DESCRIPTION No. I
No. Part No. Req"d Serial Number

--=1 404730 Band brake (with Iininz) 6
1 403347 (Replaced by 404730)

2 425643 Seat. oil 7
3 425669 Race, heat treated 12
4 425698 Washer, thrust 12 _J5 425699 Washer, thrust 12
6 662455 Cover, power box 1 i
7 Screw, cap, hex head, 3/8" xl" UNC 14

=_-j8 Screw, cap, hex head, 3/8" x 1-3/8" UNC 4
9 Washer, lock, 3/8" 18
10 720518 Screw. set 6
11 Screw, set, Allen head, cup point, 3/8" x 5/8" UNC 6
12 720520 Plate, cover 1
13 Screw, cap, hex head, 3/8" x 5/8" UNC 2
14 Washer, lock 3/8" 2
15 720521 Gasket, cover plate 1
16 720526 Bar, locking 2
17 Screw cap he,xhead 5/16" x 1/2" UNC 8 ~··---~-I
18 Washer, lock, Shakeproof, 5/16" internal teeth 8
20 720529 Spring, compression 6
21 720530 Ponnet ball Il

22 720531 Bolt, carriage 6
23 720537 Gear, power box clutch 12
24 720538 Clutch power box 6
25 720539 Rail, shifting 6
26 720540 Plate, anchor 2
27 720542 Gasket power box 1
28 720552 Nut, lock 6
29 720692 Fork, power box shifter 6
30 Pin cotter 3/16" x 1-3/4" 6
31 721388 Shim (For graders powered bymc engine) 8 1 thru 844
32 721397 Ring, snap 12
33 721439 Spacer 6
34 721784 Spring. separator 15

35 723734 Drum brake 6 845 +
35 720528 Drum, brake 6 1 thru 844

36 723735 Shaft, outlet 6 845 +
36 720532 Shaft, outlet 6 1 thru 844

37 723736 Shield. drum 2 845 +
37 720541 Shield. drum 2 1 thru 844

38 Screw. cap. hex head, 5/16" x 1/2" UNC 8
39 Washer, lock. Shakeproof, 5/16" internal teeth 8

(Continued)

+ - All later serial numbers 440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



260 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROLBOX COVER, CLUTCH ANDANTI-COAST BRAKE BAND

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continu~

39A 723869 Spring, compression 6
40 4P 1578 Pin dowel 2
41 4P 1612 Bearing, shaft 24
42 5P 1429 Ball 75

--

------

PRINTEDIN U.S.A.

DO-NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAY S GIV E MOD ELAN 0 SERIA L NUMBER 261

- NOTES-

~"INTED IN U .•. A.

ALWAYS USE GENUINE PARTS



262 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX VERTICAL DRIVE SHAFT AND HOUSING

26----..
27--0

8-<>
13

1
0=:=:=-

32 12. 14 15

1 ..J >··1 i
• Co.

3439 2 I
1 ....••~...... ~ \
o ~Ol

7-_1

+---10

19

r
41

0---18

i
17

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 263

POWERCONTROLBOXVERTICALDRIVE SHAFTANDHOUSING

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number --

I 350505 Cone, bearing 2
2 350506 Cup, bearing 2
3 404120 Gear and pinion, bevel 1

4 406100 Shaft, vertical drive (lncl, Ref. Nos. 5 and 44) 1 2801 ~
4 404123 Shaft, vertical drive (Inc!. Ref. Nos. 5 and 44) 1 1 2800

5 Pin, cotter, 5/32" x 2" 1
6 404309 Housing, drive gear (lncl. Ref. No. 17) 1
7 Screw cap. hex head. 3/8" x 1-1/4" UNC 6
8 Washer, lock, 3/8" 6
9 424814 Shim (.010" thick) 3
10 425116 Breather 1
11 425824 Seal, oil 1
12 720802 Spacer, power box 2
13 Bolt machine hex head 1/2" x 3-1/2" UNC 2
14 Washer, lock, 1/2" 4
15 Nut, hex, 1/2" UNC 2
16 427955 Shim (~005" thick) 2

17 Plug, pipe, square head, 1/2" (Dry seal type) 3
17 428857 Plug, drain (7/8" dia.) 3

18 551334 Gasket (Used with 428857plug) 3
19 662500 Cover pump openmz CUsedwhen machine is ecuipned

with manual steering) 1
20 720522 Ring, "0" 1
21 721867 Cap. seal 1
22 Screw, cap, hex head, 5/16" x 1-1/4" UNC 4
23 Washer, lock, 5/16" 4
24 721868 Rinz "0" 1
25 721872 Seal, oil 1
26 721874 Cup, bearing 1
27 721875 Cone bearing 1
28 721876 Cone, bearing 1
29 721882 Stud 4
30 Washer, lock, 1/2" 4
31 Nut, hex, 1/2" UNC 4
32 721883 Shim, power box spacer x
33 721884 Shim, sptral gear 2
34 721885 Spacer, bearing 1
35 721886 Gasket, drive gear housing 1
36 721887 Plate drive houstnz bottom cover 1
37 Screw, cap, hex head, 3/8" x I" UNC 6
38 Washer, lock, 3/8" 6
39 721888 Shim, spiral pinion bearing 4

(Continued)

x - As required.
~ - All later serial numbers. 440 MG

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



264 ALWAYS GIVE MODEL AND SERIAL NUMBER

POWER CONTROL BOX VERTICAL DRIVE SHAFT ANDHOUSING

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

40 721890 Gasket. bottom cover plate 1
41 721898 Shaft. spiral. pinion drive 1

42 721920 Shim (.005" thick) 5
42 721921 Shim (.007" thick) 3
42 721922 Shim (. 020" thick) 1

43 4P 1570 Cup, bearing 1
44 4P 1767 Nut 1
45 5P 671 Key, WooclnJff 2

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 265

- NOTES-

PRINTEaIN U•••A.

ALWAYS USE GENUINE PARTS



....:t
I

==i
C 01
0 "i
Z c
0 ;.
-I po

0:ac
III:a =--: ....
:!I =&
UI =--~ .....c
:a en
III.,. II)III:a -III <Z ,.,n
III

~Z -=C CJ: ~
II t7:I a
III

~
,.,

I ....
~

...,. =-~ m a
~ ~ enUI
Ii) ~ ,.,
<: :a
III -: -....:a
-I :z:zc c:
J: :I:II
III ..,
:a ,.,,. ::azc
C
III
UIn:a
~
0z



ALWAYS GIVE MODEL AND SERIAL NUMBER 267

POWERBOXDRIVESHAFT

Ref. Adams DESCRIPTION No.
No. Pari No. ~eq'd Serial Number

1 404652 Flange, coupling 1 845 thru 2399

2 474207 Shaft, power box drive (Incl. Ref. Nos. 3, 6 thru 14
and 20) 1 2400 +

2 404707 Shaft, power box drive (Incl. Ref. Nos. 3 thru 14 and
20) 1 845 thru 2399

2 474101 Shaft, power box drive (Incl. Ref. Nos. 3, 6 thru 14
and 20) 1 1 thru 844

3 474036 Yoke, slip (Incl. Ref. No. 20) 1 2400 +
3 404708 Yoke, splined (Incl. Ref. Nos. 4 and 20) 1 845 thru 2399
3 474036 Yoke, slip (Incl. Ref. No. 20) 1 1 thru 844

4 428099 Bushing 2 845 thru 2399

6 472199 Washer, cork 8 2400 +
6 474579 Washer, cork 8 848 thru 2399
6 472199 Washer, cork 8 1 thru 847

7 472201 Shield, dust 8
8 472202 Screw, cap 8
10 472205 Plate, lock 4
11 472209 Yoke (with keyway) 1
12 472941 Ring, snap 4

13 474041 Spider (with bearing) (Incl. Ref. Nos. 6, 7 and 12) 2
13 472197 (Replaced by 474041)
13 472203 (Replaced by 474041)

14 474208 Tube (with yokes) 1 845 +
14 474104 Tube (with yokes) 1 1 thru 844

15 622079 Ring, snap 1 845 thru 2399
16 723768 Flange, coupling 1 845 thru 2399

17 404706 Bolt, shear (bag of 12) (Incl. Ref. Nos. 18 and 19) 1 845 thru 2399
17 723828 (Replaced bv 404706)

18 Washer, lock, 3/16" 2
19 Nut hex 3/16" UNC 1
20 4P 568 Fitting, lub. 1

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



....:ten
OD

0
0
Z
S
0
:II
0
III
:II ,..
~ ....
~ :IE
Ul ,..
m -<0( en:II .."III § m"II
III

~ -:II <III
Z '8~ ,.,
n
III IlII t.'!I

Z CD (") !!II:Q.o
C s ~ C»J: c;::Im rIltl;j
III !lo ,.,
I j!.1:"' ....

I

~~ ,..
)0 !lip: Z

~

.... ~~i2 .." enUl

!~ ,.,
CiI
<: -~ ::a
III -~

,..
~ t:J:! ....
~ ~ Zz c:::C
J: !!II:m

t:DIII
:II ,.,
)lo ::az
0
0
III
~a
~
0z



ALWAYS GIVE MODEL AND SERIAL NUMBER 269

THROTTLE CONTROL- R. H. INSTRUMENTBOX
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403415 Ear. throttle 1
2 403417 Lever, throttle 1
3 403418 Support, hand brake 1
4 403438 Tiller ston 1
5 403745 Control, throttle (with dog) (Incl. Ref. No. 13) 1
6 522212 Ratchet 1
7 Screw can .hex head 1/4" x 1" UNC 2
8 Washer, lock, 1/4" 2
9 720463 Button, thumb 1
10 720477 Sorin!!: comoression 1
11 720483 Rod, push button 1
12 720485 Bolt, shoulder 1
13 720486 Dol!' throttle control 1
14 Rivet, steel, 3/16" x L" 1
15 720659 Box, R. H. instrument 1
16 Screw, set, square head, cup point, 1/4" x 1-1/2"

UNC 1
17 Bolt, machine, hex head, 5/16" xl" UNC 1
18 Screw machine. nat head. 5/16" x 3/4" UNC 2
19 Washer, lock, 5/16" 4
20 Washer, cut, 5/16" 1
21 Nut hex 5h6" UNC 1
22 Nut, hex, jam, 1/4" UNC 1
23 721126 Rod, throttle control 1
24- Nnt hAV i,.1'\'1 ~/R" TTNF 2
25 721300 Spring, tension 1
26 721494 Washer, spring 2
27 722683 Knob throttle control 1
28 DP 623 Pin, drilled 1
29 Pin, cotter, 1/8" x 3/4" 2
30 4P 2569 Yoke 2
31 4P 2578 Pin, yoke 2
32 Pin, cotter, 3/32" x 3/4" 2

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



270 ALWAYS GIVE MODEL AND SERIAL NUMBER

THRCYrTLE CONTROL - R.H. INSTRUMENT BOX
(Usedon Serial Nos. 845and Later)

PRINTEDIN U.s.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 271

THROTTLECONTROL- R. H. INSTRUMENTBOX
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number .--

1 350860 Kev, Woodruff 1 44GM1500 +
1 350860 Key, Woodruff (For graders powered byme engine) 1 845 thru 1499

2 404186 Stop, idler 1 44GM1500 +
2 404186 Stop, idler (For graders powered by mc engine) 1 845 thru 1499

3 404171 Control, throttle 1 44C1500 +
3 404188 Control, throttle (Incl. Ref. No. 1) 1 44GM1500 +
3 404188 Control, throttle (Inc!. Ref. No. 1) (For graders

powered bymc engine) 1 845 thru 1499

4 Rivet, steel, round head, 3/16" xl" 1

5 474260 Cover, accessory mounting plate 1

6 Screw, machine, round head, 1/4" x 1/2" UNC 2

7 Washer, lock, 1/4" 2

8 522212 Ratchet, governor control 1

9 Screw, cap, hex head, 1/4" xl" UNC 2

10 Washer, lock, 1/4" 2

11 720463 Button thumb 1 ----

12 720477 Spring, compression 1 44GM1500 +
12 720477 Bnrinz. comnression (For zraders DOweredbv mc

engine) 1 845 thru 1499

13 720485 Bolt shoulder 1

14 720486 Dog, throtUe control 1
15 721300 Spring, tension 1

16 721494 Washer aortnz 2

17 722683 Knob, throttle control 1

18 Screw, set, square head, oval point. 1/4" x 2-1/4"
TINe - 1

19 Nut, hex, jam, 1/4" UNC 1
20 722686 Rod, push button 1
21 722687 Rod throttle control 1
22 Nut, hex, jam, 3/8" UNF 2
22A 722691 Bushing 1
23 722731 Box RH instrument CIncl. Ref. Nos. 5 thru 7) 1
24 Screw, cap, hex head, 5/16" xl" UNC 3
25 Washer, lock, 5/16" 4
26 Washer cut 5/16" 1
27 Nut, hex, 5/16" UNC 1
28 4P 2569 Yoke, end 2
29 4P 2578 Pin vnkp. 2
30 Pin, cotter, 3/32" x 3/4" 2

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



NOIJ.dI~::>S30 ONV ~3Bl/llnN .L~Vd 3"1~ SAVM'V S~3Bl/llnN 3::>N3~3.:13~AB S.L~Vd ~30~0 .LON 00
'v's"nHI a3~Nllid

g'.__.....
9t~·

8S/

6

\

o

L(~ !
'r( st

8

(.ral'B'1 ptrs 9'178·SON '(B1.ras uo pasn)
'101I.LNO:) CINV :!I'1.L.LOIDU rooa

H3BwnN 1YIH3S ONV 1300W 3AI9 SAYM1Y ZLZ



ALWAYS GIVE MODEL AND SERIAL NUMBER 273

FOOT THROTTLE ANDCONTROL
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION
No.

No. Part No. Req"d Serial Number
---

I 403786 Houstng, throttle sprtng 1 44C1500 +
1 404958 Housing, throttle spring 1 44GM1500 +
1 403786 Housing, throttle spring (For graders powered by

mc enztne) 1 845 thru 1499

2 Pin, cotter, 3/32" x 1" (Used with 403786) 1

3 Pin cotter 1/8" x 1_1/4" 1

4 Washer, cut, 5/16" (Used with 403786) 1

5 404162 Body, control 1

6 Bolt machine hex head 1/4" xl" UNC 1

7 Nut, hex, jam, 1/4" UNC 1

8 404163 Lever 1

9 404164 Accelerator <' foot 1

10 404283 Rod, throttle 1 44C1500 +
10 404957 Rod, throttle 1 44GM1500 +
10 403787 Rod, throttle (For graders powered by mc engine) 1 845 thru 1499 I
11 Nut hex Iam, 5/16" UNF lL. H. thread) 1 ____ I

12 404299 Handle 1

13 404955 Bracket cable 1 44C2097 + Also 44C1902 and
44C1932

13 724669 Bracket, cable 1 44C1500 thru 44C2096, Except
4.4.C!1902 and 4.4.C!1932

13 404113 Bracket, cable (For graders powered by mc engine) 1 845 thru 1499

13A 725802 Bracket throttle 1 Uf!Ml<;nn +
13A 724254 (Replaced by 725802)

14 Bolt, machine, hex head 5/8" x 5" UNC (Used
with 404955) 1

14 Screw, cap, hex head, 3/8" x 1-3/8" UNC (Used
with 724254) 2

14 Screw, cap, hex head, 3/8" x L" UNC (Used with
404113) 2

14 Screw can, hex head 1/2" x 1" UNC lUsed with
724669) 2

15 Nut hex 5/8" UNCmsed with 404955) 1
15 Nut, hex, 1/4" UNC (Used with 404113) 1

16 Washer, cut, 5/8" (Used with 404955) 1

17 Washer, lock, 5/8" (Used with 404955) 2

17 Washer. lock 1/2" (Used with 724669) 2

(Continued)

+ - All later serial numbers. 440 MG

PRINTED IN U.•. A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



274 ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOT THROTTLE AND CONTROL
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

18 404787 Lever pump throttle 1 44C2097 +. Also 44C1902
and 44C1932

18 405348 Lever, pump throttle 1 44C1500 thru 44C2096,
Excfmt 44C:lQ02 ...rrd 44C1932

19 426616 Pin, throttle yoke 1
20 Pin cotter 3/32" x 3/4" 1
21 427667 Bolt, throttle cable clamp 2
22 Nut, hex, 5/16" UNC 2
23 Washer lock 5/16" 2

24 428387 Cable, throttle 1 44C1500 +
24 427080 Cable throttle 1 44(;M1500 +
24 428387 Cable, throttle (For graders powered by IHC

engine) 1 845 thru 1499

25 Nut, hex, 5/16" UNF 2
26 721535 Turnbuckle 1
27 7??C;,? c:: .....,.;,..,'" ,. .. t",.,.., 1

28 722536 Strip, closure 1
29 722605 Bracket, throttle 1
30 Bolt, machine hex head 3/8" x 1-114" nNC 2
31 Nut, hex, 3/8" UNC 2
32 Washer, lock, 3/8" 4
33 722606 Strip, hnln nnurn 1

34 Bolt, machine, hex head, 1/4" x I" UNC 4
35 Nut, lock, 1/4" UNC 4
36 722608 Link 1
37 Nut, hex, 5/16" UNC 2
38 Pin, cotter, 3/32" x 3/4" 1
38A Wash"l' cut 5/16" 1

39 722610 Clamp 2
40 Bolt, machine, hex head, 1/4" x I" UNC 4
41 Nut hex 1/4" UNC 4

42 Washer, lock, 1/4" 8
44 722640 Pivot (Also furnished one 1/2" lock nut Ref. No.

45\ 1

45 Nut, lock, 1/2" UNC 1
46 Nut, hex, 3/4" UNC 1

47 Washer, cut, 1/2" 2
47 722621 (Replaced by standard cut washer)

48 Washer, lock, 3/4" 1
49 722699 Pivot 1
49A Washer cut 114" 2
50 Pin, cotter, 3/32" x 3/4" 1
51 722741 Spring 1
52 722742 Pin, roll 1

(Continued)

+ - All later serial number s 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



---- -- -- -- -- -

ALWAYS GIVE MODEL AND SERIAL NUMBER 215

FOOTTHROTTLEANDCONTROL
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

53 723999 Rod. adjusting 1 887 +
5~ 722R27 Rod. adtustlrisr 1 R4.5 thl'll RRR

54 Nut. hex. jam. 1/4" UNC 2

55 724061 Anchor. spring 1 887 +
55 722494 Anchor. spring 1 845 thru 886

56 724084 Spring. compression 1 44C1500 +
56 721536 Spring. compression 1 44GM1500 +
56 721536 Spring. compression (For graders powered bv mc

engine) 1 845 thru 1499

57 724085 Sprfnz, compression 1 44C1500 +
57 721537 Spring. compression 1 44GMI50O- +
57 721537 Spring. compression (For graders powered by me

enzme) 1 845 thru 1499 --

58 4P 567 Fitting. lub. 1
59 4P 2251 Vokp.. thr-ottla 1

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
II
i

0
....

0 a
i

Z c
0 io
-t "0:u
0
1'1:u
'V
)0:u
-t
UI

m
0(

:u
1'1
"11
1'1:u
1'1
Zn
1'1
Z
C
~m
1'1:u
UI

22 2

I lgc;
3t:J...--30-:0 36 II 16

33 34 35 28 26 !\\13 15 14

-.
--129

5

I

4? ::z:-.
r-=e
:::.::-

0
-<

0 en
0:;>:: &:i')
!2! -0 <-at"' '""fJl i:'j

ro < :J:i:).i:'j
o ::0
~~

C)

~ t;j
0

..... '""
25 7 8 e~ r-

I \l ~ll:l :::.::-fJl 0
• >-'l :z
.... >-'l

st~ 0
t\\,\\\\\\\\\M 0 , ;::1 0 en

~~ '""~::o ::a
0 -
t"' :::.::-
s r-
@ :z=:J:

ca
'""::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 271

COCKINGLEVERANDTHROTTLECONTROLRODS
(Used on Serial Nos. 1 thru 844)

.~~..

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 401R70 A1"'m 1

2 403037 Lever, cocking 1

3 403786 Housing, spring 1

4 Pin cotter 3/32" x 1" 1

5 403787 Rod, throttle 1

6 ~Nut.hex, jam, 5/16" UNF (L.H. thread) 1

7 Washer, cut, 1/4" 1

8 Pin, cotter, 1/8" x 1-1/4" 1

9 426616 Pin, throttle yoke 1

10 Pin, cotter, 3/32" x 3/4" 1

11 426972 Pin, rear cocking yoke 1

12 Pin, cotter, 3/32" x 3/4" 1

13 426973 Bracket, cocking spring 1

14 Screw, cap, hex head, 3/8" x 1-1/2" UNC 1

15 Washer, lock, 3/8" 1

16 427030 Spring 1

17 427667 Bolt, cable clamp 2

18 Washer, lock, 5/16" 2

19 Nut, hex 5/16" UNC 2

20 428387 Cable, throttle 1

21 Nut, hex, 5/16" UNF 2
22 428824 Knob 1

23 721535 Turnbuckle 1

24 721536 Spring, compression 1

25 721537 Spring. compression 1

26 723025 Rod, cocking 1

27 Nut, hex, jam, 3/8" UNF 1

28 Nut hex jam 1/2" UNF 1

29 DP 979 Spring, cocking 1

30 EP 551 Pin, cocking lever 1
31 Pin. cotter, 1/8" x 3/4" 2

32 4P 2251 Yoke 1

33 4P 2474 Pin, front cocking yoke 1

34 Pin cotter 1/8" xl" 1

35 4P 2475 Yoke, front cocking 1

36 4P 2569 Yoke 1

37 404113 Bracket cable 1

38 Screw, cap, hex head, 3/8" x 1" UNC 2

39 Washer, lock, 3/8" 2

40 722617 Line zasolme 1

440 MG

T 0PRIN IE IN U••.••

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



218 ALWAYS GIVE MODEL AN.D SERIAL NUMBER

COCKING LEVER - CHOKE CABLE - FUEL LINE
(Used on Serial Nos. 845 thru 1499)

"-DO NOTORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



280 ALWAYS GIVE MODEL AND SERIAL NUMBER

HEAT INDICATOR - OIL GAUGE
(Used on Serial Nos. 1 thro 1499)

PIIINTIEDINU."'"

DO NOT ORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPI'ION



ALWAYS GIVE MODEL AND SERIAL NUMBER 279

COCKINGLEVER - CHOKECABLE- FUEL LINE
(Used on Serial Nos. 845 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

1 401870 Arm, cocking 1
2 403037 Lever, cocking 1
3 425201 Clamp, cable 1
4 Nut hex 5/16" nxc 1
5 Screw, machine, round head, 5/16" xl" UNC 1
6 Washer, lock, 5/16" 2
7 426877 Angle, choke cO!ltrolclamp (Usedon machines with-

out starting or without starting and lighting equip-
ment) 1

8 426931 Bracket, cable 1
9 Bolt, machine, hex head, 5/16" x 3/4" UNC 2
10 Washer, lock, 5/16" 2
11 426972 Pin, rear cocking yoke 1
12 Pin, cotter, 3/32" x 3/4" 1
13 426973 Bracket, cocking spring 1
14 Screw cap hex head, 3(8" x 1-1/2" UNC 1

Washer, lock, 3/8"
--

15 1
16 427030 Spring 1
17 427576 Anchor choke c!lhle 1
18 Nut, hex, #10 - 24 1
19 Screw, set, square head, cup point, #10 - 24 x 1(2" 1
20 428824 Knob 1
21 720831 Grommet (Used in seat support box) 1
22 722617 Line, gasoline 1
23 722663 Rod cocking 1
24 Nut, hex, jam, 3(8" UNF 1
25 Nut, hex, jam, 1/2" UNF 1
26 723457 Cable, choke"(94"long) 1
27 DP 979 Spring, cocking 1
28 EP 551 Pin, cocking lever 1
29 Pin. cotter 1/8" x 3/4" 1
30 4P 2474 Pin, front cocking yoke 1
31 Pin, cotter, 1/8" xl" 1
32 4P 2475 Yoke front cocking 1
33 4P 2569 Yoke, rear cocking 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 281

HEAT INDICATOR- OIL GAUGE
(Used on Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404197 Line oil gauge (Incl. Ref. Nos. 8 10 and 11) 1
3 720765 Indicator, heat 1
4 721606 Hose, oil gauge 1
5 721607 Nut_.compression 1
6 721608 Sleeve, compression 2

7 723312 Tube (2'~ 1
7 721611 Elbow, tubing (4" - Used on early machines only) 1

8 722732 Tubing steel 1

9 405589 Line, flexible 1
9 722734 (Replaced by 405589)

10 722878 Union 1
11 DP 1986 Nut 1
12 723046 Clamp 1
13 Bolt, machine, hex head, 1/2" x I" UNC 1
14 Washer lock 1/2" 1

I.H.C.
Part No.

15 258634R92 Indicator oil pressure 1

440 MG
PRINTEDIN U.8.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



-----~-----~~-------------------

282 ALWAYS GIYE MODEL AND SERIAL NUMBER

HEAT INDICATOR - OIL GAUGE
(UsedOIlSerial N08. 1500 and Later)

... INTED ~NU.••A.

DO NOTORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 283

HEAT INDICATOR- OIL GAUGE
(Used on Serial Nos. 1500 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404570 Tube metal (Incl, Ref. Nos. 8 and 11) 1
2 621059 Elbow, street 1 44C4758 +
2 422714 Elbow, street 1 44C1500 thru 44C4757
2 422714 Elbow, street 1 44GM1500 thru 44GM2033

2A 427607 Bushing, pipe 1 44GM2034 +
2A 422713 Bushing, pipe 1 44GM1500 thru 44GM2033

3 424243 Clamp 2
4 Screw, cap, hex head, 1/4" x 3/4" UNC 1
5 Washer, lock, 1/4" 1
5A Washer, cut, 1/4" 1
5B Nut, hex, machine screw. 1/4" UNC 1
6 723540 Indicator, heat 1
7 723549 Line, flexible oil 1
8 723550 Tubirur steel 1
9 723552 Indicator, oil pressure 1

10 405559 Line flexible oil 1 llAnM?n<tll +
10 405034 Line, flexible oil 1 44C1500 +
10 405034 Line, flexible oil 1 44GM1500 thru 44GM2033
10 405010 (Replaced by 405034)
10 726024 Loom 1 44GM2034 +
10 523505 Loom 1 44C1500 +
10 523505 Loom 1 44GM1500 thru 44GM2033
10 724270 (Replaced by 523505)

11 DP 1986 Nut 2
12 424345 Clamp 1 44GM2034 +
13 Screw, cap, hex head, 1/2" x 3/4" UNe 1
14 Washer lock 1/2" 1

+ - All later serial numbers. 440 MG
PRINT IN U.S.AED

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



~
CD....

"0z
S
0
:II

"'":II ,..:: ~
~ :IEIII ,..
III -<-< Iozj

:II 8 en
'" ~'" G":)'" tI:I:II ~5 -'" <z ""n
'" ~ az CoO :.:::e o Z =J: 1:1 ~
III 1:Il~ II::»'" CD 0 ""m ::tt'"

eo. ~

~~
,..,.
Z

~
... ~ II::»&~
2 tI:I enIII
oo~Ii) ;~ ""< ~

'" -a ,..:: !o<l
t'" ~:II

~
-I :z:ze ~ =J: :.:::III

'" ~:II

"",.
~z

""'"~
:II

~
0z



ALWAYS GIVE MODEL AND SERIAL NUMBER 285

FOOTBRAKECONTROL- MASTERBRAKECYLINDER
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 1823 Pad, pedal 1
2 Screw, cap, hex head, 3/8" x 1-1/2" UNC 1
3 Washer, lock, 3/8" 2
4 Nut hex 3/8" UNC I
5 350773 Fitting, lub. 1
6 401068 Tube, R.H. and L. H. (with fitting) 2
7 401539 Lever, foot brake 1
8 401541 Lever, brake push 1

I
9 401655 Tube, R.H. brake (Incl. Ref. No. 40) 1
10 401656 Tube. L. H. brake (Incl. Ref. No. 21) (Replaces 401056 1
11 403938 Plate, foot lever seal 1

~

12 Bolt, machine, hex head, 5/16" x 1-3/8" UNC 1
13 Washer lock, 5/16" 2
14 Nut, hex, 5/16" UNC 1
15 423138 Hose (withfitting) 2

i16 423139 Union hose 2
17 423252 Nut, jam 2 I

I
18 423253 Tee, axle 2 I

19 423254 Pluz. axle tee 2 ---

20 423256 Nut, tube 4
21 423257 Nut, tube 4
22 423302 Bolt, outlet fitting 2
23 423303 Gasket, outlet fitting 2
24 423304 Gasket, outlet fitting bolt 2
25 720462 Clamo 1
26 Screw, cap, hex head, 5/16" x 1/2" UNC 1
27 Washer, lock, 5/16" 1
28 723282 Clamp, tube 1
29 Bolt, machine, hex head, 3/8" x 1-3/4" UNC 1
30 Washer, lock, 3/8" 2
31 Washer cut 3/8" 2
32 Nut, hex, 3/8" UNC 1
33 4P 2565 Clip 4
34 Screw cap. hex head 5/16" x 1/2" UNC 4
35 Washer, lock, 5/16" 4
36 425350 Yoke, brake cylinder rod 1 I

37 425353 Pin cvlinder rod voke 1
38 Pin, cotter, 3/32" x 3/4" 1
39 426194 Rod, brake cylinder 1
39.A Nut hex 7/16" UNF 1
39B Nut, hex, jam, 7/16" DNF 1
40 426238 Plug, welch 1
41 428331 Collar drilled 1
42 428371 Spring, return 2
43 429848 Cylinder, master (Incl. Ref. Nos. 22 thru 24, 40, 50,

53A 54 thru 68) 1

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



286 ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOT BRAKE CONTROL - MASTER BRAKE CYLINDER
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

44 428958 Bracket, tee 2
45 Bolt machine hex head 3/8" x 1-1/2" UNC 2
46 Washer, lock, 3/8" 4
47 Nut, hex, 3/8" UNC 2
48 429877 Shaft, cross 1
49 Pin, cotter, 3/16" x 1-3/4" 1
50 471716 Tank, supply 1
51 Bolt machin~Elx head 3/8" x 1-3/4" UNC 3
52 Washer, lock, 3/8" 6
53 Nut, hex, 3/8" UNC 3
53A Plug pipe 1/8" 1
54 471717 (Piston - Replaced by 475086, Ref. No. 73)
55 471719 (Cup - Replaced by 475086, Ref. No. 73)
56 471722 Spring piston return 1
57 471723 Washer, piston stop 1
58 471724 (Wire - Replaced by 475086, Ref. No. 73)
59 471725 (Valve - Renlaced bv 475O_8_fi.Ref .No. __13l

60 471726 Cap, filler 1
61 471727 Gasket, filler cap 1
62 471728 (Boot - Replaced bv 475086 Ref. No. 73)
63 471729 Strap, small boot 1
64 471730 Strap, large boot 1
65 471731 Link connecting 4
66 472139 Gasket 1
67 472804 Fitting, outlet (L.H. side) 1
68 R?ll?!'i Pll1CT IR H ",in,,\ 1
69 720357 Washer, shim 4
70 721904 Pad, foot lever seal 1
71 4P 2259 Pin brake cross shaft 2
72 Pin, cotter, 1/8" x 3/4" 2
73 475086 Kit, master cylinder (Incl. 1 each of Ref. Nos. 54, 55,

58 59 and 62\ 1

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAY S GIV E MOD ELAN 0 SERIA L NUMBER 287

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



..
:0

~g ~
z ~
~ ~
o
:II
C
1"11
:II

~
~
~
:II
1"11
;:J
:II
1"11
Zo
1"11

Z
C
3:
m
1"11
:II
UI

)-

i
~
Gl
<:
1"11

~
~
z
C
3:m
1"11
:II
)­
Z
C
C
1"11

~
!
~sz

32, 17--

33., " =r

6"--- -7
"'-8

~-- 25
\t-----28A

,~30A
. /61

4t .:/.9A
e----46

()~-47

,,~__-_--33
/'-----32

( \

i 0 Iii

@-27

~ "-

20

76 77 75



ALWAYS GIVE MODEL AND SERIAL NUMBER 289

FOOTBRAKECONTROL- MASTERBRAKECYLINDER
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 1823 Pad, pedal 1
2 Screw, cap, hex head, 3(8" x 1-1(2" UNC 1
3 Washer, lock, 3/8" 2
4 Nut, hex, 3/8" UNC 1
5 401068 Tube, brake (with fittings) (Incl. Ref. No. 5A) 2
5A 423256 Nut, tube (Usedwith four wheel brakes) 4
6 404924 Clamp, clutch and brake shaft bearing 1 1500 +
6 404114 Clamp, clutch and brake shaft bearing 1 845 thru 1499

7 Screw, cap, hex head, 1/2" x 1-1/2" UNC 3
8 Washer, lock, 1(2" 3
9 Screw, cap, hex head, 1(2" x 3-1(4" UNC 2
10 Washer, lock, 1/2" 2
11 404121 Lever, brake push 1
12 404148 Lever, foot brake 1
13 404155 Plate, foot lever seal 1
14 Screw, cap, hex head, 5/16" x 2" UNC 1
15 Washer, lock, 5(16" 2
16 Nut, hex 5/16" UNC 1
17 404194 Tube, R. H. brake (with fittings) (Incl. Ref. No. 26) 1
18 404195 Tube, L.H. brake (with fittings) (Incl. Ref. No. 26) 1
19 404196 Tube parking brake (with fittinzs) IInel Ref No 25\ 1 845 thru 2883

20 404910 Tube, R.H. or L.H. brake (with fittings) (Incl. Ref.
No. 27) 2 8000 +

20 401068 Tube, R. H. or L. H. brake (with fittings) (Incl. Ref.
No. 27) 2 845 7999

21 423138 Hose (complete with fittings) 2
22 423139 Union, hose 2
23 423252 Nut, jam 2
24 423253 Tee, axle 2
25 423256 Nut, tube 2 845 thru 2883
26 423257 Nut, tube 4
27 423256 Nut, tube 4
28 423302 Bolt, outlet fitting 1

28A 423302 Bolt, outlet fitting (Usedwith four wheel brakes) 1
28A 423302 Bolt, outlet fitting 1 845 thru 2883

29 423303 Gasket, outlet fitting 1

29A 423303 Gasket outlet fitting (Used with four wheel brakes) 1
29A 423303 Gasket, outlet fitting 1 845 thru 2883

30 423304 Gasket outlet fittinz bolt ]

30A 423304 Gasket, outlet fitting bolt (Used with four wheel brakes) 1
30A 423304 Gasket outlet fittinz bolt 1 R4fi t.hrn 2RR!'l

(Continued)

440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



290 ALWAYS GIVE MODEL AND SERIAL NUMBER

FOOTBRAKECONTROL- MASTERBRAKECYLINDER
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

31 720462 Clamp 3
32 Screw, cap, hex head, 5/16" x 1/2" UNC 3
33 Washer, lock, 5/16" 3
34 4P 2565 Clamp 4

34A 4P 2565 Clamp (Usedwith four wheel brakes) 4
34B 4P 2565 Clamp 1 845 thru 2883

35 Screw, cap, hex head, 5/16" x 1/2" UNC 8
36 Washer, lock, 5/16" 8
37 425350 Yoke, brake cylinder rod 1
38 425353 Pin, brake cylinder rod yoke 1
39 Pin, cotter, 1/8" x I" 1
40 426238 Plug, welch 1
41 428181 FiWng, lub. 1
42 428958 Bracket, tee 2
43 Bolt, machine, hex head, 3/8" x 1-1/2" UNC 2
44 Washer, lock, 3/8" 4
45 Nut, hex, 3/8" UNC 2
46 471726 Cap, filler 1
47 471727 Gasket filler can 1

48 471716 Tank, master cylinder reservoir (Usedwith two wheel
brakes) 1

48 471735 Tank, master cylinder reservoir (Usedwith four wheel
brakes) 1

49 Plug, pipe, 1/8" 1

50 471717 (Piston replaced by 475086, Ref. No. 82)
50 471736 (Piston.replaced by 475087, Ref. No. 82)

51 471719 (Cup, replaced by 475086, Ref. No. 82)
51 471738 (Cup, replaced by 475087, Ref. No. 82)

52 471722 Spring, piston return (Usedwith twowheel brakes) 1
52 471741 Spring, piston return (Usedwith four wheel brakes) 1

53 471723 Washer, piston stop (Usedwith twowheel brakes) 1
53 471742 Washer, piston stop (Usedwith four wheel brakes) 1

54 471724 (Wire, replaced by 475086, Ref. No. 82)
54 471743 (Wire, replaced by 475087, Ref. No. 82)

55 471725 (Valve, replaced by 475086, Ref. No. 82)
55 471744 (Valve, replaced by 475087, Ref. No. 82)

(Continued)

440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 291

FOOTBRAKECONTROL- MASTERBRAKECYLINDER
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

56 471728 (Boot, replaced by 475086, Ref. No. 82)
56 471745 (Boot, replaced by 475087, Ref. No, 82)

57 471729 Strap, boot (small) (Usedwith twowheel brakes) 1
57 471746 Strap, boot (small) (Usedwith four wheel brakes) 1

58 471730 Strap, boot (large) (Usedwith two wheel brakes) 1
58 471747 Strap, boot (large) (Usedwith four wheelbrakes) 1

59 471731 Link, connecting (Usedwith twowheel brakes> 1
59 471748 Link, connecting (Usedwith four wheel brakes) 1

60 472804 Fitting, double outlet 1

61 621125 Plug (Used in place of 473934and 1-423302) 1 2884 +
61 472139 Gasket (Usedwith 621125) 1 2884 +
61 473934 Fitting, single outlet 1 845 2883
61 473934 Fitting, single outlet (Used with four wheel brakes) 1
62 720357 Washer, shim x 845 1499
63 426194 Rod, brake cylinder (Usedwith twowheel brakes) 1
63 720626 Rod, brake cylinder (Usedwith four wheel brakes) 1

64 Nut, jam, hex, 7/16" UNF (I-used with 720626and
2 - used with 426194)

65 722531 Shaft, cross 1
66 Pin, cotter, 3/16" x 1-3/4" 1
67 722540 Base, clutch shaft bearing clamp 1
68 722547 Bearing, clutch and brake shaft 2
69 722548 Cap, clutch shaft bearing clamp 1
70 722555 Shim 3
71 722556 Shim 2
72 722654 Pad, foot lever seal 1
73 722688 Fitting, lub, 1
74 722701 Bracket brake return snr inz 1

75 429848 Cylinder, master brake (Incl. Ref. Nos, 28 thru 30,
40 and 46 thru 60) (Used with two wheel brakes) 1 2884 +

75 722796 Cylinder, master brake (Incl. Ref. Nos. 28 thru 30,
40 and 46 thru 61) (Usedwith two wheel brakes) 1 845 2883

75 722795 Cvlinder master brake lIncl. Ref. Nos. 28 thru 30
40 and 46 thru 61) (Usedwith four wheel brakes) 1

76 Bolt, machine, hex head, 3/8" x 1-3/4" UNC 3
77 Washer, lock, 3/8" 6
78 Nut, hex, 3/8" UNe 3
79 4P 2259 Pin, brake cross shaft 2
80 Pin, cotter, 1/8"x 3/4" 2
81 4P 2271 Spring, return 1

82 475086 Kit, master cylinder (Incl. 1 each of Ref. No. 50, 51,
54, 55 and 56) (Usedwith twowheel brakes) 1

82 475087 Kit, master cylinder (Incl. 1 each of Ref. No. 50, 51,
54, 55 and 56) (Usedwith four wheel brakes) 1

83 423254 Plug, axle tee (Used with twowheel brakes) 2 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



...a
CD...a

C
0
Z
S
0
:II
C
III
:II =--~ ,...
:= .:
UI =--
=

-<
:II c;l en
III L".I
;:J &; In-:II rn -=III -a=Z ...,
n III I;;III CD 1-3
Z t:lon -=C 00 QI: ~~ CIII CDl:I:lIII :10

...,
iJ I!. I:"' ,...

ZI =--00
)0 !D~ Z
~ ;~ c:::J
~ 2~ enUI
til in

...,
< :::a
III 0 -
~ ~

,.
~

,...
:II
-I I:"' :z:z c::C
I: !II:III
III II'
:II ...,
)0 :::azc
C
III
~
:II

~
0z



ALWAYS GIVE MODEL AND SERIAL NUMBER 293

GEARSHIFT CONTROL- CVERDRIVECONTROL
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 152375 Bearing, swivel 1
2 Bolt, machine, hex head, 3/8" x 2-1/4" UNC 2
3 Washer, lock, 3/8" 4
4 Nut hex 3/8" UNC 2
5 350541 Pin, dowel 1
6 350773 Fitting, lub. 2
7 401833 Lever overdrive (Incl. Ref Nos 8 thru 10) 1
8 Bolt, machine, hex head, 1/2" x 2-3/4" UNC 1
9 Washer, lock, 1/2" 2
10 Nut hex 1/2" UNC 1
11 402363 I Pivot, gear shift 1I

12 402396
I

Plate, sleeve 1
13 Bolt machine hex head 1/2" x 2" UNC 2
14 Washer, lock, 1/2" 4
15 Washer, cut, 1/2" 2
16 Nut hAX 1/2" lINC 2
17 402433 Cap, ball socket (lncl. Ref. No. 42) 2
18 402834 I Cap, self-aligning bearing (Incl. Ref. No. 48) 1
19 i Scr-ew. can hex head. 1/2" x 2-3/4" UNC ?

20

I
Washer, lock, 1/2" 2

21 402845 Lever, gear shift (with ball) 1
22 402964 Bearing self-aligning UncI Ref. No. 43) 1
23 402965 Guide, control 1
24 403934 Lever, overdrive shift (Incl. Ref. Nos. 26, 51 and 54) 1
26 426500 Bear_inz.._swiYel 1
27 Bolt, machine, hex head, 3/8" x 1-1/4" UNC 2
28 Washer, lock, 3/8" 4
29 N1Jt~ex._ al8" UNC -~--.-.--- 2
30 426792 Spacer 2
31 426793 Socket, thread, R.H. 1
32 426794 Socket, thread, L. H. 1
33 428775 Rod, overdrive shift 1
34 Nut, hex, 5/8" UNF 2
35 428776 Yoke 2
36 428777 Pin, yoke 2
37 Pin, cotter, 1/8" x 1-1/4" 2
38 428783 Rod gear shift 1
39 Nut, hex, jam, 1" UNF (R.H. thread) 1
40 Nut, hex, jam, 1" UNF (L.H. thread) 1
~1 428824 KnobL~~L shilL__ ----- 2
42 428841 Fitting, lub, 2
43 428949 Bushing, bronze 1
44 471789 __E1ug..._ adju sting 2
45 Pin, cotter, 1/8" x 2" 2
46 471790 Seat, ball 4
47 662499 Spacer swivel bearing 1
48 DP 1659 Shim 2
49 4P 568 Fitting, lub. 2
50 5P 1421 ~ring. lever 2
51 5P 1423 Ball, lever 1
52 5P 1424 Stop, spring 2
53 5P 1558 Pin stop 2
54 5P 1559 Pin, ball 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



294 ALWAYS GIVE MODEL AND SERIAL NUMBER

SHIFTER LEVERS
(Usedon Serial Nos. 845and Later)

_.-------16

l' 180.--- 170.---
__...__19
•

21
/21A,~O. /'.:

2________,
27-.

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 295

SHIFTERLEVERS
(Usedon Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 662544 Cap, ball 1
2 Screw, cap, hex head, 3/8" x 1-1/4" UNC 4
3 Washer, lock, 3/8" 4

4 724231 Clamp, hose 2
4 723805 (Replaced by 724231)

5 720517 Ball 2

6 724231 Clamp hose 2
6 722875 (Replaced by 724231)

7 722406 Shim 4
8 722413 Ball, shifter lever universal 2
9 722453 Ring, snap 2 i

I
10 722460 Can shifter lever seal 2 I

I
11 726551 Lever, upper transmission shifter (High- Low - IR"',,"' .....'" _ ...... Gears) 1
11 722469 (Replaced by 726551)

12 726550 Lever, lower transmission shifter (First - Second -
Third - Fourth Gears) 1

12 722470 (Replaced by 726550)

13 722478 Spring, lever cap 2
14 722557 Pin, universal ball 2
15 722583 Plate shifter hole cover i

16 Bolt, carriage, 3/8" x 1-1/4" UNC 3
16 Bolt carriaae 3/8" x.l-l/2" UNC 2

17 Washer, lock, 3/8" 5
18 Washer cut, 3/8" 5
19 Nut, hex, 3/8" UNC 5

20 726318 Plate gear shift instruction (Usedwhengrader is
equippedwith creeper gears) 1

20 722600 (Replaced by 726318)
20 726250 Plate g-earshift instruction (Used wheng-rader is not

equippedwith creeper gears) 1
20 722718 (Replaced by 726250)

21 Screw, cap, hex head, 1/2" x 3/4" UNC 2
21A Washer, lock, Shakeproof, 1/2" internal teeth,

.extra heavv _2_
22 722604 Boot, shifter lever 2
26 724159 Cover, rubber 1

27 726885 Clamp, hose 1
27 724160 (Replaced by 726885)

440 MG
PRINTEDIN U.8.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



~
"z..c ~o _
z

Z c:
o in
-I !"

o:uc
I'll:u
~
~
III
ID-<
:u
I'll
'11
I'll:u
I'll
Zo
I'll

Zc
3:
ID
I'll

~

>
~>-<III
G)
<:
I'll

~:u
-I
Zc
3:
ID
I'll:u
>zc
C
I'll
IIIo
~
~oz

>:z:
c
en
r""::::a->r-
:z:
c:
:!II::m
r""::::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 297

HANDBRAKELEVERANDCONTROL
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Raq'd SerialNumber

1 401713 Rod, hand brake pull 1
2 Nut, hex, 3/8" UNF 1
3 401714 Lever, brake 1
4 Screw set square head CUP point 3/8" xl" UNC 1
5 Nut, hex, 3/8" UNC 1
6 403415 Ear, throttle 1
7 403416 Lever (with shaft) 1
8 403418 Support, hand brake 1
9 Bolt, carriage, 3/8" x 1-1/4" UNC 1
10 Bolt carriage, 3/8" x 2" UNC 2
lOA Washer, cut, 3/8" 3
11 Washer, lock, 3/8" 3
12 Nut hex 3/8" UNC 2
13 Nut, hex, jam, 3/8" UNC 1
14 424429 Cable, hand brake 1
15 Pluz pipe slotted 1/8" (Dry seal type) 1
16 426401 Bar, spring 1
17 426499 Bracket, brake cable 1
18 6.62460 Lever, brake 1
19 720630 Rod, hand brake lever 1
20 Washer, cut, 3/8" 1
21 Pin cotter 1/8" x 3/4" 1
22 720631 Button, brake release 1
23 720632 Retainer, hand brake 1
24 Screw, cap, hex head 3/8" x 2-1/4" UNC 1
25 Screw, cap, hex head, 3/8" x 2-1/2" UNC 1
26 Washer, lock, 3/8" 4
27 Nut hex '3/8" UNC 2
28 720633 Pawl, hand brake 1
29 720634 Spring, compression 1
30 720635 Beartnz. spacer 2
31 720636 Ratchet 1
32 Screw, cap, hex head, 1/2" x 1-3/4" UNC 1
33 Screw, cap, hex head, 1/2" x 2-1/2" lJNC 1
34 Washer, lock, 1/2" 4
35 Nut,. hex, 1/2" UNC 2
36 720637 Stop, hand brake 1
37 DP 623 Pin, drilled 2
38 Pin, cotter, 1/8" x 3/4" 2
39 4P 567 Fitting, lub, 2
40 4P 2134 Yoke 1
41 4P 2271 Spring, return 1
42 4P 2569 Yoke 1
43 4P 2578 Pin, yoke 3
44 Pin, cotter, 3/32" x 3/4" 3

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



298 ALWAYS GIVE MODEL AND SERIAL NUMBER

HAND BRAKE LEVER AND CONTROL
(Usedon Serial Nos. 845 and Later)

OI~ I
'"

0 '\
\ I"-

~
~

~

l"­
N
\J.r;)

\-----CON

<0
C\I,

\
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 299

HANDBRAKELEVER ANDCONTROL
(Usedon Serial Nos. S45and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404153 Yoke 1
2 Nut, hex, jam, 5/16" UNF 1
3 474262 Pawl 2
4 474263 Snrfnz oawl 1

474264 Plug, staked 1..
6 474265 Handle (only) 1
7 404471 Link brake (Packaze) (set of 2) 1
S Washer, cut, 5/16" 2
9 722526 Cable (Incl. Ref. No. 10) 1
10 Plug, pipe, slotted, i/s« standard 1
11 722527 Cap, abutment 1
12 Screw, cap, hex head, 1/4" x 7/S" UNC 2
13 Washer, lock, 1/4" 2
14 Nut, hex, 1/4" UNC 2
15 72252S Seal, felt 1
16 722529 Bracket, conduit 1
17 Screw, cap, hex head, 5/16" x 3/4" UNC 2
IS Washer, lock, 5/16" 2
19 722594 Crank brake bell 1
20 Nut, hex, slotted, 1/2" UNC 1
21 Pin, cotter, r/s« x 1-1/2" 1
22 722599 LAvAr hand brake lIncl. Ref. Nos. 3 thru 6) 1
23 Screw, machine, flat head, 3/S" x 3/4" UNC 2
24 Washer, lock, Shakeproof, countersunk, 3/S"

11 tAAth 2
25 722625 Nut, brake lever 2
26 722746 End, brake lever 1

27 727197 Pin, drilled 3
27 5P 571 (Replaced by 727197)

2S Pin, cotter, i/s» x 3/4" 6
29 Washer. cut, 5/16" 6

440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



NOIJ.dIH:>S30 ONV H38INnN ~HVd 3J\1~ SAVM'V SH38INnN 3:>N3H3~3H A8 S~HVd H30HO ~ON 00

'Y's'n NI C3.l.NU:td

~""'-L
"........-6£
"""" Se:
,
I

LI

---£1

(66IE nrqr I 'SON Tllpas uo pasn)
SNOI.L03NNOOaNY )lNV.L '13:fuI

H3BwnN lVIH3S ONV 1300W 3AI9 SAVM1V 00£



ALWAYS GIVE MODEL AND SERIAL NUMBER 301

FUEL TANKANDCONNECTIONS
(Usedon Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

--

I 403072 Tank, fuel (Incl. Ref. Nos. 2 thru 4, 18, 19, 23 thru
25 and 36) 1

2 Plug, pipe, square head, 3/8" (Dry seal type) 1
4 403336 Cap, fuel tank (withdecal) (Incl. Ref. No. 19\ 1

5 404929 Support fuel tank 1 1500 3199
5 404147 Support, fuel tank 1 845 thru 1499
5 404328 Support, fuel tank 1 1 thru 844

6 Screw, cap, hex head, 5/8" x 1-1/2" UNC 4
7 Washer, cut, 5/8" 8

---
8 423151 Nipple, close (Usedwith 725791) 1
8 423149 Elbow, street (Usedwith 722738or 724005) 1

9 423308 Strainer, lower fuel 1
10 423329 Strip, fuel tank belt 2
11 423432 Strainer UDDerfueL_ 1 --------
12 424896 Grommet 1
13 425192 Strip, fuel tank (Incl. Ref. No. 15) 2
14 Washer lock, _3/8"-___ 4
15 Nut, hex, 3/8" UNC 4

16 428307 Union half (For craders powered bv THe enlrlne) 1 1214thru 149<1AI"" 11"lQ 11d."

1148, 1151, 1154, 1157, 1160,
1163,1166,1170,1171,1173,

--- 1174 and 1176 Excent 12so i?fi:.!
1256, 1259, 1262, 1265, 1268and

1271.
16 5631TM Elbow, fuel return tube (llIC part number) (For graders

powered by IRC engine) 1 1 thru 1213, Also 1250, 1253,
1256, 1259, 1262, 1265, 1268
and 1271, Except 1139, 1145,
1148, 1151, 1154, 1157, 1160, I
1163,1166,1170,1171,1173, i
1174and 1176.

17 DP 1988 Elbow 1 44GM1500thru 44GM3199
17 424297 Bushing, pipe 1 44C1500 thru 44C3199
17 429673 Elbow, street 1 44C1500thru 44C2096, Except

44C1902and 44C1932

18 429746 Cock, drain 1
19 472992 Gasket, fuel tank cap 1
20 720462 Clamp 1
21 Screw, cap, hex head, 5/16" x 3/4" UNC 1
22 Washer, lock, 5/16" 1
23 721609 Elbow, compression 1
24 721612 Clip 1 I

I
25 721914 Tubing, overflow 1 I
25 721613 (Replaced by 721914)

(Continued) 440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



302 ALWAYS GIVE MODEL AND SERIAL NUMBER

FUEL TANKANDCONNECTIONS
(Used on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

26 722500 Nut, lock 4

28 405011 Line, fuel 1 44C1500 thru 44C3199
28 405089 Line, fuel 1 44GM1500thru 44GM3199
28 428011 Line. fuel (For zraders powered bv IHC enzme) 1 1 14.!HI

28 408011 (Replaced by 428011)

29 725791 Valve 1

29 724005 (Replaced by 1 - 423151, 1 - 720590and 1 - 725791)
29 722738 (Replaced by 1 - 423151, 1 - 427060 and 1 - 725791)

30 404789 Breather, fuel return 1 44C1500 thru 44C3199

31 724078 Elbow tublnz 1 4.4.r.Ml fiOOth ..... 4.4.r.M'l"l99

31 723537 (Replaced by 724078)
I31 423617 Bushing, pipe 1 44GM1500thru 44GM3199

31 426715 Elbow 1 44C1500 thru 44C3199 I

31 426715 Elbow (For graders powered by mc engine) 1 1 1499

32 723428 Nipple pipe 1 44C1500 thru 44C3199

33 405089 Line, flexible 1 44GM2400thru 44GM3199
33 405064 Line flexible fuel return 1 44GM1500thru 44GM2399
33 404966 (Replaced by 405064)
33 405089 Line, flexible fuel return 1 44C1500 thru 44C3199
33 722550 Line flexible fuel return (For zraders powered bv

mc engine) 1 1 1499

34 424496 Elbow 1 44C1500 th'r" 44C!l199

35 405013 Line, flexible fuel 1 44C2097 thru 44C3199, also
44C1902and 44C1932

35 405572 Line, flexible fuel 1 44:C1500thru 44C2096except
44C1902and 44C1932

35 405017 (Replaced by 405572)

36 723996 Bushing, pipe 1 44GM1500 thru 44GM3199
36 723996 Bushtug, pipe (For graders powered bvmc enzlne) 1 Q!l2 14QQ

37 724267 Clamp 2 44GM1500 thru 44GM3199
38 Screw, cap, hex head, 1/2" x 3/4" UNC 1
39 Washer, lock, 1/2" 1
40 724540 Channel, rubber (Used in rear motor panel) 1 44C1500 thru 44C3199

(Continued)
I

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 303

FUEL TANKANDCONNECTIONS
(IJsed on Serial Nos. 1 thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued.)

41 427060 Union, half 1 44GM1500thru 44GM3199
41 720590 Adapter 1 44C1500 thru 44C3199
41 427060 Union, half (For graders powered bymc engine) 1 1 1499

42 424345 Clamp (For graders powered bv GMengine) 1
42 427683 Clamp (For graders powered by Cummins engine) 1

43 423852 Grommet (For graders powered bv Cummins enzine
equipped with 1200Watt generator) 1

I
~-

440 MG
I

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



NOIJ.clI~:>S30 ON" ~3SlIIInN .L~"d 3AI~ SA"M'" S~3SlIIInN 3:>N3~3.:13~ AS S.L~"d ~30~0 .LON 00
·y·.·nHI a3l~NI"d

\L
*' 8___.... ./

L DK It
U .i->

Ll

fa ...-,,---Ol

6t

t 8l- ~

a
9l Ib

lZ

~

(.lal'B'1 ptrs ooz£: 'SON TBpaS uo pasn)
S3NI'1 CINV )IN\'.L '1:3:ru

H3BwnN 1VIH3S ONV 1300W 3AI9 SAVM1V tOE



ALWAYS GIVE MODEL AND SERIAL NUMBER 305

FUEL TANKANDLINES
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. IRaq'd Serial Number

1 403336 Cap, fuel tank (with decal) (Incl. Ref. No. 14) 1
2 407691 Line, flexible (fuel tank to float tank) 1 44C7778 +
2 406664 Line, flexible (float tank to filter) 1 44C4758thru 44C7777
2 405012 Line, flexible fuel (fuel tank to filter) 1 44C3200thru 44C4757
2 405706 Line, flexible fuel (fuel tank to filter) (For graders

powered by GMengine) 1

3 405089 Line, flexible fuel return (pumpto fuel tank elbow) 1 44C3200thru 44C4757
3 406185 Line, flexible fuel return (manifold to fuel tank)

(For graders powered by GMengine) 1

4 405011 Line, flexible return (manifold to fuel tank) 1 44C3200thru 44C4757
5 405673 Stick, dip (fuel) 1
6 407591 Tank, fuel (Incl. Ref. Nos. 1, 5 and 14) 1 44C8273 +
6 407591 Tank, fuel (Incl. Ref. Nos. 1, 5 and 14) 1 44GM8000 +
6 406154 Tank, fuel (lncl. Ref. Nos. 1, 5 and 14) 1 44GM3200thru 44r.R272
6 406154 Tank, fuel (lncl. Ref. Nos. 1, 5 and 14) 1 44GM3200thru 44GM7999

Screw, cap, hex head, 5/S" x 1-1/2" UNC 4
721821 Washer, special cut 4
722500 Nut lock 4-

7 423151 Nipple, pipe 1
S 423308 Strainer, lower fuel 1
9 423432 Strainer, upper fuel 1
10 423617 Bushing, reducing (For graders powered by GM engine) 1

11 426715 Elbow 1 44C3200thru 44C4757
11 724078 Elbow (For graders powered by GMengine) 1

12 725791 Valve, shut-off 1
13 752428 Elbow, pipe 1 44C3200thru 44C4757
14 472992 Gasket, fuel tank cap 1

15 7283S6 Adapter 1 44C4758 +
15 720590 Adapter 1 44C3200thru 44C4757
15 427060 Union, half (For graders powered by GMenzine) 1

16 721609 Elbow, compression 1

17 72310S Cap, pipe (For graders powered by GMengine) 1
17 72310S Cap, pipe 1 44C4758 +

18 72320S Tube, vent 1
19 723996 Bushing, pipe 1
20 429746 Cock drain 1
21 720462 Clamp 1

Screw, cap, hex head, 5/16" x 1/2" UNC 1
Washer, lock, 5/16" 1

(Continued)

+ - All later serial numbers 440 MG
PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



306 ALWAYS GIVE MODEL AND SERIAL NUMSER

FUEL TANKANDLINES
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

22 406101 Return, fuel 1 44C3200 thru 44C4757
23 423160 Elbow tube 1 4.4.~!'t?OOth1'l' 4.4.~4.7"7
24 425046 Tee, pipe 1 44C3200 thru 44C4757
25 522648 Tube 1 44C3200 thru 44C4757
26 720301 Nipple close (For e:raders DOweredbv ~l1mmin"

engine) 1
27 726902 Connector, tube 1 44C3200 thru 44C4757

28 427397 Clamp (Used with 406664 and 407691) 1
28 723244 Clamp 1 44~"l?OO thrn 4.4.~4.7fi7

29 728283 Tie, nylon 2 44C4758 thru 44C7777

PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUM,BERAND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 SERIA L NUM BER 307

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



301A ALWAYS GIVE MODEL AND SERIAL NUMBER

FLOAT TANK
(Used on Serial Nos. 44C4758and Later)

JO

3

t:~(FI_5__ '""efiiJ~98---

2

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 3078

FLOATTANK
(Used on Serial Nos. 44C4758and Later)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

Parts not identified by reference numbers are not
Adams parts and are included in illustration to assist
in identification and location. Whenordering parts
not identified, contact your local LeTourneau-
Westinghouse CompanyDistributor.

1 406834 Bracket, float tank 1 7778 ...
1 406665 Bracket, float tank 1 4758 thru 7777

Nut, hex, 3/8" UNC 4
Screw, cap, hex head, 3/8" x 1-1/4" UNC 4
Screw, cap, hex head, 3/8" x 1-3/4" UNC 1
Screw, cap, hex head, 3/8" x 2-1/4" UNC 2
Washer, lock, 3/8" 10

2 426733 Support 1 4758 thru 7777
Screw, cap, hex head, 3/8" x 2-1/4" UNC 2
Washer, lock, 3/8" 2

3 424297 Bushing, pipe 1 4758 thru 7777
4 720590 Adapter 1

5 721076 Elbow 1 7778 thru +
5 725137 Adapter, elbow 1 4758 7777
6 728283 Tie, nylon 2

7 428307 Adapter 1 7778 +
7 DP1988 Elbow 1 4758 thru 7777

8 Plug, pipe, square head, 1/4" (Dry seal type) 1

9 407690 Line, flexible (float tank to filter) 1 7778 +
9 405015 Line, flexible (float tank to filter) 1 4758 thru 7777

10 407689 Line, flexible (Pump to float tank) 1 7778 +
10 406662 Line, flexible (Pump to float tank) 1 4758 thru 7777

11 407692 Line, flexible (manifold to float tank) 1 7778 +
11 406663 Line, flexible (manifold to float tank) 1 4758 thru 7777

12 424345 Clamo 1 7778 +
12 427683 Clamp 1 4758 thru 7777

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



308 ALWAYS GIVE MODEL AND SERIAL NUMBER

HYDRAULICOIL FILTER
(Usedon Serial Nos. 3200and Later)

12

11

10

2

16 10

11

15---
6_---r

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 309

HYDRAULICOIL FILTER
(Used on Serial Nos. 3200 and Later)

Ref. Adams No. I
No. Part No.

DESCRIPTION Req'd Serial Number I

1 405707 Stick dip 1

2 406218 Pipe (with valve) (Incl. Ref. Nos. 16 thru 18) 1

3 427578 Breather 1
4 flR2737 Cover reservoir 1

5 720316 Nipple, pipe 1

7 727072 Seal 1

8 727073 Ring, snap 1 I

9 727074 Gasket 1
10 727076 Cartridge 2
11 727077 Gasket 3
12 727080 Retainer 1

13 727083 Spring, compression 1 - ._-

I14 727084 Nut, cap 1
15 820838 Bushing 1

I16 475559 Valve 2
17 475560 Retainer 2 i

18 475561 Spring 2
----

I
I
!

\

I

440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



J !:::!
i c=t

g ..;
i

Z c
~ io

~
0:ac
III:a ,..
~ r-

= :IE,..
~ -c
:a I:'iI en
III [;;i:I m:a o -III t-3 -=z -eel ..,n III (')III !.~z !II:e 8 I:'iI =I: rAj).. (0 c:= C»III ::I. It! ..,I e.~ r-

~z ,..!II t-3,.
..,.1 :z:

~ &~ C»
~ 2 ~ enVI ~t-3
Ii) 51 ..,
< :::lID
III -
~

,..
Fa r-

~
z :z:
e c::::
I: .:..
III .,:a ..,,. :=azc
C
III
~
!

~z



ALWAYS GIVE MODEL AND SERIAL NUMBER 311

ELECTRICALEQUIPMENT- SHORTHARNESS
(Used on Serial Nos. 1 thru 2096)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 400836 Cable (ammeter to starting switch and ammeter to
light switch) 2 992 thru 2096, Except

1902and 1932
1 400836 Cable (ammeter to starting switch) 1 1 thru 991

2 423502 Ammeter 1
3 423505 Block, fuse 2 1 thru 991

--

4 Screw, machine, flat head, #6 - 32 x 1/2" 4
5 Washer, lock, #6 4
6 __I----_Nut, hex, #6 - 32_ 4

I

~

723920 Horn 1 932 thru 2096
4047_TIL__!!orll_~lacemeni_package ancl. Ref. Nos. 8, 9, 16

thru 18Aand 43 thru 52) (After replacement has beer:

I 7
made, individual parts may be ordered) 1 1 thru 931

423508__ f-___ (Replaced by 40477~
I
I
I 8 Washer, lock, 1/4" 2
Ir~-- ---_._-- __ .N.l.lt_.__Mx. _li_±"_UNE___ 2
12 423852 Grommet 1
13 427683 Clamp 2
14 Washer, cut, 5/16" 2
15 424868 Grommet 1

16 723924 Bracket, horn 1 932 thru 2096
16 426247 Angle, horn support 1 1 thru 931

17 Bolt, machine, hex head, 5/16" x I" UNC 2
18 Washer, lock, 5/16" 4
18A Nut, hex, 5/16" UNC 2

19 724158 Switch, starting 1 1142 thru 2096, Also 1133and
1136

19 723952 Switch, starting 1 992 thru 1141, Except 1133
and 1136

19 426739 Switch, starting 1 1 thru 991

20 428303 Grommet 1
21 429951 Grommet, floor board 1

(Continued)

440 MG
PRINTEDIN U.8.A

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



312 ALWAYS GIVE MODEL AND SERIAL NUMBER

ELECTIUCAL EQUIPMENT - SHORT HARNESS
(Used on Serial Nos. 1 thru 2096)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

22 723956 Box, L.H. instrument (Incl. Ref. Nos, 23 and 24) 1 992 thru 2096
22 720660 Box, L.H. instrument (Incl. Ref. Nos. 23 and 24) 1 1 thru 991

23 Screw, machine, round head, 1/4" x 1/2" UNC 2
24 Washer, lock 1/4" 2
25 Bolt, machine, hex head, 5/16" x L"UNC 1
26 Washer, lock, 5/16" 2
27 Washer, cut, 5/16" 1
28 Nut, hex, 5/16" UNC 1
29 Bolt, machine, hex head, 5/16" x L"UNC 2
30 Washer .lock 5/16" 2

31 724228 Harness, short 1 1500 thru 2096
31 723966 Harness, short 1 992 thr-n 1499
31 720.756 Harness, short 1 1 thru 991

32 Screw round head brass #8 - 32 y 1/4" 4
33 Washer .. lock, #8 4
34 Nut, hex, brass, #8 - 32 4
35 720759 Sleeve, rubber 2 1 thru 1499
36 720760 Sleeve, rubber 2 1 thru 1499
37 720826 Cable (parking switch to light switch and ammeter to

fuse) 2 1 thru 991
38 721473 Bar, bolting 1
39 721526 Cable, horn button to ground 1
40 4P 2478 Button, horn 1
41 Screw, machine, round head, #8 - 32 x 1/2" 2
42 Washer, lock, #8 2
43 402434 Cable (horn to relay) 1 932 thru 2096
44 723919 Lamination 1 932 thru 2096
45 Bolt, machine, hex head, 1/4" x L"UNC 2
46 Washer lock 1/4" 4
47 Nut, hex, 1/4" UNC 2
48 723921 R~illY 1 932 thru 2096
49 Bolt machine hex head 1/4" x 1" UNC 2
50 Washer', lock, 1/4" 4
51 Nut, hex, 1/4" UNC 2
52 723922 SUDDortlamination 2 932 thru 2096
53 723953 Switch, light 1 992 thru 2096 ,
53 424349 Switch, light 1 1 thru 991

I

I
i
I
!

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 313

-NOTES-

PRINTaD IN U.• ,A.

ALWAYS USE GENUINE PARTS



314 ALWAYS GIVE MODEL AND SERIAL NUMBER

ELECTRICAL EQUIPMENT - SHORT HARNESS
(Usedon Serial NOB. 2097 and Later)

PIIIINTCD IN U•••A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 315

ELECTRICALEQUIPMENT- SHORTHARNESS
(Used on Serial Nos. 2097 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 400836 Cable (ammeter to light switch and ammeter to start-
ing switch) (For graders powered by GMengine) 2

1 400836 Cable (ammeter to starting switch and ammeter
to light switch) 2 44C3200 +

1 400836 Cable (ammeter to battery selector switch, starting
switch to battery selector switch and battery
selector switch to light switch) 3 44C2097thr-u44C:U99

2 423502 Ammeter (35Amp - 525 and 600Watt) 1
2 524674 Ammeter (50 Amp - 750 and 1200Watt) 1

7 723920 Horn 1
8 Washer lock 1/4" 2
9 Nut, hex, 1/4" UNF 2
12 423852 Grommet 1

13 424243 Clamp 2
13 427683 (Replaced by 424243)

14 Washer, cut, 5/16" 2
15 424868 Grommet 1
16 723924 Bracket, horn 1
17 Bolt, machine, hex head, 5/16" x 1" UNC 2
18 Washer, lock, 5/16" 4
18A Nut, hex, 5/16" UNC 2
20 428303 Grommet 1
21 429951 Grommet 1

22 726301 Box, La instrument (Incl. Ref. Nos. 23 and 24) 1 2406 +, Also 2220, 2223, 2226,
2229, 2232, 2235, 2238, 2241,
2244. 2247. 22!l3 and 22!lR.

22 723956 Box. La instrument (Incl. Ref. Nos. 23 and 24) 1 2097 thru 2405, Except 2200,
2223, 2226, 2229, 2232, 2235,
2238 2241 2244, 2247 2253
and 2256.

23 Screw, machine, round head, 1/4" x 1/2" UNC 2
24 Washer, lock, 1/4" 2
25 Screw, cap, hex head, 5/16" x 1" UNC 1
26 Washer, lock, 5/16" 2
27 Washer, cut, 5/16" 1
28 Nut, hex, 5/16" UNC 1
29 Screw, cap, hex head, 5/16" x 1" UNC 2
30 Washer lock 5/16" 2
31 724228 Harness, short 1
38 721473 Bar, bolting 1
39 721526 Cable (horn button to zround) 1
40 4P 2478 Button, horn 1
41 Screw, machine, round head, #8 - 32 x 1/2" 2
42 Washer, lock, #8 2

(Continued)

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



316 ALWAYS GIVE MODEL AND SERIAL NUMBER

ELECTRICALEQUIPMENT- SHORTHARNESS
(Used on Serial Nos. 2097 and Later)

Ref. Adams DESCRIPTION . No.
No. Part No. Req'd Serial Number

(Continued)

43 723488 Switch, battery selector 1 44C2097 thru 44C3199
44 Washer, lock, Shakeproof, 3/8" external teeth 1
45 Nut, hex, jam, 3/8"UNF 1
46 723489 Knob, battery selector switch I 44C2097 thru 44C3199
48 724158 Switch, starting 1
49 723953 Switch, light 1
51 402434 Cable (horn to relay) 1
52 723919 Lamination 1
53 Bolt, machine, hex head, 1/4" x 1" UNC 2

i 54 Washer, lock, 1/4" 4
55 Nut, hex, 1/4" UNC 2
56 723921 Relay 1
57 Bolt, machine, hex head, 1/4"x l"UNC 2
58 Washer, lock 1/4" 4
59 Nut, hex, 1/4" UNC 2

I 60 723922 Support, lamination 2

~

PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 317

-NOTES-

PltlNTI:D IN U.•. A.

ALWAYS USE GENUINE PARTS



NOI.LdIH:>S30 ONV H38wnN ~HVd 3AI~ SAVM'V SH38wnN 3:>N3H3.::13H A8 S~HVd H30HO ~ON 00

'y's'n NI C:a~NU:ld

O,........_9t
Lt

a'_"st"""""l",_se ·.'1

'9Z

OZ----+\· \:\',
tz zz IZ

(66'171 ruq; 1 'SON fllpaS uo pasn)
J..N3:WdIn~3: DNIJ..'HVJ..S

HlBwnN lVIHlS ONV llOOW lAI9 SAVM1V 8l&



ALWAYS GIVE MODEL AND SERIAL NUMBER 319

STARTING EQUIPMENT
(Used on Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

2 400826 Cable. (battery to battery) 1
3 401075 Clamp, battery 1
4 Washer lock 5(16" 2
5 Nut, hex, 5(16" UNC 2
6 401843 Cable (solenoid to ground) 1
7 423336 Clamo 2
8 424354 Box, battery (with lid) (Incl. Ref. No. 67) 1
9 Screw, cap, hex head, 5(16" x 3(4" UNC 1
10 Nut hex 5(16" UNC 1
11 Screw, cap, hex head, 3(8" x 3(4" UNC 4
12 Washer, lock, 3(8" 4
13 Washer cut 3(8" 4
14 426506 Bracket, generator 1
15 Bolt, machine, hex head, 5(16" x 1-1(2" UNC 2
16 Washer lock 5(16" 4
17 Nut, hex, 5(16" UNC 2
18 Screw, cap, hex head, 3(8" x 1-1(4" UNC 3
19 Washer, lock, 3/~'____ 3
20 426618 Brace, generator 1
21 Screw, cap, hex head, 5(16" x L"UNC 1
22 Washer, lock, 5(16" 1
23 Washer, cut, 5(16" 1
24 426734 Fan, generator 1
25 426735 Pullev, e:enerator 1
26 *426736 Generator (std. 12Volt - 20 Amp.) 1
27 *426737 Regulator, voltage 1
28 Screw machine, round head 1/4" x L"UNC' 3
29 Washer, lock, 1/4" 6
30 Nut, hex, 1(4" UNC 3
31 *426740 Motor starttnz 1
32 Screw, cap, hex head, 3(8" x I-V4" UNC 3
33 Washer, lock, 3(8" 3
34 426856 Belt, generator 1
35 427258 Clamp 3
36 Screw, cap, hex head, 5(16" x 1(2" UNC 3
37 Washer, lock, 5(16" 3
38 427397 Clamp 1
39 Screw, cap, hex head, 5(16" x L"UNC 1
40 Washer lock 5(16" 2
41 Washer, cut, 5(16" 1
42 Nut, hex, 5(16" UNC 1
43 427683 Clamp 1
44 Screw, cap, hex head, 5(16" x L"UNC 1
45 Washer, lock, 5(16" 2
46 Washer, cut, 5(16" 1
47 Nut, hex, 5(16" UNC 1

* See Note Following Reference No. 67.

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



320 ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING EQUIPMENT
(Usedon Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

48 *429736 Solenoid 1
49 Screw cap, hex head 1/4" x 1" UNC 4
50 Washer, lock, 1/4" 8
51 Nut, hex, 1/4" UNC 4
52 720296 Bumper battery 4
53 Screw, machine, round head, 1/4" x 2" UNC 4
54 Nut, lock, 1/4" UNC 4
55 720381 Grommet (insulatinz bushinzt 3
56 720382 Ring, snap 3
57 721630 Washer, special cut 8
58 722706 Cable zround (motor to motor panel) 1
59 Screw, cap, hex head, 5/16" x L" UNC 1
60 Washer, lock, Shakeproof, 5/16" internal teeth 2
61 Washer cut 5/16" 1
62 Nut, hex, 5/16" UNC 1
63 72273fi Cable (battery to solenoid) 1
64 722736 Cable (,.nlpnn;n to atarttnz motor\ 1

65 722784 Cable (battery to ground) 1
66 723027 Harness, long 1
67 402597 Lid battery box (Incl. Ref. Nos. 52 thru 54\ 1

* Sold only as a complete unit. Individual replacement
parts must be obtained from a United Motors Service
Dealer.

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 S ERIA L NUMBER 321

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



322 ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING EQUIPMENT
(Used on Serial Nos. 44C1500 thru 44C2096 - Except 44C1902 and 44C1932)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



.",Il.,

ALWAYS GIVE MODEL AND SERIAL NUMBER 323

STARTINGEQUIPMENT
(Used on Serial Nos. 44C1500 thru 44C2096 - Except 44C1902 and 44CI932)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

2 400826 Cable (battery to battery) 1
3 401075 Clamp, battery 1
4 Nut hAY fill R" TTNC ?

5 Washer, cut, 5/16" 2
6 Washer, lock, 5/16" 2
7 401843 Cable (solenoid to zround) 1
8 423336 Clamp 3
9 Nut, hex, 3/8" UNC 1
10 Screw can, hex head 1/4" x 5/8" UNC 1
11 Screw, cap, hex head, 3/8" x 1/2" UNC 1
12 Screw, cap, hex head, 3/8" x 7/8" UNC 1
13 Washer cut 1/4" 1
14 Washer, lock, 1/4" 1
15 Washer, lock, 3/8" 3
16 424243 Clamn 1
17 Screw, cap, hex head, 3/8" x 1/2" UNC 1
18 Washer, lock, 3/8" 1
19 424345 Clamn 2
20 424354 Box, battery (Incl. Ref. No. 78) 1
21 Nut, hex, 5/16" UNC 1
22 Screw can. hex head 5/16" x 3/4" UNC 1
23 Screw, cap, hex head, 3/8" x 3/4" UNC 4
24 Washer, cut, 3/8" 4
25 Washer lock 3/8" 4
26 427258 Clamp 3
27 Screw, cap, hex head, 5/16" x 1/2" UNC 3
2R W""hA" In,,k fi/IR" <l

29 *429736 Solenoid 1
30 Screw, cap, hex head, 1/4" xI" UNC 4
31 Washer lock 1/4" 4
32 720296 Bumper, battery 4
33 Nut, lock, 1/4" UNC 4
34 Screw machine round head 1/4" x 2" TINC 4
35 720381 Grommet (insulating bushing) 4
36 720382 Ring, snap 4
37 721166 Fan zenerator 1

38 721167 Plate, baffle 1
39 721630 Washer, special cut 8
40 *722945 Generator 1

43 *722946 Rezulator voltaire 1
45 Screw, cap, hex head, 1/4" xI" UNC 3
46 Washer, lock, 1/4" 3

* See Note Following Reference No. 78.

(Continued)

440 MG
PRINTEDIN U.•. A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



324 ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING EQUIPMENT
(Used on Serial Nos. 44C1500thru 44C2096- Except 44C1902and 44C1932)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continues)

47 723574 Strap, ground 1
48 Washer, lock, Shakeproof, 5/16" internal teeth 2
49 724661 Bolt, shoulder 1
50 Nut, hex, 5/16" UNC 1
51 Washer, lock, 5(16" 1
52 Washer, lock, 7/16" 1
53 724662 Bolt, shoulder 1
54 Nut, hex, 5/16" UNC 1
55 Washer, lock, 5/16" 1
56 Washer, lock, 7/16" 1
57 724663 Spacer 1
58 724664 Bracket 1
59 Screw, cap hex head 5/16" x 7/8" UNC 1
60 Screw, cap, hex head, 3/8" x 1-1/4" UNC 1

I61 Washer, cut, 5/16" 1
5/16" 1

I

62 Washer lock
63 Washer, lock, 3/8" 1
64 *724675 Motor, starting 1
65 Screw can hex head 5/8" x 2" UNe <I

66 Washer, lock, 5/8" 3
67 724676 Strap, ground 1
68 Screw cap, hex head 1/2" x L" UNC 1
69 Washer, lock, 1/2" 1
70 724679 Pulley, generator 1
71 724683 Harness, lone: 1

72 724684 Cable ~starter to solenoid) 1
73 724685 Cable (battery to ground) 1
74 Sn1"AW. nSln hAY hAM 1/2" y <I/A" TT'IJ{"I 1

75 Washer, lock, 1/2" 1
76 724686 Cable (battery to solenoid) 1
77 4P 2565 Clamp 2

78 402597 Lid, battery box (Incl. Ref. Nos. 32 thru 34) 1

* Sold onlv Il8 a eomnlata unit Y- .."'nl,,""'......"'..t
parts must be obtained from a United Motors Service
Dealer.

.

.....NTKD IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 325

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



326 ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTING EQUIPMENT
(Used on Serial Nos. 44C2097thru 44C3199, Also 44C1902and 44C1932)

60

29 28 .

12__ .\ \
16-0 ...
II ,

13 \.

'--9
0_10

"'_--39

26

23 ~~"/~

_~~'I~

/5 ®"'___14
~ 58

43/

o 15

-+---59.

~~57.

15

14--~C
---51 I
62--r

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 331

STARTINGEQUIPMENT
(Used on Serial Nos. 44C3200and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 400826 Cable (battery to battery) 1

2 404564 Clamp, battery 1 44C4788 +
2 401075 Clamn. batterv 1 <1<1r.1l9.00 th1'l1 <1<1r.<17il7

Nut, hex, 5/16" UNC 2
Washer, lock, 5/16" 2

3 401843 Cable (solenoid to ground) 1

4 405422 Lid batterv box (Incl, Ref No 12 and hardware). 1 <1<1r.<17RR +
4 402597 Lid, battery box (Incl. Ref. No. 12 and hardware) 1 44C3200thru 44C4787

5 406228 Bracket (button starter switch) 1 lllll"''l?nn +1,,... <1<1r.<17il7

6 423336 Clamp 2
Screw, cap, hex head, 5/16" x 1/2" UNC 1
Screw. can hex head 3/8" x 1/2" TTNr. 1

Washer, cut, 5/16" 3
Washer, lock, 5/16" 1
Washer lock 3/8" 1

7 424243 Clamp 3
Nut, hex, 5/16" UNC 1
Screw can hex head s/is- x 1/2" UNC 1
Screw, cap, hex head, 5/16" x 1-3/4" UNC 2
Washer, cut, 5/16" 3
Washer. lock. 5/16" 1

8 725903 Box batterv (with lid - Ref No. 4) 1 44C4788 +

8 424354 Box, battery (with lid - Ref. No. 4) 1 44C3200thru 44C4787

Screw cap, hex head, 3/8" x 3/4" UNC 4
Washer, cut, 3/8" 4
Washer, lock, 3/8" 4

9 427258 Clamp 3
10 428711 Sleeve 1
11 *429736 Solenoid 1

Nut hex 1/4" UNC 4
Screw, cap, hex head, 1/4" x 3/4" UNC 4
Washer, lock, 1/4" 8

12 720296 Bumner batterv 4
Nut, lock, 1/4" UNC 4
Screw, machine, round head, 1/4" x 2" UNC 4

13 720381 Bushing insulating 3
14 720382 Ring, snap 3
15 720690 Mount, shock 1

Screw. cap. hex head 1/4" x 1-1/4" UNC 4
Washer, cut, 1/4" 4
Washer, lock, 1/4" 4

*NOTE: See Note Following Reference No. 38.

(Continued)

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



331 ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTINGEQUIPMENT
(Used on Serial Nos. 44C3200and Later)

Ref. Adam. DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Continued)

16 720759 Sleeve, rubber 1
Nut hex. *S - 32 1
Screw, machine, round head, 'S - 32 x 1/4" (brass) 1
Washer, lock, #S 1

17 721166 Fan, generator (525Watt) 1
17 723492 Fan, generator (750Watt) 1

Screw, machine, round head, *12 - 24 x 1(2" (Used
with 723492) 4
Washer, lock, 1(4" (Usedwith 723492) 4

IS 721167 Baffle (525Watt) 1
19 721630 Washer 12

20 *722945 Generator (525Watt) 1
20 *726522 Generator (750Watt) 1

Nut, hex, 7(16" UNC(Usedwith 726522) 2
Screw, cap, hex head, 7(16" x 2" UNC(Usedwith
726522\ 1
Screw, cap, hex head, 7(16" x 2-1(4" UNC(Used
with 726522) 1
Washer lock 7/16" fUsed urith 7?R"2~ 4

21 *722946 Regulator, voltage (525 Watt) 1
91 *726523 Rezulator vcltaze i750 Watt\ 1

22 723574 Strap, ground 1
Nut hex 1(4" UNC 1
Screw, cap, hex head, 1(4" x I" UNC 1
Washer, cut, 1(4" 1
Washer lock 1(4" 1
Washer, lock, Shakeproof, 5(16" internal teeth 2

23 724661 Bolt, shoulder (525Watt) 1
Nut hex 5116" UNC 1
Washer, lock, 5(16" 1
Washer, lock, 7(16" 1

24 724664 Bracket (525Watt) 1
Screw, cap, hex head, 5(16" x 7(S" UNC 1
Screw, cap, hex head, 3(S" x 1-1(4" UNC 1
Washer cut 5(16" 1
Washer, lock, 5(16" 1
Washer, lock, 3(S" 1

(Continued)

*NOTE: See Note FollowingReference No. 3S.

P"'NTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 333

STARTINGEQUIPMENT
(Used on Serial Nos. 44C3200and Later)

Ref. Adams DESCRIPTION No.
No. Part No. lReq"d Serial Number

(Continued)

24 726528 Brace (750Watt) 1
Nut, hex, 3/8" UNC 1
Screw, cap, hex head, 3/8" x 1-1/4" UNC 1
Screw, cap, hex head, 3/8" x 1-1/2" UNC 1
Washer, cut, 3/8" 1
Washer, lock, 3/8" 3

25 724676 Strap, ground (starting motor to ground) 1
Screw, cap, hex head, 1/2" x I" UNC 1
Washer, lock, 1/2" 1

26 724679 Pulley, generator (525Watt) 1
26 726529 Pulley, generator (750Watt) 1

27 428822 Cable (batterv to ground) 1 44C4788 +
27 724685 Cable (battery to ground) 1 44C3200 thru 44C4787

28 724686 Cable (batterv to solenoid) 1
29 *727050 Motor, starting 1
30 727056 Cable (solenoid to starting motor) 1
31 727057 Harness lonz 1
32 727060 Bracket (solenoid) 1

Screw, cap, hex head, 1/2" x 3/4" UNC 2
Washer lock 1/2" 2

33 727087 Stud, shouldered (525Watt) 1
Nut, hex, 5/16" UNC 1
Nut hex 7/16" UNC 1
Washer, lock, 5/16" 1
Washer, lock, 7/16" 1

34 727118 Cable (ores sure switch to solenoid valve on enzine) 1 44C3200 thru 44C4787
35 720462 Clamp 2 44C4788 +
36 722974 Switch, pressure 1 44C3200 thru 44C4787
37 724066 Switch oush 1 44C3200 thru 44C4787
38 724663 Spacer (Usedwith 525 Watt) 1

*NOTE: Sold only as a complete unit. Individual replacement
parts must be obtained from a United Motor Service
Dealer.

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
:II
Z
-I

C '"o ~z
Z c
o ill
~ 1"
o::u
C
I'll::u

">
~
UI

~
::u
I'll
"'I
I'll::u
I'll
Zo
I'll

Zc
3:m
I'll::u
UI

>

~-<
UI
G)

<:
I'll

~::u~
zc
3:
m
I'll
::u
>zc
C
I'll
~
:!!
~oz

10

I
'22",
I _.,.ll23_

68 51

50
/

>r-
~
>-<en

-a C')-fJl

<(0
0.. ....,0p
CZl :s:(0
'"1 CZl

0
..... ...,
e~ =~>-3 ....,:n 2 r-tl>-Cl

>tl>-trJ
ClR)

:z:~C!........... =CJl>u
~~ enP"z ....,;:1 >-3

:::atI>-
tI>- -o

>~
r-t.:>......

<:Ll

:z:$

c::s:
CCI....,
:::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 339

STARTING EQUIPMENT
(Used on Serial Nos. 44GM3200and Later)

R.f. Adam. DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 400826 Cable (battery to battery) 1
2 401075 Clamp, battery 1

Nut, hex, 5/16" UNC 2
Washer cut 5/16" 2
Washer, lock, 5/16" 2

3 402597 Lid, battery box (Incl. Ref. Nos. 20, 25 and hardware) 1

4 404954 Bracket, generator (525Watt) 1
4 405844 Bracket, generator (750Watt) 1

Screw, cap, hex head, 7/16" x 2-1/4" UNC 2
Washer, lock, 7/16" 2

5 424243 Clamp 1
Screw, cap, hex head, 5/16" x 1/2" UNC 1
Washer, lock, 5/16" 1

6 424354 Box. battery (with lid) lIncl Ref. No.3) 1
Screw, cap, hex head, 3/8" x 3/4" UNC 4
Washer, cut, 3/8" 4
Washer, lock, 3/8" 4

7 427683 Clamp 3
7 427258 (Replaced by 427683)

8 427397 Clamp 1
Screw cap, hex head 7/16" x 3/4" UNC 1
Washer, lock, 7/16" 1

9 428711 Sleeve 1

10 428822 Cable - battery to ground 1
10 428823 (Replaced by 428822)

11 474448 Lever, shift 1
12 474450 Spring, shift lever 1
13 474451 Pin shift lever 1
14 474452 Pin, cotter 1
15 474453 Washer, lock 4
16 4.74454 Screw, mounting 4
17 474455 Cable - solenoid to starting motor 1

18 *475656 Solenoid (Used with 728494) 1
18 *475002 Solenoid (Used with 726030) 1

19 475054 Link 1
:i:lU nU:i:l90 Bumper, battery 4

Nut, lock, 1/2" UNC 4
Screw, machine, round head, 1/4" x 2" UNC 4

21 720381 Grommet (insulating bushing) 4
22 720382 Ring, snap 4

'II See Note Following Reference No. 38.

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



340 ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTINGEQUIPMENT
(Used on Serial Nos. 44GM3200and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)
23 721166 Fan (525 Watt) 1
23 723492 Fan (750 Watt) 1

Screw, machine, round head, 1112 - 24 x 1/2" 4
Washer lock 1/4" 4

24 721167 Baffle (525 Watt) 1
25 721630 Washer, special 12

26 *722945 Generator (525 Watt) 1
26 *726522 Generator (750 Watt) 1

Nut, hex, 5/16" UNC (Used with 622945) 2
Nut, Hex, 7/16" UNC (Used with 726522) 2

Screw, cap, hex head, 5/16" x 1-1/4" UNC
(Used with 722945) 1
Screw can hex h..ad 5/16" x l-U2" nNe:

I (Used with 722945) 1I
I

Screw, cap, hex head, 7/.16" x 1-3/4" UNC
ITT.. "" with 72.(,li2.2.\ 2

Washer, cut, 7/16" (Used with 726522) 2

Washer, lock, 5/16" (Used with 722945) 4
Washer, lock, 7/16" (Used with 726522) 4

27 *722946 Regulator, voltage (525 Watt) 1
27 *726523 Regulator, voltage (750 Watt) 1

Screw, cap, hex head, i/4" x 1-1/8" UNC
(Used with 726523) 3

Washer, cut 1/4" (Used with 726523) 3
Washer, lock, 1/4" (Used with 726523) 3

28 723574 Strap, ground 1
Nut, hex, 1/4" UNC 1
Screw, cap, hex head, 1/4" x I" UNC 1
Washer, cut, 1/4" 1
Washer, lock, Shakeproof, 5/16" internal
teeth 2

* See Note Followine: Reference No. 38

I r: ~~+; ~". rI\

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 341

STARTING EQUIPMENT
tUsed on Serial Nos. 44GM3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

29 724266 Brace, generator (525 Watt) 1
29 726521 Brace, generator (750 Watt) 1

Nut, hex, 5/16" UNC (Used with 724266) 1
Nut, hex, 3/8" UNC (Used with 726521) 1

Screw, cap, hex head, 5/16" x 1-1/4" UNC
(Used with 724266) 1
Screw, cap, hex head, 3/8" x 3-1/2" UNF
(Used with 724266) 1
Screw, cap, hex head, 3/8" x 1-1/2" UNC
(Used with 726521) 1
Screw, cap, hex head, 3/8" x 3-1/2" UNF
(Used with 726521) 1

Washer, cut, 5/16" (Used with 724266)
Washer, cut, 3/8" (Used with 726521) 1

Washer lock, 5/16" (Used with 724266) 2
Washer, lock,3/8" (Used with 724266) 1
Washer, lock, 3/8" (Used with 726521) 3

30 724271 Belt, generator 1

31 7242q2 Pulley. I!enerator (525 Watt) 1
31 726524 Pulley, generator (750 Watt) 1

7.7 72.4f.70 Snacer (525 Watt) 1
32 426335 Spacer (750 Watt) 1

B 7250SQ Cable - battery to solenoid 1
34 *728494 Motor, starting (Incl. Ref.--Nos. 11thru 19) 1 44GM5292 +, Except 5295, 5316,

5319, 5328, 5331, 5334, 5337,
5340. 5343 5371and 5418.

34 *726030 Motor, starting (Incl. Ref. Nos. 11 thru 19) 1 44GM3200thru 44GM5291,Also
5295, 5316, 5319, 5328, 5331.
5334 5337 5340 5343 5371and
5418.

Screw, cap, hex socket head, 5/8" x 1-1/2" UNC 1
Screw, cap, hex head, 5/8" x 1-1/2" UNC 2
Washer, lock, 5/8" 3

35 726999 Harness, long 1
36 4P 2565 Clamp 1

*NOTE: See Note FollowingRef. No. 38.
(Continued)

j
440 MG

PRINTED IN U S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMB-ERAND DESCRlPTION



341A ALWAYS GIVE MODEL AND SERIAL NUMBER

STARTINGEQUIPMENT
(Used on Serial Nos. 44GM3200and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

37 423336 Clamp I
37 424243 (Replaced by 423336)

Screw cap, hex head 5/16" x 1/2" UNC 1
Washer, lock, 5/16" 1

38 720462 Clamp 3
38 424243 (Replaced by 720462)

Screw cap hex head 5/16" x 1/2" UNC 1
Washer, lock, 5/16" 1

I * Sold only as a complete unit. Individual
renlacement narts must be oftained from a
United Motor Service Dealer.

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 S ERIA L NUM BER 341 B

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS 440 MG



~z
c =o "
z ~o ..
~ 1-
o
:II
C
f'II
:II

~
~
1/1

m-<
:II
f'II
"1'1
f'II
:II
f'II
Zo
f'II

Z
C~
m
f'II

~

)-

~
~
Gl
<:
f'II

~
:II~
Z
C~
m
f'II
:II
)­
Z
C
C
f'II

~
:!Isz

~20
~19
,.....---6

../~
i/ <f'
6 7 II~_ o __ I?

14--
12_"""'"

13~~
12~()

~ __ 13

,) 12

l\o 0



ALWAYS GIVE MODEL AND SERIAL NUMBER 343

HOODTOP MOTORPANEL, LOWERHOODSIDES
(Used on Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 722543 Panel, motor 1
2 Screw, cap, hex head, 1/2" x 1-1/4" UNC 4
3 Washer, lock, 1/2" 4
4 Washer, cut, 1/2" 4
5 722575 Side, hood, L. H. lower (Used on R. H. side of grader) 1
6 Screw, cap, hex head, 3/8" x 3/4" UNC 6
7 Washer, lock. 3/8" 7
8 Washer, cut, 3/8" 5
9 Nut, hex, 3/8" UNC 1
10 722576 Side, hood, R.H. lower (Used on L.H. side of zrader) 1
11 Screw, cap, hex head, 3/8" x 3/4" UNC 6
12 Washer, lock, 3/8" 7
13 Washer cut 3/8" 1
14 Nut, hex, 3/8" UNC 1
15 722612 Hood 1
16 Screw can, hex head 3/8" x 1-1/4" UNC 4
17 Washer, lock, 3/8" 4
18 Washer, cut, 3/8" 4
19 s,......,'" ,.."",,..hin., flat head, 3/8" x 1-1/o» TTNr. ?
20 Washer, lock, Shakeproof, 3/8" external teeth

(countersunk) 2
21 Washer lock 3/8" 2
22 Nut, hex, 3/8" UNC 2
23 Bolt, machine, hex head, 3/8" x 2" UNC 2
24 Washer lock 3/8" 2
25 Washer, cut, 3/8" 2

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



344 ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD TOP, MOTOR PANEL, LOWER HOOD SIDES
(Usedon Serial Nos. 1500thru 3199)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 345

HOODTOP, MOTORPANEL, LOWERHOODSIDES
(Used on Serial Nos. 1500thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404968 Panel, rear motor 1
2 Screw, cap, hex head, 1/2" x 1" UNC 4
3 Washer, cut, 1/2" 4
4 Washer lock, 1/2" 4

5 405050 Side, R.H. lower hood 1 44GMl500 thru 44GM3l99
5 405050 Side, R.H. lower hood 1 44C2097 thru 44C3199

Also 44C1902and 44C1932
5 405052 Side, R.H. lower hood 1 44C1500 thru 44C2096,

Except 44C1902and 44C1932

6 Nut, hex, 3/8" UNC 1
7 Screw cap, hex head 3/S" x 3/4" UNC 5
8 Screw, cap, hex head, 3/S" x L" UNC 1
9 Washer, cut, 3/8" 3
10 Washer lock 3/8" 7

11 405051 Side, L.H. lower hood 1 44GM1500 thru 44GM3199
11 405911 Side, L. H. lower hood (For graders powered bv

Cummins engine equipped with 1200Watt generator) 1
11 405051 Side, L.H. lower hood 1 44C2097 thru 44C3199,

Also 44C1902and 44C1932
11 405053 Side, L.H. lower hood 1 44C1500 thru 44C2096,

Except 44Cl902 and 44C1932

12 Nut, hex, 3/S" UNC 1
13 Screw, cap, hex head 3/8" x 3/4" UNC 5
14 Screw, cap, hex head, 3/S" x L" UNC 1
15 Washer, cut, 3/8" 3
16 Washer lock 3/8" 7
17 405460 Cover 1 44C2097 thru 44C3199,

Also 44C1902and 44C1932
18 725711 Screw 1 44C2097 thru 44C3199

Also 44C1902and 44C1932
19 725710 Washer 2 44C2097 thru 44C3199,

Also 44C1902and 44C1932

20 724316 Hood 1 44GM1500 thru 44GM3199
20 724313 Hood 1 44C2097 thru 44C3199

Also 44C1902and 44C1932
20 724682 Hood 1 44C1500 thru 44C2096,

Excent 4.4.r.l !lO? and 44C1932

21 Nut, hex, 3/8" UNC 2
22 Screw cap hex head a/s« x 2" nxc 2

23 Screw, cap, hex head, 3/8" x 3/4" UNC 4
24 Screw, machine, flat head, 3/8" x 1-1/2" UNC 2
25 Washer cut !l/R" R ,

26 Washer, lock, 3/8" 8
27 Washer, lock, Shakeproof, (countersunk) 3/8"

external teeth ?

440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



34& ALWAYS GIVE MODEL AND SERIAL NUMBER

HOODTOP ANDLOWERHOODSIDES
(Used on Serial Nos. 3200 and Later)

•

PRINTED IN U.8.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 347

HOODTOP ANDLOWERHOODSIDES
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 407321 Hood 1 44CS273 +
1 4U6193 Hood 1 44C3200 thru 44CS272
1 407321 Hood 1 44GM5S61 + Except

44GM6164thru 44GM6202,
44GM6212and 44GM6215

1 406179 Hood 1 44GM3200thru 44GM5S60,Also
44GM6164thru 44GM6206,
44GM6212and 44GM6215

Nut, hex, 3/S" UNC 2
Scr'ew , cap, nex head, 3(8' x 3(4 UNC 4
Screw, cap, hex head, 3/S" x 1-1/4" UNC 2
Washer, lock, 3/S" S

2 72S222 Bar 1 44CS273 +
2 72S222 Bar 1 44GM5S61 + Except

44GM6164thru 44GM6206,
44GM6212and 44GM6215

Nut, hex, 3(S" UNC 2
Screw, cap, hex head, 3/S" x i-r/s« UNC 2
Washer, lock, 3/S" 4

3 727965 Bolt, hook (short) 1 44CS273 +
3 727965 Bolt, hook (short) 1 44GMSOOO +
3 726220 Bolt, hook (long) 1 44CS273 +
3 726220 Bolt, hook (long) 1 44GMSOOO +
3 726220 Bolt hook_LloJ!g}_ 2 __4A.C_32j}_Q_ thrn 44CR272
3 726220 Bolt, hook (long) 2 44GM3200thru 44GM7999

Washer, cut, 5/16" 2

4 720552 Nut, lock 2

5 407644 Side, hook, R.H. lower 1
5 406173 (Replaced by 407644)

Nut, hex, 3/S" UNC 1
Screw, cap, hex head, 3/S" x 3/4" UNC 3
Screw cap hex head 3/S" x 1-1/4" UNC 1
Washer, cut, 3/S" 2
Washer, lock, 3/S" 5

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



347A ALWAYS GIVE MODEL AND SERIAL NUMBER

HOODTOP ANDLOWERHOODSIDES
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Continued)

6 407645 Side, hood, L.H. lower 1 44GM3200 +
6 407646 Side, hood, L.H. lower 1 44C4788 +
6 407645 Side hood L.H. lower 1 44C3200thrt 44C4787
6 406174 (Replaced by 407645)
6 406666 (Replaced by 407646)

Nut, hex, 3/8" UNC 1
Screw, cap, hex head, 3/8" x 3/4" UNC 3
Screw cap hex head 3/8" x 1-114".nsc 1
Washer, cut, 3/8" 2
Washer, lock, 3/8" 5

+ - All later serial numbers.
PRINTED IN U.S.A.

00 NOT ORDER PARTS RV RFFI':RI':NCE NUMBERS ALWAYS GIVE PART NUMBER AND OF!';r.c>''''''''''''



341B

-NOTES-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



348 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR AND CONNECTIONS
(Used on Serial. Nos. 1 thru 1499)

.".....
~
C> .... ~ C':I~ ~ ........
I I I I

~66h
I
I
I

GO

~~-~
/ : ~ ..I I :,~

~~ ,/ ~
I I
I I

10 =~ ~

PAINTED IN U.•. A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 349

RADIATORANDCONNECTIONS
(Used on Serial Nos. 1 thru 1499)

Ref. I.H.C. DESCRIPTION No.
No. Part No. Req'd Serial Number

55870DD Radiator (Incl. Ref. Nos, 3 thru 9 18 19 21 22
28 and 30) 1

2 55872D Grille, radiator 1
Screw, cap, hex head, 3/8" x 3/4" UNC 16
Washer, lock, 3/8" 16
Washer, 13/32" I. D. x 718"O.D. x No. 16 gao 16

3 50129DA Core, radiator 1
4 52033D Gasket, overflow pipe 1
5 50138DX Pipe, radiator overflow (with sleeve) 1
6 50135D Stiffener, upper rear radiator core 1

Screw, cap, hex head, 3/8" xl" UNC 9
Washer, lock, 3/8" 9

7 6988DB Spacer, R.H. radiator core 1
Screw, cap, hex head, 1/2" x 1-3/4" UNC 8
Washer, lock, 1/2" 8

8 6986DB Tank, UPPerwater 1
9 50126DA Gasket 2
10 42dl0D Handle, cap clamp (withbolt) 1

Pin. cotter 5/32" x 3/4" (brass) 1
11 5913D Cover, cap 1
12 255047R3 Gasket, cap 1
13 42158D Clamp cap 1
14 42611D Cap, radiator (Incl. Ref. Nos. 10 thru 13) 1
15 22383D Gasket, inlet elbow 1

16 263349R2 Elbow, inlet 1
16 6990D (Replaced by 263349R2)

Screw, cap, hex bead, 3/8" x 1-1/4" UNC 2
Washer, lock, 3/8" 2

17 357S70R91 Clamp, inlet hose 2
17 S1448H (Replaced by 357870R91)

18 50137D Stiffener, front radiator core 2
Screw, cap, hex head, 3/8" x 1-1/4" UNC 22
Washer lock 3/8" 9.2

19 27307D Clip, overflow pipe 1
Screw, cap, hex bead, 3/8" x 3/4" UNC 1
Washer lnr.k !'IIII" 1

21 50136D Stiffener, lower rear radiator core 1
Screw, cap, hex bead, 3/8" x 1-1/8" UNC 9
Washer lock 3/S" 9
Screw, cap, hex head, 5/16" x L"UNC S
Washer, lock, 5/16" 8
Nut hex 5/16" 8

(ContiIllled)

440MG
PRINTED IN u.......

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



350 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATORANDCONNECTIONS
(Used on Serial Nos. 1 thru 1499)

Ref. I.H. C. DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

22 252686Rl Tank, lower water 1

23 357870R91 Clamp, outlet hose 2
23 81448H (Replaced by 357870R9l)

24 263351R2 Hose, outlet elbow (bellows type) 1
24 51988D (Replaced by 26335lR2)

25 263350Rll Elbow, outlet 1
Screw, cap, hex head, 3/8" x 1-1/4" UNC 3
Washer lock 3/8" 3

26 252690R2 Gasket, outlet elbow 1
27 263351R2 Hose, inlet (bellows type) 1
28 27843D Plug, drain 1
30 6987DB Spacer, L. H. radiator core 1

Screw, cap, hex head, 1/2" x 1-3/4" UNC 8
Screw, cap hex head 1/2" x 1-1/2" UNC 12
Washer, lock, 1/2" 8

31 263348R2 Sheet, R.H. fan housing: 1
31 50140DA (Replaced by 263348R2)

Screw, cap, hex head, 3/8" x 5/8" UNC 5
Washer, lock, 3/8" 5

32 263347R2 Sheet L.H fan housing 1
32 50139D (Replaced by 263347R2)

Screw cap, hex head. 3/8" x 5/8" UNC 6
Washer, lock, 3/8" 6

Adams
Part No.

35 427046 Elbow, drain 1

36 427047 Nipple, drain pipe (Used whengrader is not equipped
with tire pump) 1

36 428443 Nipple, drain pipe (Used when grader is equippedwith
tire pump) 1

37 428844 Elbow standard 1
38 662152 Plate, radiator name ("ADAMS'? 1

Screw, metal, oval head, #8 - 32 x 1/2" Type A 4

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

------------------ - - - - -



----- - ----------------

ALWAY S G IV E MOD ELAN 0 S ER IA L NUMBER 351

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



352 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR AND CONNECTIONS
(Used on Serial Nos. 1500 thru 3199)

0)- .....

O__ ~

«>-- ..........

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 353

RADIATORANDCONNECTIONS
(Used on Serial Nos. 1500thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404962 Flange, radiator (upper) 1
2 Screw, cap, hex head, 1/2" x 1" UNC 2
3 Washer, lock, 1/2" 2

4 405033 Flange, radiator (lower) 1 44C3136 thru 44C3199,
Also 44C2BB4

4 405505 Flange, radiator (lower) 1 44C2097 thru 44C3135 Except
44C28B4,Also 44C1902and

44C1932
4 405033 Flange, radiator (lower) 1 44C1500 thru 4402096 Except

44C1902and 44C1932
4 404962 Flange, radiator (lower) 1 44GM1500 thru 44GM3199

5 Screw, cap, hex head, 1/2" x L" UNC 2
6 Washer, lock, 1/2" 2
7 404969 Grille, radiator 1
8 Screw, cap, hex head, 3/B" x 3/4" UNC 16
9 Washer, cut, 3/B" 16
10 Washer_._lock--,_3/B" 16

11 405044 Shroud, R.H. fan 1 44GM1500thru 44GM3199
11 724312 Shroud R.H. fan 1 44C2097 thru 4403199 Also

44C1902and 44C1932
11 724909 Shroud, R. H. fan 1 44C1500 thru 44C2096, Except

44C1902and 44C1932

12 Screw, cap, hex head, 3/B" x 1/2" UNC 6
13 Washer cut 3/B" 1\
14 Washer, lock, 3/8" 6

15 405045 Shroud, L. H.._ fan 1 44GM1500 thru 44GM3199
15 724525 Shroud, L.H. fan 1 44C2097 thru 44C3199, Also

44C1902and 44C1932
15 724910 Shroud, L. H. fan 1 44C1500 thru 1I.1I.r.,)IlQ~ F!xClAnt

44C1902and 44C1932

16 Screw cap hex head 3/B" x 1/2" UNC 6
17 Washer, cut, 3/B" 6
IB Washer, lock, 3/B" 6
19 472992 Gasket radiator cap 1
20 474995 Tank, upper water 1
21 474996 Tank, lower water 1
22 PIIll( ~ "m..,...", h .."rI 1/9." 1
23 474997 Spacer, R. H. radiator core (Used on left hand side of

grader) 1
24 47499B Spacer, LH. radiator core (Used on right hand side

of grader) 1
25 474999 Core, radiator 1

(Continued)

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY·REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



354 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATORANDCONNECTIONS
(Used on Serial Nos. 1500thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)
26 474582 Cap, radiator (Incl. Ref. No. 19) 1
26 475003 (Replaced by 474582)
27 475005 Gasket 2

28 672152 Plate, radiator name 1
29 Screw, metal, oval head, #8 - 15x 3/4" Type A 2
30 Screw metal oval head #8 15x1"TvneA 2
31 724231 Clamp, hose 4
32 724264 Gasket, flange radiator 2

33 724302 Hose, flexible (inlet) 1 44GM1500 thru 44GM3199
33 724303 Hose, flexible (inlet) 1 44C1500 thru 44C3199

34 724303 Hose, flexible (outlet) 1 44GM1500 thru 44GM3199
34 724304 Hose, flexible (outlet) 1 44C2097 thru 44C3135, Except

d.d.r.?SlSld. Al ..n d.d.r.1CIO? and

44C1932
34 724678 Hose, flexible (outlet) 1 44C1500 thru 44C2096, Except

44C1902and 44C1932

35 724453 Radiator (Incl. Ref. Nos. 19 thru 27) 1
36 Screw can hex head 5/8" x 2" UNC 6
37 Washer, lock, 5/8" 6
38 405032 Tube, lower water tank 1 44C3136 thru 44C3199, Also

44C.2884
39 Plug, pipe, square head, 3/8" (Dry seal type) 1 44C3136 thru 44C3199, Also

44C2884
40 723508 Hose lower radiator ? 44.C!'Il!'1R fh rn 4.4.C!'Il !HI Also

44C2884
41 724231 Clamp, lower radiator hose 2 44C3136 thru 44C3199, Also

"AI""'<><>"

,-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 SERIA L NUMBER 355

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



356 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR AND CONNECTIONS
(Used on Serial Nos. 3200and Later)

14 6

/
18 ~

16
17

12

II

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 357

RADIATORANDCONNECTIONS
(Used on Serial Nos. 3200 and Later)

Ref. Adams
DESCRIPTION No.No. Part No. Req'd Serial Number

1 404962 Flange, upper radiator 1
Screw, cap, hex head, 1/2" xl" UNC 2
Washer, lock, 1/2" 2

2 405775 Flange, lower radiator (For graders powered by
Cummins engine) 1

2 406190 Flange lower radiator (For zr aders powered bv
GMengine) 1

Screw, cap, hex head, 1/2" xl" UNC 2
Washer, lock, 1/2" 2

3 726293 Shroud, R.H. fan (For graders powered by Cummins
engine) 1

3 406164 Shroud, R.H. fan (For graders powered by GMengine) 1

Screw, cap, hex head, 3/8" x 1/2" UNC 6
Washer, cut, 5/16" 6
Washer, lock, 3/8" 6

4 726293 Shroud, L.H. fan (For graders powered by Cummins
enztne) 1

4 406165 Shroud, L. H. fan (For graders powered by GMengine) 1

Screw cao hex head 3/8" x 1/2" UNC 6
Washer, cut, 5/16" 6
Washer, lock, 3/8" 65 472992 Gasket, radiator cap 1

6 474582 Cap, radiator (Incl. Ref. No.5 1
6 475003 (Replaced by 474582)
7 475311'1 'T',mk nDDAr water 1
8 475317 Tank, lower water 1
9 475318 Spacer, R.H. radiator core(Used on L.H. side of grade r) 1

10 475319 .Bnacer T,. H_ r-adiator-co'refllsed on R H. Aideof zrad r\ 1
11 475320 Core, radiator 1
12 475322 Gasket 2
13 720462 Clamo 2 3?00 thl"ll 1l31J.14 724068 Elbow, tubing 1 3200 thru 831415 724087 Nut, tubing 1 3200 thru 831416 724231 Clamp, hose 4
17 724264 Gasket, flange 2
18 724303 Hose, upper radiator 1

19 724678 Hose, lower radiator (For graders powered by
Cummins engine) 119 724303 Hose, lower radiator (For zraders powered bv GM
engine) 1

(Continued)
_·-1

440MG
PRINTEDIN U.S.....

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



358 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATORANDCONNECTIONS
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

20 726068 Tube (overflow) 1 3200 thru 8314
726144 Radiator lInc!. Ref. Nos. 5 thru 12) 1

Screw, cap, hex head, 5/8" x 2" UNC 6
Washer, lock, 518" 6
Phu! pipe sauare head 1/2" N P T 1

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN D S ERIA L NUM BER 359

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



360 ALWAYS GIVE MODEL AND SERIAL NUMBfR

RADIATORGRILLE
(Used on Serial Nos. 3200 and Later)

PRINTED IN U.•.••

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 361

RADIATORGRILLE
(Used on Serial Nos. 3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Reqd Serial Number

1 405646 Cover 2
Nut, hex, jam, 1/4" UNC 8
Washer, lock, 1/4" 8

2 406217 Grille radiator I
Screw, cap, hex head, 5/16" x 1/2" UNC 12
Screw, cap, hex head, 5/16" x 3/4" UNC 2
Washer lock ShakeQroof 5L_16"external teeth 14

3 406222 Grille 1
Screw, cap, hex head, 5/16" x 1/2" UNC 4
Washer lock Shakeproof 5/16" external teeth 4

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
!

co
z
o
-I
o
;u
C
I'll
;u
'U>;u
-I
III
ID-<
;U
I'll
"II
I'll
;U
I'll
Zo
I'll

Z
C
3:
ID
I'll
;U
III

>r
:E
~
III
G'I
<:
I'll

~
;U
-I
Z
C
3:
ID
I'll
;U

>Z
C
C
I'll

~
;U

~
(5
Z

8-09
10 \.'\ '07--0
" 19

14 V
~ ..

20O~ 15

4

206 20C 200-. \~
11» 00

---32

201---

~<J
~I



ALWAYS GIVE MODEL AND SERIAL NUMBER 363

AIR CLEANER AND CONNECTIONS (OIL BATH)
(UsedonSerial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

1 404152 Elbow, air cleaner 1

2 Washer, lock, 3/8" 4
3 Nut, hex, 3/8" UNC 4

4 404282 Hose (Incl. spring) 1
4 722533 (Replaced bv 404282)

5 425941 Pre-cleaner, air (Incl. Ref. Nos.6thrull)
(Optional) 1

5 723810 Cap, air stack (optional) 1

6 472695 Jar dust glass 1
7 472696 Gasket, rubber 1
8 472697 Clamp 1

9 472815 Clamp 1
10 Bolt, machine, hex head, 5/16" x 1-1/4" UNC 1
11 Nut, hex, 5/16" UNC 1
13 721121 Nut brass 1
14 721486 Clamp 2
15 722522 Tube, air cleaner 1
17 722616 Hose 1
18 722649 Hose 1
19 722783 Tube 1
2Q 722875 rl",.,..,n air cleaner base 4
20A 404257 Support. air cleaner pipe 1
20E Screw, cap. hex head. 5/16" x 3/4" UNC 2
20r w" s h .. r-. l.ock "/]f," ,},

20:C Washer. cut. 5/16" 2 I
I

1. H. C.
Part No.

21 50529D Gasket. air cleaner pipe flange 1
22 55918DAX Bracket. air cleaner 2
23 Screw, machine. fillister head,

3/8" x 1_1/2" UNC 2
24 Washer, lock. 3/8" 2
25 Nut. square. 3/8" UNC 2
26 Bolt. machine. hex head. 1/2" x 3-1/2" UNC 4
27 Washer, lock. 1/2" 8
28 Nut, hex. 1/2" UNC 4

29 *267707R9 Cleaner. air (Incl. Ref. Nos. 30,31,32 and 35) 1 1220 thru 1499. Except 1Z35
and 1241 - Also on 1214.

29 *251220R9 (Replaced by 267707R91)
29 *251219R9 (Replaced by' 267707R91)

30 252342R9~ Body. air cleaner 1

* NOTE: If original air cleaner has been replaced

I
on graders, Serial Nos. 1 thru 1219. Except
1214. Also 1235 and 1241, then parts will have
to be ordered as listed for current graders.

(Continued) 440MG

PRINTEDIN u.s .•.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



364 ALWAYS GIVE MODEL AND SERIAL NUMBER

AIRCLEANERANDCONNECTIONS(OILBATH)
(Used on Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

31 265731R91 Tray, air cleaner 1 1220thru 1499, Except 1235and
1241. Also used on 1214.

31 252343R91 Tray, air cleaner 1 1 thru 1219, Except 1214. Also
used on 1235and 1241.

32 268785R91 Cup, air cleaner oil 1 1220thru 1499, Except 1235and
1241. Also used on 1214.

32 252345R91 CuP air cleaner oil 1 1 thru 1219, Except 1214. Also
used on 1235and 1241.

33 252622Rl Elbow cylinder head breather restriction 2
34 252624R91 Elbow, cylinder head breather restriction (Incl. Ref.

Nos. 13 and 33) 2
35 255063R91 Clamo oil CUPretaininz 1

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAY S G IV E MOD ELAN D S E R IA L NUMBE R 365

- NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



366 ALWAYS GIVE MODEL AND SERIAL NUMBER

Am CLEANER AND CONNECTIONS .(OIL BATH)
(Usedon Serial Nos. 44GM1500thru 44GM2033)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 367

AIRCLEANERANDCONNECTIONS(OILBATH)
(Used on Serial Nos. 44GM1500thru 44GM2033)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404965 Bracket air cleaner 1
2 Bolt, carriage, 3/S" x 1-1/4" UNC 4
3 Nut, hex, 3/S" UNC 4
4 Washer lock 3/S" _4_

5 405423 Elbow, flexible (with spring) 1
6 472695 Jar, glass dust 1
7 472696 Gasket, rubber 1
S 472697 Clamp 1
9 474336 Body, air cleaner 1
10 474337 Tray, air cleaner 1
11 47433S Rod, side 2
12 474339 Cup, oil, air cleaner 1
13 474340 f-Gasket, rubber 1
14 474341 Band, air cleaner (Incl. Ref. Nos. 15, 17 and 19) 2
15 Nut, square, 5/16" 2
16 Nut, hex, 3/S" UNC 4

I 17 Screw, machine, round head, 5/16" x 1-1/2" UNC 2I Screw, cap, hex head, 3/S" x 3" UNC 4IS
f-_liL Washer. Ig_c&_5/16" 4
20 Washer, lock, 3/S" S
21 474429 Clamp, air pre-cleaner 1
22 Bolt machine .hex head 5/16" x 1-1/4" UNC 1
23 Nut, hex, 5/16" UNC 1
24 662631 Inlet, air 1
2!i Screw can hex head 3/S" x 1-1/4" UNC A
26 Washer, lock, 3/S" 4
27 723516 Cap, air intake (optional) 1
2S 7237S6 Pre-cleaner air lIncl Ref Nos 6 thru S and 21

thru 23) (optional) 1
29 724244 Clamp, hose 4
30 724273 Tube 1
31 724301 Hose, flexible hump 1

I

440MG I
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



368 ALWAYS GIVE MODEL AND SERIAL NUMBER

Am CLEANER AND CONNECTIONS (OIL BATH)
(Used on Serial Nos. 44C1500or 44GM2034and Later)

20 22}
23 ·21
24

12

9 II 7 5

I
28 16

15

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 369

Am CLEANERANDCONNECTIONS(OILBATH)
(Used on Serial Nos. 44C1500or 44GM2034and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 406550 Bracket, air cleaner 1 44C8273 +
1 722026 Bracket, air cleaner 1 44C3200 44C8272
1 407630 Bracket, air cleaner 1 44OM8000 +
1 407320 Bracket, air cleaner 1 440M6906thru 44GM7999
1 726199 Bracket air cleaner 1 440M3200thru 44GM6905
1 404979 Bracket, air cleaner 1 44C2097 thru 44C3199
1 405345 Bracket, air cleaner 1 44C1500 thru 44C2096
1 404965 Bracket air cleaner 1 d.4r.M?O!'ld.thrn d.d.r.M!'l199

2 Bolt, carriage, 3/8" x 1-1/4" UNC(Used with
722026 726199 404979 405345and 404965) 4

2 Screw, cap, hex head, 7/16" x 1-1/4" UNC (Used
with 407670and 406550) 4

2 Screw, cap, hex head, 3/8" x 2-1/2" UNC(Used
with 407320) 4

3 Nut, hex, 3/8" UNC(Used with 722026, 726199,
404979, 405345 and 404965) 4

4 Washer, cut, 7/16" (Usedwith 407630and 406550) 4
4 Washer, cut, 3/8" (Used with 722026, 726199,

404979, 405345, 404965and 407320) 4

5 7:.::9486 Band, air cleaner 2 44OM6906 +
5 726168 Band, air cleaner 2 44GM2400thru 44GM6905
5 475068 Band, air cleaner 2 44GM2034thru 44GM2399
5 726225 Band, air cleaner 2 44C2400 thru +
5 405346 Band, air cleaner 2 44C1500 thru 44C2399
5 405068 (Replaced bv 475068)

6 Nut, hex, 5/16" UNC(Usedwith 726168, 475068,
405346 and 405068) 2

7 Nut, hex, 3/8" UNC 4
8 Screw, machine, round head, 5/16" x 1-1/2" UNC

(Used with 726168, 475068, 405346and 405068) 2

9 Screw, cap, hex head, 3/8" x 1-1/4" UNC (Used
with 726225and 729486) 3

9 Screw, cap, hex head, 3/8" x 1-3/4" UNC (Used
with 726225and 729486) 1

9 Screw, cap, hex head, 3/8" x 3-1/4" (Used with
726168, 475068, 405346and 405068) 4

10 Washer, lock, 5716" (Used with 726168, 475068,
405346 and 405068) 4

(Continued)

+ - All later serial numbers 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



370 ALWAYS GIVE MODEL AND SERIAL NUMBER

Am. CLEANERANDCONNECTIONS(OILBATH)
(Used on Serial Nos. 44C1500 or 44GM2034and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req·d Serial Number

(Continued)

11 Washer, cut, 3/8" (Used with 726225 and 729486) 4
11 Washer, lock, 3/8" 8

12 475731 Body 1 44OM6906 +
12 475063 Body (Incl. Ref. Nos. 13 and 14) 1 440M2034thru 44OM6905
12 475058 Bodv (lncl , Ref. Nos. 13 and 14) (For graders

powered by Cummins engine) 1

13 475729 Rod, side 1 44OM6906 +
I;:! 4n)'{;:!u Band, clip 1 44OM6906 +
13 475064 Band (with rods) 1 440M2034thru GM6905
13 475059 Band (with rods) (For graders powered by Cummins

engme) 1

14 475728 Element, removable 1 44OM6906 +
14 475065 Pre-filter 1 44OM2034 thru 44GM6905
14 475060 Pre-filter (For graders powered by Cummins engine) 1

15 475726 Cup 1 44OM6906 +
15 475066 Cup 1 440M2034thru 44OM6905
15 475061 Cup (For graders powered bv Cummins engine) 1

16 475727 Cup, inner oil 1 44OM6906 +
16 475067 Disc 1 44OM20ll4thru 4.4.r.MR!:}Ofi

16 475062 Disc (For graders powered by Cummins engine) 1

17 724244 Clamp, hose 4 44C1500 +
17 727090 Clamp, hose 4 44OM3200 +
17 724244 Clamp, hose 4 440M2034thru 44OM3199

18 729876 Tube 1 44OM8000 +
18 729496 Tube 1 440M6906thru 44GM7999
18 724273 Tube 1 440M2034thru 44GM6905
18 524787 Tube 1 44C8273 +
18 727059 Tube 1 44C3200 thru 44C8272
18 724671 Tube 44C1500 thru 44C3199
19 723500 Spring, compression (For graders powered by GM

engine) 1
19 724674 Spring, compression 1 44C3200 + Also 4.4r,1!100

thru 44C2096, Except 44C1902
and 44C1932

I<:v '(<:1I4tl:) cap, air intake 1 44OM6906 +
20 725281 Cap, air intake 1 440M2034thru 44OM6905
2'0 725391 Cap, air intake (For graders powered by Cummins

engme) 1

(Continued)

440 MG + - All later serial numbers

PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 370A

AIRCLEANERANDCONNECTIONS(OILBATH)
(Used on Serial Nos. 44C1500or 44GM2034and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req·d Serial Number

(Continued)

21 725282 Pre-Cleaner, air (Incl. Ref. Nos. 22 thru 24)
(For graders powered by GMengine) 1

21 725392 Pre-Cleaner, air (Incl. Ref. Nos. 22 thru 24)
(For graders powered by Cummins engine) 1

22 475079 Head 1
23 475080 Cup 1

24 475082 Body (For graders powered bv GMengine) 1
24 475081 Body (For graders powered by Cummins engine) 1

25 405423 Elbow, flexible (with spring) (For graders powered bv
GMengine) 1

25 * Elbow, rubber (900) 1 44C3200 +, Also 44C1500
thru 44C2096 Except 44C1902
and 44C1932

25 * Elbow, rubber (450) 1 44C2097thru 44C3199, Also
44C1902and 44C1932

26 724301 Hose, flexible hump (For graders powered by GM
enztne) 1

26 * Hose, hump 1 44C3200 +, Also 44C1500
thru 44C2096, Except 44C1902
and ,L1(", Q'I,)

26 725489 Hose, hump 1 44C2097thru 44C3199, Also
44C1902and 44C1932

27 662780 Inlet, air 1 44C8273 +

27 662738 Inlet, air 1 44C3200thru 44C8272
27 662739 Inlet, air 1 44OM3464 +

27 662631 Inlet, air 1 44OM2034thru 44OM3463

Screw, cap, hex head, 5/16" x 1-1/4" UNC
(Used with 662739) 4
wasner, LOCK, 'af 10' (Used Wltn ooznl9) 4

28 728847 Brace 1 44C8273 +

28 728847 Brace 1 44OM8000 +

ZlS 729498 Brace 1 440M6906thru 44GM7999

Screw, cap, hex head, 3/8t! x 1-1/2" UNC (Used
with 729498) 2
Screw, cap, hex head, 7/16" x 1" UNC(Used with
728847) 2
Washer, cut, 3/8" (Used with 729498) 2
Washer, cut, 7/16" (Usedwith 728847) 2
Washer lock 3/8" (U'sedwith 72949R\ 2

Washer, lock, 7/16" (Used with 728847) 2

* - See NOTEon followingpage.
(Continued)

+ - All later serial numbers 440 MG

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

370B ALWAYS GIVE MODEL AND SERIAL NUMBER
Am CLEANERANDCONNECTIONS(OILBATH)

(Used on Serial Nos. 44C1500or 44GM2034and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Continued)

729487 Cleaner, air (Incl. Ref. No. 12 thru 16) 1 44GM6906 +
726011 Cleaner, air (Incl. Ref. No. 12 thru 16) 1 44GM2034thru 44GM6905
727306 Cleaner air (Incl. Ref. No. 12 thru 16)

(For graders powered by Cummins engine) 1

NOTE:

* Reference Nos. 25 and 26 without part numbers
are included to assist in identification and location.
When ordering: parts not identifierl contaot vonr
local Cummins Dealer

440 MG + - All later serial numbers

PRINTED IN U.S.A.



ALWAY S GIV E MOD ELAN 0 SERIA L NUMBER 371

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



371 A ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR CLEANER AND CONNECTIONS (DRY TYPE) (DONACLONE)
(Used on Serial Nos. 44GM3200 thru 44GM7999)

·........---5

_--13

11

nO

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 3718

AIRCLEANERANDCONNECTIONS(DRYTYPE) (DONACLONE)
(Used on Serial Nos. 44GM3200thru 44GM7999)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 728412 Bracket 1
Bolt, carriage, 3/8" x 1-1/4" UNC 4
Nut, hex, 3/8" UNC 4
Washer lock 3/8" 4

2 405096 Tube 1
3 475585 Cover, top 1
4 475591 Gasket too cover 1
5 475582 Screw, thumb 1
6 475593 Gasket, filter 1
7 475584 Gasket washer 1
8 728340 Cleaner, air (Incl. Ref. Nos. 3 thru 7 and 9 thru 13) 1
9 475595 Band, clip 1
10 475587 Bolt, dust cup 3
11 475597 Gasket, dust cup 1
12 475598 Cup, dust 1
13 475599 Element 1

14 662739 Inlet, air 1 3464 thru 7999
14 662631 Inlet air 1 3200 thru 3463

15 405423 Elbow, flexible (with spring) 1
16 724273 Tube 1
17 724301 Hose, flexible hump 1
18 474341 Band, air cleaner 2
19 72 saR1 Can 1

20 724636 Hose 1
21 727090 Clamp, hose 6
22 728409 Brace 1

Screw, cap, hex head, 5/16" x 3/4" UNC 2
Screw, cap, hex head, 5/16" x 4" UNC 1
Nut hex 5/16" UNC !'I

Washer, lock, 5/16" 6

440 MG
PRINTEOIN U.S,A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



371C ALWAYS GIVE MODEL AND SERIAL NUMBER

Am CLEANER ANDCONNECTIONS (DRY TYPE) (DONACLONE)
(Used on Serial Nos. 44C3200 thru 44C8272)

~'

•1

~ 1

~ ... 8
".......---5
~

~o !o

PIltINTKD IN U.•. A.

0-12

• 11

DO NOT ORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 3710

AIRCLEANERANDCONNECTIONS(DRYTYPE) (DONACLONE)
(Usedon Serial Nos. 44C3200thru 44C8272)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 724301 Hose, hump 1
;.: 4uou~o Tube, air cleaner 1
3 728698 Plate, mounting 1

Nut, hex, 3/8" UNC 5
Screw, cap, hex head, 3/8" x 1-1/4" UNC 5

4 406763 Tube, air cleaner 1
5 475582 Screw, thumb 1
6 475584 Washer, gasket 1
7 475592 Cover, top 1
8 475594 Gasket, top cover 1
9 475596 Clip, cover 3
10 475601 Gasket, filter 1
11 4'/5606 Band, clip 1
12 475608 Gasket, dust cup 1
13 475609 Cup, dust 1
14 475612 Element 1
15 .. Elbow, rubber (90V) (Cumminspart) 1
16 724328 Band, air cleaner 2

Screw cap hex head 3/8" x 1-1/8" UNC 4
Washer, lock, 3/8" 8

17 724636 Hose 1
18 725281 Cap, air intake 1
19 727090 Clamp, hose 4
20 728337 Cleaner, air (Incl. Ref. Nos. 5 thru 14) 1
21 728709 Clamp 1

Nut, hex, 5/16" UNC 3
Screw, cap, hex head, 5/16" x 3/4" UNC 2
Screw can hex head 5/16" x 4" TTNe 1
Washer, lock, 5/16" 6

*NOTE: Reference No. 15, without part number, is included
to assist in identification and location. Whenordering
part not identified, contact your local Cummins Dealer.

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



371E ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR CLEANER AND CONNECTIONS (DRY TYPE) (DOWACLONE)
(Used on Serial Nos. 44GM8000 or 44C8273 and Later)

6
~. ~ .. 7

5---0

~1

1-

9~ -

J7

~21
16

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 371F

Am CLEANERANDCONNECTIONS(DRYTYPE) (DONACLONE)
(Used on Serial Nos. 44GM8000or 44C8273and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 475587 Bolt (withnut) 7

2 475595 Band, clip (For graders powered by Cwnmins engine) 1
2 475626 Band, clip (For graders powered by GMengine) 1

3 475603 Nut, wing 3

4 475607 Band (For graders powered by Cwnmins engine) 1
4 475625 Band (For graders powered by GMengine) 1

5 728082 Band (For graders powered by Cummins engine) 1
5 728071 Band (For graders powered by GMengine) 1

Nut, hex, 3/8" UNC 2
Screw, cap, hex head, 3/8" x 1-1/4" UNC 2
Washer, cut, 3/8" 2
Washer, lock, 3/8" 4

6 729836 Spacer (For graders powered by Cwnmins engine) 4
7 728847 Brace 1

Nut, hex, 3/8" UNC 1
Screw, cap, hex head, 7/16" x 1" UNC 1
Screw can. hex head 3/8" x 1-1/4" UNC 1
Washer, cut, 7/16" 1
Washer, cut, 3/8" 2
Washer, lock, 7/16" 1
Washer, lock, 3/8" 2

8 407604 Plate, mounting 1
Screw can. hex head 71_16"x 1-1/4" UNC 4
Washer, cut, 7/16" 4
Washer, lock, 7/16" 4

9 729485 Cap, air intake 1

10 727090 Clamp, hose {For graders powered by Cummins engine 1
10 727169 Clamp. hose (For graders powered by GMenztnej 1

11 405423 Elbow, flexible (For graders powered by Cwnmins
engine) 1

11 729881 Elbow, flexible (For graders powered by GMengine) 1

12 407603 Elbow 1
13 724301 Hose, hump 1

14 407207 Tube (For zraders DOweredllv Cummins enzlne) 1
14 729876 Tube (For graders powered by GMengine) 1

(Continued)

440 MG
PRINT~D IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



311G ALWAYS GIVE MODEL AND SERIAL NUMBER

Am CLEANERANDCONNECTIONS(DRYTYPE) (OONACLONE)
(Used on Serial Nos. 44GM8000or 44C8273and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

15 * Elbow, rubber (900) (For graders powered by
Cummins engine) 1

15 405423 Elbow, flexible (For graders powered by GMengine) 1

16 662780 Intake, air (For graders powered by Cummins engine) 1
16 662631 Intake, air (For graders powered by GMengine) 1

17 727090 Clamp, hose (For graders powered by Cummins
engine) 3

17 727090 Clamp, hose (For graders powered by GMengine) 5

18 475600 Body(upper) (For graders powered by Cummins
engine) 1

18 475619 Body(upper) (For graders powered by GMengine) 1

19 475597 Gasket (For graders powered by Cummins engine) 2
19 475620 Gasket (For graders powered by GMengine) 2

20 475602 Element (For graders powered by Cummins engine) 1
20 475621 Element (For graders powered bv GMengine) 1

21 475604 Gasket (For graders powered by Cummins engine) 1
21 475622 Gasket (For graders powered by GMengine) 1

22 475605 Body(lower) (For graders powered by Cummins
engine) 1

22 475623 Body(lower) (For graders powered by GMengine) 1

23 475598 Cup, dust (For graders powered by Cummins engine) 1
~;i 475{j~4 cup, dust t.l!'orgraders powered by GMengine) 1

728069 Cleaner, air (Incl. Ref. Nos. 1 thru 4 and 18 thru 23)
(For graders powered by Cummins engine) 1

728070 Cleaner, air (Incl. Ref. Nos. 1 thru 4 and 18 thru 23)
(For graders powered by GMengine) 1

Nut, hex, 3/8" UNC 2
Screw, cap, hex head, 3/8" x 1-1/4" UNC 2
Washer, cut, 3/8" 2
Washer, lock, 3/8" 4

*NOTE: Reference No. 15, without part number, is included
to assist in identification and location. Whenordering
part not identified, contact your local Cummins Dealer

PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



371H

- NOTES-

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS



372 ALWAYS GIVE MODEL AND SERIAL NUMBER

MUFFLER ANDEXHAUSTPIPES

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 373

MUFFLER ANDEXHAUSTPIPES

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 407484 Flange, exhaust 1 44GM5894 +
1 404956 Elanze. exhaust 1 44GM1500 thru 44GM5893
1 404963 Flange, exhaust 1 44C2097 thru 44C3199, Also

44C1902 and 44C1932
1 405111 Pipe, exhaust 1 44C3200 +, Also 44C1500 thru

44C2096, Except 44C1902 and
44C1932

Screw, cap, hex head, 1(2" x 2" UNC (Usedwith
404963) 4
Nut, hex, 1(2" UNC (Used with 404963) 4
Washer, lock, 1(2" (Used with 404963) 4

2 404967 Muffler (Incl. Ref. No. 2A) 1 1500 +
2A 475579 Clamp 1
3 404759 Pipe, exhaust (Used with muffler) (For graders power-

ed by IHC engine) 1 1 thru 1499
3 404760 Pipe exhaust (Used without muffler) {For zraders

powered bymc engine) 1 1 thru 1499
3 427689 (Replaced by 404759)
3 425617 (Reolaced hv 404760)

4 427687 Muffler (For graders powered bymc engine) 1 1 thru 1499

5 723851 Clamp, exhaust pipe (same as mc part number
23132-D) (For graders powered bymc engine) 2 1 thru 1499

5 403361 (Replaced bv 723851)

Bolt, machine, hex head, 5(16" x 2-1(4" UNC (Used
with 7?!'IR5I) 2
Nut, hex, 5(16" UNC (Used with 723851) 2
Washer, lock, 5(16" (Used with 723851) 4

LO-NOISEMUFFLER EQUIPMENT
(For graders powered byGM engine)

6 407485 Flange, exhaust pipe 1 44GM5894 +
6 405958 Flange, exhaust pipe 1 44GM1500 thru 44GM5893

7 729701 Angle 1 44GM5894 +
7 405959 Angle 1 44GM1500 thru 44GM5893

Screw, cap, hex head, 3/8" x 7/8" UNC (Used
with 729701) 2
Screw, cap, hex head, 3/8" x 1" UNC(Used with
405959) 2
Washer, lock, 3/8" 2

8 405961 Band 1
Nut, hex, 3/8" UNC 2
Screw, cap, hex head, 3/8" x 1-1/4" UNC 1
Screw, cap, hex head, 3/8" x 2" UNC 1
Washer, lock, 3/8" 1

9 405963 Muffler 1
10 475475 Clamp, muffl_er 1

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



374 ALWAYS GIVE MODEL AND SERIAL NUMBER

FIT..TER BRACKETS AND LINES

12

~14

~13
o

11

FOR GRADERS
POWERED BY
GMENGlNE

18
10

0'- 120 , 9A
~

FUEL FILTER

'\__---3

"""____6

9

I~"""_"'rt"' .....
LUBRICATING OIL FILTER

1------~~ __---4

0__ ---6

S-----3
5---"Q

2--- .....

-8
FOR GRADERS
POWERED BY
CUMMlNS ENGINE

~

~lO

PRINTED IN U.S.A.

7'-_ ......~~.-:/

ll.---+-

8--.-

15-- ..

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

r--+---16

13----~



ALWAYS GIVE MODEL AND SERIAL NUMBER 375

FILTER BRACKETSANDLINES

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

(Used on Serial Nos. 44C1500and Later)
1 405107 Line, flexible (filter to pump) 1 44C7778 +
1 406212 Line, flexible 1 44C3200thru 44C7777
1 405265 Line, flexible (filter to pump) 1 44C2097thru 44C3199, Also

44C1902and 44C1932
I 405343 Line flexible (filter to pump) 1 44C1500thru 44C2096, Except

44C1902and 44Cl932

IA 727095 Bracket filter I 44C3200 thru 44C7777-

2 405853 Bracket, filter 1 44C2151 thru 44C3199
2 405373 Bracket, filter 1 44C2097 thru 44C2150, Also

44C1902and 44C1932
2 405110 Bracket, filter 1 44C1500thru 44C2096, Except

44C1902and 44C1932

3 Screw, cap, hex head, 3/8" x L" UNC (Usedwith
405373) 4

4 Screw, cap, hex socket head, 9/16" x 1-3/4" UNF
(Usedwith 405853 and 405373) 1

5 Screw, cap, hex head, 9/16" x 1-3/4" UNF (Used
with 405853 and 405373) 1

6 Washer, lock, 3/8" (Usedwith 405373) 4
7 Washer lock, 9/16" (Used with 405853 and 405373) 2
7A 424297 Bushing 2

8 727231 Ftttinz bulkhead 1 44C3350 +
8 429673 Elbow, street 1 44C1500 thru 44C3349

9 727231 Fitting, bulkhead 1 44C3350 +
9 427046 Elbow, street 1 44C1500 thru 44C3349

10 725137 Elbow 1
11 725984 Bracket 1 44C2097thru 44C2150. AlSo

44C1902and 44C1932
12 Screw, cap, hex head, 5/16" x 3/4" UNF 1
13 Washer, cut, 3/8" 1
14 Washer, lock, 5/16" 1

(Used on Serial Nos. 44GM1500and Later)

1 404960 Bracket, upper 1 44GM1500 thru 44GM3368
2 Screw cap hex head 3/8" x 7/8" UNC 2
3 Screw, cap, hex head, 7/16" x 1-1/2" UNC 2
4 Washer, cut, 3/8" 2
5 Washer lock 3/8" 2
6 Washer, lock, 7/16" 2

(Continued)

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



376 ALWAYS GIVE MODEL AND SERIAL NUMBER

Fll..TERBRACKETSANDLINES

Re£. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

7 404961 Bracket, lower 1 44GM1500 thru 44GM3368

8 Screw, cap, hex head, 3/8" x 7/8" UNC 2
9 Screw, cap, hex head, 7/16" x 1-1/2" UNC 2
10 Washer, cut, 3/8" 2
11 Washer, lock, 3/8" 2
12 Washer, lock, 7/16" 2
13 422713 Bushing, pipe 1

14 405589 Line, flexible 1
14 722734 (Replaced by 405589)

15 724068 Elbow, tubing 1
15 723537 (Replaced by 724068)

16 723538 Union, half 1

17 405589 Line, flexible 1 44GM3200 +
17 405592 Line, flexible 1 44GM1500 thru 44GM3199

17 724307 (Replaced by 405592)

18 727008 Bracket, filter 1 44GM3200 +
Nut, hex, 3/8" UNC 4
Screw can hex head 3/8" x 1-1/4" UNC 4
Screw, cap, hex head, 7/16" x I" UNC 2
Washer, cut, 3/8" 4
,n. _L In,,1r ',IIll" II

+ - All later serial numbers.
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 377

-NOTES-

PRINTEDIN U.S.A.

ALWAYS USE GENUINE PARTS



378 ALWAYS GIVE MODEL AND SERIAL NUMBER

CRANKCASE OIL PAN DRAIN CONNECTIONS

(Used on Serial Nos. 44C3200
and Later, Also 44C1500 thru
2096, Except 44C1902 and
44C1932)

II <::=::::;:::63jl"-2 I~

" 3

(Used on Serial Nos. 44C2097
5-11 thru 44C3199, Also 44C1902

and 44C1932)

..
t
4

(Used on Serial Nos. 1 thru 1499) (TIICengine)

'hit' fl'l,

1II111~~~"~1
.1111 •••

(Used on Serial Nos. 44GM1500and Later)

\
7

=t__1

PRINTED IN U.S.A.

DO NOT ORDERPARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 379

CRANKCASEOIL PANDRAINCONNECTIONS

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Usedon Serial Nos. 44C3200and Later, Also 44C
1500thru 44C2096, Except 44C1902and 44C1932)

1 405388 Drain 1
2 720257 Elbow 1
3 Plug, pipe, square head, 3/4" (Dry seal type) 1

(Usedon Serial Nos. 44C2097thru 44C3199, Also
44C1902and 44C1932)

1 426705 Nipple 1
2 720257 Elbow 2
3 Plug, pipe, square head, 3/4" (Dry seal type) 1
4 723100 Nipple I
5 723114 Bushing 1

(Used on Serial Nos. 1 thru 1499)

1 425964 Pipe, drain 1
2 720257 Elbow I
3 Plug pipe square head 3/4" (Dry seal type) 1

(Usedon Serial Nos. 44GM1500and Later)

1 429673 Elbow, street 1
2 723377 Elbow 1
3 725808 Hanger pipe 1
4 Nut, hex, 5/16" UNC 1
5 Screw, cap, hex head, 5/16" x I" UNC 2
6 Washer lock 5/16" 2
7 725809 Nipple, pipe I
8 Plug, pipe, square head, 1/2" (Dry seal type) 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



379A ALWAYS GIVE MODEL AND SERIAL NUMBER

EMERGENCY SHUT -OFF CONTROL
(Used on Serial Nos. 44C3350 and Later)

PRINTEDIN U.S.A.
440MG

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 379 B

EMERGENCY SHUT-OFF CONTROL
(Used on Serial Nos, 44C3350 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

I 727246 Cable. tee handle control 1
Nut. Jam 3/8" UNF I
Washer. lock. 3/8" 1

2 727257 Plate. emergency instruction 1
3 4P2565 Clamp I

i
I
I

I
!

---~

i
I

i
I

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



380 ALWAYS GIVE MODEL AND SERIAL NUMBER

LUBRICATING OIL FILTER (DELUXE)
(Used on Serial Nos. 44C2097thru 44C2150, Also 44C1902and 44C1932)

16

17

\
11 t"18 19

A~1

20
13

3, I 22
15

0121 ·t
2

lA---+W

7~

14

I

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 381

LUBRICATINGOIL FILTER (DELUXE)
(Used on Serial Nos. 44C2097thru 44C2150, Also 44C1902and 44CI932)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 423617 Bushing 1
1A 427607 Bushing 1
2 Cross, pipe, 1/8" (Cummins part) 1
3 PIll!)". ninA ,,(111""" h.,,,rI i /s« IDrv ".,,,1 1-<'1"\.,1 ,
4 474482 Cartridge 1
5 474483 Cap, perforated 1
6 474484 Cover 1
7 474485 Gasket, cover 1
8 474486 Sedi-pump 1
9 474487 Valve, relief 1
10 474488 Cover (Incl. Ref. Nos. 5 thru 7, 9 and 12) 1
11 474489 Body 1
12 474490 Gasket, cover screw 1
13 405370 Line, flexible 1

14 724068 Elbow 1
14 723537 (Replaced by 724068)

15 723544 Elbow 1
16 723693 Filter, oil (Incl. Ref, Nos, 4 thru 12) 1

17 Bolt, machine, hex head, 3/8" x 1-1/4" UNC 2
17 Screw, cap, hex head, 3/8" x 1-1/2" UNC 2

18 Nut hex 3/8" UNC 4
19 Washer, lock, 3/8" 8
20 405591 Line, flexible 1
21 723538 Union, half 1
22 Nipple, pipe, 1/8" x 1-1/2" 1

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



382 ALWAYS GIVE MODEL AND SERIAL NUMBER

TOOLS

4

1
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 383

TOOLS

-

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 350769 Wrench, set screw (3/8" across flats) 1
2 402533 Wrench, set screw (9/16" across flats) 1
3 423859 Pliers (8" slip joint) 1
4 424203 Gun. grease (levertvoe) 1
5 424512 Gun, grease (push type) 1
6 DP 1021 Wrench, monkey(11" auto) 1
7 5P 552 Driver, screw (3/8" x 8") 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



384 A LWAY S GIV E MOD ELAN 0 SERIA L NUMBER

-NOTES-

P"INTI:D IN U.S.A.

ALWAYS USE GENUINE PARTS



ALWAY S GIV E MOD ELAN 0 SERIA L NUMBE R 385

ACCESSORY
SECTION

440 MG
PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



386 ALWAYS GIVE MODEL AND SERIAL NUMBER

OVERLAID END BITS
(For Bracket, Slide-Shift and Power-Shift Moldboards)

8

, .....---7

• •

9

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 387

OVERLAIDENDBITS
(For Bracket, Slide-Shift and Power-Shift Moldboards)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Quantities Listed are for Both R. H. and L. H.)

BRACKETMOLDBOARD

1 406357 Bit, R.H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 _i3M_ +

1 404477 Bit, R. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 1 thru 4363

2 Bolt, plow, round head, 5/8" x 2-3/4" UNC (Used
with 404477) 4

2 Bolt, plow, round head, 3/4" x 3" UNC(Used with
406357) 4

3 Nut, hex, 5/8" UNC (Used with 404477) 4
3 Nut, hex, 3/4" UNC (Used with 406357) 4

4 406358 Bit, L. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 4364 +

4 404478 Bit, L. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 1 thru 4363

5 Bolt, plow, round head, 5/8" x 2-3/4" UNC (Used
with 404478) 4

5 Bolt, plow, round head, 3/4" x 3" UNC (Used with
406358) 4

6 Nut, hex, 5/8" UNC (Used with 404478) 4
6 Nut, hex, 3/4" UNC (Used with 406358) 4

7 721775 Bolt, plow, heat treated (fine thread) 2
7 404210 (Replaced by 721775)

8 721949 Bolt, plow, heat treated (fine thread) 2
8 404278 (Replaced by 721949)

9 721780 Nut, hex, heat treated (fine thread) 4

SLIDE-SHIFT MOLDBOARD

1 406357 Bit, R.H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) ] 4259 + F-Vr><",t <I. ~""

1 404477 Bit, R. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 1 thru 4258, Also 4355

2 Bolt, plow, round head, 5/8" x 2-3/4" UNC (Used
with 404477) 4

2 Bolt, plow, round head 3/4" x 3" UNC (Used with.
406357) 4

(Continued)

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



387 A ALWAYS GIVE MODEL AND SERIAL NUMBER

OVERLAIDEND BITS
(For Bracket, Slide-Shlft and Power-Shift Moldboards)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L. H.)

!':T.TnR•..sHIFT MOT.n'ROA Rn If'.••~Hm'~.n

3 Nut, hex, ~~~" UNC (Used with 404477) 4
3 Nut hAY ~/4" UNC (Used "lith 4011357\ 4

4 406358 Bit, L. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 42!l9 + RY"Ant 4355

4 404478 Bit, L. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 1 thru 4258, Also 4355

5 Bolt, plow, round head, 5/8" x 2-3/4" UNC (Used
with 404478) 4

5 Bolt nlow round head 3/4" x 3" UNC lUsed with
406358) 4

6 Nut hex 5/8" UNC lUsed with 404478) 4
6 Nut, hex, 3/4" UNC (Used with 406358) 4

7 721775 Bolt, plow, heat treated (fine thread) 2
7 404210 (Replaced by 721775)

8 721949 Bolt plow heat treated (fine thread) 2
8 404278 (Replaced by 721949)

9 721780 Nut hex heat treated (fine thread) 4

POWER...5HIFTMOLDBOARD

1 406357 Bit, R.H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 4266 + Rvt'"""t 4'17'1

1 404477 Bit, R. H. overlaid end (Incl. Ref. Nos. 2. 3 and 7 thru
9) 1 2400 thru 4265, Also 4373

1 403873 Bit RH overlaid end (Incl RAf_ No", ? 3 and '7 thrll

9) 1 1 thru 2399

2 Bolt, plow, round head, 5/8" x 2-3/4" UNC lUsed
with 404477) 4

2 Bolt, plow, round head, 3/4" x 2-3/4" UNC (Used
with 403873) 4

2 Bolt, plow, round head, 3/4" x 3" UNC (Used with
406357) 4

3 Nut. hex, 5/8" UNC (Used with 404477) 4
3 Nut, hex, 3/4" UNC (Used with 403873 and 406357) 4

(Continued)

+ - All later serial numbers.
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 3878

OVERLAIDENDBITS
(For Bracket, Slide-Shift and Power-Shift Moldboards)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L. H.)

POWER-SHIFT MOLDBOARD(Continued)

4 406358 Bit, L. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 4266 + Exceot 4373

4 404478 Bit, L. H. overlaid end (Incl. Ref. Nos. 2, 3 and 7 thru
9) 1 2400 thru 4265, Also 4373

4 403874 Bit, L. H. overlaid end (Incl. Ref. Nos. 2 3 and 7 thru
9) 1 1 thru 2399

5 Bolt, plow, round head, 5/8" x 2-3/4" UNC (Used
with 404478) 4

5 Bolt, plow, round head, 3/4" x 2-3/4" UNC(Used
with 403874) 4

5 Bolt, plow, round head, 3/4" x 3" UNC (Used with
406358) 4

6 Nut, hex, 5/8" UNC(Used with 404478) 4
6 Nut, hex, 3/4" UNC (Used with 403874 and 406358) 4

7 721775 Bolt, plow, heat treated (fine thread) 2
7 404210 (Replaced by 721775)

8 721949 Bolt, plow, heat treated (fine thread) 2
8 404278 (Replaced by 721949)

9 721780 Nut, hex, heat treated (fine thread) 4

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



388 ALWAYS GIVE MODEL AND SERIAL NUMBER

MOLDBOARD EXTENSIONS
(For Bracket, Slide-Shift and Power-Shift Moldboards)

,---.......____
CO

PRINTEOIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 389

MOLDBOARDEXTENSIONS
(For Bracket, Slfde-Shift and Power...shift Moldboards)

Ref. Adams DESCRIPTION No.
No. Part No. Req·d Serial Number

(Quantities Listed are for Both R. H. and L. H.)

BRACKETMOLDBOARD

1 727932 Extension, R. H. 1 4364 +
1 1521111? Ryt.p.n~ion. R. H_ 1 1 th1"11 4363
1 727933 Extension, L.H. 1 4364 +
1 152333 Extension, L. H. 1 1 thru 4363

2 Bolt, plow, round head, 5/8" x 2-1/4"'UNC (Used
with 727932and 727933) 10

2 Bolt, plow, round head 3/4" x 2" UNC(Used with
152332and 152333) 8

2A Not Used

3 Nut, hex, 5/8" UNC(Used with 727932and 727933) 10
3 Nut, hex, 3/4" UNC(Used with 152332and 152333\ 8

4 350796 Angle, upper moldboard extension 2
4 350797 (Replaced bv 350796)

5 Bolt, plow, round head, 5/8" x 2-1/2" UNC (Used
with 727932and 727933) 2

5 Bolt, plow, round head, 3/4" x 2-1/2" UNC(Used
with 152332and 152333) 2

6 Nut, hex, 5/8" UNC(Used with 727932and 727933) 2
6 Nut, hex, 3/4" UNC(Used with 152332and 152333) 2

7 Bolt, plow, round head, 5/8" x 2-1/2" UNC(Used
with 727932and 727933) 4

7 Holt nlow r-rnmrl hp'"el 11/4" y ?'_1 I?" TTNe: (TT"Ael

with 152332and 152333) 4

8 Nut hex 5/8" UNC(Used with 727932and 727933) 4
8 Nut, hex, 3/4" UNC(Used with 152332and 152333) 4

9 350798 Reinforcer lower 2

10 350799 Spacer 2
lOA 350799 Spacer 2
11 350801 Blade ?
12 Bolt, plow, round head, 5/8" x 2-1/4" UNC 2
13 Washer, cut, 5/8" 2
14 Holt nlow- ronnel head 5/8" v 1l_114" TTNl! 1')

15 Washer, cut, 5/8" 12
16 Nut, hex, 5/8" UNC 14
17 350893 Soacer 6

(Continued)

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



390 ALWAYS GIVE MODEL AND SERIAL NUMBER

MOLDBOARDEXTENSIONS
(For Bracket, Slide-8hift and Power-8hift Moldboards)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R.H. and L. H.)

BRACKETMOLDBOARD(Conttnuedi

18 350893 Spacer 4
18 429600 Washer blade ')0 4~A4

SLIDE-8HIFT MOLD"R()A~n

1 727552 Extension, R. H. 1 4259 +, Except 4355
1 152332 Extension R H 1 1 th ..... 4')0;11 Al._ A"""
1 727558 Extension, L. H. 1 4259 +, Except 4355
1 152333 Extension, L. H. 1 1 thru 4258, Also 4355

2 Bolt, plow, round head, 3/4" x 2" UNC(Used with
152332and 152333) 6

2 Bolt nlow round head 3/4" x 2-1 /2" TTN~ lTTpor!

with 727552and 727558) 10
2 Bolt, plow, round head, 3/4" x 3-1/2" UNC(Used

with 152332and 152333\ '>

2A 720585 Washer 12 4259 +, Except 4355

3 Nut, hex, 3/4" UNC x

4 350796 Anzle UDDermoldboard extension 2 4259 + ExnAnt4~0;0;
4 727048 Angle, R. H. upper moldboard extension 2 3200 thru 4258, Also 4355
4 727049 Angle, L. H. upper moldboard extension 2 3200 thru 4258, Also 4355
4 350796 Anl!'le UDDer ... ,."r! ovi-.. "a;"" ? 1 thrn 3199

5 Bolt, machine hex head 3/4" x 2-3/4" UNC 2
6 Nut, hex, 3/4" UNC 2
7 Bolt, plow, round head, 3/4" x 2-3/4" UNC 4
8 Nut hex 3/4" UNC 4
9 405208 Reinforcer, lower 2

10 424484 SDacer 2 4259 + Except 4355
10 350799 Spacer 2 1 thru 4258, Also 4355

lOA 727554 SDacer 2 4259 + Excent 4355
lOA 350799 Spacer 2 1 thru 4258, Also 4355

11 350801 Blade 2

12 721772 Bolt, plow, heat treated (fine thread) 2
12 404209 (Replaced bv 721772)

13 Washer, cut, 5/8" 2

(Continued)
x - As required.
+ - All later serial numbers.

PRINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 391

MOLDBOARDEXTENSIONS
(For Bracket, Slide-Shift and Power-Shift Moldboards)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Quantities Listed are for Both R. H. and L. H.)

SLIDE-SHIFT MOLDBOARD(Continued)

14 721949 Bolt, plow, heat treated (fine thread) 12
14 404278 rnp.nl~",rl hv 721!l4!l\

15 Washer, cut, 5/8" 12
16 721780 Nut, hex heat treated (fine thread) 14

17 727553 Spacer 6 4259 +, Except 4355
17 721944 Spacer 6 1 thru 4258, Also 4355

18 EP 180 Spacer 4
18 429600 Washer, blade 20 4259 +, Except 4355

POWER-SHIFTMOLDBOARD

1 727552 Extension, R. H. 1 4266 +, Except 4373
1 152332 Extension R.H. 1 2400 thru 4265, Also 4373
1 720647 Extension, R. H. 1 1 thru 2399
1 727558 Extension, L.H. 1 4266 +, Except 4373
1 152333 Extension LH 1 2400 thru 4265. Also 4373
1 720648 Extension, L.H. 1 1 thru 2399

2 Bolt, plow, round head, 3/4" x 2-1/4" UNC (Used
with 152332, 152333, 720647and 720648) x

2 Bolt, plow, round head, 3/4" x 2-1/2" UNC (Used
with 727552and 727558) 10

2A 720585 Washer 12 4266 +, Except 4373
3 Nut, hex 3/4" UNC x

4 350796 Angle, upper moldboard extension 2 4266 +, Except 4373
4 727048 Angle, R. H. upper moldboard extension 2 3200 thru 4265 Also 4373
4 727049 Angle, L. H. upper moldboard extension 2 3200 thru 4265, Also 4373
4 350796 Angle, upper moldboard extension 2 1 thru 3199

5 Bolt, machine, hex head, 3/4" x 2-3/4" UNC 2
6 Nut, hex, 3/4" UNC 2
7 Bolt nlow round head 3/4" x 2-3/4" UNC 4
8 Nut, hex, 3/4" UNC 4
9 405208 Reinforcer, lower 2

10 424484 Spacer 2 4266 +, Except 4373
10 350799 Spacer 2 1 thru 4265, Also 4373

(Continued)

x - As required.
+ - All later serial numbers. 440 MG

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



391A ALWAYS GIVE MODEL AND SERIAL NUMBER

MOLDBOARDEXTENSIONS
(For Bracket, Slide-Shift and Power-Shift Moldboards)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L. H.)

POWER-8HIFTMOLDBOARD(Continued)

lOA 727554 Spacer 2 4266 +, Except 4373
lOA 350799 Spacer 2 1 thru 4265 Also 4373

11 350801 Blade 2

12 721772 Bolt, plow, heat treated (fine thread) 2
12 404209 (Replaced by 721772)

13 Washer, cut, 5/8" 2

14 721949 Bolt plow heat treated (fine thread) 12
14 404278 (Replaced by 721949)

15 Washer cut 5/8" 12
16 721780 Nut, hex, heat treated (fine thread) 14

17 727553 Spacer 6 4266 + Excent <I.<.t7<.t
17 721944 Spacer 6 1 thru 4265, Also 4373

18 EP 180 Spacer 4
18 429600 Washer, blade 20 4266 +, Except 4373

+ - All later serial numbers
PRINTEDIN U.S.A.

00 NOT OROER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 3918

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS
440 MG



392 ALWAYS GIVE MODEL AND SERIAL NUMBER

UPPER TRANSMISSION CREEPER GEARS
(Usedon Serial Nos. 845 and Later)

(\J-~.

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTluN



ALWAYS GIVE MODEL AND SERIAL NUMBER 393

UPPER TRANSMISSIONCREEPER GEARS
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 672522 Cage, bearing 1
2 662526 Cap, bearing 1
3 722054 Spacer 1
4 722085 Gasket 2
5 722093 Gasket 1
6 722115 Nut, lock 2
7 722282 ~acer 1
8 722286 Bearing 2
9 722287 Bearing 1
10 722288 Bearing 1
11 722289 Shaft 1
12 722290 Gear 1
13 722291 Gear 1
14 722292 Gear 1
15 722293 Shaft 1
16 722294 Gear 1
17 722295 Ring, snap 1
18 722296 Gear 1
19 722297 RiI!g_ snap 1
20 722298 Spacer 1
21 722955 Race, inner 1
22 .zaaase Beartnz roller 2
23 723454 Ring, snap 1
24 723455 Plate, cover 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



394 ALWAYS GIVE MODEL AND SERIAL NUMBER

ETHER STARTING CONTROL
(Usedon Serial Nos. 44C1500and Later)

6

\/
»"/~

~;

7

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 395

ETHERSTARTINGCONTROL
(Usedon Serial Nos. 44C1500and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 69319 Elbow, street (Cummins Part Number) 1
2 S-955 Bushing (Cummins Part Number) 1

3 404916 Cock shut-off (Incl. Ref. No. 10) 1
4 425201 Clamp 1

Bolt, machine, hex head, 1/4" x I" UNC 1
Nut hex 1/4" UNC 1
Washer, lock, 1/4" 2

5 #523680 Nipple, pipe 1
6 720831 Grommet 1
7 723457 Cable, control 1
8 723687 Capsules (can of 24) 1
9 #724011 Couolil!_g,half 1
10 724161 Spring, compression 1

11 *724551 Bar cable clamp 1
11 **725876 Bar, cable clamp 1
11 726271 Bar, cable clamp 1 44C2400 thru 44C3199

12 **725879 Plug 1
13 *725983 Bracket 1

Nut hex #8UNC 2
Screw, machine, round head, #8 x 1/2" UNC 2
Screw, machine, round head, #12x 1/2" UNC 2
Washer lock #8 4

14 405765 Kit, ether starting (lncl. Ref. Nos. 2, 3 and 10) 1
15 728283 Tie, nylon 1

* Used on Serial Nos. 44C2097thru 44C2399, Also
44C1902and 44CI932.

** Used on Serial Nos. 44C3200and Later, Also 44C1500
thru 44C2096, Except 44C1902and 44.C1932.

# Used on Serial Nos. 44C1500thru 44C2399, Also
44C1902and 44C1932.

440 MG
PRINTED IN U.S,A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



39& ALWAYS GIVE MODEL AND SERIAL NUMBER

ETHER STARTING CONTROL
(Usedon Serial Nos. 44GM1500and Later)

PRINTED IN U.•• A.

DO NOT ORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 397

ETHERSTARTINGCONTROL
(Used on Serial Nos. 44GM1500and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

Parts not identified by Reference Nos. are not Adams
parts and are included in illustration to assist in
identification and location. Whenordering parts not
identified contact your local Le'I'ourneau-Westinghouse
CompanyDistributor.

-
1 Nut, hex, #10 - 24 5

2 Screw machine round head #10 - 24 x 7/8" 3
2 Screw, machine, round head, #10-24xl" 1

3 Washer lock #10 8
4 424868 Grommet 1
5 723687 Capsules (can of 24) 1
6 724326 Snacer 1
7 Washer, lock, Shakeproof, 5/8" internal teeth 1
8 724327 Tube, copper 1
9 720831 r,,.,,,,,,",,,,,",,,,t 1

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



398 ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR PREHEATER STARTING FUEL LINES
(Used on Serial Nos. 44C1500thru 44C3199)

PRINTED IN U••• A.

DO NOTORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 399

Am PREHEATERSTARTINGFUEL LINES
(Used on Serial Nos. 44C1500thru 44C3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404834 Tube (lncl. Ref. No. 11) 1
2 429321 Tee, pipe 1
3 720397 Tee, pipe 1
4 720861 Ninnle nine 1
5 724062 Panel, instrument 1
6 Screw, cap, hex head, 3/8" x 1-1/8" UNC 2
7 Washer lock 3/8" 2
8 **724067 Elbow, tubing 1
9 724065 Tube 2
10 724068 Elbow tubinz 5
11 724087 Nut, tube 4
12 724421 Hose, pressure 1

13 *724422 Hose, pressure 1
13 **724074 Hose, pressure 1

14 5P 584 Bushing, pipe 1

Cummins
Part No.

15 43468 Pin, grooved nozzle 1
16 70471 Adapter, nozzle 1
17 68061-A Ring, "0" 1
18 69215 Nozzle 1
19 67946 Gasket copper 1
20 68178-1 Plate, nozzle lock 1
21 S-911-B Plug, pipe 1
22 100046 Pumn, nrimine: 1
23 66735 Gauge, fuel pressure 1
24 Nut, hex, #8UNC 3
25 Screw, machine, round head, #8 x 1/2" UNC 3
26 Washer, lock, #8 3
27 68921 Switch, pressure 1

* Used on Serial Nos. 44C2097thru 44C3199, Also
44C1902and 44Cl932.

** Used on Serial Nos. 44C1500thru 44C2096, Except
44C1902and 44C1932.

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



400 ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR PREHEATER STARTING FUEL LINES
(Used on Serial Nos. 44C3200 and Later)

o I{)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 401

Am PREHEATERSTARTINGFUEL LINES
(Usedon Serial Nos. 44C3200and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 404834 Tube 1

2 405628 Line, flexible 2

3 422714 Elbow, street 1

4 423336 Olamp 3
Screw, cap, hex head, 5/16" x 1/2" UNC 2
Washer, lock, 5/16" 2

5 429321 Tee nine 1

5A 429951 Grommet 2

6 720397 Tee, pipe 1

7 720861 Nipple nine 1

8 724068 Elbow, tubing 4

9 726133 Panel, instrument 1
Nut hex 5/16" UNC 2
Screw, cap, hex head, 5/16" x 3/4" UNC 2
Washer, cut, 5/16" 2
Washer lock 5/16" 4

10 5P 584 Bushing, pipe 1

Cummins
Part No.

11 43468 Pin, grooved nozzle 1
12 66735 Gauge, fuel pressure 1

Nut, hex, #8UNC 3
Screw, machine, round head, #8 x 1/2" UNC 3
Washer, lock, #8 3

13 67946 Gasket, copper 1
14 68061-A Ring, "0" 1
15 68178-1 Plate, nozzle lock 1
16 68921 Switch, pressure 1
17 69215 Nozzle 1
18 70471 Adapter, nozzle 1
19 100046 Pump, priming 1
20 S-911-B Plug , nine 1

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



402 ALWAYS GIVE MODEL AND SERIAL NUMBER

Am PREHEATER STARTING FUEL LINES
(Used on Serial Nos. 44GM1500 thru 44GM2399)

5---

---6

O""'_--13

"",1711--11

12-__..._,

PAINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 403

Am PREHEATERSTARTINGFUEL LINES
(Used on Serial Nos. 44GM1500thru 44GM2399)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

Parts not identified by Reference Nos. are not Adams
parts and are included in illustration to assist in
identification and location. Whenordering parts not
identified contact your local LeTourneau-Westinghouse
CompanyDistributor.

2 Bolt, machine, hex head, 1/4" x 3/4" UNC 2
3 Nut, hex, 1/4" UNC 2
4 Washer lock 1/4" 4
5 405238 Line, flexible 1
6 405239 Line, flexible 1
7 422713 Bushinz pipe 1
8 424011 Elbow, street 2
9 425046 Tee, pipe 1
10 720301 Nioole 1
11 720462 Clamp 6
12 Screw, cap, hex head, 5/16" x 1/2" UNC 1
13 Washer, lock, 5/16" 3
14 720565 Nut, tube 2
15 723538 Union, half 1
16 724064 Tube 2
17 724067 Elbow, union 2
18 724078 Elbow, tubing 1
19 724087 Nut tube 4
20 724488 Panel, instrument 1
21 Screw, cap, hex head, 3/8" x 1-1/8" UNC 2
22 724489 Tube 1
23 724491 Elbow, reducer 1

440 MG
PRINTED IN u.s .s:

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



4M ALWAYS GIYE MODEL AND SERIAL NUMBER

AIR PREHEATER STARTINGFUEL LINES
(Used on Serial Nos. 440112400 and Later)

DO NOTORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 405

AIR PREHEATERSTARTINGFUEL LINES
(Used on Serial Nos. 44GM2400and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

Parts not identified by Reference Nos. are not Adams
parts and are included in illustration to assist in
identification and location. Whenordering parts not
identified, contact your local LeTourneau-Westin!!house
Company Distributor.

1 405629 Line, flexible 1
2 405630 Line, flexible 1
3 422713 Bushing 1
4 423336 Clamp 2

Screw, cap, hex head, 5/16" x 1/2" UNC 1
Washer, lock, 5/16" 1

5 423852 Grommet 2
6 424011 Elbow, street 2
7 425046 Tee. pipe 1
8 720301 Nipple 1
9 720565 Nut, tube 2
10 723538 Union half 1
11 724078 Elbow, tubing 1
12 724489 Tube 1
13 724491 Elbow reducer 1
14 726134 Panel, instrument 1

Nut, hex, 5/16" UNC 2
Nut screw hex machine 1/4" UNC 2
Screw, cap, hex head, 1/4" x 3/4" UNC 2
Screw, cap, hex head, 5/16" x 3/4" UNC 2
W",.h..... "nt ii/Ill" 2
Washer, lock, 5/16" 4

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR PREHEATER STARTINGELECTRICAL EQUIPMENT
(Usedon Serial Nos. 44C1500thru 44C3199)

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 407

AIRPREHEATERSTARTINGELECTRICALEQUIPMENT
(Usedon Serial Nos. 44C1500thru 44C3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 423459 Sleeve 2
2 423554 Terminal 2
3 Screw, machine, round head, #10x 3/8" UNC 1
4 Washer lock #10 2
5 Nut, hex, #10UNC 1
6 **427683 Clamp 2
7 Screw cap hex head 5/16" x L" UNC 1
8 Screw, cap, hex head, 5/16" x 1-1/4" UNC 1
9 Washer, lock, 5/16" 3
10 Nut hex 5/16" UNC 1
11 Panel, instrument (724062- See Page No. 399)
12 724066 Switch, starter 1

13 *724423 Harness, wiring 1
13 **724077 Harness, wiring 1

Cummins
Part No.

14 68921 Switch, pressure 1
15 68812 Pluz: zlow 1

16 68813 Resistor 1
17 Bolt, machine, hex head, 1/4" x 3/4" UNC 2
18 Washer lock 1/4" 4
19 Nut, hex, 1/4" UNC 2
20 69269 Light 1

* Used on Serial Nos. 44C2097thru 44C3199, Also
44C1902and 44C1932.

** Used on Serial Nos, 44C1500thru 44C2096, Except
44C1902and 44C1932.

440MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



408 ALWAYS GIVE MODEL AND SERIAL NUMBER

AIR PREHEATER STARTING ELECTRICAL EQUIPMENT
(Used on Serial Nos. 44C3200 and Later)

3

7~

8~
o

5

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 409

Am PREHEATER STARTINGELECTRICAL EQUIPMENT
(Used on Serial Nos. 44C3200 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 423459 Sleeve 2
2 423554 Terminal 2

Nut, hex, #10UNC 1
Screw, machine, round head, #10x 3/8" UNC 1
Washer, lock, #10 2

3 726133 Panel, instrument 1
Nut, hex, 5/16" UNC 2
Screw, cap, hex head, 5/16" x 3/4" UNC 2
Washer, cut, 5/16" 2
Washer lock, 5/16" 4

4 724066 Switch, starter 1
5 726135 Cable 1
6 726136 Harness, wiring 1

Cummins
Part No.

7 68921 Switch, pressure 1
8 68812 Plug, glow 1
9 68813 Resistor 1

Bolt machine hex head 1/4" x 3/4" UNC 2
Nut, hex, 1/4" UNC 2
Washer, lock, 1/4" 4

10 69269 Lil!'ht 1

440 MG

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



--_ ... _----

410 ALWAYS GIVE MODEL AND, SERIAL NUMBER

AIR PREHEATER STARTING ELECTRICAL EQUIPMENT
(Used on Serial Nos. 44GM1500and Later)

DO NOT ORDER PARTS BY REFERENCENUMBERS ALW",yS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 411

AIRPREHEATERSTARTINGELECTRICALEQUIPMENT
(Usedon Serial Nos. 44GM1500and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

Parts not identified by Reference Nos. are not Adams
parts and are included in illustration to assist in
identification and location. Whenordering parts not
identified, contact your local LeTourneau-WestinghousE
CompanyDistributor.

1 523623 Cable _2_
2 720565 Nut, tube 2
3 724489 Tube 1

440 MG
PAINTEDIN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



412 ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB TOP

27

/c
0\
"~ 26
"\24

28-

-2

28

\
98 7
/;1 /qJ 1514 13!.;j I

.... 31

/I ..
\
30

-'0

151412

J Ii !
~ t t

.00 ..

PRINTED IN U.•. A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 413

CAB TOP

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

1 404151 Roof, cab 1
2 403043 Upright, R.R. 1
3 Bolt, machine, hex head, 3/8" x I" UNC 2
4 Washer lock 3/8" 4
5 Nut, hex, 3/8" UNC 2
6 403044 Upright, L.R. 1
7 Bolt machine, hex head, 3/8" x I" UNC 2
8 Washer, lock, 3/8" 4
9 Nut, hex, 3/8" UNC 2
10 403046 Upright L.R. front 1
11 Screw, cap, hex head, 3/8" x I" UNC 2
12 Screw, machine, flat head, 3/8" x I" UNC 2
13 Bolt machine hex head 3/8" x 1-1/4" UNC 2
14 Washer, lock, 3/8" 10
15 Nut, hex, 3/8" UNC 6
16 403047 Upright R. R. front 1
17 Screw, cap, hex head, 3/8" x 1" UNC 2
18 Screw, machine, flat head, 3/8" x 1" UNC 2

!
19 Bolt machine hex head 3/8" x 1.:..1/4"UNC 2
20 Washer, lock, 3/8" 10
21 Nut, hex, 3/8" UNC 6

22 405614 Cab, upper 1 2400 -I-
22 404254 Cab, upper 1 1 2399

23 Fastener, Sems, round head, 1/4" x 1/2" UNC 14
24 Fastener, Sems, round head, 1/4" x 3/4" UNC 10
25 Fastener, Sems, round head, 1/4" x 7/8" UNC 14
26 Washer, lock, 1/4" 38
27 Nut, hex, 1/4" UNC 38
28 427287 Bar tapped (For zrader's powered bvmc enztne) 1 1 826
29 *720722 Spacer, corner 2
30 722791 Cover, bolt hole 2
31 Bolt machine hex head 3/8" x 1-1/4" UNC 2
32 Washer, lock, 3/8" 2
33 Nut, hex, 3/8" UNC 2
34 *722812 Striker, rear 2
35 Screw, cap, hex head, 3/8" x 1-1/4" UNF 2
36 Washer, lock, Shakeproof, 3/8" external teeth 2
37 *722816 Bumper door 2
38 423920 Bumper, rubber 4

Nut, hex. machine screw. #10 - 24 4
Screw machine roundhead #10 - 24 x 5/8" 4
Washer, lock. #10 4

* These parts used when grader is equippedwith cab
enclosure.

-I- All later serial numbers. 440 MG !

PRINT INED U S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



414 ALWAYS GIVE MODEL AND SERIAL NUMBER

FRONT PANEL ENCLOSURE

6
~4:~5
• 3

27

.. ..... ..___22

\,~:-26
24 23

13""'__'
15--.
14-

--I
16

•....--11
....-c 12
.!--IO

2
28

1
17

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 415

FRONTPANELENCLOSURE

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 2005 Bar, stay 2
2 403269 Windshield, front (Incl. Ref. Nos. I, 18 and 22 thru

28) 1
3 Nut, hex, #10 - 24 8
4 Screw, machine, roundhead, #10 - 24 x 5/8" 8
5 Washer, lock, #10 16
6 403883 Frame, windshield 1
7 Bolt, carriage, 1/4" x 3/4" UNC 11
8 Nut, hex, 1/4" UNC 11
9 Washer, lock, 1/4" 11
10 Bolt, carriage, 1/4" x 1" UNC 4
11 Nut, hex, 1/4" UNC 4
12 Washer, lock, 1/4" 4
13 Bolt, carriage, 1/4" x 1-1/4" UNC 4
14 Nut, hex, 1/4" UNC 4
15 Washer lock, 1/4" 4
16 428135 Glass, windowsafety 2
17 428142 Channel, front glass 2
18 472089 Bracket bodv pillar 2
19 Nut, hex, #10 - 24 4
20 Screw, machine, flat head, #10 - 24 x 5/8" 4
21 Washer, lock, #10 4
22 472090 Screw, thumb 2
23 472091 Bracket, frame 2
24 Nut, sleeve, #8 - 32 x 3/8" 4
25 Screw, machine, flat head, #8 - 32 x 1/2" 4
26 472092 Screw, button head 2
27 473715 Glass, safety (upper windshield) 1
28 473719 Seal, rubber 1

!
440 MG ,

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



- - ------------------ --------

416 ALWAYS GIVE MODEL AND SERIAL NUMBER

REAR AND SIDE ENCLOSURE

PRINTI:D IN U.••A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 417

REARANDSIDEENCLOSURE

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 403414 Hook, window 1
2 Nut, screw, hex machine, 1/4" UNC 2
3 Washer, cut, 1/4" 2
4 428310 Handle window 2
5 Nut, screw, hex machine, #10 UNC 4
6 Screw, machine, round head, #10x I."UNC 4
7 Washer, lock, #10 8
8 428334 Spring, compression 1
9 428438 Hinge 2
10 Nut hex #10 - 24 6
11 Screw, machine, round head, #10 - 24 x 1-1/4" 6
12 Washer, lock, #10 12
13 428452 Stay 2
14 428458 Ear, window 2
15 Nut, hex, #10UNC 4
16 Screw machine flat head #10x 5/8" UNC 4
17 Washer, lock, #10 4
18 428459 Hinge, rear window 1
19 Nut, screw, hex machine #10_llN_C 13
20 Screw, machine, flat head, #10x 5/8" UNC 6
21 Screw, machine, round head, #10x 1" UNC 7
22 Washer .Iock #10 20
23 428468 Windshield, rear (Inc!. Ref. Nos. 10 thru 12, 24 and

25) 124 473716 Glass, safety (lower rear) 1
25 473722 Seal, rubber 1

26 726046 Strip, weather, self-sealing (side glass) 2 2400 +
26 721815 Strip, weather (side glass) 2 1 thru 2399

27 726104 Glass, safety (side) 2 2400 +
27 721817 Glass, safety (side) 2 1 thru 2399

28 726105 Glass, safety (upper rear) 1 2400 +
28 721818 Glass, safety (upper rear) 1 1 thru 2399

29 726045 Strip, weather, self-sealing (back glass) 1 2400 +
29 721815 Strip, weather (back glass) 1 1 thru 2399

+ - All later serial numbers. 440 MG
PRINTEDIN U.S.A..

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



418 ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB DOORS

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 419

CABDOORS

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 *404246 Frame, R.H. cab door (LESSRef. Nos. 2 and 8 thru
13, 17 thru 27) 1

1 *404248 Door, R.H. cab (Incl. Ref. Nos. 2 and 8 thru 13, 17
thru 27) 1

1 **404247 Frame, L.H. cab door (LESSRef. Nos. 2 and 8 thru
13, 17 thru 27) I

1 **404249 Door, L.H. cab (Incl. Ref. Nos. 2 and 8 thru 13', 17
thru 27) 1

2 Lock, door (For breakdown, See Page No. 423)

3 404951 Plate, R.H. closure 1 1303 +
3 404952 Plate, L.H. closure 1 1303 +

4 Nut, hex, 5/16" UNC 4
5 Screw, cap, hex head, 5/16" x 1-1/4" UNC 4
6 Washer, cut, 5/16" 8
7 Washer, lock, 5/16" 8
8 428804 Glass upper windowsafety 2
9 428815 Glass, lower windowsafety 2
10 428859 Hinge, cab door 2
11 Nut, screw, hex machine, 1/4" UNC 20
12 Screw, machine, round head, 1/4" x 5/8" UNC 20
13 Washer, lock, 1/4" 40
14 Nut, screw. hex machine, 1/4" UNC 11
15 Fastener, Sems, 1/4" x 3/4" UNC 11
16 Washer, lock, 1/4" 11
17 428870 Channel door zlass (lower) 2
18 428921 Channel, door glass (upper) 2
19 662559 Handle, outside door 2

20 672559 Handle, R.H. inside door 1
20 682559 Handle, L.H. inside door 1

21 721150 Pin, roll 4

22 722813 Cover R.H. mid 1
22 722814 Cover, L.H. mid 1

23 Nut, hex, 5/16" UNC 6
24 Screw, machine, round head, 5/16" x 2-1/4" UNC 6
25 Washer, lock, 5/16" 12

* See Note FollowingReference No. 27.
** See Note FollowingReference No. 27.

(Continued)

+ - All later serial numbers. 440 MG
PRINTEDIN U.•. A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



420 ALWAYS GIVE MODEL AND SERIAL NUMBER

CAB DOORS

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

(Contirrued)

26 722815 Spacer 2
27 722825 SDacer 4
28 Not Used

* NOTE: Whenordering a R.H. door frame or R.B.
door assembly complete for graders - Serial Nos. 1
thru 1302, it is necessary to also order Reference
Nos. 3 thru 7.

** NOTE: Whenorderine: a L. H. door frame or L. H.
door assembly complete for graders - Serial Nos. 1
thru 1302, it is necessary to also order Reference
Nos 3 thru 7.

For graders - Serial Nos. 1303 and Later and Serial
Nos. 1 thru 1302 after replacement has been made,
individual parts may be ordered.

-_

PRINTEDIN U.S.A..

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



A LWAY S GIV E MOD ELAN 0 SER IA L NUM BER 421

-NOTES-

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



422 ALWAYS GIVE MODEL AND SERIAL NUMBER

DOOR LOCKS

PRINTEO IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 423

DOOR LOCKS

Ref. Adams DESCRIPTION No.
No. Part No. Req·d Serial Number

I (Quantities Listed are for Both R. H. andL.H.)
I
I

I 1 404251 Lock, R. a, door (Inci. Ref. Nos. 2, 5, 12, 13 and
19 thru 23) 1

1 404252 Lock, t.,H. door (Inci. Ref. Nos. 2, 5, 12, 13 and
19 thru 23) 1

!,
2! 2 404245 Cam, door lock

1-------- _ .._----- 1------------------ - --
2I 3 662559 Handle, outside door

i
I 4 672559 Handle, R. H. inside door 1

1- :- 682559 Handle, L. H. inside door 1

721150 Pin, roll 8r-6 1------------t--------------
2722993 Plate, latch

~--~--

Screw, machine, flat head, 5/16" x l"UNC 4
Washer, lock, Shakeproof (countersunk) 11/32"--- I----
external teeth 4

I 9 Washer, cut, 5116" 4
II

t--- _~ashE:lr.l.lock_'_5/16'1 __ 4~_10_ 1-- --- -

4 !

r ::
Nut, hex, 5/16" UNC

722809 Pawl, lock 4
722811 Sp_ring compression ~ 4

I 14 722813 Cover, R.H. mid 1
14 722814 Cover, L.H. mid 1

15 Screw, machine, round head, 5/16" x 2-1/4" UNC 6
Lie. __Wash~r.JQ_c_i{...__liI16'~ 12-----

17 Nut, hex, 5/16" UNC 6
18 722815 Spacer 2

f--19 722817 Pawl, latch 2
20 Washer, cut, 1/4" 2

I 21 Pin, cotter, 3/32" x 1/2" 2

22 722819 Body, R.Ho latch 1
22 722820 Body, L.H. latch I

23 722823 Spring, R. H. latch 1
23 722824 Spring, LoH. latch 1

24 722825 Spacer 4

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



424 ALWAYS GIVE MODEL AND SERIAL NUMBER

SCARIFIER
(Model Nos. 2, 5, 9 and 23)

1+--8
0.0+--9

•...............35
... -31
~33

o•

•

,""'_-1

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 425

SCARIFIER
(ModelNos. 2, 5, 9 and 23)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

I 402223 Pin, scarifier hinge 2
2 Bolt, machine, hex head, 5/8" x 4-1/4" UNC 2
3 Washer, lock, 5/8" 4
4 Nut hex 5/8" UNC 2

5 *406055 Block, "V" scarifier 1
5 **402327 Block "V" scarifier 1

6 402656 Point, scarifier 11

7 406096 Link, lift (For scarifier ModelNo. 23 - Serial Nos.
702 and later) 2

f---L_f--4&'l9_!!L__~, lift (For scarifier ModelNos. 2 5 and 9 -
Serial Nos. 1500and Later, Also ModelNo. 23
scarifier - Serial No. 1 thru 701) 2

7 404415 __Link, lilL(_Forscarifier ModelNos. 2 5and9-
Serial Nos. 1 thru 1499) 2

8 Screw, cap, hex head, 5/8" x 2-3/4" UNC (Used
with 726863- cap, Ref. No. 31) 8

8 720297 Screw, cap, heat treated (Usedwith DA590 - cap,
Ref. No. 31) 8f--

9 Washer, lock, 5/8" (Usedwith 726863- cap, Ref.
No. 31) 16

9 Washer, lock, 1/2" (Usedwith 720297- cap screw,
Ref. No.8) 8

f-- I----- ------
9A Nut, hex, 5/8" UNC(Usedwith 726863- cap, Ref.

No. 31) 8
10 429567 Wedge, tooth lock 11
11 429578 Shank, scarifier 11

14 *726828 Drawbar, R.H. scarifier 1
14 **722036 Drawbar, R.H. scarifier 1

15 *406060 Bolt 2
15 ** Bolt, machine, hex head, 1" x 4" UNC 2

16 * Washer, lock, 1-1/8" 4
16 ** Washer, lock, 1" 4

17 * Nut, hex, 1-1/8" UNC 2
17 ** Nut, hex, 1" UNC 2

* See Note FollowingRef. No. 36.
** See Note FollowingRef. No. 36.

(Continued)

440MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



426 ALWAYS GIVE MODEL AND SERIAL NUMBER

SCARIFIER
(ModelNos. 2, 5, 9 and 23)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Quantities Listed are for Both R. H. and L.H.)

(Continued)

18 *406061 Bolt 2
18 **404793 Bolt 2

19 Washer, lock, 1-1/4" 4
20 Nut, hex, 1-1/4" UNC 2

21 *726829 Drawbar, L.H. scarifier 1
21 **722037 Drawbar, L.H. scarifier 1

28 722321 Ball, scarifier lift 2
29 Washer, lock, 1-1/2" 2
30 Nut, hex, 1-1/2" UNF 2

31 726863 Cap, lift link (For scarifier ModelNo. 23 - Serial
No. 702and Later) 4

31 DA590 Cap, lift link (Incl. Ref. No. 33) (For scarifier Model
Nos. 2, 5 and 9, Serial Nos. 1500and Later, Also
ModelNo. 23 scarifier - Serial Nos. 1 thru 701) 4

33 726858 Shim laminated (For scarifier ModelNo. 23 - Serial
Nos. 702 and Later) 4

33 DP 1659 Shim (For scarifier ModelNos. 2, 5 and 9 - Serial
Nos 1500and Later Also Model No. 23 scarifier-
Serial Nos. I thru 701) 8

35 4P 567 Fitting, lub. (For scarifier ModelNo. 23 - Serial Nos.
702 and Later) 4

35 4P 567 Fitting, lub, (For scarifier ModelNos. 2, 5 and 9 -
Serial Nos. 1500and Later, Also ModelNo. 23
scarifier - Serial Nos. 1 thru 701) 2

36 4P 568 Fitting, lub, (For scarifier ModelNos. 2, 5 and 9 -
Serial Nos. 1500and Later, Also ModelNo. 23
scarifier - Serial Nos. 1 thru 701) 2

* Used on scarifier ModelNo. 23 - Serial Nos. 524 and
Later.

** Used on all scarifier ModelNos 2 5_a.nd9 and on
Model No. 23 - Serial Nos. 1 thru 523.

NOTE: Whenordering parts for scarifier, _givemodel and
serial numbers of scarifier and model and serial
numbers of grader.

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 427

- NOTES-

PRINTED IN U,S.A.

ALWAYS USE GENUINE PARTS



~
i...

C a
o i
Z c:o jo
-I ~
o:uc
11'1:u
~
~
ID-<
:u
11'1
."
11'1:u
11'1zn
11'1
z
C
~
ID
11'1
jg

)0

~
~
Cl
<:
11'1

~:u
-I
Z
C~
ID
11'1:u
)0zc
C
11'1

~:u
~
~

t ,\
13 30

) ) )

:I:
o=r"'I"'t
r-
>
Z=
en
r"'I"'t:::a->r-
Z
c:
:I:m
r"'I"'t:::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 429

SCARIFIER LIFT AND CONTROL - MODEL NO. 2
(Used on Motor Grader Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

1 1820 Bearing, worm thrust (anchored to reduction
housing with square kev\ 1

1 661820 Bearing, worm thrust (anchored to reduction
housing with dowel pin) 1

2 350504 Seal, oil 1

3 723888 Pinion (with shaft) (Used on Sca r ifie r S"'1'ial

Nos. 1 thru 499, Also 506, 689 and 695 1
3 350534 (Replaced by 723888)
3 4A 158 (Renlaced bv 723888\

4 350771 Gasket 1
5 350773 F'rtt insr Iub ~
6 401047 Cap, bearing (Incl. Ref. No. 70) 1
7 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
8 Washer lock, 5/ R" .d.

9 DP 1605 Screw, set 1
10 Nut, hex, jam, I" UNC 1
11 4n7.1hh r...v..,. fTnrl R",f N..... 7. 1<1..~Sl "nrl ~Q\ 1

12 Screw. cap, hex head, 1/2" x 2-1/2" UNC 4
17 Sr,. ..= ,..."n h..v" ."..:1 1/7" ~ 7" TT1'I.Tr .d.

13 Washer, lock, 1/2" 4
14 Plug, pipe, square head, 1/8" UNC 1
15 402479 Housing, gear lift (Incl. Ref. No. 37) 1
16 402480 Plate, cover (Incl. Ref. Nos. 37, 38 and 40) 1
17 Screw cap hex h",,,il 1/7" y 1_1/4" tTNr 13

18 Washer, lock, 1/2" 13
19 403748 Housing, reduction gear (Incl. 1 - Q61820,

1 _ 47.Qn4~ anil 1 _ 4P 1'i7R R ",f N"" 1

44 and 70 respectively) 1 See Note

NOTE; If ordering for Scarifier units Serial Nos. 1041
thru 1939, it is necessary to also order
4_77.RnR7 Stllil .. R .. f N... zo

NOTE; If ordering for Scarifier units Serial Nos. 1 thru
ln4n it i", n ..c- .. """,. t ... "I" ......... il ..... 1_~'in771
gasket, 4-728087 studs and 4-724047 spherical
nuts, Ref. Nos. 4, 20 and 21 respectively.
'T' .".+ ;nrl' ;..:1 .. ,,1 ~"~+a ~"" ho ,,~..:Io~o..:l

as required.

See Note Following: Reference No 74 befo r e
ordering.

I rnntinll ..ill

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



430 ALWAYS GIVE MODEL AND SERIAL NUMBER

SCARIFIER LIFT AND CONTROL - MODELNO. 2
(Used on Motor Grader Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

20 728087 Studs (used on Scarifier Serial Nos. 1940 and
Later) 4

20 724045 Studs (used on Scarifier Serial Nos. lU4T thru
1939) 4

20 Screw, cap, hex head, 5/8" x 1-3/4" UNC
Used on :Scarifler Serial Nos. 1 thru 1040) 4

21 724047 Nut, spherical (Used on Scarifier Serial Nos.
1041 and Later) 4

21 Washer, lock, 5/8" (Used on Scarifier
Serial Nos. 1 thru 1040) 4

-

22 403033 Arm, lift (Incl. Ref. Nos. 63 thru 65) 2
23 403118 Bearing, worm thrust (Inc!. Ref. No. 47) 1
24 403597 Joint, universal (Inc!. Ref. Nos. 61, 62 and 72) 1
25 403796 Bolt 5
26 Washer, lock, 1" 10
27 Nut, hex, 1" UNC 5
28 403825 Bolt 1
29 Washer, lock, 1-1/4" 2
30 Nut, hex, 1-1/4" UNF 1

31 423027 Kev sauare (For anchoring 1820 thrust bearing
to reduction housing) 1

31 4P 1578 Pin, dowel (For anchoring 661820 thrust bearing
tn .....r1n...tinn hnn s ine] 1

32 423041 Shaft, lift worm 1
35 428527 Plate R.H support 1
36 428528 Plate, L.H. support 1
37 428782 Bushing 2

38 Plug, pipe, square head, 1/2" (Dry seal
type) 4

~R 42RR57 P'luz pinet7/8"dia.\ 4

39 428946 Bushing 1

40 723985 Plug, pipe, vented, 1/2" (Dry seal type) 1
40 428963 Plug, breather (7/8" dia. ) 1

41 429040 Bushing 1
44 429043 Bushing 1
.4" .4701,71, (=:h"ft 1ift 1

46 429678 Gear, cut R. H. 1
47 429845 Bushing, bronze 1
4R .47001" llinD' "'0" 2

49 551334 Gasket (Used with 428857) 4
I

!':.... Nnt .. l<'n11nwina 'R .. f",...n .....No 7.4"h.. fn .....

ordering.
(r.nnti nu"r1\ 440MG

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 431

SCARIFIER LIFT AND CONTROL - MODEL NO. 2
(Used on Motor Grader Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

50 405839 Bearing, control rod (Incl. 1 - 428841, Ref.
No 68\ 1

50 661658 (Replaced by 405839)

51 720727 Shaft rear control 1

52 AA 813 Worm 1

53 725884 Gear cut sour 1

53 AA 869 (Replaced by 725884)

54 DP 621 Pin drilled 4
55 Pin, cotter, 1/8" x 3/4" 4
56 DP 1282 Key 2
57 DP 1330 Ga ske t 1
59 DP 1415 Gasket 1
60 DP 1648 Seal, oil 2
61 np 1Q,.'1 Pi n. iI~; 11 .. iI 1 _ .._-

62 Pin, cotter, 1/8" x 3/4" 1
63 KP 731 Bolt, heat treated 2
64 Washer lock 7/8" 4
65 Nut, hex, 7/8" UNC 2
67 4P 151 Key 1

68 428841 Fitting, lub. (Used with 405839) 1
68 4P 567 Fitting, lub. (Used with 661658) 1

69 4P 860 Shaft, front control 1
70 4P 1578 Pin, dowel 1
71 5A 3Q5 Joint "niv"'l',,,,ll ITn,..1 R",f Nos 5 hI ::>nilh" ,
72 5P 1575 Key 1
73 5P 1708 Pin, dowel 2
74 7'.Rnc;c; ~n::>,.."'l'(""",d on .c:....,,~;f; ..~ ~..~;,,1Nn .. 1Q4.n::>nn

Later) 1

NOTE: When ordering parts for Scarifier, give model
" ...n ....,.;::>1n11Tnh..,... nf ~,..::>,.ifi",l'" ...iI ~nil ..l "nil
serial numbers of grader.

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
!

0
0
z
0
-t
0
:II
0
III
:II

~
:II-t
UI

II
0(

:II
III
"I
III
:II
III
Z
0
III
Ze
i:
II
III
:II
UI

)0

~
)0
0(
UI

iii
<:
III
"D
)0
:II
-t
Ze
i:
II
III
:II
)0
Z
0
0
III
UI
0
!
:!I
0z

20 21-~

Y

,..
r-•

CIl
,..

0 -<
-a~ en
m ~ G")(1) tzj

6~ -<:I:l to< ""~:;;
.... 0-'3

~:; >-
~§ Q

~O =
(1) 0 ""~~ r-
(1) ~ ,..::to
e,to< :z:
Zl =o a::
?' 0 en~~ ""CIlto< ::::aS'z -a ~ ,..
t.:>. r-g:CIl
$~ :z:

t) c:
CD :I:

CCII

""::::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 433

SCARIFIER LIFT ANDCONTROL - MODELNOS. 5 AND 9
(Used on Motor Grader Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 1820 'RA"";Tl!1worm thrust (anchored to reduction
housing with square key) 1

1 661820 Bearing, worm thrust (anchored to reduction
J..~"a;..." m;+J..nnw..l ...;...\ 1

2 350504 Seal, oi] 1
? '150771 Gasket oear houainz 1
4 401047 Cap, bearing (Incl. Ref. No. 65) 1
5 Screw, cap, hex head, 5/8" x 1-3/4" UNC 4
h Wash..r lock 5/8" 4
7 402166 Cover, reduction gear housing (Incl. Ref. Nos.

2, 10, 34, 35 and 37) 1

8 Screw. cap. hex head, 1/2" x 2-1(2" UNC 4
8 Screw. cap. hex head. 1/2" x 2" UNC 4

9 Washer. lock. 1/2" 4
10 Plug. pipe. square head. 1/8" (Dry seal

tvne\ 1

11 402479 Housing. lift gear (Incl. Ref. No. 33) 1
12 402480 Plate. cover (Incl. Ref. Nos. 33. 34 and 36) 1
1'1 ~I'""AWI'""n hex h",,,iI 1/,)11y 1_1/4" UNe 13

14 Washer. lock. 1/2" 13

~~
403033 Arm, scarifier lift (Incl. Ref. Nos. 60 thru 62) 2
40'1118 Bear inz worm thrust IIncl. Ref. No. 41\ 1

17 403748 Housing. reduction gear (Incl. J. - 661820.
1 - 429043 and 1 - 4P 1578. Ref. Nos. 1,
,p. " ......1 «« .,.Aa",,..tiv",lv\ I S",,,, Nnt..

NOTE: If ordering for scarifier units Serial Nos. 1041
thru 1939. it is necessary to also order
4 _ rzlSulS Studs Ref No 18

NOTE: If ordering for scarifier units Serial Nos. 1 thru
1040, it iAnAI'"AARarto also order 1 - 350771
gasket. 4 - 728087 studs and 4 - 724047 spher-
ical nuts. Ref. Nos. 3. 18 and 19 respectively.
Th .... ",aft.... individual parts rna be ordered
as required.

HI. 7,)SWR7 ~+"iI"'''''Ail ~...~1'"",.H~erSerial Nos, lQ40 and
Later) 4

18 724045 Stud (Used on Scarifier Serial Nos. 1041 and
T ."+A,.\ 4 Q32 thru 2558

18 Screw. cap. hex head. 5/8" x 1-3/4" UNC
(Used on Scarifier Serial Nos. 1 thru 1040) 4 845 thru 931

s .... Nnt.. Fnl1nwino R ",f .....",,,..,,,Nn I.fI. h",fn,.",

ordering.

I

(Continued) 440 MG I
PAINTEDIN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



434 ALWAYS GIVE MODEL AND SERIAL NUMBER

SCARIFIER LIFT ANDCONTROL - MODEL NOS. 5 AND 9
(Used on Motor Grader Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. lReq'd Serial Number

(Continued\

19 724047 Nut soherical (Used on s...",.;f';..,. !';:.. ,.;,,1 Nn ..

1041 and Later) 4 932 thru 2558
19 Washer, lock, 5/8" (Used on Scarifier

S.. .,.ial NnA I th.,.u 1040\ 4 OAr: .....- <"I'll

20 403796 Bolt 5
21 W,... h..... In r:k 1" 1n

22 Nut, hex, 1" UNC 5
23 403825 Bolt 1
24 Washer Iock 1_1/4" ?

25 Nut, hex, 1-1/4" UNF 1
26 404645 Cross (with bearings and snap rings) 3

27 405199 Shaft, rear control (For Scarifier - Model No.9) 1 1500 thru 2558
27 404655 Shaft, rear control (For Scarifier - Model No.5) 1 845 thru 1499

28 404656 Shaft, front control 1

',Q 4?"In?7 w.... an,,",. .. Un.,. "n"hn.,.;nr< IA?n +h.." ..+ ......" .. ;~o -0

to reduction housing) 1
29 4P 1578 Pin, dowel (for anchori~i 661820 thrust bearing

to reduction houainz 1

30 423041 Shaft, lift worm 1
31 428527 Plate R H suooort 1

32 428528 Plate, L.H. support 1
33 428782 Bushing 2

34 Plug. pipe, square head. 1/2" (Dry seal
type) 4

34 428857 Plue: drain (7/8" dia. \ 4

35 428946 Bushing 1
36
36 723985 Plug, pipe. vented, 1/2" (Dry seal type) (For

Scarifier Model no. 9) 1
36 428963 Plue: breather 7/8" dia IFn.,. Sra.,.ifi .. .,. - Mode

No.5) 1

~7 42Q040 'Rlishinl1 1

38 429043 Bushing 1
39 429676 Shaft, scarifier lift 1
40 4',Qh7A r...,....R H rut 1

See Note ,Following Reference No. 68 before
ordering.

(Continued) 440 MG
PR·INTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 435

SCARIFIER LIFT ANDCONTROL - MODELNOS. 5 AND9
(Used on Motor Grader Serial Nos. 845 thru 2558)

Ref. Adams DESCRIPTION No.
No. Part No. Req"d Serial Number

(Continued)

41 429845 Bu shi nz, .br onz e 1
42 429963 Ring, "0" 2
43 551334 Gasket (Used with 428857) 4

44 405839 Bearing, control rod (Incl. 1 - 428841, Ref. 64) 1
44 661658 (Replaced by 405839)

45 723738 Nut, lock 3
46 723740 Yoke, clamp (keyway) 2
47 Screw can hex head 7/16 x 1-3/4" UNF 2
48 723787 Yoke, clamp (splined) 1
49 Screw, cap, hex head, 'J /16" x 1-3/4" UNF 1
50 723788 Yoke SliD 1
51 723887 Pinion (with shaft) 1
52 AA 813 Worm 1

53 725884 Gear, cut spur 1
53 AA 869 (Replaced by 725884)

54 DP 1282 Key 3
55 DP 1330 Gasket 1
56 DP 1415 Gasket 1
57 DP 1605 Screw, set 1
58 Nut, hex, jam, 1" UNC 1
59 DP 1648 Seal _oil 7.

60 KP 731 Bolt, heat treated 2
61 Washer, lock, 7/8" 4
62 Nut, hex 7/8" UNC 2
63 4P 151 Key, Woodruff 2

64 428841 Fitting Iub: (Used with 405839\ 1
64 4P 567 Fitting, lub. (Used with 661658) 1

6<; 4P 1578 Pin, dowel 1
66 5P 1575 Key 1
67 5P 1708 Pin, dowel 2
68 728055 Snacer (used on Scarifier Serial Nos 1940

and Later) 1

NOTE' When orderine: parts for Scarifier aive model
and serial numbers of Scarifier and model and
serial numbers of grader.

440 MG
IPR NTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



!z..o ~
o z
z co ill
~ 1"
o
;u
o
III
;u

~
;u~
UI

m-<
;u
III
."
III
;u
III
Zo
III

Zc
3:
m
III
;u
UI

»
~»-<
UI

Gl
<:
III

~
;u~
Zc
3:
m
III
;u
»zo
o
III
UIo
!!!
~sz

35

l~22
33 ,~2V ·'26

)

5.8
18

40

)



ALWAYS GIVE MODEL AND SERIAL NUMBER 437

SCARIFIER LIFT AND CONTROL -MODEL 23
(Used on Motor Grader Serial Nos. 255~ and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

--

I 661820 Bearing worm thrust 1
2 350504 Seal, oil 1
3 723888 Pinion (with shaft) 1
4 ,<;0771 """k ..t 1
5 350773 Fitting, lub. 3
6 401047 Cap, bearing (Incl. Ref. No. 70) 1
7 Screw cap hex {lead, 5/8" x 1-3/4" UNC 4
8 Washer, lock, 5/8" 4
9 DP 1605 Screw, set 1
10 Nut nex .iam I" UNC 1
11 402166 Cover (Incl. ReI. Nos. 2, 14, l4A and 39) 1

12 Screw, caE. hex head, 1/2" x 2-1/2" UNe - 4
12 Screw, cap, hex head, 1/2" x 2" UNC 4

13 Washer lock 112" UNC 4
14 Plug, pipe, square head, 1/8" (Dry seal

type) 1
14A Plue: pipe sauare head 112" (Drv seal

type) 2
15 402479 Housing, gear lift (Incl. Ref. No. 37 1
16 402480 Plate cover lInd RPI. Nos 16A 37 and 40) 1
16A Plug, pipe, square head, 1/2" (Dry seal

type) 2
17 Sc r-aw can h",v h",:>r] 1/711 v 1_1/4" TTNr. 13
18 Washer, lock, 1/2" 13
19 *406181 Housing, reduction gear (Incl. Ref. No. 44) 1

* NOTE: If ordering for Scarifier units prior to Serial
No. 1940, it is necessary to also order
4-728087 Studs Ref. No. 20. Thereafter
individual parts may be ordered as required.

7.0 72R087 Stud (used on Scarifier Serial Nos. 1940 and
Later) 4

20 724045 Stud (used on Scarifier Serial Nos. 1 thru 1939) 4

21 724047 Nut, spherical 4
22 403033 Arm, lift (Incl. Ref. Nos. 63 thru 65) 2
:"1 40'\ 118 R",,,,.inO'. worm th r uat (Lnc l Ref No. 47\ 1
24 406042 Joint, universal (Incl. Ref. Nos. 5, 61 and 72) 1
25 403796 Bolt 5
?h Washer lock I" 10
27 Nut, hex, I" UNC 5
28 403825 Bolt 1
2q Washer lock 1-1/4" 2

See Note Following Reference No. 74 before
ordering.

jIr. ,..~_,. ...'1\

440 MG
PRINTED IN .A.u.s

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



438 ALWAYS GIVE MODEL AND SERIAL NUMBER

SCARIFIER LIFT ANDCONTROL-MODEL23
(Used on Motor Grader Serial Nos. 2559 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Cantinued)

30 Nut, hex, 1-1/4" UNF 1
31 4P 1578 Pin, dowel 1
32 423041 Shaft, lift worm 1
35 428527 Plate, R. H. support 1
36 428528 Plate, L.H. support 1
37 428782 Bushing 2
39 428946 Bu shi nz 1
40 723985 Plug, pipe, vented, 1/2" (Dry seal type) 1
41 429040 Bushing 1
44 1429043 Bushing 1
45 429676 Shaft, lift 1
46 429678 Gear, R.H. cut 1
47 429845 Bushing, bronze 1
48 429963 Ring, "0" 2
50 405839 Bearing, corrtr oLr od 1
51 726713 Shaft, rear control 1
52 AA 813 Worm 1
53 725884 Gear, cut spur 1
54 DP 621 Pin drilled 4
55 Pin, cotter, 1/8" x 3/4" 4
56 DP 1282 Key 3
..7 rn> n,o G;tRk..t 1
59 DP 1415 Gasket 1
60 DP 1648 Seal, oil 2
61 726704 Pin roll 1
63 KP 731 Bolt, heat treated 2
64 Washer, lock, 7/8" 4
6.. Nut, hex. 7/R" UNe: _2_
68 428841 Fitting, 1ub. 1
69 4P 860 Shaft, front control 1
70 4P 1..7R PiTl nn""..1 .i
71 SA395 Joint, univer sal (Incl. Ref. Nos. 54 and 55) 2
72 5P 1575 Key 1
73 5P 1708 Pin dowel 2
74 728055 Spacer (used on Scarifier Serial Nos. 1940 and

Later) 1

NOTE: When ordering parts for Scarifier, give model
;tTln " ..r ia l number s of Scarifier and model
and serial numbers of grader.

440MG
PRINTED IN U.S.A..

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 439

-NOTES~

PRINTED IN U.S.A.

ALWAYS USE GENUINE PARTS



440 ALWAYS GIVE MODEL AND SERIAL NUMBER

SCARIFIER TOOTH HOLDER
(Used on Serial Nos. 44C2097 thru 44C2558, also 44C1902 and 44C1932)

• 4

o 5
• .. 2u

•• 5
.,

1· 3,

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 441

SCARIFIERTOOTHHOLDER
(Usedon Serial Nos. 44C2097thru 44C2558, also 44C1902and 44C1932)

IRef. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

--

1 405409 Holder tooth Unci. Ref. Nos. 2 thru 5) 1
2 725539 Clamp 2
3 Bolt, machine, hex head, 1/2" x 2-1/4" UNC 2
4 Nut hex 1/2" UNC 2
5 Washer, lock, 1/2" 4

---

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



442 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR SHUTTER CONTROL

",'NTKD IN U•••A.

DO NOTORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 443

RADIATORSHUTTERCONTROL

Ref.
No.

No.
Raq'd

~--+---------~------------------------------------------r-~-+----------------------~~----

I 1 403486 Bracket, control lever 1

Adams
Part No. Serial Number

2 Bolt, machine, hex head, 5/16" x I" UNC 2
3 Nut, hex, 5/16" UNC 2
4 Washer lock 5/16" 4

DESCRIPTION

5 424243 Clamp 1
6 Nut, hex, 1/4" UNC 1
7 Screw, cap, hex~head, 1/4" x I" UNC 1
8 Washer, cut, 1/4" 1
9 Washer, lock, 1/4" 2
10 425204 Spacer 2
11 428841 Fitting, lub. 2
12 522212 Ratchet 1

1---"1"'3_-+ ~_~~ f--- Bolt I machi~,,~h!!Ce"'x~h£e~ad'_'.t_..,._5f_/~16~'_'~x_!I'..::-"'3~/.=:4_"_'U"_'N'_"C"____+_---'2"'-+_----------------___i
14 Nut, hex, 5/16" UNC 2
15 Washer, lock, 5/16" 4

~~1~6"--1----"5",2",,2,,,2""13+-_G,,,-,WdeI lever 1
17 522214 Spring, compression 1

118 662464 Lever, shutter control 1
~~~~-r__7~2~0~~8_2~8__~ _Bolt~~a~~~~~~~U-N--C-----~---------+-~~~-------------~

21 Washer, lock, 1/4" 2
22 720829 Yoke rod end 1

23 720829 Yoke, rod end
i-"2....3-+_--'-7-"-2"'08"'2~7'--+_--"R""0"'d"-'---"'shwu"t!""te"'-'-rcontrol (For IITaderspowered bv IHC

engine)

24 Pin, cotter, 3/32" x 3/4" (For graders powered by
I---+-----+---=~--~~IHC engine)

Pin, yoke
Pin, cotter, 1/16" x 1/2"

25
26

720830

Pin, yoke
Pin, cotter, 1/16" x 1/2"

GrommetJmounted in seat support tool box)

1
1
2

27
28
29

720830

Cable, push pull (Incl. Ref. No. 11)
Nut, hex, 1/4" UNF

1
2

720831
30
31

722629

44C1500 +

32
32

723282
424063

33
33

725246
720832

34
35
36
37 5P 2025

PRINTED IN U.S.A.

Clamp
Clamp (For graders powered by IHC engine)

Bracket, cable
Bracket, cable (For graders powered bymc engine)

Nut, hex, 1/4" UNC
Screw, cap, hex head, 1/4" x 5/8" UNC
Washer lock 1/4"

2
2
4

Plunger

+ - All later serial numbers.

DO NOT ORDER PARTS BY REFERENCE NUMBERS

1 thru 1499

1 thru 1499

1500 +
1500 +

1500
1 thru

+
1499

1500
1 thru

+
1499

440 MG

ALWAYS GIVE PART NUMBER AND DESCRIPTION



444 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR SHUTTER
(Used on Serial Nos. 1 thru 1499)

4---+--

5-- ....~_

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 445

RADIATORSHUTTER
(Used on Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 427251 Shutter winter front (Incl. Ref. Nos. 4 thru S) 1
2 Screw, cap, hex head, 3/S" x 3/4" UNC 11

3 Washer, lock, 3/S" 11

I.H. C.
Part No

4 47526D Pin bell crank and onerattnz link 1

5 Pin, cotter, 1/16" x 5/S" 2
6 Washer, 5/16" I.D. x 9/16" O.D. x #IS gauge 1
7 47530D Snr-inz 1

S 5S676D Link, bell crank and operating 1

J
I

I
440 MG I

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



446 ALWAYS GIVE MODEL AND SERIAL NUMBER

RADIATOR SIruTTER
(Usedon Serial Nos. 1500and Later)

-.--15
9-"'\'\

7

14--....'
13/5

---

0 3

0 4

.. 2

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 447

RADIATOR SHUTTER
(Used on Serial Nos. 1500 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 406237 Shutter radiator 1 3485 +
1 405790 Shutter, radiator 1 3200 thru 3484
1 405258 Shutter, radiator 1 1500 thru 3199

2 Screw, cap, hex head, 1/4" x 3/4" UNC 6
3 Washer, cut, 1/4" 6
4 Washer lock 1/4" 6
5 475000 Spring 1
6 475001 Cable 1

7 727151 Sheave 1 3485 +
7 725240 Sheave 1 3200 thru 3484
7 7252~Q _Sh_eave 2 1500 thru 31QQ

8 725244 Stud 1 1500 thru 3199
_L Nnt. h",x .us: UNe 1

10 Washer, cut, 1/4" 1
11 Washer, cut, 3/8" 2
...lL -- Washer, Inrk. 1/4" 1

13 523448 Pin, drilled 1 3485 +
l~ 77"7.4." Pin rll"ill..rl 1 l"nn thl"l1 ~.4.A.4.

14 Pin, cotter, 1/16" x 1/2" (used with 523448) 2
14 Pin. cotter, 1/16" x 3/4" (used with 725245) 1

15 405791 Guide, cable 1 3200 +
~r,. ..'W rn"rbin .. f1::>tb.."rl ~/$1" .,.. 1_1/2" nNe 1

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



co
z
~
o:uc
11'1:u
'tI
:I-
~
III
m-<
:u
11'1

"11'1:u
11'1zo
11'1
Zc
3:
m
11'1:u
III

:I-

~
:I­-<
III
Gl
<11'1
'tI
:I­:u
-i
Zc
3:
m
11'1:u
:I­z
C
C
11'1

~
:!!
~sz

881./28
29

~o 330-, 0-34

.:
86----

58

~

3~

>r-
=IE
>-<en
C")--<

-a ~
rn
CD :I:p.
0 Q::l
00 =CD ..., ~:;l. !ile.1:'J r-
~~ >:..~ :z:
~ =
a en
00 ~,p.
.e ::::IICJ->r-

:z:
c:
:I:
CICI
~
::::IICJ

J



ALWAYS GIVE MODEL AND SERIAL NUMBER 449

TIRE PUMP
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

--

I 350773 Fitting, lub. 1
2 403989 Link, short 1
3 Nut, hex, jam, 1/2" UNF (L.H. thread) 1
4 403995 Bracket, idler 1
5 Washer, cut, 1/2" 1
6 Pin, cotter, 1/8" x L" 1
7 404315 Lever 1
8 Washer, cut, 1/2" 2
9 Pin, cotter, 1/8" xl" 2
10 404321 Guard, lower 1
11 404331 Bracket 1
12 Bolt, machine, hex head, 5/8" x 3-3/4" UNC 2
13 Washer, lock, 5/8" 4
14 Washer, cut, 5/8" 2
15 Nut, hex, 5/8" UNC 2
16 404332 Bracket 1
17 Bolt, machine, hex head, 5/8" x 3-3/4" UNC 2
IS Washer, lock, 5/S" 4
19 Washer cut 5/S" 2
20 Nut, hex, 5/8" UNC 2
21 404333 Link, long 1
22 Nut hex iam 1/2" UNF I

23 404334 Support 1
24 Bolt, machine, hex head, 5/16"x l"UNC 2
2!) Washer ._cut.._Mlfi"__ ?

26 Washer, lock, 5/16" 4
27 Nut, hex, 5/16" UNC 2
2S Scr_~LgJl..QLhexhead. 3/8" x 7/S" UNC______ __2____ --
29 Washer, lock, 3/S" 2
30 404336 Guard, upper belt 1
31 Holt, machine, hex head, 5L16" xl" IINC ?

32 Washer, lock, 5/16" 4
33 Washer, cut, 5/16" 2
34 Nut, hex, 5/16" _____ 2 --

35 42966S Cock, drain 1
I36 473031 Screw, head to cylinder S

37 473032 Washe_r, lock 10
3S 473055 Clip (for air chuck) 1 !

39 473650 (Replaced by 405397, Ref. No. 127)
40 473651 Retainer intakeklLill§_ed with 473650 Ref No 39\ 2
41 473652 Washer S
42 473653 Gasket, cylinder head 2
43 473654 Piston 2

44 473655 Ring, compression piston 4
45 473656 Ring, oil piston 2
46 4736~7 Pin ni"t()n ?

(Continued)
,

I

440 MG I

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



450 ALWAYS GIVE MODEL AND SERIAL NUMBER

TIRE PUMP
(Usedon Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

47 473658 Retainer, piston pin 4
48 473659 Cover, front end 1
49 473660 Gasket, cover 1
50 473661 Rod, connecting 2
51 473662 Bushing, crankshaft 2
52 473663 Seal, oil 1
53 473665 Washer, thrust 2
54 473666 Screw 10
55 473667 Screw, connecting rod cap 4
56 Washer, lock, 5/16" 4
57 473668 Dipper, oil 2
58 473669 Chuck, air 1
59 473670 Plate, base 1
60 Bolt, machine, hex head, 5/16" x I" UNC 4
61 Washer, lock, 5/16" 8
62 Nut, hex, 5/16" UNC 4

63 426238 Plug, welch 1
63 473671 (Replaced by 426238)

64 473672 Screen, intake felt (Usedwith 473650, Ref. No. 39) 4
65 473673 Felt, intake (Usedwith 473650, Ref. No. 39) 2
66 473674 Disc intake and exhaust valve 4
67 473675 Spring, exhaust valve 2
68 473676 Retainer, exhaust valve 2
69 _473fi77 f:!nrin<T int"kp v"lvp ?

70 473678 Retainer, intake valve 2
71 473679 Manifold (withnuts and fitting) 1
72 473680 Key, flywheel 1
73 473682 Check, oil (withbreather) 1
74 473683 Gasket, base plate 1
75 473684 Pluz crankcase drain 1
76 473685 Gauge, air pressure 1
77 473686 Adaptor, air outlet 1
78 473687 Unit check 1
79 473688 Connector, gauge 1
80 474010 Cylinder 1
81 474186 Crankshaft 1
82 Washer, lock, Shakeproof, 1/2" external teeth 1
83 Nut, hex, jam, 1/2" UNC 1
84 4741R7 'R ,.""th",. 1

85 662528 Pulley, idler 1
86 672527 Pulley, pump drive 1
87 720799 Connector brass 1

(Continued)

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 451

TIRE PUMP
(Used on Serial Nos. 1 thru 844)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

(Continued)

88 723039 Bar, tie 2
91 722311 Pin drilled 1
92 Washer, cut, 1/2" 2
93 Pin, cotter, 1/8" x I" 2
94 722312 Sprine: 1
95 722318 Shaft, idler pulley 1
96 Washer, cut, 5/8" 1
97 Pin cotter, 1/8" xl" 1
98 722319 Belt 1
99 722322 Hose, air compressor 1
100 722326 l\llley, flvwheel 1
101 722327 Bolt, clamp 1
102 Washer, lock, 5/16" 1
103 Nut hex 5/16" UNC 1
104 722332 Tube, cooling 1

1105
722424 Stud, pulley 2

,lOR Washer, lock !l/R" 1

107 Nut, hex, 3/8" UNF 2
108 723014 Bar 2
109 Bolt machine hex head. 5/16" x 1-1/4" UNC 2
110 Washer, lock, 5/16" 4
III Washer, cut, 5/16" 4
112 Nut hex 5/16" UNC 2
113 723016 Holder, spring 1
114 723038 Support 1
115 Bolt machine hex head 5/16" xl" UNC 2
116 Washer, lock, 5/16" 4
117 Nut, hex, 5/16" UNC 2
1118 723040 Anzle L H 1
119 Bolt, machine, hex head, 1/2" x 1-3/4" UNC 2
120 Washer, lock, 1/2" 4
121 Nut, hex, 1/2" UNC 2
122 723041 Angle, R. H. 1
123 Bolt, machine, hex head, 1/2" x 1-3/4" UNC 1
124 Washer lock, 1/2" 2
125 Nut, hex, 1/2" UNC 1
126 723047 Turnbuckle 1
127 405397 Head cylinder (!ncl. Ref. Nos. 127 thru 131) 1
128 474985 Felt (Used with 405397, Ref. No. 127) 1
129 474986 Screen (Usedwith 405397, Ref. No. 127) 1
1130 474987 Cover (Used with 405397 Ref. No 127) 1
131 474988 Screw (Used with 405397, Ref. No. 127) 2

440 MG
PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



..
o
0
z
0
-i
0::ac
11'1::a

")0::a
-i
(II

m-<
::a
11'1
"11
11'1::a
11'1zn
11'1
zc
3':m
11'1::a
(II

)0
r
~
)0
-<
(II

Cil
<:
11'1

")0::a
-i
Zc:
3':
m
11'1::a
)0zc
C
11'1
(II
n
!
~
(5
Z

23_e
22 _

.:•
•I

280
--31

o 2

4---16

i-t
4-----+-0

---22

&--25

~26

r
II

~ __ 18
17.

15 30~ 15 13 II 33

b ~ \ ~~~
IIII

, 1=-=-'--:"1 - - 20

29_4_~'4 ./,\~

\------
21

3

\o

-
1
38

::.::-
r-
~
::.::-
-<en
In-

C 0<
III

,...,
CDc,

5!!1::0~ CrJl
CD =E~ ,...,
Ztol r-
~ ~ ::.::-
~~ :z
C11 =8. en
e- ,...,
i ::::a
.:t -::.::-

r-
:z=5!!1::
m,...,
::::a



ALWAYS GIVE MODEL AND SERIAL NUMBER 453

TIRE PUMP
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

722990 Compressor air (Incl, Ref. Nos. 1 2 4 thru 19 22
thru 28 and 30 thru 44)

1 473031 Screw, cap 4

? .<1.'7'11)'1') Tn, In ...1r 4-

3 473651 Retainer, wire (Usedwith 474371, Ref. No. 29) 1

4 473652 Washer 4

5 473653 Gasket. cvlinder to head 1

6 473654 Piston 1

7 473655 Ring, top 2

8 473656 Rine: oil 1

9 473657 Pin, piston 1

10 473658 Ring (retaining pin) 2

11 473660 Gasket 1

12 473661 Rod, connecting 1

13 473662 Bushing, crankshaft 2
14 473663 Seal, oil 1

15 473665 Washer, thrust 2

16 473666 Screw, cap 4

17 473667 Screw. cap 2

18 473668 Plate, splash 1

19 426238 Plue:. welch 1

19 473671 (Replaced by 426238)

20 4-'rnR72 SCll'eenlURedwith 474371 Ref. No. 29\ 2

21 473673 Felt (Used with 474371, Ref. No. 29) 1

22 473674 Plate, valve 2
23 473675 Spriruz:(outlet valve) 1

24 473676 Retainer (outlet valve) 1

25 473677 Spring (inlet valve) 1
26 473678 Retainer (inlet valve) 1

27 473682 Stick, dip (with breather) 1

28 473684 Plug, drain 1

29 474371 (Replaced by 405397 Ref. No. 40)
30 474372 Crankshaft 1

31 474373 Gasket 1

32 474374 Plate base 1

33 474375 Flange, adapter 1

34 473680 Key, square 1

35 474379 Washer 1

36 474380 Washer, lock 1

37 474381 Screw, cap 1
38 474383 Screw cap 4
39 474384 Cylinder 1
40 405397 Head, cylinder (Incl. Ref. Nos. 41 thru 44) 1
41 474985 Felt (Used with 405397, Ref. No. 40) 1
42 474986 Screen (Usedwith 405397, Ref. No. 40) 1
43 474987 Cover (Used with 405397, Ref. No. 40) 1
44 474988 Screw (Used with 405397. Ref. No. 40) 2

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



454 ALWAYS GIVE MODEL AND SERIAL NUMBER

ADAPTORFOR TIRE PUMP
(Usedon Serial Nos. 845 and Later)

PRINTED IN U••• "'.

DO NOT ORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 455

ADAPTORFOR TffiE PUMP
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Raq'd Serial Number

1 474376 Gasket 1
2 474377 Retainer, adaptor flange 1
3 474381 Screw, cap 1
4 474382 Screw can d.

5 474385 Washer, copper 6
6 474386 Stud 6
7 Nut. hex 3/8" UNF ?

8 474387 Gasket 2
10 474389 Plate, shifter 1
11 474390 Washer, thrust 4
12 474391 Ball, shifter 1
13 474392 Ring, retainer 1
14 474393 Ring, "0" 1
15 474394 Shaft, idler 1
16 474395 Sleeve, bearing 1
17 474396 Roller, needle (set of 23) 4
18 474397 Spacer, bearing 1
19 474398 Spring, ball 1
20 474399 Gear, sliding 1
21 474400 Gear 1
22 474401 Yoke, shifter 1
23 Washer lock 1/2" 1
24 Nut, hex, 1/2" UNC 1
25 474402 Cap, bearing end 1
26 Screw can hex head 5/16" xl" TTNr. 4
27 Washer, lock, 5/16" 4
28 474403 Gasket 1
?!:l 474404 Housmz 1
30 Plug, pipe, square head, 1/4" (dry seal type) 2
31 474405 Gasket, copper bolt 4
32 474406 KA" hvnro 1

33 474407 Screw, set, Allen head 2
34 474408 Washer, serrated 1
35 474409 Adaptor 1
36 Screw, cap, 3/8" x 1-1/4" UNC 8
37 Washer, lock, 3/8" 8
38 474410 Gear. idler 1
39 474411 Shaft, idler 1
39A 474412 Washer, thrust 2
40 474413 8nacer needle beartnz 4
41 722980 Dowel 2
42 722982 Gasket 1
43 722984 G_ket 4

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



456 ALWAYS GIVE MODEL AND SERIAL NUMBER

HOSEFOR TIRE PUMP
(Usedon Serial Nos. 845and Later)

"\
7

r/Q ·
8 • !

10

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 457

HOSEFOR TmE PUMP
(Used on Serial Nos. 845 and Later)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 473055 Clip 1
2 473669 Chuck, air 1
3 473685 Gauge, air pressure 1
4 473686 Adaptor air outlet 1
5 473687 Unit, check 1
6 473688 Connector, gauge 1
7 720799 Connector brass 2
8 722327 Bolt, clamp 1
9 Washer, lock, 5/16" 1
10 Nut hex 5/16" UNC 1
11 722983 Tube, cooling 1
12 722985 Hose, air compressor (Incl. Ref. Nos. 1 thru 7) 1
13 722987 Bracket 1

440 MG
PRINTED IN u.s.•.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



458 ALWAYS GIVE MODEL AND SERIAL NUMBER

LIGHTING EQUIP:MENT

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 459

LIGHTING EQUIPMENT

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

_1 23_2_4 Bracket head li,g_ht 2
2 Bolt, carriage, 3/8" x 1-3/4" UNC 4
3 Washer, lock, 3/8" 4
.A Nut. hex ..3J.B." UNC 4

5 400836 Ca:ble (Light switch to parking light switch) 2 992 +
_5_ 400R36 Cable ~tch to na rkinc light srw'i+ ... ,\ 1 1 thru 991

6 423336 Clamp 4
6 41'.41'.4, (Renlaced bv 4233361

7 424348 Rod, light switch control 1 1 thru 991
8 W..a._s_herIack Shaken~f .us: __e_xte_rna1

teeth 1
9 Nut, hex, jam, 3/8" UNF 1

-_.

11 4?R,03 r.l'nmmet _3 3200 ~
11 424868 Grommet 2 1 thru 3199

II' 724093 Light, tail 2 980 +, Except 983, 986, 992
1007, lOB, 1016, 1019 and
1037.

12 425441 Light tail 2 1 thru 979, Also 983, 986,
992, 1007, lOB, 1016, 1019
and 1037.

13 Washer, lock, 1/4" 4
14 Nut, hex, 1/4" UNF 4

15 724090 Bracket, R. H. tail light 1 980 thru 3199, Except 983,
986, 992, 1007, lOB, 1016,
1019 and IOU

15 426790 Bracket, R. H. tail light 1 1 thru 979, Also 983, 986,
992, 1007, lOB, 1016, 1019
and 1037

16 Screw, cap, hex head, 1/2" x 1" UNC 2
17 W__a.s_her.Lo.ck uz» _2

18 724091 Bracket, L. H. tail light 1 980 thru 3199, Except 983,
qR6 ...9..92 N07 1013 1016
1019 and 1037.

18 426791 Bracket, L. H. tail light 1 1 thru 979, Also 983, 986,
qq1'. ..lO1l1_ ~o 13 lOll. .inis.
and 1037.

_ll:nnt~cl\

_±_ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



460 ALWAYS GIVE MODEL AND SERIAL NUMBER

LIGHTINGEQUIPMENT

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

_lq Screw. <"'an hpy h"".rl 117.".y 1" TTMr. 7

20 Washer, lock, 1/211 2

21 7240Q2 01"" ~,,;1 1;n'h~ 7 QBO+. Exc..nt QRl gB6 gg2.
1007, 1013, 1016, 1019, and
1037.

21 427833 P'lua, tail Hzht 2 1 thru g7g_ Al..n QR"! gB6
992, 1007, 1013, 1016, 1019,
and 1037.

22 428303 Grommet 4
23 428711 Connector, Douglas 6
24 473695 Washer bear-inz (head light) 2
25 720718 Cable, R. H. tail light 1
26 720719 Cable, L. H. tail light 1
27 720722 Soar"r cnrn"r 4
28 720730 Connector, Douglas "Y" 1
29 720757 Cable, head light Z

30 727847 Light, R. ·H. head (Incl. Ref. Nos. 24, 31and
32 1

30 7771-.71 I"R .. ,.,l"r..rl 'h" 777R47\
30 474269 Unit, sealed (Used with 722671) 1
30 475557 Unit, sealed (Used with 727847) 1

I 31
Washer, lock, 5/8" 1

32 Nut, hex, 5/B" UNF 1

I
33 727848 Light, L. H. head (IncI. Ref. Nos. 24, 34 and

35) 1
33 722672 '(Reolaced bv 72784B\
3.3 474269 Unit, sealed (Used with 722672) 1

33 475557 Unit, sealed (Used with 727B4B) 1

34 Washer, lock, 5/B" 1
35 Nut, hex, 5/8" UNF 1

36 722772 Light, beam indicator 1
37 722773 Light, parking 2
38 Washer, lock, 5/16" 2
39 Nut, hex, 5/16" UNF 2
40 722774 Switch, parking light 1
41 722775 Lillht, dash 1
42 Washer, lock. 7/16" 1
43 Nut, hex, 7/16" UNF 1
44 722776 Cable, head lillht 2
45 4P 2565 Clamp 7
46 424426 Grommet 2

Switch, lillht (For Dart number. BeePaze Nos. 312
and 316)

+ - All later serial numbers
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 461

-NOTES-

PRINTED IN U .•. A.

ALWAYS USE GENUINE PARTS



462 ALWAYS GIVE MODEL AND SERIAL NUMBER

GENERATOR (12 Volt - 32 Amp) SPECIAL
(Used on Serial Nos. 1 thru 1499)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 463

GENERATOR(12 Volt - 32 Amp)SPECIAL
(Used on Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

2 721166 Fan, generator 1
3 721167 Plate, baffle 1
4 721183 Spacer 1
5 721184 Spacer, pulley 1

9 721185 Bracket, generator I

10 722945 Generator 1
11 722946 Regulator, voltage 1

440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



464 ALWAYS GIVE MODEL AND SERIAL NUMBER

STANDARDWINDSHIELDWIPER

-~--------
'--6

10

A~ II

4

.>

3-'----__..·

PAINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 465

STANDARDWINDSHIELDWIPER

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 726367 Cable, fuse holder 1 1 thru 5090
1 400836 (Replaced by 726367)

2 728265 Cable. e:round 1 5091 +
2 402051 Cable, ground 1 1 thru 5090

3 728266 Cable (R.H. instrument box to winer) 1 5091 +
3 402052 Cable (switch to wiper) 1 1 thru 5090

4 728258 Motor windshield wtoer (12 Volt) 1 5091 +
4 405502 (Replaced by 1 - 728258motor, 1 - 728265 cable

and 1 - 728266cable)

5 Washer, lock, 7/16" (Used with 405502) 1
6 427679 Switch 1 1 thru 5090
7 473648 Arm adiustable 1

8 725092 Blade. wiper 1
9 725844 Plate, lock 1 1 thru 5090

10 4P 2565 Clamp 2
10 423908 (Replaced by 4P 2565)

+ - All later serial numbers. 440 MG
PRINTED IN U.S,A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



466 ALWAYS GIVE MODEL AND SERIAL NUMBER

AUXILIARYWINDSHIELDWIPER

/6
./'

3------....

PRINTED IN U.S.A.

00 NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 467

AUXILIARY WINDSHIELD WIPER

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

1 728259 Motor, windshield wiper (12 Volt) 1 5091 +
1 405503 (Replaced by 1 - 728259motor, 1 - 728263cable

and 1 - 728264cable) 1 thru 5090
1 474185 _{Replacedbv 405503\
1 722761 (Replaced by 405503)

2 Washer lock 7/.16" iTTserlwith 405503\ 1 .i thrn ROllO

3 728263 Cable (R.H. instrument box to wiper) 1 5091 +
3 722777 Cable (switch to wiper) 1 1 thru 5090

4 728264 Cable (ground) 1 5091 +
4 722778 Cable (zround) 1 1 thru 5090

5 725090 Arm, adjustable 1
5 473648 (Replaced bv 725090\

6 725091 Blade, wiper 1

7 4P 2565 Clamp 1
7 423908 (Replaced by 4P 2565)

Nut, hex, 1/4" UNC 1
Screw, machine, round head, 1/4" x 3/4" UNC 1
Washer lock 1/4" 2

8 427679 Switch 1 1 thru 5090
9 726367 Cable fuse holder 1 1 thru 5090

+ - All later serial numbers. 440 MG
PRINTED IN U.S,A.

00 NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



468 ALWAYS GIVE MODEL AND SERIAL NUMBER

ELECTRIC HOUR METER •

PltINTKD IN U••.A.

DO NOTORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 469

ELECTRIC HOUR METER

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 401843 C':ab1e 1

2 422714 Elbow, street 1 44C3Z00 +
7. Vi07f..R l<'l}..nm at.AAt I AAr 1<:nn+1,,.,,4.4.C':"I1QQ

Z 427542 (Replaced by 350768)

"I 77.0R"I1 r.""~~At I

4 406195 Meter, hour 1
4 77.7.07"1 IRAn],.".,rl hv 4.0f..IQ'\\

5 Screw, machine, round head, #6 x 3/8" UNC 3
f.. w,~a1..a. 1n~" Jl,f.. "I

7 Screw, machine, round head, #8 x 1/4" UNC 1
8 Washer, lock, #8 1
0 M..+ 1..A~ .liS! TTNC': 1

10 722974 Switch, pressure 1
11 722975 Dampener, vibrating 1
12 Screw ma chi.ne round head, ~6 x 3/8" TINC': "I
13 Washer, lock, #6 3
14 722979 Bracket, mounting 1
15 SC.A= ",,,,,,1.in., round head, ~IO y "1/4" TTNC': "I
16 Washer, lock, # 10 6
17 Nut, hex, #10 UNC 3
,1R 72"IOf.."I r,,}"lA 1 1'\00 t1.,." "1100

19 4P 1.565 Clamp 3 44C1500 +
1Q 4P 2'\65 C':lamn 7 4.4r.M7..400
19 4P 2565 Clamp 3 44GM1500 thru 44GM2399
19 4P 2565 Clamp (For graders powered by IHC engine) 1 1 thru 1499

20 DP 2020 Nipple, close pipe 1 44C3200thru 44C4757
20 DP 2020 Nipple, close pipe 1 44GM1500 thru GM3199

21 429321 Tee, pipe 1 44C3200thru 44C4757
21 429321 Tee pipe 1 44GM1500 thru 44GM3199

22 721350 Cable 1
22 725911 (Replaced by 721350)
22 405687 iR Anl",,,.,rlh;" 77.,1350\

23 428711 Connector, Douglas 2 3200 +
23 428711 C':onn..<"tnr. nn"~I',, 1 1 +1..." "I_lgg

+ All later serial numbers 440MG
PRINTED IN U.S.A,

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



470 ALWAYS GIVE MODEL AND SERIAL NUMBER

HOODSIDE DOORS
(Used on Serial Nos. 1 thru 1499)

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 471

HOODSIDE OOORS
(Used on Serial Nos. 1 thru 1499)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 722515 Door, hood side R. H. (Used on L. H. side of grader) 1
2 722516 Door, hood side L. H. (Used on R.H. side of grader) 1

I.H. C.
Part No.

3 8815D Holder hood fastener spring 6
4 8816D Toggle, hood fastener 6
5 8817D Bracket, hood fastener 6
6 Rivet round head 3/16" x 5/S" 18
7 G9210 Pin, hood fastener spring holder 6
8 27159DB Latch, complete, hood side door 6
9 58099DA Bolt hood fastener snrtnz 6
10 Nut, hex, jam, 5/16" UNC 12
11 5S10lD Guide, hood fastener spring bolt 6
12 58103D Pin hood fastener tozzle fl

13 64159D Spring, hood fastener 6

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



472 ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD SIDE DOORS
(Usedon Serial Nos. 1500 thru 3199) •

.... ,NT.D IN U•••".

DO NOT ORDERPARTSBY REFERENCENUMBERS ALWAYSGIVE PARTNUMBERAND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 473

HOODSIDEDOORS
(Used on Serial Nos. 1500thru 3199)

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 *724318 Door. R. H. hood side 1
1 **724921 Door. R.H. hood side 1

2 *724319 Door L. H. hood side 1
2 **724933 Door. L. H. hood side 1

3 724320 Door. R. H. hood side (For ~aders powered by GM
engine) 1

4 724321 Door. L. H. hood side (For graders powered by G~
enztne) 1

* Used on Serial Nos. 44C2097 thru 44C3199 Also
44C1902 and 44C1932.

** Used on Serial Nos. 44C1500 thru 44C2096 Except
44C1902 and 44CI932.

440 MG
PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



474 ALWAYS GIVE MODEL AND SERIAL NUMBER

HOOD SIDE DOORS
(Usedon Serial Nos. 3200and Later)

3

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION

--- -- - - ---



ALWAYS GIVE MODEL AND SERIAL NUMBER 475

HOOD SIDE DOORS
(Used on Serial Nos, 3200 and Later)

Ref, Adams DESCRIPTION No,
No, Part No, Req'd Serial Number

1 405771 Door, R. H, hood side (For graders powered by
Cummins engine) 1

1 406752 Door, R.H, hood side 1 44GM8000 +
1 405773 Door, R.lL hood side 1 44GM3200 thru 44GM7999

2 405772 Door, 1...H, hood side (For graders powered by
Cummins engine) 1

2 406753 Door, 1...lL hood side 1 44GM8000 +
2 405774 Door, 1...H, hood side 1 44GM3200 thru 44GM7999

3 725128 Fastener, hood 6
Nut, hex, machine screw, #10 - 24 UNC(2 used
with each 725128)
Screw, machine, round head, #10 - 24 x 1/2" UNC
(2 used with each 725128)
Washer lock, #10 (2 used with each 725128)

440 MG
PRINTED IN U.S.A.

CO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER ANc DESCRIPTION



476 ALWAYS GIVE MODEL AND SERIAL NUMBER

ODOMETER

PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCENUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 477

ODOMETER

Ref. Adams DESCRIPTION No.
No. Part No. Req'd Serial Number

1 402664 Plate, clriver 1
2 722481 Gasket, cover plate 1
3 429614 Gasket 1
4 722647 Plate cover 1
5 Screw, cap, hex head, 3/8" x 1" UNC 12
6 Washer, lock, 3/8" 12

7 722643 Odometer (For registering miles for 13.00 x 24 tires)
(optional) 1 1130 +

7 722641 Odometer (For registering: miles for 13.00 x 24 tires)
(optional) 1 845 thru 1129

7 429616 Odometer (For registering miles for 13.00 x 24 tires)
JQQtional) 1 1 thru 844

7 722644 Odometer (For registering kilometers for 13.00 x 24
tires) (optional) 1 1130 +

7 722642 Odometer (For registering: kilometers for 13 00 x 24
tires) (optional) 1 845 thru 1129

~
429862 Odometer (For registering kilometers for 13.00 x 24

tirwJ®tional) 1 1 thl'tt 1144

8 Screw, cap, hex head, 3/8" x 1" UNC 4
9 '" Ionk !'I/fl" 4

440MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



478 ALWAYS GIVE MODEL AND SERIAL NUMBER

PUSHER

PRINTEDIN U•••A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 479

PUSHER

Ref. Adams DESCRIPTION No.
No. Part No. Req·d Serial Number

1 405490 Pusher (Incl. Ref. Nos. 2 thru 4) 1
2 Bolt, machine, hex head, 1-1/4" x 3-3/4" UNC 4
3 Nut, hex, 1-1/4" UNC 4
4 Washer, lock, 1-1/4" 8

440 MG
PRINTEDIN u.•.•.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



480 ALWAYS GIVE MODEL AND SERIAL NUMBER

AUXILIARY Am CLEANER AND CONNECTIONS (OIL BATH)
(Usedon Serial Nos. 44C3200and Later)

1
/ 10- /

0""'-5 4
~6

..........-9

~--8

PRINTEDIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



ALWAYS GIVE MODEL AND SERIAL NUMBER 480A

AUXILIARYAIRCLEANERANDCONNECTIONS(OILBATH)
(Used on Serial Nos. 44C3200or 44GM3200and Later)

Ref. Adams DESCRIPTION No.
No. Part No. iReq'd Serial Number

1 724674 Spring, compression (For graders powered by
Cummins engine) 1

2 726225 Band, air cleaner (For graders powered by Cummins
engine) 1

2 7294S6 Band, air cleaner (For graders powered by GMengine) 1

Nut, hex, 3/S" UNC 4
Screw, cap, hex head, 3/S" x 1-1/4" UNC 4
Washer, lock, 3/S" S

3 406552 Plate, mounting 1 44CS273 +
3 727026 Plate, mounting 44C3200 44CS272

3 407629 Plate, mounting 1 44GMSOOO +
3 407323 Plate, mounting 1 44GM3200thru 44GM7999

Screw, cap, hex head, 7/16" x 1-1/4" UNC (Used
with 407629and 406552) 4
Screw, cap, hex head, 3/S" x 2-1/2" UNC(Used
with 727026and 407323) 4
Washer, cut, 7/16" (Usedwith 407629and 406552) 4
Washer, cut, 3/S" (Used with 727026and 407323) 4
Washer, lock, 7/16" (Used with 407629 and 406552) 4
Washer, lock, 3/S" (Used with 727026and 407323) 4

4 727090 Clamp, hose 1

4A 727090 Clamp, hose (For graders powered bv Cummins enaine 1
4A 729504 Clamp, hose (For graders powered by GM engine) 1

5 47505S Body (Incl. Ref. Nos. 6 and 7) (For graders powered
by Cummins engine) 1

5 475731 Body (For graders powered by GM engine) 1

6 475059 Band (with rods) (For graders powered by Cummins
engine) 1

6 475730 Band, clip (Less Rod) (For graders powered bv GM
engine) 1

6 475729 Rod, side (with nut) (Less Band) (For graders
powered bv GM enatne) 1

7 475060 Pre-filter (For graders powered by Cummins engine) 1
7 47572S Element, removable (For graders powered bv GM

engine) 1

S 475061 Cup (For graders powered bv Cummins enzine) 1
S 475726 Cup (For graders powered by GMengine) 1

(Continued)

+ - All later serial numbers. 440 MG
PRINTED IN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



4808 ALWAYS GIVE MODEL AND SERIAL NUMBER

AUXILIARYAm CLEANERANDCONNECTIONS(OIL BATH)
(Used on Serial Nos. 44C3200or 44GM3200and Later)

Ref. Adams DESCRIPTION No.
No. Part No. ~eq'd Serial Number

(Continued)

9 475U62 DiSC (For graders powerea oy uummms engmej 1
9 475727 Cup, inner oil (For graders powered by GMengine) 1

10 728067 Elbow, flexible (For graders powered by Cummins
engine) 1

10 729484 Elbow, flexible (For graders powered by GM engine) 1

727306 Cleaner, air (Incl. Ref. Nos. 5 thru 9) (For graders
powered by Cummins engine) 1

475333 (Replaced by 727306
729487 Cleaner, air (Incl. Ref. Nos. 5 thru 9) (For graders

powered by GM engine) 1

440 MG
PRINTIE:DIN U.S.A.

DO NOT ORDER PARTS BY REFERENCE NUMBERS ALWAYS GIVE PART NUMBER AND DESCRIPTION



NUMERICAL INDEX 481

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

1820 141,145,149, 59130 349 581030 471 252345R9l. 364
161,165,429, 69860B 349 586760 445 252662Rl 364

433 6987DB 350 252624R91 364

1823 219,223,285, 69880B 349 252686Rl 350

289 69900 349 641590 471 252690R2 350

66735 399,401
1913 41A 68150 471 67946 399,401 255047R3 349

1926 21 88160 471 255063R91 364
8.8170 471 68061A 399,401

68178-1 399,401 258634R92 281

2004 39 68812 407,409
2005 415 223830 349 68813 407,409 263347R2 350

2011 137 263348R2 350

2012 137 271590B 471 68921 399,401,407, 263349R2 349
273070 349 409 263350Rll 350
278430 350 263351R2 350

2131 31,33B 69215 399,401
421580 349 69269 407,409 265731R91 364

2203 39 426100 349
2232 19 426110 349 69319 395 267707R91 363
2236 27 43468 399,401 268785R91 364
2243 27 70471 399,401
2245 39 475260 445
2269 169,171 475300 445 81448H 349,350 330283 127
2272 31
2273 31 501260A 349 330329 77

501290A 349 100046 399,401 330359 77,83
501350 349 120614 33B,330

2394 459 501360 349
501370 349 152148 97,99,101 330450 141,145,149,

2401 141,145,149, 501380X 349 152149 97,99,lOlA 161,165
161,165,167B 501390 350

2402 141,145,149, 501400A 350 350460 77,83
161,165 152313 97 350462 77,83

2448 81 505290 363 152332 389,390,391 350483 141,145,149,
2449 81 519880 350 152333 389,390,391 161,165
2452 21 520330 349 152343 29B i 350484 141,145,149,
2454 255 152349 141,150,161 161,165

5587000 349 152375 293 350496 137
2560 39 558720 349 251219R92 363

559180AX 363 251220R92 363
350504 27,429,433,

580990A 471 252342R92 363 437
5631TM 301 581010 471 252343R91 364 350505 263

440 MG
PRINTED IN U.S.A.



482 NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

350506 263 400836 311,315,459, 402166 429,433,437 402595 141,145,149,

350533 137 465 402173 131,145 161,165

350534 137,429 402188 17,17B 402597 320,324,331,

350539 127,131 401047 127.131,135, 402189 17,17B 336,339

350541 293 141,145,149, 402196 17

350582 43 161,165,167C
350613 23,25,43,12"1 429,433,437

131,139,141, 401068 285,289
402637 155

145,153 401075 319,323,327, 402201 27 402638 155

350648 85 331,339 402223 425 402656 425
402226 23 402664 477

350768 469 401539 285
402671 17

350769 383 401541 285
350771 141,145,149, 401555 43

161,165,429, 401569 85 402320 169

433,437 402321 33D, 169,171 402787 141,146,162,

350773 13,15,23,31, 401655 285 402327 425 165,167C

43,91,95,10~ 401656 285 402363 293 402788 141,146,162,

127,137,139,
402369 13 166

141,153,161,
402383 157

167C,231,
402384 157

285,293,429, 401705 155 402389 13 402829 17

437,449 401706 155 402391 157 402830 19

350774 85 401713 297 402396 293 402831 27

350796 389,390,391
401714 297 402397 161 402832 169

350797 389 401761 31,33B 402834 293

350798 389
402845 293

350799 389,390,391,
391A

402430 233,239
401833 293 402433 293

350801 389,390,391J
401843 319,323,331, 402434 312,316 402957 31

350808 27,141,145,
469 402463 161,165 402960 13,15

149,161,165,
401863 157 402464 161,165 402961 13

167B
401864 157 402466 141,145,149 402964 293

350820 81
401870 277,279 402467 142,145 402965 293

350823 77
402468 161,165

350833 51,51B, 77,
402469 31

81,83
402479 429,433,437 403023 127,131,135

350860 271
401944 155 402480 429,433,437 403025 127,131,135

350893 389,390
401952 31,33B 403033 430,433,437

357870R9 349,350
401975 335 403034 249,251

403035 249,251

400751 97
402533 383 403036 249,251

400826 319,323,331,
402051 465 402590 27 403037 277,279

335,339
402052 465 402591 27 403039 249,251

PRINTED IN U.S,A.



NUMERICAL INDEX 483

Part No. Page No. Part No. Page No. Part No. Page No. Part No. PageNo.

403043 413 403436 81 403966 89,91 404156 219,223
403044 413 403437 81 403968 89 404159 241,245
403045 241,245 403438 269 403973 65 404160 241,245
403046 413 403456 21 403974 65 404161 241,245
403047 413 403457 21 403977 243 404162 273
403048 241 403486 443 403989 449 404163 273
403072 301 403995 449 404164 273
403085 171 404167 241,246

404171 271
403579 237 404182 246

403111 51,51B 403597 142,162,430 404023 171 404186 271
403112 45 403598 23,127 404024 187 404188 271
403117 142,146,149, 404035 193 404194 289

162,166 404065 219 404195 289
403118 142,146,149, 404066 219,223 404196 289

162,166,167( 403693 255 404074 197 404197 281
430,433,437

403743 27
403202 127,131 403745 269 404100 205 404202 227
403203 127,131,135 403748 429,433 404101 197 404208 97,99,101
403204 127,131,135 403786 273,277 404110 205 404209 97,390,391A
403205 127,131,135 403787 273,277 404111 201 404210 99A, 101,387,
403206 127,131,135 403796 430,434,437 404113 273,277 387A-387B
403222 21B 404114 201,289 404223 39
403243 249 404118 219 404245 423
403269 415 404119 185 404246 419
403271 81 403825 430,434,437 404120 263 404247 419
403272 81 403828 179 404121 289 404248 419
403296 81 403873 387A 404122 245 404249 419

403874 387B 404123 263 404251 423
403883 415 404128 171 404252 423

403336 301,305 404129 171 404254 413
403347 259 404132 31 404257 363
403355 65 403906 31 404142 191 404269 219
403361 373 403921 27 404147 301 404278 387,387A,387B

403922 45 404148 289 404282 363
403933 241 404149 32 404283 273
403934 293 404285 219,223

403402 255 403935 241 404287 219
403414 417 403938 219,285 404151 413 404288 227
403415 269,297 403949 127,131 404152 363 404289 242,246
403416 297 403950 127,131 404153 299 404296 219
403417 269 403960 89 404154 245 404299 273
403418 269,297 403964 99 404155 289 404302 39

440 MG
PRINTED IN U.S.A.



4841 NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

404303 39 404612 31 404895 125 405050 345
404308 255 404613 161,165 405051 345
404309 263 404626 17,17B 404910 289 405052 345
404315 449 404631 25 404912 171 405053 345
404321 449 404632 25 404913 193 405064 302
404323 183 404633 25 404916 395 405068 369
404328 301 404634 25 404924 289 405089 302,305
404331 449 404637 131 404926 13 405096 371B,371D
404332 449 404639 166 404927 245
404333 449 404640 131 404928 245 405107 375
404334 449 404641 131 404929 301 405110 375
404335 13 404645 25,131,146, 404937 185 405111 373
404336 449 166,434 404938 185 405199 434
404341 93 404646 146 404942 13
404343 103 404648 146 404945 212
404347 220 404652 267 404949 425
404349 246 404653 255 404951 419
404352 109 404655 434 404952 419
404353 103 404656 434 404954 335,339 405208 390,391
404354 81 404674 101 404955 273 405238 403
404356 121 404676 161,166 404956 373 405239 403
404357 III 404957 273 405245 383
404360 125 404958 273 405258 447
404361 125 404960 375 405265 375
404362 125 404704 103 404961 376
404364 93 404705 103 404962 353,357
404365 113 404706 267 404963 373

404707 267 404965 367,369
404708 267 404966 302 405343 375
404730 259 404967 373 405345 369

404412 77 404735 219 404968 345 405346 369
404415 425 404747 219 404969 353 405348 274
404429 13 404759 373 404970 251 405370 381
404471 299 404760 373 404979 369 405373 375
404477 387-387A 404775 19 405388 379
404478 387A-387B 404778 311 405397 451,453

404787 274 405010 283
404789 302 405011 302,305

404547 220,223 404793 426 I 405012 305 405400 146
404560 125 4050U 302 405409 441
404564 327,331 i 405015 307B 405422 327,331
404570 283 405017 302 405423 367,370A, 371B,
404575 101 404825 198,202,206 405032 354 371F,371G
404592 81 404826 187,191,194 405033 353 405460 345
404593 81 404834 399,401 405034 283 405487 251
404595 13 404840 125 405044 353 405488 251
404596 142,145,149 404841 123 405045 353 405490 479

PRINTED IN U.S.A.



NUMERICAL INDEX 485

Part No. PageNo. Part No. Page No. Part No. Page No. Part No. PagaNo.

405502 465 405910 329 406180 159 406550 369
405503 467 405911 345 406181 437 406552 480A
405505 353 405922 329 406185 305 406579 99,101
405512 13 405958 373 406190 357 406599 171
405535 231 405959 373 406193 347
405559 283 405961 373 406195 469 406601 31
405562 78,81,83 405963 373 406198 83 406602 31
405572 302 405971 23 406662 307B
405579 13 405972 139 406212 375 406663 307B
405589 281,376 406214 59A 406664 305
405591 381 406000 329 406215 59 406665 307B
405592 376 406018 13,15 406217 361 406666 347

406025 99 406218 309
406029 87,91,95 406219 111 406733 307B

405614 413 406030 91 406222 361 406752 475
405628 401 406031 91 406225 111 406753 475
405629 405 406042 142,153,162, 406228 331 406763 371D
405630 405 167C,437 406229 67
405646 361 406052 101 406230 67 406834 307B
405647 329 406053 109 406231 111 406861 17D
405673 305 406055 425 406232 111
405687 469 406060 425 406233 63 406963 17B
405698 255 406061 426 406234 63

406065 77 406237 447 407051 33D
405706 305 406067 223 406250 149 407052 33D
405707 309 406072 95 406266 159 407055 33D,171
405710 31 406080 103 406292 97 407056 33B
405711 31 406082 23,137,139 406293 99,101
405740 198 406090 159 406294 99,101 407207 371F
405741 223 406091 159 406297 159 407230 23
405742 223 406092 159 406299 159
405743 223 406093 159 407320 369
405745 223 406096 425 406300 159 407321 347
405765 395 406301 159 407323 480A
405766 13,15 406100 263 406303 59
405771 475 406101 306 406304 59A 407484 373
405772 475 406106 107 406307 17D 407485 373
405773 475 406120 103 406310 29B
405774 475 406122 107 406345 99 407535 63
405775 357 406124 103 406349 167C 407536 63
405790 447 406140 95 406354 99 407553 59
405791 447 406144 149 406357 387,387A 407560 32

406154 305 406358 387,387A,
405839 23,25,43, 406156 97 387B 407675 33B

128,132,139, 406159 107 406362 101 407578 63
142,146,153, 406164 357 406364 99 407579 63
431,435,438 406165 357 406365 101 407589 61C

405844 339 406172 185 406368 101 407591 305
405853 375 406173 347
405854 251 406174 347 406429 59 407603 371F
405858 101 406179 347 406484 97 407604 371F

440 MG
PRINTED IN U.S.A.



486 NUMERICAL INDEX

Part No. PagaNo. Part No. PagaNo. Part No. PagaNo. Part No. PagaNo.

407629 480A 423256 285,289 424345 283,303,3071 425330 77,83
407630 369 423257 285,289 323,327 425350 285,290
407644 347 423292 77,81,83 424348 459 425353 125,285,290
407645 347A 424349 312 425358 127,131,135
407646 347A 423302 285,289 424354 319,323,331,
407678 39 423303 285,289 335,339 425441 459
407689 307B 423304 285,289 425445 335
407690 307B 423308 301,305 424426 252,460
407691 305 423329 301 424429 297 425578 49,51B
407692 307B 423336 319,323,327, 424484 390,391

331,341,401, 424496 302 425617 373
407706 67 405,459 424498 97 425643 142,146,149,
407707 67 162,166,167B,
407713 39 423432 301,305 424512 383 259
407774 167C 423459 407,409 424530 32,33D 425655 46

424562 21 425663 155,159
408011 302 423502 311,315 424563 21 425668 17,17B

423505 311 424592 45 425669 255,259
422713 283,376,403, 423508 311 424593 61 425698 259

405 423554 407,409 424598 45 425699 259
422714 283,401,469 424599 45,49B
422821 21,21B 423617 49B, 302,305, 425824 263
422830 21,21B 381 424614 173,179 425880 179
422839 39 424629 206 425881 179
422841 139 423792 327 424656 32 425888 85,89,93
422864 39 424657 32 425889 85,89,93
422881 32 423843 27,179 424664 40

423852 303,315,405 425941 363
422909 173 423859 383 424814 263 425964 379
422910 173 423886 131 424857 249,251

424868 311,315,397, 426067 249
423004 29B 423908 465,467 459
423018 227 423920 413 424896 301 426153 35,37B
423027 142,146,149, 423938 251 426179 33D

162,166,430, 424956 40 426194 285,291
434 424011 191,403,405 425017 249,251

423041 430,434,438 424063 443 425044 127
425046 306,403,405 426200 231

423138 285,289 424199 15 425058 40
423139 285,289 425073 32
423149 45,49,51B, 424203 383 425074 32

53,301 424243 283,315,323,
423151 301,305 331,339,443, 425116 263
423160 306 459 425189 231
423163 17,17B 424292 142,146,149, 425192 301

162,166 425195 43
423220 23 424297 180,301,307B 425197 227
423237 249,251 375 425198 227
423252 285,289
423253 285,289 424308 173 425201 279,395
423254 285,291 424341 39,41 425204 443

PRINTEDIN U.S.A.



NUMERICAL INDEX 487

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

426204 35,37B 426715 302,305 427397 306,319,339 428062 77,81,83

426205 35,37B 426734 319 428063 77,81,83

426238 285,290,450 426735 319 428064 77,81,83

426247 311 426736 319 427498 242,246 428065 77,81,83

426272 45,49 426737 319 428066 ~7,81,83

426274 45 426739 311 428067 43

426278 45 426740 319 428073 17

426281 45,61 426790 459 427542 469 428090 19

426282 45,61 426791 459 427576 279 428092 19

426283 45,61 426792 293 427578 49B, 65,113, 428093 19

426793 293 191,309 428094 19

426794 293 427593 255 428095 19
427594 255 428096 19

428098 19

426335 341 428099 19,219,223,

426401 297 426812 127,131,167C 427602 255 267

426463 35 426856 319,329 427603 231,255

426464 35 426877 279 427604 255 428100 17

426499 297 427605 255 428101 27

427607 283,381 428102 27

427667 274,277 428103 27

426931 279 427676 465 428104 21

426500 293 426947 157 427679 465,467 428107 21

426506 319 426972 277,279 427683 303,307B, 311 428109 40

426513 179 426973 277,279 315,319,339, 428116 45

426515 179 407 428125 27

426516 179 427687 373 428128 27

426517 179 427689 373 428129 39

426521 179 427030 277,279 428130 40

426523 179 427046 111,350,375 427793 255 428131 27.61B, 61C
426524 173 427047 350 428132 27,51,51B
426525 173 427060 303,305 428133 27

426526 173 427080 274 427833 460 428135 415

426546 113,117 427845 255 428141 27
427846 255 428142 415

428151 77,81,83
427140 249,251 427955 263 428160 40

426616 125,274,277 427956 127 428161 40
426618 319 427234 231 427990 142,146,150 428162 40
426698 179 427251 445 428163 40
426699 179 427258 319,323,327, 428011 302 428164 40

331,339 428041 40 428166 40
427262 32,33B 428050 19 428173 27

426704 163 427284 27 428060 77,81,83 428174 27
426705 379 427287 413 428061 77,81,83 428181 290

440 MG
PRINT 0 IN .S.A.E U



488 NUMERICAL INDEX

Part No. PagaNo. Part No. PagaNo. Part No. PagaNo. Part No. PagaNo.

429043 430,434,438
428182 45,51 428490 169,171 428776 293 429199 383
428183 21 428495 33 428777 293 429320 32,169,171,201
428198 40 428496 33D,169, 171 428782 430,434,438 429321 399,401,469
428199 27 428497 ~3D,169, 171 428783 293

428498 33B
428499 33B

429451 103,157
428200 45,51 428804 419 429546 169,171
428201 23 428527 430,434,438 428806 162,166,167C 429567 425
428276 242,246 428528 430,434,438 428815 419 429578 425
428293 40 428529 169,171 428822 333,335,339

428574 32 428823 339
428575 32 428824 277,279,293 429600 390,391,391A

428303 311,315,459, 428576 32 428841 17D,23,25, 429606 239
460 428578 32 29B,43,128, 429614 477

428307 301,307E 428579 32 133,143,147, 429616 477
428310 417 428580 32 153,219,293, 429648 40
428331 285 428581 32 431,435,438, 429668 449
428332 49,51B 428590 33 443 429673 109..117,301,
428333 99,101 428844 109,350 375,379
428334 417 428857 27,31,32,73, 429676 430,434,438
428336 219 127,131,142, 429678 430,434,438
428349 77,81,83 428604 32 146,162,166,
428350 78,81 428605 32 171,205,255,
428371 221,285 428621 43 263,430,434,
428377 17 428673 162,166,167C 428859 419 429710 28,205
428387 274,277 428689 127,131,135, 428870 419 429736 320,323,331

142,146,150, 429742 46
162,166 428921 419 429746 197,301,305

428699 21,21B,78,81, 428923 13 429783 32,33B
428438 417 83,162 428941 169,171 429784 28,142,146,
428443 350 428946 430,434,438 150,162,166,16
428452 417 428949 293 429791 28
428458 417 428955 45 429792 191,205
428459 417 428711 331,339,460, 428957 169,171
428468 417 469 428958 286,290
428470 169 428721 249,251 428963 162,166,430 429845 142,146,150,
428472 169,171 428726 162,166 434 162,166,167C,
428477 169 428732 142,146 428999 33B 430,435,438
428481 169,171 428737 32 429848 285,291
428482 169,171 428741 142,146,150 429851 43
428484 169,171 428742 142,146,150 429858 142,146,150,
428487 169,171 428759 179 429040 127,131,135 162,166,167B,l
428488 169,171 428762 162,166,167B 142,146,150 429859 231
428489 169,171 428775 293 162,166,430 429862 477

434,438 429877 286

7B

93

PRINTED IN U.S.A.



NUMERICAL INDEX 489

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

429897 242 471708 35,37B 471781 36,37B 471943 180

429899 242 471709 35 471782 36 471944 180

471710 35,37B 471783 36,37B 471945 180

471711 35,37B,2H 471784 36,37B 471946 180

471712 35,37B,215 471785 36 471964 173

471713 35,37B,215 471786 36 471965 173

429916 19 471714 35,37B,215 471787 36,37B 471966 173

429947 127 471715 35, 37B ,215 471789 293 471967 173

429949 127,131 471716 286,290 471790 293 471968 173

429950 128,132 471717 286,290 471794 36 471969 173

429951 242,311,315. 471719 286,290 471795 36 471970 173

401 471722 286,290 471971 173

429952 135 471723 286,290 471972 173

429953 135 471724 286,290 471973 173

429954 128,132 471815 173 471974 173

429955 128,132,135 471725 286,290 471832 173 471975 173

429956 128,132,135 471726 286,290 471845 173 471976 173

429962 128, 132,135 471727 286,290 471847 173 471977 173

429963 29B, 128, 132 471728 286,291 471872 173 471978 174

135,142, 146, 471729 286,291 471882 173 471979 174

150,162,166, 471730 286,291 471883 173 471980 174

167C,430, 471731 286,291 471885 173 471984 174

435,438 471735 290 471886 173 471985 174

429965 128,132 471736 290 471892 179 471986 174

429966 128,132 471738 290 471893 179 471991 174

429968 128,132 471741 290 471894 179 471997 174

429969 128 471742 290 471895 179 471998 174

429972 128,132,135 471743 290 471896 179

429973 169,171 471744 290 471897 179

429976 128,132 471745 291 471898 179

429979 128,132,135 471746 291 471899 179

429980 128,132,135 471747 291 472000 174

429981 128,132,135 471748 291 472001 174

429988 242 471751 35 472002 174

429989 242,247 471752 35 471900 179 472007 174

471762 35 471901 179 472008 174

471763 35 471902 179 472009 174

471764 35 471903 179 472010 174

471765 35 471908 179 472011 174

471766 35 471912 180 472012 174

471158 219,223 471767 35 471928 180 472013 174

471768 35 471933 180 472014 174

471700 35 471769 35 471937 173,180 472015 174

471701 35,37B 471770 35 471938 180 472016 174

471707 35 471771 35 471941 180 472017 174

471772 35
471774 35,37B
471775 36,37B
471776 36
471777 36,37B
471778 36,37B
471779 36,37B
471780 36,37B

440 MG

PRINTED IN U.S,A.



490 NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

472019 174 472295 175 472788 176 473109 237
472020 174 472306 175 472791 233 473110 234,237
472021 174 472308 175 472792 233 473111 237
472022 174 472316 181 472793 234 473112 237
472023 174,180,185, 472794 234 473114 234,237

191,197,209 472795 234 473115 233,237
472024 175 473116 234,237

473117 237
472650 175 473118 233,237,239

472025 175 472651 175 473119 237,239
472026 175 472652 175 472804 286,291 473121 233,237
472027 I 175 472664 233 472815 363 473122 237
472028 180 472665 233 472832 181 473123 237
472039 180 472667 233 472833 181 473162 69
472040 180 472668 233 472854 49,53,61 473163 69
472042 175 472676 233 472855 45,59
472060 233 472678 233,239 472867 51,51B
472071 219,223 472695 363,367 472872 53,56
472072 36 472696 363,367
472089 415 472697 363,367 473647 465
472090 415 472699 175 473648 465,467
472091 415 472918 176 473650 449
472092 415 472919 176 473651 449,453

472920 176 473652 449,453
472700 175 472933 55 473653 449,453
472722 233,239 472941 267 473654 449,453
472733 49,51B 472990 36,37B 473655 449,453

472139 286,291 472742 175 472991 36,37B 473656 449,453
472151 180 472756 36,37B 472992 252,301,305, 473657 449,453
472154 180 472760 175 353,357 473658 450,453
472158 180 472761 175 473659 450
472161 180 472762 175 473660 450,453
472168 231 472763 175 473661 450,453
472181 231 472764 176 473031 449,453 473662 450,453
472182 180 472765 176 473032 449,453 473663 450,453
472197 267 472766 176 473050 177 473665 450,453
472199 i 267 472767 176 473051 177 473666 450,453

472768 176 473052 177,181 473667 450,453
472769 176 473055 499,457 473668 450,453
472771 176 473057 45,61 473669 450,457

472201 267 472772 176 473058 45,61 473670 450
472202 267 472773 176 473059 45,61 473671 450,453
472203 267 472774 176 473672 450,453
472205 267 472775 176 473673 450,453
472209 267 472777 176 473108 237 473674 450,453

PRINTEDIN U.S.A.



NUMERICAL INDEX 491

Part No. Page No. Part No. Paga No. Part No. Page No. Part No. PageNo.

473675 450,453 474030 46 474141 53,61 474194 46
473676 450,453 474031 46 474142 49 474195 46
473677 450,453 474032 46 474143 51B,55,61
473678 450,453 474036 267 474144 49,49B
473679 450 474041 267 474146 53
473680 450,453 474097 180 474147 61 474205 53
473682 450,453 474098 181 474148 61 474206 49,53
473683 450 474099 180 474149 59 474207 267
473684 450,453 474208 267
473685 450,457 474211 180
473686 450,457 474150 53,59 474216 215
473687 450,457 474151 59 474217 215
473688 450,457 474101 267 474152 53 474218 215
473689 181 474104 267 474153 59 474219 215
473690 177,181 474105 75 474154 59 474220 215
473694 181 474110 75 474155 59 474221 215
473695 460 474111 75,119 474156 59 474222 215

474112 75,119 474157 59 474223 215
474113 75,119 474158 59 474224 215
474114 75,119 474159 59
474116 75,119 474160 53,55

473715 415 474117 75,119 474161 53,55 474225 215
474716 417 474118 75,119 474163 59 474226 215
473719 415 474120 75,119 474166 53 474227 215
473722 417 474122 75,119 474170 53,55 474228 215
473767 227 474123 75,119 474171 61 474229 215

474124 61 474173 59 474230 215
474174 53,55 474231 215

474234 215
473819 45 474125 49 474235 215
473918 113 474126 53 474175 53 474236 215
473934 291 474127 59 474176 61 474237 215

474128 59 474177 53 474238 215
474129 59 474178 59 474239 215
474130 59 474179 49,51B 474243 227

474007 113 474131 59 474180 61 474244 227
474010 450 474133 49 474181 53 474245 227
474023 45 4~134 49 474182 53 474248 227
474024 46 474135 59 474183 49
4'(40:::5 46 474136 59 474184 49,49B
474026 46 474137 61 474185 467
474027 46 474138 61 474186 450 474250 227
474028 46 474139 61 474187 450 474251 227
474029 46 474140 53,61 474188 51B,55,61 474252 227

440 MG
PRINTED IN U.S.A.



492 NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

474253 227 474315 173 474376 455 474424 69

474254 227 474316 233 474377 455 474427 69

474255 227 474317 233 474379 453 474429 367

474257 177 474318 233 474380 453 474430 53,55

474258 177 474319 233 474381 453,455 474431 53,55

474260 271 474321 233 474382 455 474432 53,55

474261 227 474336 367 474383 453 474433 53

474262 299 474337 367 474384 453 474434 53

474263 299 474338 367 474385 455 474437 103

474264 299 474339 367 474386 455 474438 103

474265 299 474340 367 474387 455 474439 103

474266 53 474341 367,371E 474389 455 474440 103

474269 460 474342 121 474390 455 474441 103

474270 75,119 474344 121 474391 455 474442 103

474273 53 474346 121 474392 455 474443 103

474283 75,119 474347 121 474393 455 474444 103,123

474284 75,119 474348 121 474394 455 474445 103

474285 75 474349 121 474395 455 474446 103

474286 75 474396 455 474447 104

474287 75 474397 455 474448 335,339

474288 75,119 474398 455

474289 75,119 474350 121 474399 455

474290 180 474351 121

474291 181 474352 121 474450 335,339

474292 180 474353 121 474451 335,339

474294 181 474354 121 474452 335,339

474295 180 474357 121 474400 455 474453 335,339

474296 181 474358 121 474401 455 474454 335,339

474298 181 474359 121 474402 455 474455 335,339

474360 121 474403 455

474361 121 474404 455

474362 121 474405 455

474300 175 474363 121 474406 455

474301 176 474365 121 474407 455 474482 381

474302 177 474366 121 474408 455 474483 381

474303 175 474367 121 474409 455 474484 381

474304 176 474368 121 474410 455 474485 381

474305 176 474369 121 474411 455 474486 381

474306 176 474370 121 474412 455 474487 381

474307 176 474371 453 474413 455 474488 381

474308 176 474372 453 474417 119 474489 381

474309 175 474373 453 474418 119 474490 381

474310 176 474374 453 474419 119

474311 175 474420 119

474312 177 474421 119

474313 177 474422 69 474507 227

474314 173 474375 453 474423 69 474508 227

A.PRINTED IN U.S.



NUMERICAL INDEX 493

Part No. PagaNo. Part No. PagaNo. Part No. PagaNo. Part No. PagaNo.

474854 123 475079 370A
474520 234,237 474871 45,55,61 475080 370A 475398 45
474524 227 474881 75 475081 370A 475399 46
474542 227 474882 75 475082 370A
474543 227 474883 75 475086 286,291
474544 227 475087 291
474545 228 475088 36,37B
474546 121 475098 215
474551 123 475099 215 475400 46
474552 123 475401 45
474554 123 475402 46
474556 123 474981 32,33D 475403 46
474557 123 474982 32,33D 475418 103,107
474563 123 474985 451,453 475100 53,56 475422 103,107
474566 123 474986 451,453 475101 53,56 475424 103,107
474567 123 474987 451,453 475109 216
474579 267 474988 451,453 475256 61
474581 121 474995 353 475316 357
474582 354,357 474996 353 475317 357 475427 104,107
474587 41 474997 353 475318 357 475432 103,107
474588 123 474998 353 475319 357 475434 103,107
474589 123 474999 353 475320 357 475436 103,107
474590 123 475322 357 475439 103,107
474591 123 475323 71 475442 103,107
474592 123 475324 71 475445 103,107
474593 123 475448 55
474594 123 475449 55
474595 123 475000 447
474596 123 475001 447 475325 71
474597 123 475002 335,339 475326 71
474598 123 475003 354,357 475327 71
474599 123 475005 354 475328 71 475450 55

475054 335,339 475329 71 475451 55
475057 61 475330 71 475452 55
475058 370,48OA 475332 71 475453 55
475059 370,480A 475333 480B 475454 55

474600 123 475060 370,480A 475349 55 475456 55
474601 123 475061 370,480A 475375 239 475457 55
474602 123 475062 370,480B 475380 239 475458 55
474603 123 475063 370 475381 239 475459 55
474604 123 475064 370 475382 239 475460 55
474605 123 475065 370 475383 239 475461 55
474606 123 475066 370 475384 239 475462 56
474608 46 475067 370 475385 239 475463 56
474609 49 475068 369 475386 239 475464 56

475387 239

440 MG
PRINTEDIN U.S.A.



494 NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

475465 56 475600 371G 475681 61B 523959 111
475466 56 475601 371D 475682 61B 523963 113
475467 56 475602 371G 475683 61B
475468 56 475603 371F 475684 61B 524674 315
475469 56 475604 371G 475685 61B 524787 370
475475 373 475605 371G 475686 61B
475478 56 475606 371D 475688 61C 551334 27, 31, 32, 73,
475479 56 475607 371F 475689 61C 128,132,142,
475481 123 475608 371D 475690 61B 146,162,166,

475609 371D 475691 61B 169,171,205,
475537 53,56 475612 371D 475692 61B 256,263,430,
475538 107 475619 371G 435
475539 107 475620 371G 551439 78,83
475540 107 475621 371G 475718 61B 551453 128,139
475541 107 475622 371G 475719 61B
475542 107 475623 371G 475720 61B 620665 17
475544 45 475624 371G 475721 61B 621059 219,223,283
475545 46 475625 371F 475723 61B 621125 286,291
475557 460 475626 371F 475724 61B 621713 33E
475559 309 475628 55 622079 267
475560 309 475629 49B, 51B, 59 475725 61B 622108 104,223
475561 309 475633 55 475726 370, 480A 623111 114
475562 37B 475637 59 475727 370,480B 623680 395
475563 35,36,37B 475638 59 475728 370,480A
475564 35, 36,37B 475640 49B 475729 370, 480A 661658 23,25,43, 128,
475565 37B 475641 49B 475730 370,480A 132, 142, 146,
475566 37B 475642 49B 475731 370,480A 431,435
475567 37B 475643 55 475732 61B 661820 429,433,437
475568 37B 475645 71B 475734 46 661920 41A
475569 37B 475646 71B 475736 49B 662152 350
475570 37B 475647 71B 662232 19
475571 37B 475648 71B 662455 259
475572 37B 475649 71B 522212 269,271,443 662460 297
475573 37C 522213 443 662464 443
475574 37C 475650 71B 522214 443 662495 256
475575 37C 475652 123 522224 256 662497 231
475578 36,37C 475654 119 662499 293
475579 373 475656 339 522551 28
475582 371B.371D 475667 61B 522578 28 662500 263
475584 371B,371D 475668 61B 662505 73
475585 371B 475669 61B 522648 306 662506 197
475587 371B,371F 475670 61B 662507 201
475591 371B 475671 61B 523325 223 662508 197
475592 371D 475672 61B 523448 447 662509 197
475593 371B 475673 61B 662510 201
475594 371D 475674 61B 523505 283 662511 231
475595 371B,371F 523508 125 662512 191
475596 371D 475675 61B 523560 117 662513 191
475597 371B,371G 475676 61B 523572 109 662514 193
475598 371B,371G 475677 61B 662515 193
475599 371B 475679 6IB 523623 411 662516 215

PRINTEDIN U.S.A.



NUMERICAL INDEX 495

Part No. Page No. Part No. PageNo. Part No. Page No. Part No. PageNo.

720538 259
662517 187 662817 167B 720323 46,49,49B 720539 259
662518 171 662818 167C 720324 46,49,49B 720540 259
662519 187 662819 167B 720357 220,223,286, 720541 259
662520 187 662820 167B 291 720542 259
662521 201 662845 33B 720358 177 720552 40,259,347
662523 189 662848 41A 720367 234,237,239 120563 113,117
662526 393 662849 41A 720381 320,323,327, 720564 53,56,59A
662528 450 662856 167B 331,335,339 720565 403,405,411
662532 205 662861 33B 720382 320,323,327, 720567 113
662533 187 662862 33D 331,335,339 720585 51,51B,390,
662536 219,223 662863 33E 720388 81 391
662537 220 720394 81 720590 303,305,307B
662538 220,223 720397 65,115,117, 720592 63
662539 209,211 672152 354 399,401 720593 63
662540 211 672451 128,132,135 720594 53,56,63
662541 211 720406 17
662542 185,191,197 672522 393 720415 111 720600 65,197
662543 209,211 672527 450 720457 40 720601 65
662544 295 672539 211 720462 285,290,301, 720602 65
662546 209,211 672543 209,211 305,335,341; 720604 63,65,67,III
662547 211 672559 419,423 357,403
662549 205 672578 211 720463 269,271 720626 291

720470 252 720630 297
662559 419,423 672660 211 720477 269,271 720631 297
662572 209 672844 33D 720483 269 720632 297
662573 209 672862 33D 720485 269,271 720633 297
662578 211 720486 269,271 720634 297

682559 419,423 720490 53,59 720635 297
662631 367,370A, 720491 53,56,59 720636 297

371B,371G 691000 51 720492 53,63 720637 297
662660 211 691888 28 720493 53,56,63 720647 391
662694 187 720494 113 720648 391

720649 85,87,97
662728 41A 720096 201 720517 125,256,295
662729 41A 720241 21 720518 259 720650 97
662730 91,95 720242 21 720519 256 720655 101
662734 150 720257 113,114,117, 720520 259 720656 lOlA
662735 150 379 720521 259 720659 269
662737 309 720269 33 720522 263 720660 312
662738 370A 720287 33 720524 256 720668 142
662739 370A,371B 720296 320,323,327, 720669 162
662741 29B 331,335,339 720525 256 720670 23
662742 29B 720297 155,159,425 720526 259 720678 113,117
662743 29B 720528 259 720690 331
662780 370A,371G 720300 49B 720529 259 720692 259

720301 306,403,405 720530 201,259
662803 91,95 720310 23 720531 259 720718 460
662806 21B 720316 65,115,117, 720532 259 720719 460
662813 33E 309 720537 259 720722 242,247,413,

460

PAINTEDIN U.S.A.



496 NUMERICAL INDEX

Part No. PagaNo. Part No. PagaNo. Part No. PagaNo. Part No. PagaNo.

722006 73
1'':0727 431 721526 312,315 721874 263 722026 369
7::'J730 460 721535 274,277 721875 263 722033 73
720756 312 721536 275,277 721876 263 722036 425
720757 460 721537 275,277 721878 242,247 722037 426720759 312,332 721879 242,247 722043 201
720760 312 721606 281 721880 231 722044 201
720765 281 721607 281 721882 263 722045 201
720772 142,146,150, 721608 281 721883 73,263 722046 201

162,166 721609 301,305 721884 263 722048 201
720799 450,457 721611 281 721885 263

721612 301 721886 73,263 722050 201
720802 72,263 721613 301 721887 263 722051 201
720826 312 721630 320,323,327, 721888 73,263 722052 197
720827 443 332,335,340 721890 264 722053 201
720828 443 721633 249,252 721895 231 722054 393
720829 443 721672 162 721898 264 722055 197
720830 443 721675 142,146,150, 722056 187,191,197
720831 279,395,397, 166,167C 721900 242 722058 201

443,469 721682 113,117 721901 242 722059 201
720832 443 721697 19 721902 242 722061 201
720861 117,399,401 721904 220,286 722062 201

721718 128,132,135, 721914 301 722063 201
720987 205 721772 390,391A 721917 256 722064 197

721773 99,101 721918 171,231 722065 201
721063 63,65,67, 721775 99,101,387, 721920 264 722066 201

111,113,117 387A,387B 721921 264 722067 201
721076 307B 721780 99A,101A, 721922 264 722068 201

387,387A, 721924 128,132 722069 201
721121 363 387B 722070 197
721124 227 721784 259 721929 87 722071 231
721126 269 721785 33,142,189, 721944 391,391A 722072 201
721150 419,423 205 721948 89,93 722073 193,201
721166 323,332,335, 721795 28 721949 387,387A, 722074 201

340,463 721797 205 387B
721167 323,332,335, 722075 201

339,463 721801 28 721956 89,91 722076 201
721183 463 721815 417 721957 89,93 722077 201
721184 463 721817 417 721963 89,91 722078 201
721185 463 721818 417 721964 89,91 722079 201

721821 242,247,305 721969 89 722080 201
721209 181 721823 46 721970 89 722081 202

721824 46 721971 89,93 722082 202
721300 269,271 722085 197,393
721350 469 721825 47 721975 65 722086 191,197
721388 259 721826 47 721983 65 722087 197
721397 259 721849 256 721984 113,117 722088 202

721986 63,65,113 722089 202
721439 259 721851 256 721987 73 722090 202
721445 41 721859 256 721989 65 722091 202
721446 41 721867 263 721990 65 722092 202
721466 227 721868 263 721995 113 722093 197,393
721473 312,315 721871 231 721996 73 722094 202
721486 363 721872 263 721997 73 722096 193,202
721494 269,271 721873 242,247 721998 73 722097 193

721999 73 722098 193
722099 193

PRINTED IN U.S.A.



NUMERICAL INDEX 497

Part No. PageNo. Part No. PageNo.
I Part No. PageNo. Part No. PageNo.

722100 193 722167 189 722327 451,457 722445 28

722105 191 722169 189 722332 451 722447 220
722106 193 722170 189 722448 220,224
722107 193 722171 189
722108 193,202 722172 189 722362 220,223 722452 205
722109 193 722173 189 722368 189 722453 295
722110 193 722174 189 722371 220,223 722455 202

722112 193 722377 205 722456 205
722113 197 722175 187 722380 202 722457 205
722114 191 722176 171 722381 202 7'22458 205
722115 193,393 722177 171 722386 220 722459 205
722116 193 722178 187 722391 227 722460 295
722117 193 722187 205 722392 227 722461 205

722118 193 722194 197 722394 220 722469 295
722119 193 722395 220,223,227 722470 295
722120 193 722224 191 722396 220,223 722471 205
722121 193 722225 197 722397 220,224 722473 205
722122 193 722227 197
722123 193 722228 197 722401 205 722476 205
722124 193 722229 198 722402 191 722378 295

722403 202 722481 33,477
722125 193 722404 205 722482 33
722126 193 722258 187 722405 198 722486 205
722127 193 722261 65 722406 295 722487 202
722128 193 722273 202 722408 202,231 722490 206
722129 193 722274 189 722409 198 722491 206
722130 193 722275 189 722410 205 722494 275
722131 194 722276 202 722412 205 722499 220
722132 194 722277 109,202 722413 295
722133 194 722282 393 722414 209,212
722134 194 722286 393 722415 209,212
722135 194 722287 393 722417 209,212 722500 302,305
722136 191 722288 393 722418 209,212 722515 471
722139 194 722289 393 722419 89,91,209, 722516 471
722141 215 722290 393 212 722522 363
722143 216 722291 393 722420 209,212 722525 216
722153 191 722292 393 722422 209,212 722526 299
722154 191 722293 393 722423 205 722527 299

722294 393 722424 451 722528 299
722155 194 722295 393 722529 299
722156 194,202 722296 393 722425 209,212 722530 227
722157 29B, 171 722297 393 722430 209,212 722531 291
722158 187 722298 393 722432 51 722532 274
722159 189 722433 51 722533 363
722160 189 722311 451 722434 51 722534 206
722161 189 722312 451 722435 59 722536 274
722162 189 722318 451 722436 59A 722540 291
722163 189 722319 451 722437 63 722543 343
722164 189 722321 426 722438 63 722545 220
722165 189 722322 451 722439 169
722166 189 722326 451 722441 209,212

PRINTED IN U.S.A.



498 NUMERICAL INDEX

Part No. PagaNo. Part No. Paga No. Part No. PagaNo. Part No. PagaNo.

722547 291 722625 299 722738 302 722827 275

722548 291 722629 443 722741 274 722840 47

722549 65 722640 274 722742 274 722841 28

722550 302 722641 477 722746 299 722842 33E,I71

722642 477 722747 227 722846 221

722643 477 722848 51

722644 477
722555 291 722647 477

722556 291 722649 363 722750 228

722557 295 722755 228

722559 215 722757 228 722875 295,363

722561 215 722761 467 722878 281

722564 185,191,198 722653 220,224 722772 460 722880 216

722567 216 722654 291 722773 460 722881 216

722572 247 722663 279 722774 460

722573 247 722670 65
722671 460
722672 460 722775 460 722924 231

722776 460 722935 249

722575 343 722777 467 722945 323,332,335,

722576 343 722675 33 722778 467 340,463

722583 295 722683 269,271 722780 228 722946 323,332,336.

722!i88 220 722686 271 722783 363 340,463

722594 299 722687 271 722784 320 722947 194

722599 299 722688 291 722791 243,247,413 722948 194

722691 271 722793 41 722949 194

722699 274 722794 41
722795 291
722796 291 722950 194

722600 295 722951 194

722601 247 722809 423 722952 194

722602 247 722701 291 722811 423 722953 194

722603 247 722702 221,224 722812 413 722954 194

722604 295 722706 320 722813 419,423 722955 202,393

722605 274 722718 295 722814 419,423 722956 202,393

722606 274 722722 189,206 722815 420,423 722961 194

722608 274 722816 413 722962 194

722610 274 722817 423 722963 193

722612 343 722726 221 722819 423 722964 194

722616 363 722731 271 722820 423 722969 81

722617 277,279 722732 281 722823 423 722972 67,109,113,117

722621 274 722734 281,376 722824 423

722622 247 722735 320 722825 420,423 .722973 469

722623 247 722736 320 722974 333,469

PRINTEDIN U.S.A.



NUMERICAL INDEX 499

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

722975 469 723093 111 723377 379 . 723574 324,328,332,
722979 469 723094 109,111,113, 336,340
722980 455 117 723588 328
722982 455 723097 109,113,117 723415 121 723589 32€
722983 457 723098 113,117 723421 65,67,115,117 723591 328
722984 455 723099 113,117 723428 302 723592 328
722985 457 723448 169
722987 457
722990 453
722993 423 723100 113,117,379

723102 114 723454 393 723604 212
723103 114,117 723455 393 723687 395,397
723104 69 723457 279,395 723693 381
723108 305 723462 243,247

723014 451 723114 114,379 723465 75
723016 451 723119 119
723025 277 723120 114,117 723711 328
723027 320 723122 114 723734 259
723038 451 723488 316 723735 259
723039 451 723489 316 723736 259
723040 451 723490 327 723738 25,132,147,
723041 451 723491 327 166,435
723046 281,327 723208 305 723492 328,332,339 723740 25,132,147,
723047 451 723232 67 723495 212 166,435

723234 67 723748 132
723235 111
723236 111

723053 93,104 723237 111 723750 27
723060 lOlA 723241 111 723500 370 723753 147,166
723061 205 ,723244 306 723503 220,224 723761 25
723063 469 723508 354 723768 267
723069 104 723513 328
723071 109 723514 328
723072 109 723251 73 723516 367 723780 247
723073 104 723252 73 723530 231 723781 132
723074 111 723261 43 723531 231 723783 114,117

723262 143,147,150 723537 302,376,381 723786 367
723271 167C 723538 376,381,403 723787 25,132,147,

723075 104 723275 77,83 405 166,435
723076 l25 723283 198,285,443 723540 283 723788 147,166,435
723078 242 723291 114 723544 381 723789 25,132
723083 109 723299 242,246 723549 283 723791 17
723085 109
723086 109
723087 109 723312 281 723550 283 723805 295
723088 109 723338 28,143,146, 723552 283 723810 363

150,162,166
167B

440 MG
PRINTED IN U.S.A.



SOli NUMERICAL INDEX

Part No. PageNo. Part No. PageNo. Part No. PageNo. Part No. PageNo.

724005 302-

723828 267 724011 395 724152 21,21B 724326 397

723834 201 724018 19A 724157 133,135 724327 397

723835 201 724019 19A 724158 311,316 724328 371D

723845 13 724025 141 724159 295
724027 87 724160 295
724045 145,150,161, 724161 395 724421 399

723851 373 165,430,433, 724179 13,15 724422 399

723854 202 437 724423 407

723866 131,135 724047 47,141,145, 724453 354

723869 260 150,161,165, 724488 403

723870 227 430,434,437 I 724489 403,405,411

723883 209,212 724049 85 724228 312,315 724491 403,405

723887 435 724231 113.117.
723888 429,437 295,354,357
723889 103 724244 367,370

724061 275 724250 328 724525 353
724062 399 724251 328 724540 302
724064 403 724252 328 724546 III
724065 399 724254 273 724551 395

723919 312,316 724066 333,407,409 724264 354,357
723920 311,315 724067 399,403 724266 336,341
723921 312,316 724068 357,376,381, 724267 302
723922 312,316 399,401 724268 336
723924 311,315 724074 399 724270 283 724636 371B,371D

723933 193 724271 336,341 724661 324,332

723934 194 724273 370,371B 724662 324

723935 194 724077· 407 724291 231 724663 324

723936 194 724078 302,305,403, 724292 336,341 724664 324,332
405 724669 273

724084 275 724670 336,341

723952 311 724085 275 724301 370A,371B, 724671 370
723953 312,316, 724087 357,399,403 37lD,371F 724674 370,480A

723956 312,315 724088 201 724302 354 724675 324

723966 312 724090 459 724303 354,357 724676 324,333

723970 19 724091 459 724304 354 724678 354,357

7239'(2 19 724092 460 724305 328 724679 324,a33

723977 252 724093 459 724307 376 724682 345

723978 252 724096 123 724308 :336 724683 324

723979 252 724097 123A 724310 328 724684 324

723980 252 724098 123A 724311 328 724685 324,333

723981 I 251 724099 123A 724312 353 724686 324,333

723985 28,29B,162, 724313 345 724693 383

166,167B, 724316 345 724695 383

430,434,438 724318 473 724696 383

723987 198 724100 123A 724319 473 724697 383

723993 228 724147 21,21B 724320 473

723996 302,305 724149 21,21B 724321 473 724909 353

723999 275

PRINTED IN U.S,A.



NUMERICAL INDEX 501

Part No. PagaNo. Part No. PagaNo. Part No. PagaNo. Part No. PagaNo.

724910 353 725802 273 726248 81 726532 251

724921 473 725808 379 726250 295 726550 295

724933 473 725809 379 726264 231 726551 295

725810 27 726271 395 726557 39

725844 465 726293 357 726586 193

725852 231
725876 395

725052 49B 725879 395

725059 336,341 725884 431,435,438 726300 246 726627 327

725090 467 726301 315 726631 329

725091 467 726314 71 726632 328

725092 465 726318 295 726635 328

72590~ ~~~
726329 224 726637 327

72591 726330 224 726647 329

725983 395 726333 224 726648 329

725128 475 725984 375 726334 224

725137 307B,375 725993 43 726335 224

725138 33 726336 224

726011 370B 726341 224 726704 23,139,143,

726022 256 726347 224 153,167C, 4:38

726023 256 726705 162,167C

725240 447 726024 283 726707 23

725244 447 726709 139

725245 447 726363 329 726710 23

725246 443 726030 336,341 726367 465,467 726711 23

725281 370,37IB, 726045 417 726712 142,153

371D 726046 417 726713 438

725282 370A 726068 358 726714 139

726423 231 726716 143

726432 194 726723 239

725391 370 726104 417 726435 328 726724 39

725392 370A 726105 417 726436 328

726133 401,409
726134 405 726759 59A

725403 224 726135 409 726767 43

725489 370A 726136 409 726503 31 726768 45

726144 358 726521 341 726769 47

726168 369 726522 332,340 726777 135

725539 441 726199 369 726523 332,340 726778 137.

726524 341 726791 lOlA

726526 224 726792 lOlA

725710 345 726528 333

725711 345 726220 347 726529 333 726804 91

725791 302,305 726225 369,480A 726530 251 726805 91

440 MG

PRINTED IN U.S.A.



502 NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

!

726814 91,95 727087 333 727558 390,391 728409 371B

726819 91,95 727090 370,371B, 727599 17D 728412 371B

726824 87 371D,371F, 728415 33D

726825 87 371G 728416 33D

726828 425 727095 375 727600 17D 728427 167B

726829 426 728428 167C

727733 167B 728431 167B

726850 87 727109 111 728432 167B

726852 87 727118 333 727847 460 728433 167B

726853 255 727848 460

726854 255 727151 447 727888 97 728491 137

726858 159,426 727169 371F 727889 97 728494 341

726859 107 727197 299

726863 159,426 727932 389

726871 107 727933 389 728632 189

726873 107 727231 375 727965 347 728698 371D

726885 295 727246 379B 727980 97

727257 379B 728055 431,435,438 728709 371D

726902 306 727276 209,212 728057 47 728759 56

726907 171 727296 21B 728067 480B 728776 29B

726913 13,15 728069 371G

726925 83 727306 370B,480B 728070 371G

727313 29B 728071 371F 728804 29B

727314 29B 728082 371F 728807 29B

726976 150 727316 17D 728087 430,433,437 728847 370A,371F

726978 150 727321 17D 728861 137

726999 341 727323 17D 728181 91,95 728873 71B

727331 17D 728182 87

727341 29B 728187 167B

727008 376 727342 29B 728191 33 728913 40

727026 480A 727346 29B 728917 40

727048 390,391 727347 29B 728918 21B

727049 390,391 727348 29B 728220 33 728919 21B

727349 29B 728222 347 728920 51B,61C

728258 465 728928 41

727050 333 727350 29B 728259 467 728929 41

727056 333 727351 29B 728263 467 728930 41

727057 333 727352 29B 728264 467 728931 41

727059 370 727353 29B 728265 465 728934 39,41

727060 333 727356 167B 728266 465 728935 39,41

727072 309 728283 306,307B, 728936 39,41

727073 309 727479 99,101 395 728937 40

727074 309 727480 99,lOlA 728938 39,41
728975 29B

727076 309 728337 371D

727077 309 727504 29B 728340 371B

727080 309 727552 390,391 728386 305 729048 17B

727083 309 727553 391,391A 729049 21B

727084 309 727554 390,391A 728408 33D 729087 17D

PRINTED IN U.S.A.



NUMERICAL INDEX 503

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.

729098 33D AA747 85 DP 1808 23 4P 567 17,17B,17D,
729099 33D AA813 143,146,150, DP 1922 21B,143,147, 21B,23, 25, 28,

431,435,438, 150,163,167 33, 33B,33D,
AA869 431,435 DP 1923 23, 128,143, 41,43,47, 51,

729100 33D 163,431 51B,61C,89,
729101 33D AB 813 143,146,150, DP 1986 281,283 128,133,135,
729114 33D 162,166,167C DP 1988 301,307B 143,147,150,
729115 33D DP 2020 469 155,157,159,
729116 33D BP 642 97 221,224,275,
729117 33D BP 643 97A 297,426,431,
729118 33E BP 652 97,99A,lOlA EP 180 391,391A 435

BP 653 97A,99A,101 EP 257 128,133, 135, 4P 568 17,17B,19A,
BP 752 lOlA 143,147,163, 21, 21B,78, 83,

729203 71B BP 753 lOlA 167,167C 125,155,157,
729260 23 EP 551 277,279 169,171,219,

DA588 104,157 221,224,267,
DA590 155,159,426 G 9210 471 293,426

729484 480B 4P 604 221,224
729485 370,371F DP 621 23,43,128, KP 501 383 4P 695 19A
729486 369,480A 137,139,143, KP 731 143,147,163, 4P 859 143
729487 370B,480B 153,162, 167C 167,167C, 4P 860 431,438
729496 370 431,438 431,435,438 4P 929 17,17B,21, 21B
729498 370A DP 623 269,297 KP 804 41 4P 1080 153

DP 624 128,132
DP 730 85 P 215 97A,99A, 4P 1462 41

729504 480A DP 973 137 101A,383
DP 979 277,279 4P 1570 264
DP 993 137 PP 1146 177 4P 1578 28, 128,133,

729701 373 135,143,147,
729742 17B DP 1021 383 8-911-B 399,401 150,163,167,
729747 47 DP 1186 85 8-955 395 167C,221,224,
729798 167C DP 1282 128,132,135, 260,430,431,
729799 167B 143,147,150, 2P 782 137 434,435,438

162,166,167C 4P 1612 256,260
431,435,438 3P 328 181 4P 1767 264

729800 167C DP 1330 143,147,150,
729807 61C 163,166,431, 4-88 97A,99A, 4P 2134 297
729820 61C 435,438 lOlA 4P 2251 275,277
729836 371F DP 1413 97A 4P 2259 286,291
729876 370,371F DP 1415 431,435,438 4A 158 429 4P 2271 221,224,291,
729881 371F DP 1605 127,133,135, 4A449 23,128,139 297

143,147,150,
163,167,167C 4P 150 181 4P 2391 46

733787 132 429,435,437 4P 151 25,28,43, 4P 2400 49
752428 305 DP 1648 228,431,435, 137,143,147 4P 2401 49

438 150,163,167, 4P 2474 221,224,277,
761000 47, 51B,61C DP 1658 51,104,157 167C,231, 279

DP 1659 155,159,293, 431,435 4P 2475 221,224,277,
820074 91 426 4P 405 43 279
820838 309 DP 1807 228 4P 2478 312,315

PRINTED IN U.S.A.

---------



504 NUMERICAL INDEX

Part No. PageNo. Part No. PageNo. Part No. PagaNo. Part No. PagaNo.

4P 2524 29B
4P 2565 285,290,324,

329,336,341,
379B,460,
465,467,469

4P 2569 269,271,277,
279,297

4P 2578 269,271,297

5A395 23,43,128,
137,139,143,
153,163,167(
431,438

5P 552 383
5P 571 299
5P 584 171,399,401

5P 671 264

5P 1067 32
5P 1068 32

5P 1258 33,33E
5P 1259 33,33E

4P 1416 28
5P 1421 293
5P 1423 293
5P 1424 293
5P 1429 47,260

5P 1558 293
5P 1559 293
5P 1575 28,29B,143,

147,153,163
167,167C,
256,431,435,

438
5P 1585 47,51
5P 1708 143,147,150

163,167,167
431,435,438

5P 1818 189
5P 2025 443

8P 465 85,87

PRINTED IN U.S.A.


